&
71987

RESERVDELSKATALOG
SPARE PARTS MANUAL

4-TAKT VATTENKYLD
4-STROKE LIQUID COOLED










TEKNISKA DATA 510 TC MOTOCROSS 510 TE ENDURO 510 TX CROSS COUNTRY

Motor 1yl 4-takt 1 cyl. 4-takt 1 ¢yl 4-takt

Slagvolym (cm) 503 503 503

Borrning/Siag 91.5/76.5 91.5/76.5 91.5/76.5

Tandsystem SEM-CDI SEM-CDI SEM-CDI

Vaxelladda 5-vaxlad 6-vaxlad 6-vaxlad

Langd — Héd mm 2260 — 1235 2200 — 1280 2200 — 1235

Hjulbas (mm) 1512 1500 1512

Markfrigang (mm) 385 340 385

Sadelhéjd (mm) 965 945 965

Fjadringsvag, fram -~ bak (mm) 300 — 340 270 — 310 300 — 340

Dick, fram — bak Metzeter 3.00x21""—4.50x18" Trelleborg 3.00x21""—5.00x 18" Metzeler 3.00x21 "—4.50x18"
Bromsar, fram — bak (@ mm) Skiva 230 — Trumma 160 Skiva 230 — Trumma 160 Skiva 230 — Trumma 160
Vikt (kg) 112 116 ) 114

SPECIFICATIONS

Engine . 1 eyl 4-stroke 1 ¢yl 4-stioke 1 ¢yl 4-stroke S
Oisplacement (cc) 503 503 503 -
Bore/Stroke (mm) 91.5/76 5 91 5/76 5 91 5/76.5
tgnition . SEM - CDI SEM ~ CDt SEM — CDt
Gearbox . 5-speed B-speed 6-speed
tength — Height (mm) 2200 - 1235 2200 —- 1230 2200 — 1235
Wheeibase (mmj) . . 1512 1500 1512 .
Ground clearance (mmj 385 340 385 o A : . ; : ‘ L
Seatheight {mm) . 965 945 965 . . :
Travel, front — rear {mm) 300 —- 340 270 — 310 300 — 340
Tires, front — rear Metzeler 3.00x21"—4.50x18" Trelieborg 3.00x21"-—5.00x18" Metzeler 3.00x21" — 4.50x18" i
Tires front — rear, (USA) Metzeler 3.00x21"'—4.50x 18’ : . : R i
Brakes, front — rear (@ mm) Disc 230 — Drum 160 Disc 230 — Drum 160 Disc 230 — Drum 160 : . ; : e Ui : : g .
eight_(kg)_ : 12 ] e 14 . ot ,, ‘ N ‘
FICHES TECHNIQUES o . o . o
Moteur 1 cyl. 4-temps 1cyl 4-temps 1¢yl. 4-temps
Cylindree (cc) . 503 503 503
Alesage/Course (mm) 91.5/76.5 91.5/76.5 91.5/76.5
Allumage SEM — CDI SEM — CDI SEM — CDI
Boite de Vitesses S-vitesses B-vitesses 6-vitesses :
Longeur — hauteur (mm) 2200 — 1235 2200 — 1280 2200 — 1235 s ; b
Empattement (mmj 1512 1500 1512 : :
Garde au sol (mm) 385 340 385
Hauteur de selle (mm) 965 945 965
Debattement. av — arr (mm) 300 — 340 270 — 310 300 — 340 .
Pneus, av — arr Metzeler 3.00x21""—4 50x18" Trelleborg 3.00x21"'—5 00x18"" Metzeler 3.00x21 ' —-4.50x 18"
Freins, av — arr (@ mm) Disque 230 — Tambour 160 Disque 230 -- Tambour 160 Disque 230 — Tambour 160
Poids (kg) .. — - e W2 Me B : :
TECHNISCHEDATEN e e e
Motor 1 Zyt 4-Takt 1 Zyl 4-Takt t Zyl 4-Takt
Hubraum (m) 503 503 503 5
Bohrung/Hub (mm} 81.5/76.5 91.5/76.5 91.5/76 5
Zindanlage . SEM — CDi SEM — CDI SEM - CDI
Getriebe 5-Gang 6-Gang 6-Gang . : i G R T
Lange — Hohe (mm) 2200 —~ 1235 2200 — 1280 2200 — 1235 R i R Gl G
Radstand (mm) 1512 1500 1512 G : : G SO >
Bodentreiheit (mm) 385 340 385
Sitzhohe 965 945 965 i : B
Federweg, vorne — hinten (mm) 300 — 340 270 — 310 300 — 340 i 2 B
Bereifung. vorne — hinten Metzeler 3.00x21""—4.50x18" " Trelleborg 3.00x21""—5.00x 18" Metzeler 3.00x21 "'—4.50x18" L N
Bremsen, vorne — hinten (@ mm) Scheibe 230 — Trommel 160  Scheibe 230 — Trommel 160 Scheibe 230 — Tromme! 160 e ’
Gewicht (kg) . .. .. 112 116 o m_ ) : -
- CARATTERISTCHE — Cavi C :
T Motore . 1 cil. 4-tempi 1cil. 4-tempi 1 cil. 4-tempi = Q%N@Q Q§§N»\.QNQNN S.p.A
Cilindrata {cc) 503 503 503
saggio/Corse (mm) 91.5/76.5 915/76.5 91.5/76.5 . . . . I
Accensione SEM — CDI SEM - CDF SEM — CDI : Uffici Commerciali Amministrativi:

Lunghezza — Avesza 2200~ 1235 2200 1250 220 1235 : BOLOGNA - VIA A. CAVALIERI DUCATI n. 3 -
e e o e Tel. 051/405049 - Telex 510492 DUCMEC s

Altezza da terra {mm)

Altezza sella (mm) 965 945 965 .

Corsa, ant — post (mm) 300 — 340 270 — 310 300 — 340 n—.m_mﬁmx Oma \A.O@ mmo W

Preumatici, ant — post Metzeler 3.00x21""—4.50x18" Trelleborg 3.00x21" —5.00x 18" Metzeler 3.00x21'—4.50 x 18"

Freni, ant — post (@ mm) Disco 230 — Tamburo 160 Disco 230 — Tamburo 160 Disco 230 — Tamburo 160

Peso (kg ~ R 12 . . 16 o e o M
E



pL0 = [2:0c w9 et = 6l'92 pPIg

Y9 601 =2zve Pig . . (lebsn vy e “Ayoeded yuey 880 = 5222 UiS I8l = 9Li6e  PuZ
eBsnea)Me :Aioedeo sue| - Y0 = 1202 YIS &1 = 6192 puz 120 g6 Ul sen ‘eny YOl = €2 Uiy 182 = giive ISt
190 ¥6 Ul sBY 1eng 880 =522 Wy  IgL = 9ueZ sl : Hwashs jend (Sv:SW) x0q1eab s809 jo sequinN
) wayshg jang {SV:SIN) xoqueeB ‘s609 jo JaquinN )
. . i ; , JIX.8IS [uoISuswIp urey)
SNX8/G . :uoISUSWIP WeyD L (Ligv) g2 “0NE) UOISSILSURI) AJRpU0dag
(21:26) ecv ‘oes uoissIwsue} Alepucoeg (ee:90) 0g2 ‘of1es uoisstwsues Arewyd
Ob-MSL VS ) Aﬂﬂg oge :0Nes UOISSILISUER)) amr—.—: d 0y-MG1 VS 110 JOION . suojssjwusuel)
10 JOIO ONBYWAS : uo|ssjwsuRy SleYUAS 10 0-GL 3VS-05-02
J0 Op-G1 3vS — 0502 IVS . . m<w 110 auBus Ayrenb yBiy {UOHEPUAWWIODI IO L0l :ones uoissaidwo?)
110 auiBua Ayrenb ybiy  uonepPUBWILIOSS: IO L0l :ones uossesdwo?) . - - (eBsnzyo)mgl :xoqreaB u Asoedeo o ’ ww 59//5°L6 ‘osIgeIog
" (163N 2r'0) W 9't xoqreaB ul Ayoedes 10 WwWS9SLE :evongmiog , 20 £0S wawadeidsiq
' . 20 205 ‘uswadedsiq . 18y g .- 168 e . (voneonuan) pateanay
1601 P uoHEUqN] PEIRAROY , LLS . WS ougn puz posy) waishs Jvy Buieabsny
S /20 . L:2EL pu2 peay) wejsAs vy euseabsnyy 189 uy 169t L ‘WED PEOYISAO SAA[RA-p PRJ00D '
g8 W LIl st “UIED PEBYIBND SBARA § POj00D . © T Yeaym sea) iyeysyuesd) SOnes Jeal [elo) pinby ‘exouis-ino} s12pulho aibuig . :aujbug
{19eum Jeés yeysyURIO) SONE) JERS [el0L pinbyy ‘exjoss-1noy tepuiko aibuig :oujBug B . .

V.LYQ TYOINHOIL L  ¥iva TYOINHOIL

SSOYOOLOW  SITOADHOLON §§ ounana S31OAOHOLON
oL § NOILILIdNOD

S[ONSH  NOLLLLIdINOD

OIS 77 YNHVADSNHY TOLS  YNHVADSNH




Carburettor:

Venturi @

Main jet:

Needle jet: -

Idling jet:

Starting jet:

Throttle:

Needle position:
Mixture control screw
Float:

Electrical System:
Type: .
Ighition advance:
Ignition advance on -
rotor before TDC
Ignition advance on ro-
tor before TDC

AC generator:

Spark plug: .
Spark plug for racing:

Front Fork: *

" Travel
Trait:
Fork angle (caster):
Air pressure per leg:
Qil capacity per leg:
Oit recommendation:

Deliorto i~

40 mm
170

AB 265
52

60

50

3

1%
2x35¢g

SEM
(ov] N
33°

80mm

399 mm

70 + 70W
NGKC7E
NGKCB8E

Husqvarna telescopic
300 mm (11,8 in)

120 mm( 4,7 in)

27°

max. 50 kPa (8 psi)
450 cc

Fork oil SAE 5 — SAE 20

Rear Suspension: Husqvarna Single Shock System

with Ohlins Piggy Back

shockabsorber
Travel: 350 mm (138 in)
Wheels and Brakes: Front: Rear:
Tyres: Metzeler 300x21" 450x18"
Brakes @ mm: Disc 230 Drum 160
Spoke @ mm: 4/45
Dimensions:
Length: 2200 mm (86.86in)
Height: 1240 mm (4838 in)
Seat height: 975 mm (383 in)
Wheelbase: 1512 mm (595 in)
Ground clearance: +390 mm (15.3 in)
Weight: 112 kg (247 Ibs)

N

Torque Specifications:

Flywheel nut:

Head nuts:

Head screws:

Engine mounting bolts:
Crankcase screws:
Swing arm mounting
nuts;

Spark plug:

90 Nm (66 ft.Ibs)
50 Nm (36 ft.bs.)
25 Nm H8 . Ibs.)
40 Nm (29 #t.Ibs.)
12Nm( 9 #.Ibs)

60 Nm (44 ftIbs))
12Nm ( 9 ftbs)

TE

Carburettor: Dellarto Air pressure per leg: max. 50 kPa (8 psi)
Venturi @ 40 mm Qil capacity per leg: 450 cc )
" Main jet: 170 Qil recommendation: Fork oil SAE 5 — SAE 20
Needle jet: AB 265
Idling jet: 52 Rear Suspension: Husqvarna Single Shock
Starting jet: 60 System with Ohlins Piggy Back
Throttle: 50 shockabsorber
Needle position: 3 Travel: 310 mm (12.2 in)
w\___xana Control screw mﬁwm Wheels and Brakes: Front: Rear:
oat: %509 Tyres: EUR Trelleborg 300x21" 5,00x18"
Electrical System: SEM © USAMetzeler 300x21” 4.50x18"
Type: CDI . Brakes @ mm: Disc: 230 Drum: 160
Ignition advance: 33° Spoke @ mm: 4/45 :
Ignition advance on ] . . "
piston before TDC 80 mm Dimensions: Ly
" Length: 2200 mm (8656 in)
Ignition advance on . .
Height: 1295 mm (509 in)
flywheel before TDC 399 mm . . .
Seat height: 940 mm (370 in)
AC generator 70 + 70W : p )
. Wheelbase: 1500 mm (590 in)
Spark plug: NGKC7E Ground clearance: 345 mm (135 in)
Spark plug for racing:  NGKC 8 E Weight: 116 kg (256 Ibs.)
Electrical Euipment: .
Head light: EUR 12 V 55/60 W Torque Specifications:
. 1
o USA 12V 55W Flywheel nut: 90 Nm (66 ft.Ibs,)
Tail light: EUR 12V 515 W
USA 12V5 W Head nuts: 50 Nm (36 ft.tos.)
Head head screws: 25 Nm (18 ft.ibs.)
Front Fork: Husqvarna telescopic Engine mounting bolts; 40 Nm (29 ft.lbs.)
Travel- 270 mm (106 in) oﬂm:xowmm screws: 12Nm ( 9 ftlbs.)
Trail: 120 mm ( 4.7 in) Swing arm mounting nuts: 44 Nm (29 ft.Ibs.)
Fork angle (caster): 27° Spark plug: 12Nm ( 9ft.bs)

@b_,mm:?m__oi

»

Yellow

Green/Yellow

Yellow

VOI TAGE

/xmmc;qg

Yeilow

MAGNETO

Husqvarna B spsacacivase. ¢

. 1517 895-02

Husqvarna B szzcactvac..
L X ., _uzamaSw,aQO: L .

Printed in Sweden Specifications subject to change without notice! 1517 mwmqom, Specioations F— .o:m:om —




Zm.n <Q MIQm.\ZIOmE N
S3NOINHOIFL SFHDIA -
. V.LVYa TYOINHIIL .

jeuImdon U

i - S O * (wstozr Hww) jnejyoen \Q\ngnh \:N.#\Q
{ : R eugeabsny loqebaja] seuson BunBugyjny
WNZL zspunz | T .0
WNO9 | T wepnunsey ¢ CSAVSNMONSAZL Joyensyony .
. S -webumypg . - - mv>m— <w:>>om:mm>w— ' delpamuieyog
WNer ‘uagnesyog . 380 OMN  ueuusy in} ezsapunz
o ~8sngyabusjjampaquny Lo . BIOOMN . ‘supunz

on:m._comﬁmu.,_o.oz o ) : MOL+0L Jojesousb

Jveqneiyosidoy L, . - v * -Wwonsesyoapm
<0 usinwdoy). . t WWeEee  :0QL 404 pesbunmyog
JennwpesBunmyog : IR . we Bunpunzion

uawowyaig R ww g : 00 JoAusq
) o £ L : 7o) we Bunpunziop
:(64) yamen .

.8:9=Eopomwop§.ow e 3" eqneiyos
- XQSY <m: Swe ._o_mumz ¥sN | ....nmc:__oﬁc_ocommemo
: Qonm__e._.cm__mm ‘eBejapen

iassoiq

... lesnplepeN
Lo ssppidney

@ Josuyny
s1asebiop

6zuz’ 9 . ozey
o2's2 S 6289 2

veee: v ..vm > S § ' ‘
RS $<.m§ as_meaauc:umeso
3po ov,m— VS — 0502 i
3SR Jolop sigure Sxe5 c:%oEnmcmzmx
B i . ’ ) f w& ew'e vsn Liigy) 8¢ Bunziasieqygpunsieg
(Bsnevolugt * :(aqamep) uawnjoAly eeaNosz  :Bunziesisqrugwig
o ’ sBunBesaqpigery
85 8P
69 - ..S Crob . Buniyoipsap
¢8 1g9 i ; . - SUSIB . Hww)qnHBuniyog
goL .68 N AU €0S {wao) wnesgny
£l gl ' (uoneouqny )
902 0. PeleAoY peay) waishs vy
wsno o L . uc._guw:: ‘BljsMusnooN ep
Gmto_c_ra__m;_mesvc - . ueBayueqo ejuap p OYeB : -
: - . Bunziesseqopeiny . -1955eM ‘MELy Jopuikzuig . oo %Qb Nw

R NILVA FHOSINHOZL — 1ilyr



‘ DATI TECNICI |
TECHNICAL DATA
FICHES TECHNIQUES
TECHNISCHE DATEN

510 TC [ ¢

TECHNISCHE DATEN

Motor:

Hubraum (ccm):
Bohrung/Hub (mm):
Verdichtung:

Kraftlibertragung:
Primaribersetzung:
Sekundaribersetzung:
Kettenabmessung:

Einzylinder 4:takt, wasser-

gekuhlet, 4 Ventile obenlie-

gende Nockenwelle, Hus-
qvarna RAL-System (Reed
Activated Lubrication)
503

91.5/765

10.1

2.30 (76:33)
433 (5212) .
5/8"x1/4"

Ubersetzungsverhaltnis (MS:AS):

Vergaser:
Lufttrichter @
Hauptduse:
Nadeldise:
Leerlaufdise:
Startduse:
Drossel:
Nadellage:
Gemischeinstellungs-
schraube:
Schwimmer:

Elektrik:

Type:

Vorzundung:
Vorzindung am Kol-
ben vor TDC:
Vorzndung am
Schwungrad vor TDC:
Wechselstrom-
generator:

Zindkerze:
Zundkerze fir Rennen:

Aufhdngung vorne:

Nachlauf (mm):
Lenkkopfwinkel:

1 16:29
2. 19.26
3 22:24
4 25:22
5 27:20

Dellorto
40 mm

170

AB 265
52

60

50

3

1%
2x35g

SEM
col
33°

80 mm
339 mm

70+70 W+
NKG C7E
NKG C8E

Telegabel White Power,
upside down

120 (4.7 in)

27°

Totalibersetzung
(Kurbelwelle/Hinterrad):

Olvolumen (Getriebe):

Olempfehlung:

Treibstoff:
Benzin:
Tankvolumen:

Abstiitzung hinten:

Stossdampfer:

Réader und Bremsen

Reifen:Metzeler
Bremsen @ (mm):
Speichen @ (mm):

Gewicht (kg):

Drehmomente
Schwungradmutter:
Kopfmutter:
Kopfschrauben:
Motor-Festschrauben:
Kurbelwellengehause-
Schrauben:
Schwingen-
Festmuttern:
Zundkerze:

1 1809
2 1366
3 1089
4 878
5 739

161it (0.42 US gal)

Qualitats Motor O, SA
20-50 — SAE 15-40 oc
tetisches Motorol, SAE
15 W-40

Min. 96 oct.
91t. (2.4 US gal)

Husqvarna Alu-
Kastenschwinge
Ohlins Gasdruck Zent
federbein

Vorne: Hinter:
3.00x21" 4.50x1¢
Scheibe 230 Tromm
4/45

112 (245 Ibs)

90 Nm
50 Nm
25 Nm
40 Nm

12 Nm

60 Nm
12 Nm

Anderungen vorbeh.



DIMENSIONER OCH BETECKNINGAR

DIMENSIONS AND DISCRIPTIONS

Skruvar:
Muttrar:

Brickor

Kullager:

Tétringar:

Géngdimension x l4ngd (M6 x 30)
Géngdimension (M8)

Typ. inre @ x yitre @ x tjocklek (FBB 64 x 10 x 1)
Typer: FBB = Fjaderbricka, dppen

FA

Fjéderbricka
LI = Lasbricka, innertandad
Fabrikantens beteckning (SKF 6301)

Inre @ x yttre @ x tjockiek (25 x 42 x 7)

L = Langd

Z = Antal kuggar

N = Ny reservdel

Rétt tilt andringar férbehdlles

Screws:  Thread dimensions x length

Nuts: Thread dimension

Washer: Type, inner @ x exterior @ x thickness

Types: FBB = Spring washer open

FA = Spring washer
LI = Lock washer, inside indent

Ball bearings: Manufactures description

Sealing rings: Inner @ x exterior @ x thickness

L = Length

z = Numbers of cogs

N = New spare part

Specifications subject to change without notice



EI) Husqvarna




Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Bendmning Description
EU us
1 15 11 470-01 1 1 1 1 Ram Frame
2 15 13 070-01 2 2 2 2 Styriager Bearing
3 1513 617-01 2 2 2 2 Distans Spacer
4 15 19 537-01 . 4 4 4 4 Propp Plug
5 72 52 462-51 2 2 2 2 Buit (M8 x 55) Bolt (M8 x 55)
6 15 13 152-01 1 1 1 1 Fotpinne, hdger Footpeg, right
7 15 13 156-01 1 1 1 1 Fotpinne, vénster Footpeg, left
8 15 13 158-01 -1 1 1 1 Fi&der, hoger Spring, right
9 1513 159-01 1 1 1 1 Fjader, vénster Spring, left
10 15 13 707-01 2 2 2 2 Mutter (M8) Nut
11 1511 012-01 1 1 1 1 Motorfastplat, vanster Engine mountingplate, left
15 11 148-01 1 1 1 1 Motorfastplat, hoger Engine mountingplate, right
12 73 41 164-01 9 9 9 9 Bricka Washer
13 72 52 472-81 4 4 4 4 Bult (M8 x 105) Bolt
14 72 52 461-81 1 1 1 1 Bult (M8 x 50) Bolt
15 72 52 451-51 1 1 1 1 Bult (M8 x 20) Bolt
16 1513 707-01 1 1 1 1 Mutter (M8) Nut
17 72 52 477-81 1 1 1 1 Buit (M8 x 130) Bolt
18 | —15 11 472-01 1 1 Sadelbrygga Rearframe
A1 15 11 472-02 1 1 Sadelbrygga Rearframe
19 15 11 303-03 1 1 1 1 Bromswire Brakewire
20 15 16 898-01 1 1 1 1 Fjdder Spring
21 15 16 897-01 1 1 1 1 Snabbkoppiing, bromswire | Securingplate, brakewire
22 15 15 554-01 1 1 1 1 Vingmutter Wingnut
23 72 16 150-01 1 1 1 1 Pinne Pin
24 15 16 289-01 1 1 1 1 Bult Bolt
25 73 82 198-04 2 2 2 2 Lager Bearing
27 15 15 550-01 1 1 1 1 Bromspedal kpl. Brakepedal, compl.




@ Husqgvarna

33
.

- 1
27 _5726-2834 44

43

)y -
(36 38 39 42!
2




zz z22z2

Z2Z2Z2222zzZz222

Antal - Quantity

Reservdeisnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Bendmning Description
EU us
1| ~15 21 424-01 1 1 Framgaffel kpl. Frontfork compl.
— 1512 424-02 1 1 Framgaffel kpl. Frontfork compl.
2 | —1512448-01 2 2 Gaffelben kpl. Forkieg compl.
—15 12 448-02 2 2 Gaffelben kpl. Frontfork compl.
3 1512 413-01 2 2 Gaffelben, undre Forkleg, lower
1512 413-02 2 2 Gaffelben, undre Forkleg, lower
4 [, 15 12 443-01 2 2 2 2 Dampspindel Dampingspindel
5 1512 373-01 2 2 2 2 Tatningsbricka Sealwasher
6 1512402-01 80¢c 3302 2 2 2 Tétningsring Seal
7 1512 376-01 2 2 2 2 Stédbricka Supportwasher
8 1512 372-01 2 2 2 2 Avstrykare Scraper
9 15 12 398-01 2 2 2 2 1 Bottenventit Valvering
10 14073 53 133-70 2 2 2 2 Sparring Circlip
11 72 31 362-01 2 2 2 2 Skruv (M6 x 8) Screw
12 16 10 823-01 2 2 2 2 Bricka Washer
13 72 52 457-51 2 2 2 2 Skruv (M8 x 35) Screw
14 1512 161-01 2 2 2 2 Bricka Washer
15 73 22 116-51 8 8 8 8 Mutter (M6) Nut
16 73 41 153-01 8 8 8 8 Bricka Washer
17 1512 379-01 2 2 2 2 Overfall Clamp
18 1512 371-01 8 8 8 8 Pinnskruv Stud
20 15 16 348-01 2 2 2 2 Slanghallare Hoseholder
21 72 52 368-53 2 2 2 2 Skruv (M6 x 16) Screw
22 |— 1512 453-01 2 2 Fiader Spring
—15 12 453-02 2 2 Fjader Spring
23 15 13 719-01 2 2 2 2 O-ring O-ring
24 1512 410-01 2 2 2 2 Toppskruv Topscrew
25 15 12 356-01 2 2 2 2 Ventil Vaive
26 72 55 374-01 8 8 8 8 Skruv (M6 x 30) Screw
27 15 13 059-01 2 2 2 2 Overfall Clamp
29 15 12 329-01 1 1 1 1 Mutter Nut
30 15 12 404-01 1 1 1 1 Gaffelkrona, 6vre Tripleclamp, upper
31 72 55 457-01 8 8 8 8 Skruv (M8 x 35) Screw
32 15 12 327-01 1 1 1 1 Mutter Nut
33 1513 141-01 2 2 2 2 Styrhaliare kpl. Handlebarretainer compl.
34 72 52 497-81 2 2 2 2 Skruv (M10 x 35) Screw
35 15 12 328-01 1 1 1 1 Distans Spacer
37 15 12 391-01 1 1 2 2 Wirestyrare Cableguide
38 15 12 325-01 1 1 1 1 Bricka Washer
39 73 53 126-00 1 1 1 1 Spérring Circlip
40 1519 751-03 1 1 Numerskylt, gul Numberplate, yellow
15 19 751-01 Nummerskylt, vit Numberplate, white
1519 751-02 Nummerskyit, gron Numberplate, green
41 1519 532-06 2 2 2 2 Bruntband Zipties
43 15 12 409-01 1 1 1 1 Gaffelkrona kpl. Lower Tripleclamp
44 7341 173-01 2 2 2 2 Bricka Washer
45 1512 417-01 2 2 Gaffelben, dvre Forkleg, upper
1512 417-02 2 2 Gaffelben, 6vre Forkieg, upper
46 15 12 414-01 2 2 2 2 Bussning Bushing
47 15 12 418-01 2 2 2 2 Bussning Bushing
48 15 12 415-01 2 2 2 2 Bricka Washer
49 15 12 416-01 2 2 2 2 Spérring Circlip
50 15 12 458-01 1 1 Distans Spacer
51 L{ 15 12 447-01 2 2 2 2 Démpkona Dampingkone
52 L, 15 12 451-01 2 2 2 2 Ventilstéd Valvesupport
53 1015 12 452-01 2 2 2 2 Ventil Valve
54 | 4 1512 450-01 2 2 2 2 Ventilhus Valvehousing
55 |4 151244601 2 2 Returfjader Returnspring
4 1512 448-02 2 2 Returfjader Rerturnspring
56 |4y 1512 444-01 2 2 2 2 Bottenplugg Endplug
57 (¢ 1512 445-01 2 2 2 2 Fjader Spring
58 |1, 1512 449-01 2 2 2 2 Backventil Valve
59 A/ 15 12 442-01 2 2 2 2 Dampspindel kpl. Spindle compl.




@ Husqgvarna

515§




Antal - Quantity
Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC X TE TE Bendmning Description
EU us
2 15 11 277-01 4 4 4 4 Néllager Needlebearing
3 15 11 278-01 4 4 4 4 Distans Spacer
4 15 11 289-01 1 1 1 1 Slitskydd Wearcover
5 73 44 296-01 2 2 2 2 Bricka Washer
6 72 31 366-01 2 2 2 2 Skruv (M6 x 12) Screw
7 1511 417-01 1 1 Bakgaffel kpl. Swingarm compl.
15 11 417-02 1 1 Bakgaffe! kpl. Swingarm compl.
8 72 52 451-51 2 2 2 2 Skruv (M8 x 20) Screw
9 73 41 164-01 2 2 1 1 Bricka Washer
10 7322 118-00 2 2 1 1 Mutter (M8) Nut
11 73 44 966-03 2 2 2 2 Bricka Washer
12 73 82 198-04 4 4 2 2 Lager Bearing
13 1511 310-02 1 1 Rulle Roller
14 1511 311-01 2 2 1 1 Distans Spacer
15 72 52 459-51 2 2 1 1 Skruv (M8 x 36) Screw
16 72 52 451-51 1 1 1 Skruv (M8 x 20) Screw
18 72 52 455-51 1 1 1 Skruv (M8 x 30) Screw
19 15 13 707-01 1 1 1 Mutter (M8) Nut
20 15 15 542-01 1 Distans Spacer
15 15 542-02 1 1 Distans Spacer
21 | 151555301 1 1 1 Féste Attachement
22 72 52 509-81 1 1 1 Skruv (M10 x 90) Screw
23 15 10 604-04 1 1 1 Parkeringsstod Parkingrest
24 73 14 318-01 2 2 2 2 Mutter (M8) Nut
25 72 52 461-71 2 2 2 2 Skruv (M8 x 50) Screw
26 15 16 876-01 2 2 2 2 Spénnbricka Washer
27 15 15 457-01 1 1 Distans Spacer
28 15 18 227-02 1 1 Kedjeskydd Chainguard
29 | 151124801 1 1 1 1 Axel Shaft
30 15 11 249-01 2 2 2 2 Mutter Nut
31 72 55 502-51 2 1 1 1 Skruv (M10 x 60) Screw
72 52 509-81 1 1 1 Skruv (M10 x 90) Screw
32 73 41 171-01 2 1 1 1 Bricka Washer
33 15 11 241-01 4 4 4 4 Skyddsbricka Washer
34 15 11 242-01 8 8 8 8 X-ring X-ring
35 15 11 240-01 2 2 2 2 Distans Spacer
36 | 151142801 4 4 4 4 Nallager Needlebearing
37 15 11 427-01 2 2 2 2 Léank Link
38 1511 312-02 1 1 Fastplat Mountingplate
15 11 395-02 1 1 Fastplat Mountingplate
39 73 22 120-01 2 2 2 2 Mutter (M10) Nut
40 15 11 249-01 2 2 2 2 Mutter (M14 x 1,25) Nut
41 15 11 241-02 2 2 2 2 Skyddsbricka Washer
42 1511 243-01 2 2 2 2 Distans Spacer
43 15 11 248-02 1 1 1 1 Axel Shaft
44 15 11 254-01 1 1 1 1 Lank Link
45 15 13'705-01 1 1 1 1 Mutter (M12) Nut
46 15 11 258-01 2 2 2 2 Distans Spacer
47 15 11 257-01 2 2 2 2 Tétning Seal
48 15 11 256-01 1 1 1 1 Kulled Balljoint
49 15 11 244-01 1 1 1 1 Skruv (M12 x 1) Screw
50 1511 241-03 2 2 2 2 Skyddsbricka Washer
51 16 11 452-01 1 1 Slitskydd Wearplate
52 15 11 310-01 1 1 Rulle Roller
53 15 11 453-01 1 1 Distans Spacer
54 1511 313-02 2 2 Bricka Washer
55 72 52 451-51 2 1 1 Skruv (M8 x 20) Screw
56 73 41 164-01 2 1 1 Bricka Washer
57 15 15 500-01 1 1 1 Féstekedjestyrare Att. Chainguide
58 72 52 457-51 1 1 1 Skruv (M8 x 35) Screw
59 72 52 376-51 2 2 2 Skruv (M6 x 35) Screw
61 1515 412-01 1 1 1 Rulle Roller
62 15 15 413-01 2 2 2 Distans Spacer
63 73 22 116-01 2 2 2 Mutter (M6) Nut
64 15 15 506-01 1 1 1 Bussning Bushing
65 1511 317-01 1 1 1 Rulle Roller




| @ Husqvarna




Antal - Quantity

_Kedjestyrare kpl.

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Benamning Description
EU us
66 73 88 810-01 2 2 2 2 Smérjnippel Greasefitting
67 15 15 505-01 1 1 1 Chainguide compl.




@ Husqgvarna




‘Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Bendmning Description
EU us
2 15 11 332-01 1 1 1 1 Kulled Balljoint
3 15 11 334-01 2 2 2 2 Tétning Seal
4 15 11 333-01 2 2 2 2 Distans Spacer
5 15 11 256-01 " 1 1 1 Kuiled Balljoint
6 1511 257-01 2 2 2 2 Tétning Seal
7 15 11 258-02 2 2 2 2 Distans Spacer
8 15 11 329-01 1 1 1 1 Justermutter Preload adjuster
9 15 11:328-01 1 1 1 1 Justermutter Preload adjuster
10 15 11 331-01 1 1 1 1 Fjaderclips Springclip
11 15 11 325-07 1 1 1 1 Fjader 6,2 N/mmz2, bl3, Spring blue, black, blue
svart, bld
15 11 325-04 Fjader 56 N/mm?2, svart, Spring biack, red, black
réd, svart .
15 11 325-05 Fjader 58 N/mm2, svart, vit, | Spring black, white, black
svart .
15 11 325-06 Fjader 6,0 N/mm2, bid vio- | Spring biue, purple, blue
lett, bla
15 11 325-08 Fjader 6,4 N/mmz2, bla, bl&, | Spring blue, blue, blue
bla
12 15 11 460-02 1 Stétdédmpare utan fidder Shockabsorber without
spring ,
15 11 460-04 1 1 Stétdampare utan fjdder Shockabsorber without
spring

1



Elj Husqvarna

12




Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC X TE - TE Benamning Description
EU us

1 15 15 325-01 1 1 1 1 Gashandtag kpl. Throttiehandle compl.

2 15 15 326-01 1 1 1 1 Skyddslock Cover

3 15 15 322-01 1 1 1 1 Skruv Screw

4 15 15 283-01 1 1 1 1 Brytrulle Pivotroller

6 73 22 112-01 1 1 1 1 Lasmutter (M4) Nut

7 15 15 261-01 1 1 1 1 Justernippel Adjuster

8 15 15 262-01 1 1 1 1 Skyddshylsa Protecting sleeve

9| 723132951 2 2 2 2 Skruy (M5 x 16) Screw
10 15 15 266-01 1 1 1 1 Gummihandtag, héger Rubberhandle, right
11 15 15 336-01 1 1 1 1 Gaswire Throttlewire
12 15 15 308-03 1 1 1 1 Frikoppiingswire Declutchingwire
13 15 15 332-01 1 1 1 1 Dekompressionshandtag Decompressionlever

kpl. compl.

14 15 13 148-01 1 1 1 1 Styrstang Handlebar
15 15 15 265-01 1 1 1 1 Gummihandtag, vanster Rubberhandle, left
16 15 15 333-01 1 1 1 1 Dekompressionswire Decompressionwire »
17 12 13 810-01 1 1 1 1 Ansatsskruv Screw
18 25 09 316-01 1 1 1 1 Mutter Nut
19 12 13 821-01 1 1 1 1 Kabelspénnskruv Cableadjustingscrew
20 15 15 314-01 1 1 1 1 Kopplingshandtad kpl. Declutchinghandie compl.
22 1513 142-01 1 1 1 1 Handtagsskydd Handleprotector
29 |*. 2062 368-11 2 2 2 2 Skruv Screw
30 15 15 809-01 1 1 1 1 Hallare ventilationsslang Holder ventilationhose

13



@ Husqgvarna

14



Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Benémning Description ’
EU us ’
1 15 13 923-01 1 1 1 1 Bensintank Petroltank
2 15 14 108-01 1 1 1 1 Tanklock Cap
4 74 04 811-02 1 1 1 1 Oring Oring
5 15 14 109-01 1 1 1 1 Bensinkran Petcock
6 1514 110-01 2 2 2 2 Skruv Screw
7 15 15 834-01 1 1 1 1 Dekal, vanster Decal, left
8 15 15 832-01 1 1 1 1 Dekal, hoger Decal, right
9 15 13 706-01 1 1 1 1 Mutter (M6) Nut
10 1513 709-01 2 2 2 2 Bricka Washer
1 15 14 107-01 4 4 4 4 Gummibussning Rubberbushing
12 72 55 394-01 1 1 1 1 Skruv (M6 x 120) Screw
13 15 13 587-01 1 1 Bakskérm Fender
14 1518 121-01 4 4 4 4 Gummibricka Washer
15 72 52 374-51 2 2 2 2 Skruv (M6 x 30) Screw
16 15 18 193-01 1 1 Bakskdrm Fender
17 15 13 746-01 1 1 1 1 Sténkskydd Splashguard
18 | 151358101 1 1 1 1 Sadel Seat
19 15 13 582-01 Sadeléverdrag Seatcover
20 15 13 706-01 1 1 1 1 Mutter Nut
21 72 52 374-51 1 1 1 1 Skruv (M6 x 30) Screw




@ Husqvarna

16



Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Bendmning Description
EU us
1 15 18 047-02 1 1 1 1 Framskarm Fender
2 72 55 372-01 4 4 4 4 Skruv (M6 x 25) Screw
3 15 13 709-01 8 8 8 8 Bricka Washer
4 1518 121-01 6 6 6 6 Gummibricka Rubberwasher
15 18 185-01 2 2 2 2 Gummibricka Rubberwasher
5 15 16 343-01 1 1 1 Huvudcylinder Mastercylinder
15 16 353-01 1 Huvudcylinder Europa, fiste| Mastercylinder
for bromsljuskontakt
6 15 16 345-01 1 1 Baig Cover
7 15 16 332-02 1 1 Bromsslang Brakehose
15 16 332-03 1 1 Bromsslang Brakehose
10 15 16 328-01 % 2 2 2 Bromsbelagg Brakepads
12 15 16 327-01 1 1 1 1 Bromscylinder kpl. Brakecylinder compl.
13 1513 741-01 2 2 2 2 Skruv (M8 x 25) Screw
14 1517 791-01 1 1 1 1 Laspinnesats Lockpinkit
15 15 16 325-01 1 1 1 1 Bromsskiva Disc
16 15 16 326-01 6 6 6 6 Distans Spacer
17 72 56 374-55 6 6 6 6 Skruv (M6 x 30) Screw
18 15 16 338-01 1 1 Axel Shaft
19| 7382302-34 43426 2 2 2 2 Lager Bearing
20 15 16 350-01 1 1 1 1 Distans Bearing
22 15 16 324-01 1 1 1 1 Navhylsa Hubsieeve
23 15 16 342-01 1 1 1 1 Mutter Nut
24 15 16 321-01 36 36 36 36 Eker Spoke
25 15 13 706-01 6 6 6 6 Mutter (M6) Nut
26 15 16 219-01 36 36 36 36 Nippel Nipple
27 15 16 320-01 1 1 1 1 Falg 1,60 x 21 Rim
28 15 16 323-01 1 1 1 1 Framnav kpl. Fronthub compl.
29 15 16 319-01 1 1 1 1 Framhjul kpl. Frontwheei compl. .
30 1516 144-01 1 1 Décklas Rimlock
31 15 16 029-01 1 1 1 1 Falgband Rimband
32 15 16 028-01 1 1 1 1 Innerslang innertube
33 15 16 907-01 1 1 1 Déck 90/90 x 21 Tyre
. Metzeler MXR
15 16 257-01 1 Déck 3,00 x 21 Tyre
Trelleborg Deep Grip
34 15 18 050-01 Skdrmbreddare Widener
35 15 18 049-01 Skarmlédngare Lengthener
36 15 17 780-01 Ekersats Spokekit
37 15 19 902-01 Nippelsats Nipplekit
38 15 16 346-02 1 1 1 Bromshandtag Brakehandle
15 16 357-01 1 Bromshandtag Brakehandle
39 15 16 351-01 1 1 Axel Shaft
40 15 16 355-01 1 1 Vikbricka Securing plate
4 15 16 347-01 Skyddskivbroms Discbrakecover

17



13

11 14 21

6

18




Antal - Quantity

Reservdeisnummer 510 510 510 510
Fig. | Sparepart number TC X TE TE Bendamning Description ‘
EU us
1 15 16 888-01 1 1 Hijul kpl. exkl. gummi Wheel compl.
15 16 888-02 1 1 Hjul kpl. exkl. gummi Wheel compl.
2 15 16 827-01 1 1 1 1 Falg 2,50 x 18 Rim
3 15 16 828-02 36 36 36 36 Eker Spoke
4 1513 718-01 1 1 1 1 Tétring Spoke
5 1516 829-01 36 36 36 36 Ekernippel Spokenipple
6 15 16 889-01 1 1 1 1 Baknav kpl. utan kedjedrev | Rearhub compl.
7 15 16 885-01 1 1 1 Déck 4,50 x 18 Tyre
Metzeler Muiticross
15 16 848-01 1 Déck 500 x 18 Tyre
Trelleborg Tenmaster
8 15 16 508-01 1 1 1 1 Innerslag 18” Innertube
9 15 16 029-01 1 1 1 1 Falgband Rimband
12 15 16 854-01 1 1 1 1 Navhylsa Hubsleeve
13 15 16 891-01 1 1 1 1 Bromsskold kpl. Brakeplate compl.
14 15 16 837-01 1 1 1 1 Bussning Bushing
15 15 16 543-01 1 1 1 1 Bromsback kpi. Brakeshoe compl.
16 15 16 547-01 2 2 2 2 Fjader Spring
17 15 16 886-01 1 1 1 1 Bromsekenter Brakecam
18 15 16 299-01 1 1 1 1 Oring Oring
19 1516 732-02 1 1 1 1 "Havarm Lever
20 73 41 164-01 1 1 1 1 Bricka Washer
21 15 15 535-01 1 1 1 1 Fjader Spring
22 15 16 892-01 1 1 1 Kedjekrans z
= 48 sprocket
15 16 892-03 1 Kedjekrans z
= 52 sprocket
23 15 16 893-01 6 6 6 6 Skruv Screw
24 73 22 118-01 6 6 6 6 Lasmutter Nut
25 15 16 752-01 1 1 1 1 Distanshylsa Spacer
26 73 82 302-34 2 2 2 2 Kullager Ballbearing
28 | ASAL5 39002 -{
29 15 16 866-01 1 1 1 1 Distans Spacer
30 15 16 300-01 1 1 1 1 Distanshéllare Spacerholder
31 15 16 598-01 1 1 1 1 Mutter Nut
33 7322 118-01 1 1 1 1 Mutter Nut
34 15 16 836-01 1 1 1 1 Bricka Washer
35 15 16 772-02 2 2 Dacklas Tyrelock
15 19 952-01 36 36 36 36 Ekersats Spokeunit
15 19 938-01 36 36 36 36 Nippelsats, 36 st Nipplekit

19



EI) Husqgvarna

20



=4

Z2 2222

Antal - Quantiiy

4P

80006436

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC 14 TE TE Bendmning Description
EU us
1 /I 15 15 930-01 1 1 1 1 Avgasror, hoger Exhaustpipe, right
2 |/ 1515 940-01 1 1 1 1 Avgasror, vénster Exhaustpipe, left
3 15 14 590-01 2 2 2 2 ' Vibrationsdédmpare Vibrationsdamper
4 1513 707-01 4 4 4 4 Mutter Nut
5 15 14 893-01 1 1 1 1 Lank Link
6 73 44 926-01 2 2 2 2 Bricka Washer
7 72 55 374-01 2 2 2 2 Skruv (M6 x 30) Screw
i 8 | 1514559-01 1 1 1 1 Oring Oring
9 |— 1515915-01 2 2 Ljudddmpare kpl. Silencer compl.
10 L{ 15 15 914-01 M C 2 Ljuddampare kpl. Silencer compl.
11 | 21515 916-01 2 Ljuddampare kpl. Silencer compl.
12 72 95 842-01 4 4 4 4 Skruv Screw
13 |-~ 1515 928-01 2 2 Insats kpl med gnist- Innertube compl with
sléckare sparkarrestor
14 |~—15 13 336-05 2 2 Absorbent Absorber
15 | £ 015 13 336-07 2 Absorbent Absorber
16 [2. 015 13 336-06 2 Absorbent Absorber
17 | 215 15 923-01 2 Gavel Gable
18 215 15 918-01 2 Gavel Gable
19 72 52 463-81 2 2 2 2 Skruv (M8 x 60) Screw
20 15 14 661-01 4 4 4 4 Bricka Washer
21 1513 707-01 4 4 4 4 Mutter (M8) Nut
22 15 14 662-01 4 4 4 4 Gummibussning Rubberbushing
23 15 14 663-01 2 2 2 2 Distanshylsa Spacer
. Puspuf g Me /4
25| 45145961 2 2 MWedpuuf G M¢ 4f

21



EI) Husqvarna

53

A1 i s
\ R

\

2




Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Benamning Description
EU us
1 15 13 707-01 2 2 2 2 Mutter (M8) Nut
2 |2016 15 407-01 1 1 1 1 Cylinderfotspackning Basegasket
3|A1615 354;?_(_ A 51 1 1 1 Cylinder Cylinder
4|4 16 15 399-01 1 1 1 1 Foder + kolvsats Liner + Piston, compl. kit
5| 723136601 2 2 2 2 Skruv (M6 x 16) Screw
6 {2016 15 35801 1 1 1 1 Packning Gasket
7 @ 1 1 1 1 Kamkedjestrackare kpl. Camchaintensioner compl.
10 | £/ 16 15 33201 2 2 2 2 Dragbult Stud
11 12 (16 15 360-01 1 1 1 1 Topplockspackning Cylinderheadgasket
12| 161510101 1 NV 1 46456121y Oljefilter Oilfilter
13 [2016 15 378:01 1 1 91 1 Packning Gasket
14 /1 Q16 15 055-02 1 1 1 1 Slapa Camchaintensioner
15 16 15 140-01 1 ! 1 1 Bricka Washer
16 16 15 267-01 2 2 2 2 Ventilinsug @ 35 mm Valveintake @ 35 mm
17 16 15 022-01 2 2 2 2 Ventilavgas Valvexhaust
22 16 11 708-01 2 2 2 2 Styrstift Peg
23 | 740422110 5{53 y)! 1 1 1 Oring Oring
24 | 4 16 15 349-01 1 1 1 1 Plugg Plug
25 16 15 294-01 4 4 -4 4 Ventilstyrning Valveguide
27 7341 171-01 4 4 4 4 Bricka Washer
28 16 15 288-01 4 4 4 4 Ventilfjder, inre Valvespring, inner
29 16 15 025-01 4 4 4 4 Ventilfjader Valvespring
30 16 15 296-01 4 4 4 4 Knasterbricka Retainer
31 16 15 023-01 8 8 8 8 Ventilknaster Valvecotters
32 | § 16 15 351-01 4 4 4 4 Mutter Nut
35 |1 16 19 982-01 1 1 1 1 Topplock-kdpa Cylinderhead-cover
36| 1615032-01 1 Packning Gasket N
37 16 15 260-01 1 Strypbricka Restrictorplate
38 16 15 238-01 1 1 1 1 Anslutning Connection
39 16-15 206-01 1 1 1 1 Klamma Clamp
40 73 82 201-2532d00 1 &2 2 2 2 Kullager Bearing
41 16 15 038:01 1 1 1 1 Kamaxel Camshaft
42 | 716 15 350-01 1 1 1 1 Kamkedjedrev Camchainsprocket
43 16 15 266-01 2 2 2 2 Skruv (M8 x 12) Screw
44 16 15 099-01 J 1 1 1 1 Kamkedja Camchain
45 16 15 100-01 1 1 1 1 Kedjelds Masterlink
46 16 15 048-01 4 4 4 4 Justerskruv Adjustingscrew
48 16 15 043-01 4 4 4 4 Bussning Bushing
439 16 19 853-01 1 1 1 1 Vipparm, avgas Rockerarm, exhaust
50 16 15 156-01 4 4 4 4 Mutter Nut
51 16 15 045-01 2 2 2 2 Rullyﬂare. Rollerbearing
53 16 19 854-01 1 1 1 1 Vipparm, insug Rockerarm, intake
54 16 15 042-01 2 2 2 2 Vipparmsaxe! Rollerarmshaft
55 16 15 303-01 4 4 4 4 Tétring, ventil, styrning Seal, valve-guide 43 £4
56 74 04 215-10 2 2 2 2 Oring Oring
57 |4 16 15 939-01 2 2 2 2 Plugg Plug
58 16 15 121-01 1 1 1 1 Justerkapa Adjustingcover
59 16 15 036-01 2 2 2 2 Packning Gasket
60 72 55 371-01 3. 3 3 3 Skruv (M6 x 22) Screw
61 | 516 15 359-01 1 1 1 1 Skruv Screw
62 16 15 141-02 1 1 1 1 Slang Hose
63 15 13 380-01 1 1 1 1 Klamma Clamp
64 16 15 128-01 1 1 1 1 Behallare Container, crankcase-
. ) ventilation
65 7322 118-01 1 1 1 1 Mutter (M8) Nut
66 | 4 16 15 408-01 1 1 1 1 Havarm Lever
67 16 15 123-01 1 1 1 1 Fjader Spring
68 16 15 035-01 1 1 1 1 Ventillyftarkapa Decompressorcover
69 | 725537801 1 1 1 1 Skruv (M6 x 40) Screw
70 16 15 084-01 1 1 1 1 Axel Shaft
71 16 15 085-01 1 1 1 1 Kamventillyftare Decompressorcam
72 73 53 110-00 1 1 1 1 Sparring Circlip
73| 740481812 1 1 1. 1 Oring Oring
74 | 7255 455-01 2 2 2 2 Skruv (M8 x 30) Screw
75| 725538201 2 2 & 2 2 Skruv (M6 x 60) Screw

23



@ Husqgvarna

53

24




Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC X TE TE Bendmning Description
EU us
76 72 55 379-01 1 1 1 1 Skruv (M6 x 45) Screw
77 72 55 374-01 8 8 8 8 Skruv (M6 x 30) Screw
78 72 31 362-01 2 2 2 2 Skruv Screw
79 16 10 823-01 4 4 4 4 Bricka Washer
80 74 04 205-10 1 1 1 1 Oring Oring
81 15 13 730-01 9 9 9 9 Bricka Washer
82 16 15 094-01 1 1 1 1 Ventillyftarképa kpl. Adjustingcover compl.
83 73 53 113-40 4 4 4 4 Sparring Circlip
85 [t 0 16 15 377-01 1 1 1 1 Oljefilterplugg Oilfilterplug
86 72 31 325-01 2 2 2 2 Skruv (M5 x 10) Screw
87 |5 16 15 352-01 1 1 1 1 Vinkelanslutning Connection
88 10740421510 SPHM D1 1 1 1 Oring Oring
89 72 55 386-01 2 2 2 2 Skruv (M6 x 16) Screw
90 15 13 730-01 2 2 2 2 Bricka Washer
§

25




EIJ Husanrna

%6 -



zzZz.zzZzz=Z

Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Bendmning Description
EU us
1513 713-01 1 1 1 1 Kil Key
— 16 15 361-01 1 Vevparti kpl. Crankshatft compl.
A 16 15 361-02 1 1 1 Vevparti kpl. Crankshaft compl.
10 |4 (4646-896+01 30@,5’3 Bes 1 1 1 Renoveringssats, vevstake | Conn. rod, overhaulkit
11 | 2016 15 355-01 2 2 2 2 Lasring Criclip
13 |1016 15 071-01 1 1 1 1 Kolvring 91,5 mm Pistonring
14 /1016 15 369-01 1 1 1 1 Oljering kpl. 91,5 mm Qilring compl.
16 | 516 15 367-01 1 1 1 1 Kolv kpl. & 91.5 mm Piston compl.
Dichssady At 990t -up

<

PR



@ Husqgvarna

28



Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Bendmning Description
EU us
3 (21015 13 726-02 1 1 1 1 Tétring Seal
4 11016 15 373-01 1 1 1 1 Lager Bearing
5 16 15 309-01 1 1 1 1 Lager Bearing
6 72 55 378-01 1 1 1 1 Skruv (M6 x 40) Screw
7 72 55 385-01 6 6 6 6 Skruv (M5 x 75) Screw
8 16 14 728-01 1 Genomféring Grommet
16 14 728-02 1 1 1 Genomfdring Grommet
9 15 13 730-01 6 6 6 6 Bricka Washer
1 16 12 537-01 1 1 1 1 Magnetplugg Drainplug
12 12 25 025-01 1 1 1 1 Packning Gasket
13 72 31 323-01 1 1 1 1 Skruv (M5 x 8) Screw
14 16 11 816-02 1 1 1 1 Kipa Cover
15 72 55 374-01 2 2 2 2 Skruv (M6 x 30) Screw
17 1016 15 308-01 1 1 1 1 Tétring Seal
21 73 53 126-00 1 1 1 1 L&sring Circlip
22 16 12 693-03 1 Kedjedrev, 12t Sprocket
16 12 6§05 1 1 Kedjedrev, 14t Sprocket
1612 6’;-08 1 Kedjedrev, 17t Sprocket
23 15 19 759-01 1 1 Kedjelds Masterlink
24 15 19 760-11 1 1 Kedja 5/8 x 3/4” 116 Chain
15 17 760-06 1 1 O-ring kedja 5/8 x 3/4” 116 | Oring chain
25 73 82 302-40 1 1 1 1 Lager Bearing
26 16 15 116-01 4 4 4 4 Dragsting Cylinderstud
27 16 15 014-02 1 1 1 1 Packning Gasket
28 16 15 310-01 1 1 1 1 Frikopplingsaxel Declutchingshaft
29 15 13 722-01 1 1 1 1 Tatring Seal
30 | 16 14645-01 1 1 1 1 Hévarm Lever
31 73 22 118-01 1 1 1 1 Mutter Nut
32 16 14 589-01 1 1 1 1 Flansbussning Flangebushing
33 16 10 777-01 2 2 2 2 Flansbussning Flangebushing
35 |{ 16 19 897-01 1 1 1 1 Vevhushalva, hoger, kpl. Crankcasehalf, right, compl.
16 19 899-01 Vevhus, kpl. Crankcase, compl.

29




@ Husqvarna

. 69
64-68 7273




2

Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC T TE TE Benémning Description
EU us
2 (10 16 15 373-01 1 1 1 1 Lager Bearing
3 1513 721-01 1 1 1 1 Lager Bearing
4 15 13 720-01 1 1 1 1 Lager Bearing
5| 1612745-01 1 1 1 1 Fjader Spring
6 73 86 130-03 1 1 1 1 Kula Balt
7 16 14 590-01 1 1 1 1 Styrhylsa Dowelpins
8 16 10 776-01 1 1 1 1 Styrhylsa Dowlpins
10 16 10 777-01 1 1 1 1 Flansbussning Flangebushing
11 16 14 589-01 1 1 1 1 Flénsbussning Flangebushing
12 16 19 898-01 1 1 1 1 Vevhushalva, véanster, kpl. | Cranccasehalf, left, compl.
13 16 11 650-02 1 1 1 1 Packning Gasket
14 |2 (316 15 348-01 1 1 1 1 Ventil Reedvalve
15 16 15 105-01 1 1 1 1 Ventilstopp Reedvalvesupport
16 72 32 285-31 2 2 2 2 Skruv (M4 x 6) Screw
17 11116 15 055-01 1 1 1 1 Slapa Camchaintensioner
18 /{Q 16 15 359-01 1 1 1 1 Skruv Screw
19 [2015 13 72602 1 1 1 1 Tétningsring Seal
21 16 11 686-01 1 1 1 1 Véxelmatare Gear-select-linkage
22 16 11 692-01 1 1 1 1 Returtjader Returnspring
23 16 11 683-01 1 1 1 1 Lageshake Hooklink
24 16 11 684-01 1 1 1 1 Fjader Spring
25 72 52 368-53 1 1 1 1 Skruv (M6 x 16) Screw
26 15 13 734-01 2 2 2 2 Bricka Washer
27 16 11 216-01 1 1 1 1 Bussning Bushing
28 16 11 271-01 1 1 1 1 Melianhjul Idlegear
29 16 11 675-01 1 1 1 1 Nallager Needlebearing
30 15613 714-01 1 1 1 1 Bricka Washer
31 7353 118-00 - 1 1 1 1 Sparring Circlip
32 | 5516 15 391-01 1 1 1 1 Kickdrev Kickstartgear
33 16 11 680-01 1 1 1 1 Medbringare Driver
34 16 11 681-01 1 1 1 1 Fjéder Spring
35 16 11 677-01 1 1 1 1 Kickaxel Kickstartshaft
36 74 04 313-10 2 2 2 2 Oring Oring
a7 1016 16 362-01 1 1 1 1 Kickfjader Returnspring
38 1611 746-01 4 1 1 1 1 Véxlingsaxel Gearshiftshaft
39 16 11 708-01 2 2 2 2 Styrstift Dowelpins
40 | -74-04-34010 2 L30 2940 2 04U 2 Oring Oring
41 72 11 344-40 1 1 1 1 Pinne Pin
42 16 15 142-01 1 1 1 1 Gummi Rubber
44 16 19 903-01 1 1 1 1 Transmissionsképa kpi. Transmissioncover compl.
45 50 12 782-01 1 1 1 1 Packning Gasket
46 16 10 786-02 1 1 1 1 Lock Cap
47 72 55 379-01 2 2 2 2 Skruv (M6 x 45) Screw
72 55 378-01 5 5 5 5 Skruv (M6 x 40) Screw
48 16 11 294-02 1 1 1 1 Kickh&llare Kickstarterretainer
49 72 31 328-0t 2 2 2 2 Skruv (M5 x 14) Screw
50 72 55 370-01 1 1 1 1 Skruv (M6 x 22) Screw
51 16 16 359-01 1 1 1 1 Véxelspak kpl. Gearlever compl.
52 72 55 371-01 3 3 3 3 Skruv (M6 x 22) Screw
53 16 17 955-01 2 2 2 2 Styrstift Dowelpins
54 1617 9&-01 1 1 1 1 Pumphus Pumphousing
55 16 17 964-01 1 1 1 1 Oring Oring
56 73 53 108-00 1 1 1 1 Lasring circlip
57 16 15 148-01 1 1 1 1 Lyftare Lifter
58 | 1615 147-01 1 1 1 1 Fjader Spring
59 16 15 146-01 1 1 1 1 Ledskruv Screw
60 15 15 334-02 1 1 1 1 Wire Wire
61 16 11 704-01 1 1 1 1 Fjaderhallare Springholder
62 16 11 706-01 2 2 2 2 Distans Spacer
63 72 43 370-50 2 2 2 2 Skruv (M6 x 20) Screw
64 16 15 144-02 1 1 1 1 Axeldel Lowerpart kickstarter
65 16 11 083-02 1 1 1 1 Kick Kickstarter
66 74 04 310-00 1 1 1 1 Oring Oring
67 16 11 289-01 1 1 1 1 Bricka Washer
68 72 55 368-01 1 1 1 1 Skruv (M6 x 16) Screw

31




@ Husqvarna

64-68 7273

32



Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Bendmning Description
EU us
69 16 15 151-01 1 1 1 1 Kick, kpl. Kickstarter, compl.
70 73 53 122-00 1 1 1 1 Sparring Circlip
7 16 15 140-01 1 1 1 1 Bricka Washer
72 73 86 120-03 1 1 1 1 Kula Ball
73| 16 11084-01 1 1 1 1 Fjader Spring
74 16 17 951-01 1 1 1 1 Pumphijul Pumpwheel
75 16 17 958-01 1 1 1 1 Tétring Seal
76 73 82 198-04 1 1 1 1 Lager Bearing
77 73 82 198-00 1 1 1 1 Lager Bearing
78 16 17 966-01 1 1 1 1 Pumpaxel Pumpshaft




@ Husqvarna




Antal - Quantity
Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Bendmning Description
EU us

1 16 11 075-01 1 1 1 Drivhjul Drivegear

2 16 11 101-01 1 1 1 Mutter Nut

3 16 15 315-01 1 1 1 Tryckstang Pushrod

4 16 11 170-01 1 1 1 Axelhylsa Shaftsleeve

5 16 11 166-01 1 1 1 Axiallager Bearing

6 16 11 167-01 1 1 1 Bricka Washer

7 72 85 370-00 1 1 1 Skruv Screw

8 1513 703-01 1 1 1 Mutter Nut

9 3 16 15 379-01 1 1 1 Kopplingskorg Clutchgear
10 16 15 088-01 1 1 1 Kopplingscentrum Ciutch hub
11 16 15 273-01 8 8 8 Lamell med belaggning Clutchdisc with lining
12 16 15 274-01 9 9 9 Lamell Clutchdisc
13 16 11 168-02 1 1 1 Tryckskiva Pressureplate
14 16 15 285-01 5 5 5 Kopplingsfiader Clutchspring
15 16 11 169-01 5 5 5 Distans Spacer
16 73 44 926-01 5 5 5 Bricka Washer
17 72 52 378-71 5 5 5 Skruv (M6 x 40) Screw
18 16 12 362-01 1 1 1 Kugghjul 2:an Gearwheel 2nd z = 16
19 16 12 481-01 1 1 1 Distansring Spacer
20 16 12 480-01 1 1 1 Lagerhylsa Sleeve
21 16 12 363-01 1 1 1 Kugghijul 3:an Gearwheel 3rd z = 19
22 16 12 842-01 1 1 1 Stddbricka Washer
23 16 12 390-01 1 1 1 Kugghjul 5-6:an Gearwheel 5-6th z = 25-27
24 73 53 126-00 5 5 5 Spérring Circlip
25 16 11 717-01 4 4 4 Stddbricka Washer
26 16 12 418-01 1 1 1 Lagerhylsa Sleeve
27 16 11 837-01 1 1 1 Kugghjul 4:an Gearwheel 4th z = 23
28 16 12 360-01 1 1 1 Huvudaxel Mainshaft z = 13
29 16 11 155-01 2 2 2 Bricka Washer
30 5 16 15 388-01 1 1 1 Innerring innerrace
32| 1611699-01 2 2 2 Axel Shaft
33 16 12 384-01 3 3 3 Véxelférare Gearstriker
35 | 720126850 6 6 6 Pinne Pin
36 | 1513 709-01 " 1 1 1 Bricka Washer
37 72 52 364-86 1 1 1 Skruv (M6 x 10) Screw
38 73 86 120-03 il 11 11 Kula Ball
39 16 12 699-01 1 1 1 Kulbana Ballrace
40 16 11 701-01 1 1 1 Kulissrulle kpl. Shiftdrum compl.
41 16 12 365-01 1 1 1 Kugghjul 2:an Gearwheel 2nd z = 29
42. 16 12 386-01 1 1 1 Kugghjul 3:an Gearwheel 3rd z = 26
43 16 12 357-01 1 1 1 Kugghijul 6:an Gearwheel 6thz = 20
44 16 11 715-01 1 1 1 Kugghjul 5:an Gearwheel 5thz = 22 ,
45 16 12 350-01 1 1 1 Hjalpaxel Auxilaryshaft
46 16 12 388-01 1 1 1 Kugghjul 4:an Gearwheel 4thz = 24
47 16 13 714-01 1 1 1 Stddbricka Washer
48 16 12 415-01 1 1 1 Lagerhylsa Sleeve
49 16 12 361-01 1 1 1 Kugghjul 1:an Gearwheel 1stz = 34




@ Husqgvarna

36



Antal - Quantity
Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Bendmning Description
EU us
1 16 16 026-01 1 Hjélpaxel Auxilaryshaft
2 16 16 022-01 1 Kugghjul 2:an Gearwhell 2nd z = 26
3 16 16 024-01 1 Kugghjul 4:an Gearwheel 4th z = 22
4 16 11 160-01 5 Distans Spacer
5 16 16 023-01 1 Kugghjul 3:an Gearwheel 3rd z = 24
6 16 11 717-01 4 Stédbricka Supportwasher
7 73 53 126-00 5 Sparring Circlip
8 16 16 025-01 1 Kugghjul 5:an Gearwheel 5th z = 20
9 16 12 415-01 1 Lagerhylsa Bearingsleeve
10 16 16 021-01 1 Kugghijul 1:an Gearwheel 1stz = 29
11 16 12 384-01 2 Véxelforare Shiftfork
12 16 11 699-01 2 Axel Shaft
13 16 12 699-01 1 Kulbana Outerrace
14 73 86 120-03 1 Kula Ball
18 72 52 364-86 1 Skruv (M6 x 10) Screw
16 15 13 709-01 1 Bricka (65 x 22 x 1,5) Washer
17 72 01 268-50 6 ,_./.]:g. - Pinne Pin ) 7
19 | 1616 354-01 = 1 gt 134 ! Kulissrulie kpl. Linkroller compl. &/ cﬂ.ﬂ /Woﬁzg
20 16 11 155-01 2 Bricka Washer
22 16 15 388-01 1 Innerring Bearingsleeve
23 16 16 016-01 1 Huvuaxel Mainshaft z = 17
25 16 16 020-01 1 Kugghjul 5:an Gearwheel 5thz = 27
26 | 164601801 1 A@dp 033 Kugghjul 3:an Gearwheel 3rd z = 22
27 16 16 017-01 1 Kugghjul 2:an Gearwheel 2nd z = 19
28 72 52 378-71 5 Skruv (M6 x 40) Screw
29 73 44 926-01 5 Bricka (84 x 17) Washer
30 16 15 285-01 5 Kopplingsfjader Clutchspring
31 16 11 168-02 1 Tryckskiva Pressureplate
32 16 15 273-01 8 Lamell med beldgg Disc with lining
33 16 156 274.01 9 Lamell Disc
34 16 15 088-01 1 Kopplingscentrum Clutch hub
36 |.L. 16 15 379-01 1 Kopplingskorg Clutchring
39 73 12 316-65 1 Mutter (M6) Nut
40 72 85 370-00 1 Skruv (M86) Screw
4 16 11 167-01 1 Bricka Washer
42 16 11 166-01 1 Axiallager Bearing
43 16 11 170-01 1 Axeldel Shaft
44 16 15 315-01 1 Trycksténg Pushrod
45 16 11 101-0t 1 Mutter Nut
46 16 11 075-01 1 Drivhjul Drivegear
T 48| 1616027-01 1 Distans Spacer
49 16 16 360-01 1 Lagerhylsa Bearingsleeve
50 16 16 361-01 1 Lagerhylsa Bearingsleeve
51 16 16 019-01 1 Kugghjul 4:an Gearwheel 4th z = 25
52 16 12 842-01 1 Bricka Washer
53 16 16 361-01 1 Lagerhylsa Bearingsieeve
GH Aed6d450{ A Sl g ere




@ Husqvarna




2ZZ2Z2zZ2222z22

Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Ben&mning Description
EU us
1 16 15 320-01 1 1 1 1 Férgasare kpl. Carburettor compl.
2 16 15 250-01 1 1 1 1 Trottel Throttle 50
3 16 15 254-01 1 1 1 1 Nal Needle K32
4 16 15 167-01 1 1 1 1 Nalclips Needleclip
5 16 15 246-01 1 1 1 1 Huvudmunstycke 170 Mainjet
6 16 15 217-01 1 1 1 1 Néimunstycke AB 265 Needlejet
7 16 15 221-01 1 1 1 1 Tomgangsmunstycke 52 Pilotjet
8 16 15 325-01 1 1 1 1 Rérkrok
9 | 3 16 15 406-01 1 1 1 1 Skvalpbricka Washer
10 16 15 316-01 1 1 1 1 Startmunstycke 60 Startjet
11 16 15 322-01 2 2 2 2 Flottér2 x 359 Float
12 | 216 15 204-01 1 1 i 1 Bottenplugg Drainplug
13 |1 016 15 203-01 1 1 1 1 Packning Gasket
14 {016 15 200-01 1 1 1 1 O-ring O-ring
15 | 5716 15 195-01 1 1 1 1 Anslutning Connection
16 5 16 15 194-01 1 1 1 1 Filter Filter
17 |2 16 15 166-01 1 1 1 1 Fjsder Spring
18 | 516 15 175-01 1 1 1 1 Blandningsskruv Mixturescrew
19 | 5716 15 176-01 1 1 1 1 Tomgangsskruv Idlescrew
20 5 16 15 290-01 1 1 1 1 Choke Choke
21 [5716 15 231-01 1 1 1 1 Nalventit Needlevalve

39



EIJ Husqgvarna

/M\

40



2 ZZ2z=Z

Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Bendmning Description
EU us Ay ,
ARl
2 16 15 249-01 Trottel 40 Throttle
16 15 251-01 Trottel 60 . Throttle
3 16 15 233-01 Nal K16 K 52 ‘f Needle
16 15 252-01 Nai K9 Needle
16 15 253-01 N&l K2 Needle
5 16 15 209-01 Huvudmunstycke 145 Mainjet
16 15 210-01 Huvudmunstycke 148 Mainjet
16 15 212-01 Huvudmunstycke 152 Mainjet
16 15 213-01 Huvudmunstycke 155 Mainjet
16 15 214-01 Huvudmunstycke 158 Mainjet
16 15 244-01 Huvudmunstycke 160 Mainjet
16 15 245-01 Huvudmunstycke 165 | Mainjet. ¢ o100 OL i
£ 16 15 247-01 Huvudmunstycka 75 71 [ Mainjet st d
§16 15 248-01 Huvudmunstycke 180 Mainjet
6 16 15 216-01 Néimunstycke 262 _ 266 7| Needlejet e [t
16 15 218-01 Naimunstycke 268 Neediejet
7 16 15 219-01 Tomgéngsmunstycke 48 Pilotjet
16 15 220-01 Tomgéngsmunstycke 50 5) Pilotjet. L b -
16 15 222-01 Tomgéngsmunstycke 55 Pilotjet
16 15 223-01 Tomgangsmunstycke 58 Pilotjet
10 | £ 16 15 291-01 Startmunstycke 65 Startjet
;16 15 228-01 Startmunstycke 70 Pilotjet
g 16 15 292-01 Startmunstycke 75 Pilotjet
T 16 1588507 4293 ¢ Startmunstycke 80 Pilotjet
3 16 15 327-01 Startmunstycke 45. Pilotjet
© 1615 328-01 Startmunstycke 50 Pilotjet
16 15 329-01 Startmunstycke 55 Pilotjet
16 15 316-01 Startmunstycke 60 Pilotiet ~—{ ¥ o0l
11 16 15 323-01 Flottér 25 g Fioat
§

M



(H) Husqvarna

42



Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Bendmning Description
EU us
1 3 16 15 381-01 1 1 1 1 Téndspole kpl Ignitioncoil compl.
2 16 15 277-01 1 1 1 Magnetkapa Ignitioncover
3 72 55 367-01 3 3 3 Skruv (M6 x 14) Screw
4 73 44 926-01 3 3 3 Bricka Washer
5 16 15 276-01 1 1 1 Lasplat Plate
6 72 32 285-01 1 1 1 Skruv (M4 x 6) ‘| Screw
7 72 59 379-01 3 3 3 Skruv (M6 x 45) Screw
8 16 15 284-01 1 1 1 Mutter Nut
9 |5 16 15 394-01 1 Mutter Nut
10 16 15 108-01 1 Magnet kpl. Magneto compl.
11 Y916 15 382-01 1 1 1 1 Téndhatt Sparkplugcap
12 16 15 281-01 1 1 1 Magnet kpl. Magneto compl.
13 16 15 275-01 1 1 1 Packning Gasket
14 | 16 15 380-01 1 Magnetkipa Magnetocover
15 72 55 376-01 3 Skruv (M6 x 35) Screw
16 15 13 730-01 3 Bricka Washer
17 72 55 332-55 K] Skruv (M5 x 22) Screw
AN S3830q N g A 1 Lindleevzz NG C FE

Nt R64¢-¢ Y
Ao A3 0 A odir n$3S4

/0 Cr2eu sié /4-?? e/ U

Abawhenr

i) &~




Elj Husqgvarna




z 2

Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Bendmning Description
EU us
1 15 15 829-01 1 1 1 1 Dekal, héger Decal, right
2 15 15 827-01 1 1 1 1 Sidopanel, héger Sidecover, right
3 72 52 368-51 1 1 1 1 Skruv (M6 x 16) Screw
4 15 13 734-01 1 1 1 1 Bricka Washer
5 1515 810-01 1 1 1 1 Varmeskydd Heatprotector
6 15 15 828-01 1 1 1 1 Dekal, vénster Decal, left
7 15 15 826-01 1 1 1 1 Sidopanel, vanster Sidecover, right
8 72 52 381-53 2 2 2 2 Skruv (M6 x 55) Screw
9 15 13 734-01 2 2 2 2 Bricka Washer
10 1518 121-01 2 2 2 2 Gummibricka Rubberwasher
11 1519 767-02 2 2 2 2 Distans Spacer
12 15 17 859-02 1 1 1 1 Dekal Decal
13 72 55 366-01 3 3 3 3 Skruv (M6 x 12) Screw
14 15 13 926-01 1 1 1 1 Lock Cover
15 1015 15 849-01 1 1 1 Luftfilter Airfilter
16 | 1513 95001 1 1 1 1 Distanshylsa Spacer
17 1513 927-01 1 1 1 Ansiutning Connection
15 13 927-02 1 Anslutning Connection
18 72 55 368-01 3 3 3 3 Skruv (M6 x 16) Screw
19 (15 14 324.02 1 1 1 1 Dréneringsventil Drainvalve
20 15 13 925-01 1 1 1 1 Luftfilterbehallare Filterbox
21 72 55 366-01 3 3 3 3 Skruv (M6 x 12) Screw
22 15 13 931-01 1 1 1 1 Stankskydd Protection
23 72 27 849-02 3 3 3 3 Popnit Poprivet
24 15 19 532-02 3 3 3 3 Buntband Zipties
25 1613 727-01 3 3 3 3 Bricka Washer
4 26 [2015 15 844-01 LIy o7 TR Filterkorg Airfilterbasket
227 12015 15 84501 1 -t Luftilter Airfilter

45



AL - oaatillff) =
it )

@ Husqgvarna

46



z2zzZzzZzz2z2Z2

2z 2z

22222

Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Benamning Description
EU us
1 4 15 13 864-01 2 2 2 2 Kylargaller Screen
2 |1 15 13 860-01 1 1 1 1 Kylare Radiator
-3 |1 1513 861-01 1 1 1 1 Kylare Radiator
4 | #11513 867-01 1 1 1 1 Spoiler, vanster Spoiler, left
5 | /715 13 866-01 1 1 1 1 Spoiler, hoger Spoiler, right
6 15 13 865-01 2 2 2 2 Stankskydd Splashshield
7 {5 15 13 863-01 1 1 1 1 Kylarlock Radiatorcap
8 15 17 090-04 6 6 6 6 Vibrationsddmpare Damper
9 15 13 706-01 6 6 6 6 Mutter (M6) Nut
11 72 95 414-01 8 8 8 8 Skruv Screw
12 73 44 926-01 4 4 . 4 4 Bricka Washer
14 15 13 907-01 8 8 8 8 Snabbmutter Nut
15 15 13 740-01 12 12 12 12 Slangkldmma Hoseclamp
16 | £515 13 873-01 1 1 1 1 Kylarslang Hose
17 1 % 1513 874-01 1 1 1 1 Kylarslang Hose
18 | 4715 13 871-01 1 1 1 1 Kylarslang Hose
~19 |L 15 13 920-02 1 1 1 1 Kylarslang Hose
20 15 14 149-01 2 2 2 2 Férgrening Y-branch
21 | X 1513 879-01 1 1 1 1 Kylarslang Hose
22 | 71513 877-01 1 1 1 1 Kylarslang Hose
23 | t; 1513 876-01 1 1 1 1 Kylarslang Hose
24 | r 1513878-01 1 1 1 1 Kylarslang Hose
- 25 5 16 15 347-01 1 1 1 1 Kylarslang Hose

47




@ Husqvarna

19




Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Bendamning Description
EU us
1 15 17 525-01 1 Kabelmatta Harness
1517 416-01 1 Kablematta Harness

2 15 17 292-01 1 Omkopplare Switch

3 15 17 493-02 1 Hastighetsmatare Speedometer

4 15 17 493-03 1 Hastighetsmétare Speedometer

5 15 19 705-01 2 2 Bussning Bushing

6 7322 114-01 2 2 Mutter (M5) Nut

7 15 17 495-01 1 1 Hastighetsmétarwire Speedometerwire

8 15 17 506-01 2 2 Féste Attachement

9 15 17 306-01 1 1 Bygel Wireprotector
10 73 22 116-51 2 2 Mutter Nut
11 15 13 734-01 2 2 Bricka Washer
12| 725237151 2 2 Skruv (M6 x 22) Screw
13 1517 53264 2321 1 1 Vinkelvixel Drive
14 15 17 420-01 1 Signal Horn
15 16 14 757-01 1 1 Spanningsregulator Voltageregulator
16 73 22 116-01 2 2 Mutter (M6) Nut
17 73 41 153-01 2 2 Bricka 6,4 x 14 Washer
18 72 52 376-51 1 1 Skruv (M6 x 35) Screw
19 15 17 328-01 1 Bromsljuskontakt Brakelightswitch
20 1517 518-02 1 Wire Wire
23 1517 517-01 1 Bromsljuskontakt Brakelightswitch
24 1517 516-01 3 3 Q-ring 845 x 3 O-ring
25 1517 511-01 1 1 Képa Headlight-cover
26 7341 146-01 3 3 Bricka 53 x 10 Washer
27 72 31 339-01 3 3 Skruv (M5 x 25) Screw
28 15 17 488-01 1 1 Reflektor Reflector
29 15 14 078-05 3 3 Slang Hose
30 72 22 114-01 3 3 Mutter (M5) Nut
31 15 19 615-01 1 1 Glddlampa 12Vv—H4 Bulb
32 15 19 787-01 1 1 Nummer-oval, gul Number-oval, yellow
34 15 17 533-01 1 1 Glodlampa 12v—4w Bulb
35 15 19 616-01 1 1 Glddlampa 12V—-10W Bulb
36 15 17 888-01 1 1 Lyktglas Lens
38 1517 530-014 1 1 Baklykta Taillight
39 15 17 526-01 1 Hastighetsmaétare Speedometerkit MPH

Anlaggning MPH
15 17 526-02 1 Hastighetsmétare Speedometerkit Km/h
Anldggning Km/h

40 1517 515-01 1 1 Straikastare kpl. Headlight compl.
4 73 22 112-01 1 Mutter (M4) Nut
42 15 17 524-01 1 Stag Attachement
43 72 52 297-51 1 Skruv (M4 x 25) Screw

49



DIMENSIONER OCH BETECKNINGAR

DIMENSIONS AND DISCRIPTIONS

Skruvar: Gangdimension x langd (M6 x 30)

Muttrar:  Gangdimension (M8)

Brickor  Typ, inre @ x yttre @ x tjockiek (FBB 64 x 10 x 1)

Typer: FBB = Fjaderbricka, dppen
FA = Fjaderbricka
Ll = Lisbricka, innertandad
Kullager: Fabrikantens beteckning (SKF 6301)
Tatringar: Inre @ x yttre @ x tjocklek (25 x 42 x 7)
L = Langd
z = Antal kuggar
N = Ny reservdel

Rart till éndrir;gar fdrbehailes

Screws: Thread dimensions x length
Nuts: Thread dimension
Washer: .Type, inner @ x exterior @ x thickness
Types: FBB = Spring washer open
FA = Spring washer
LI = Lock washer, inside indent
Ball bearings: Manufactures description
Sealing rings: Inner @ x exterior @ x thickness
L = Length

z = Numbers of cogs

Specifications subject to change without notice



° .'a LR e B DI o




r Antal - Quantity
Reservdelsnummer 510 510 510 510
Fig. | Sparepar number TC X TE TE Bendmning Description
- =V) us
2| 151307001 2 2 2 2 Styriager Bearing
3 1513 617-01 2 2 2 2 Distans Spacer
4 15 19 537-01 4 4 4 4 Propp Piug
5 72 52 462-51 2 2 2 2 Buit (M8 x 55) Bolt (M8 x 55)
6 1513 152-01 1 1 1 1 Fotpinne, hoger Footpeg. right
7 15 13 156-01 1 1 1 1 Fotpinne. vanster ! Footpeg. left
8 15 13 158-01 1 1 1 1 Fiacer. hoger ' Spring. rignt
9| 1513159.01 1 1 1 1 Fiader, vanster * Spring. et
0] 1513 707-01 2 2 2 2 Mutter (M8) © Nut
1" 15 11 012-01 1 1 1 1 Motortastotdt, vanster | Engine mountingpiate. ieft
1 1511 148-01 1 1 1 1 Motortastpiat. noger ! Engine mountingpiate, right |
12 73 41 164-01 9 9 9 9 Bricka : Washer .
13| 725247281 4 4 4 4 Bult (M8 x 105) ' Bolt ,
14| 725246181 1 1 1 1 Bult (M8 x 50) ! Solt :
15| 725245151 1 1 1 1 Bult (M8 x 20) . Son
16 15 13 707-01 1 1 1 1 Mutter (M8) 1 Nut :
17| 725247781 1 1 1 1 Bult (M8 x 130) ' Boit :
18 15 11 472-01 1 1 Sadelbrygga | Reartrame I
15 11 472-02 1 1 Sadelbrygga } Rearframe
19 15 11 303-03 1 1 1 Bromswire , Brakewire
20 | 1516 898-01 1 1 1 1 Fiader | Saring
21 15 16 897-01 1 1 1 1 Snabbkoppling, bromswire : Securingplate. Srakewire i
22 1515 554-01 « 1 1 1 1 Vingmutter i Wingnut 5
23 72 16 150-01 » 1 1 1 1 Pinne il
24 15 16 289-01 « 1 1 1 1 Buit ; Bott
25| 738219804 2 2 2 2 Lager ' Beanng
27 15 15 550-01 1 1 1 Bromspedal kpi. i Braxececal. compl.
[} 15 11 550 -0l 4 ROM-'\ (\'920-0) 'F/M
5 1. .580-01 4 4 . - Py
154 §80-03% 4 “ " [
2%| 15-15-500-01 ' pPedade Qoamp@ . FoovalsT c.o‘rrr,,
v e 15 -11-303 -0t | +,‘wh€ j)\.n.\.u: i BRAKEWIRE




‘.
!
‘
i
i

,’ Space pant no. i

9. | Node Piéce
P odice ricambiols

E-Teit Nr.

L
c
N
2
)
q
3
o

43

36,38,39,42

7E
cv

I

vs

re(r;f

OUAHTITY—-ANZAHL—OUANTITE—OUANTITA

- 1
Description, Bezeihung, Description, Oescrizione !

42 32 3

26-28,34,44

i
i

1 j 1512 493.01 -

C o eaq An L

,.

!

\_ ! ' Frontirie mrmmeg vrmeom oo o



i

! Spare part no.

QUANTITY~ANZAHL—~QUANTITE—QUANTITA

E-Teit Nr.
Fig. | Mo de Piéce 7 TE [r;r Description, Bezeihung. Description, Descrizione
Codice ricambiof Zv vg A
1 15 12 49301 ) 1 Frontiork coml. Vorcergadel komol, Fourche compiéte. Forcella antenore
,lz 124 02 LIS Fvonuork comp!. Voraergagel l:omol Fouiche comalele Forcatia antenore
2q] 151249507 g'—’_l- Fo«kleg cc-nol Gabelven kompi. Bras ce “lourche compler. Gamoa cor\alé -’
15 12 495-02 - ! £ Forkieg compt, Gabetden kompl, Sras de fourcne comptlet, Gamoa compl < .
3af 15124640t - / Forkleg lower, Gaoeibein. Sas ce lourche, Scorre vole
1512 46402 - 7. ! Forkieg lower, Gabeldein, Bas de lourche, Scorre vore
4 15 12 488-01 - 2 2 2 Dampingspincie. Damplerspincdel, Plongeur, Pompante
5 1512 48701 ¢ H 212 Sealwasher. Plastiuscheibe, Rondelle g étanchéité, Rosetta i tenuta
6 | 151245801 - 2 2|2 4 Seal, Sinnening. Jont spi, Anelio d tenuta .
T 13123700 - 2 212 Suppontwasner, Schee. Support oncette, Rosetla ¢i supPOro .
] 151237200 {. 2 212, Scraper. Gummixoppe, Cache poussiere, Raschia polvere
i 9 | 15123901 2 2 ]2 Valvering, Anello vaivola
110 | 735313370 - 2 212 Circtip, Segering, Circhp, Anello elastico
1| 723136201 - 2 212 Screw. Scheaube, Vis M16X8, Vite
12 | 16 10823-01 2 212 Washer, Scheibe, Rondelle, Rosetta piana
13 | 72524 5751 2 22 Screw, Schraube. Vix M6X8, Vue
14 | 151216100 - 2 212 . Scheide, A . Rosetta
15 732 21 1651 8 8 8 * Nut, Mutter, Ecrou M6, Dado
16 | 73411500 8 8|8 . Washer, Scheibe. Rondelle, Rosetta piana
17 | 151237901 ° 2 2] 2: Clamp, Plaque de serrage. Morsetio
18 | 151237108 - 8 81]8 ‘ Stud, Bohenschraube, Goupon, PrGiomnero
20 | 1516 348.01 2 212 H . Schiangheide, M. crune. Gurdatusazione
21 | 72523 68-53 2 21 2. Screw, Schvaude. Vis MEX30, vite
22 | 151245301 2 2 Spring. Feder, Resson, Aotia *
15 12 453-02 2 Spang. Feder, Resson, Moita
{ B 1s13ngoe 2 2] 2 O-nng. O-ting, Joun: tonque. Anetio or
i 2} 1512 41000 2 212 Topscrew, Verschraubung oden. \is Ce dessus, Tappo supenoice
© 25 | 151235601 2 212 Valve, Vonid, Valve, Vatvola
% | 725 53 704.0 8 813 Screw, Schuaude, \'s MEX30, Vire
27§ 151305901 . 2 22 Clamp. Klemsiuch. Plaque ¢ ser1ase. Llorselio
.29} 1512309.01 ¢ ' I Mol Muiter. Ecrou, Dido
$ 30 | 1512 30401 7 ! / Topheclamp uigier. Gelieloreie o%en. To Je lurche supreur. Tesia ar Sev 0
W) rssasr0 - a 818: Screw. Schvautse Ves LIGXIS. Viter
1
s N B
< RN et i coir ronsiza <omm
1 »23# 15 12 327-00 1 5 5 1 Nut. Mutier, Ecrou. Gieera reg. Cuscin
1513 14101 . 2 212 Hanctebar retainer compl. Leuher haia: acmpl. Suoo0n §urGon CorDie!.
i h ! Supporto manubrio .
. 3}, 72523978 21 22 Screw. Scheaube. Vis M10+35. Vite
53 15 1232801 ' 1 Spaces, Schewe, Entretoise. Disianziate
73% 1512 39101 2 [ 211 Cable guide. Filwung, Guice cable. Guidacavo
38 | 151232500 1 IR Vasher, Scheibe. Rondetie. Rosetta
19 | 735312600 1 b Circlip, Saegering, Cisclip. Aneilo elasiico
I4P 1512609:00 . 1 | : Tripleciamp. Miteirohr Gabeis:uhl, Te ce fourcne n‘aney: Sase crsteess |
sy TIOTRROT -—2 -2 Washer. Scheie. Roncette. Rosetts piana
35 | 151248901 ' . 2 Forkleg upper. Gadel rohr, Tube de lourche sugercus, 4513 o 'cr2a
15 12 <89.02 - i 2 2 : Forkieg upper. Gabel rohv, Tube de fourche supéncur, Asta Cr 'craa
346 151241400 . 2 212 Bushung, DU-Buchse, Doulle, Bussola
g} 151241801 ¢ 2 2!2 Bushing, DU-Buchse, Douitie. Bussola
‘48 | 1512415-01 - 2 212, . Schewe. R peana, Roncelle
49 | 151241601+ 2 2 ’ 2 Cuchp. Sicherung, Cuclip. Aneti elasica
¥ 1512 45801, R Spycer. Distanz, Eniretcsse. Distanziale
L 5[ 151244701 2 2 l 2 Dampingcone. Damplungshulse. Cone g'amortissemani. Cono C1 smor 2amento
‘ud | 151249100 - 2 212 Vaivesupport. Ventihuise. Suppon o Valve. Subpeno walveia
$3 | 1512 352.01 2 22 Vaive, Ventihous, Valve. Vaivola
54 1512 49001 - ' 2 l 22 Vaivehousing. Ventigehouse. Cage ce vaive. Seve valoola
EF 15 12 44601 * ' b2 Return spnng. Ruhschiogleder. Ressorn de cetente, ioka ¢ r10rno
- 15 12 446-02 « o2 2 i Return sprng, Ruhschiogiecer. Resson de getente. Mobia € 11Orno
56 15 12 444-01 - V2 2] 2 Endplug. Endanschiag, Bouchon. Tappo lerminate
-~ 15 12 44501 - 2 2 2 Sorng, Feder, Resson. Moua
15 12 449-01 - 2 2 2 Vaive. Venul, Vaive, Valvola
15 12 44201 i2 212, Spinate compi. Domplungsspude! kompl, Plongeus complet, Pompante compl
60 § 151249201 - fet 2124 Bolt. Boizen, Axe. Perno
- smavs e

e

e

s
s



- emmaan .

AL § 0 Ay

Emp.s no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
.
Fg. | Node Piéce Description, Bezeihung, Description, Descrizione
Codice ricambiof- Tc
1 | 15s12¢000t | ° 1 Fortkeg right compi, Gabeibein kompi, Bras de fourche droit complet.
17e Gamba DX compl
151247100 o 1 Forkieg left compl, Gabeibein kompl, Bras de fourche gauche complet,
Gamba SX compl
2 | 151247201 | 1 Fork crown upper, Gabeibricke oben, Té de fourche supérieur, Testa di sterzo
3] 151232901 1 Nut, Mutter, Ecrou, Dado
4 | 151232701 ¢ 1 Bearing nut, Lagermutter, Ecrou, Ghiera reg. cuscinetti
s | 151232802 | 1 Spacer ring, Scheibe, Rondelle, Rosetta distanziatrice
6 | 151247501 o 1 Steering-stem -
8 | 151232501 p 1 Washer, Scheibe, Rondefle, Rosetta piana . .
9| W53 L 1 " | Cieclip, Seelring, Circtip, Anelio elastico
10 | 151247401 | 1 Fork crown lower, Gabeibrick unten, Té de fourche inférieur, Base di sterzo
1 | 151247601 | 2 Steering hoider compl, Leherholter kompi, Suppont guidon complet.
Supporto manobrio compl
15 | 1512479-01 | ) Screw, Schraube, Vis M10x60, Vits
18 | 1512490-01 |+ 1 Washer, Scheibe, Rondelle, Rosetta
17 ] 1512 10 2 Rubber bushing, Gumibuchse, Douille cacuichouc
18 | 151248000 1 Sieave, Distanz, Manchon, Distanziale
19 | 221 .01 |- 1 Nut, Mutier, Ecrou M10, Dado
20 | 725545701 | 8 Screw, Schraube, Vis M8x40, Vite
21 1 151248300 P 2 Guard, Steinschutz plastik, Protége tube, Protenzions
2 | 151248401 P 1} Guide left, Fihrung links, Guide gauche, Guida sinistra -
1512 485-01 o 1 Guide, right, Fohrung rechis, Guide droit, Guida destra
28 | 151249601 |o 1 | Hose holder, Schiauch hoiter, Collier de durite, Guidatubazione
% | 723132751, | 2 Screw, Schwaube, Vis, Vite
S | 7344308001 Jo 2 Washer, Scheibe. Rondelia, Rosetta piana
8 | 722133901 b 4 Screw, Schraube, Vis, Vite
Z | mi2nan p 4 Nut, Mutter, Ecrou, Dado



“j)Husqvarna

smE:;. m no. ommm—mzml.-owmns-ommm
ir.
. éce | -_ = ] Desec ion, Bezeihung, Descri tion, Descrizione
s co'f&‘l'ni'%, e lreirel —= ™ ung. Descrip
Las TE ust
T [snisoe0te] Vertical knk, Vertikal hebel, Bietiette verticale, Tirante verucale
! 2| 151142800° me.maw.@moamwm
3 | 1511398014 Spacer, Boizer. Enuetcise, Distanziale
4 | 151155501 Gasket, Dichtung, Joint, Guamizione
Jd s | isnonft. Protection washer, Schutzscheibe, Rondelle Ge protection, Scodeltind
(16 | 151154501 ) Bokt, Sciwvaube, Boulon M12x98, Pemo
t 7| mansore| Washer, Scheibe, Rondelle, Rosetia piana
.. 8] 151125601 Y Beasing, Gelenkiager, Roulement, Cuscinetio
9 Gasket. Dichtung. Joint, Guamizione o

11 | 1511553-01°

, 14 | 151133201
. 115 | 151133400°
16 | 151133302
17 | 151155801
18 | 732212001

20 | 151150501«
2 | 21220t

NI

: | 1511 257.01 +|:
-1 | 1sn2sepz-

12 | 151370501+
13 | 1511244014

19 | 7338810010 |

‘g 3604

1
2
1
2
2
1
4
2
4
4
1
2
1
1
2
2
1
1
1
1
1

1
2
1
2
2
3
4
2
4
4
1
2
]
1
2
H
1
)
3
1
1

A2

Spacet, Distanz Buchse, Entretoise. Bussola

Bokt, Schvaube, Boulon M12x70, Perno

Net, Mutter, Ecrou M12x1, Dado

Bolt, Schravbe, Boulon M12x10, Perno

Bearing, Gelenkiager, Roulement, Cuscinetlo
Screw, Scivaube. Vis M10, Vite

Nut, Mutter, Ecrou M10, Dado

Greasing nippie. Feltnippel, Graisseur, Ingrassatore
Horisontal ink. Honsontal Uebed, Biellette horizontale, Tirante orizzontale
Nut, Muiter, Ecrou M12, Dado




| Hdsqvarna e

5 &O—4

.

/

Z,

(/

- \2,
| 27 9 1312 1
|
1 SpaEv: ;m no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
. Teil Nr.
Fig. | No de Piéce - Description, Bezeihung, Description, Descrizione
i R Codice ricambiqy . 1C 1€ [TX P " P
£
. } B sre n
- 1 {71511 496-01° § 1 Rear fork, Hinterrad Schwinge, Bras osciliant, Forcellone posteriore
15 11 496-02. {: 1 1 Rear fork, Hinterrad Schwinge, Bras oscillant, Forcelione posteriore
3 | 7231366-00 -] 21212 Screw, Schraube, Vis M6x12, Vite
4 | 734492601 | 21242 Washer, Scheibe, Rondelle 6,7x16, Rosetta piana
5 | 151155401 ¢/} 111} Protection, Schwingenschutz, Protection, Pattino Catena
6 15 11 27701~ 4 14| 4 + | Needle bearing, Nudellager, Roulement 4 aiguilles, Cuscinetto a rullini
7 1511 278-01 » 4 141)] 4 ¢ | Distance, Distanz, Entretoise, Bussola
8 | 151124801 1 1 1 Bolt, Buchse, Boulon, Pemo
9 | 151124901 2112 Locking nut, Akse mutter, Ecrou, Dado autobloccante
10 15 10 504 - 1 1 Side stand, Seitenstander, Béquille latérale, Gamba laterale
. 1 1515 . 1 1 Attachement, Halter, Patte de fixation, Attacco gamba .
. h 12 | 72524.8.51 ¢ 1 1 Screw, Schraube, Vis M8x20, Vite
' l5 13 | 151370701~ 1] . | Locking nut, Feder, Ecrou d’arrét, Dado autobloccante
- 14 | 72524 5501+ 1 1 “ | Screw, Schraube, Vis M8x30, \ite
! P 15 | 725246071 ¢ 21212 Screw, Schraube, Vis M8x45, Vile
. 16 | 73123 18-01 ¢ 212 ]2 Nut, Mutter, Ecrou M8, Dado
g 17 15 16 867-01 N 212 2 Adjustement washer, Scheibe kettensponer, Rondelle de réglage,
} Rosetta di regolazione
. | 18 | 151785001~ 2 . Decal, Autheber, Autocollant “Enduro™, Adesno
‘ 15 17 850-02 2 Decal, Aufheber, Autocollant "Cross country™, Adesno
15 17 85003 2 Decal, Autheber, Autocollant "Motocross™. Adesno
1, @ -
) 49 | 154 0‘“&7/%0}’ : : g\&ke‘-& &LQ}“
3 : i
|
|
|
]
}




Hh‘sqvarna

_24
15-23

Spare part no.
ETeil Nr.

Nf “ig. | No de Piéce

Codice

QUANTITY—ANZAHL—QUANTITE—QUANTITA

Description, Bezeihung, Description, Descrizione

————

15 18 22702
725 23 64-53
15 13 734-01
725 24 59-51
738 21 98-04
15 11 311-01
15 11 31001
734 49 66-03
15 11 39502
732 21 18-01
725 24 51-51
725 24 57-51
15 15 45701
725 24 51-51
15 15 500-01
15 15 506-01
725 24 57-51
725 23 78-51
15 11 31701
15 15 413-01
73221 16-01
732 21 18-01

151550501

A7
(4 1
U ) (3 1+ Lol
§ ) 1
1
1
1 2
2 4
1 2
1 {1
1 2
1
1 2
212
1]
1
111
1 {1
11
111
2i2
111
2] 2
212
1]
11

Chain guard, Kettenschutz, Carter de chaine, Guidacatena

Screw, Schraube, Vis M6 x 10, Vite

Washer, Scheibe, Rondetlle, Rosetta piana

Screw, Schraube, Vis M8 x 40, Vite

Ball bearing, Kugellager 2RS, Roulement 608-2RS, Cuscinetto a sfere
Spacer, Distanz, Entretoise, Distanziale

| Chain rotier, Kettenrosle, Roulette, Ruliccatena

Washer, Scheibe, Rondelle, Rosetta Piana

Mounting piate, Holterung, Plaque de montage, Piastra di montaggio -
Nut, Mutter, Ecrou, Dado .
Screw, Schraube, Vis M8 x 20, Vite

Screw, Schraube, Vis M8x 35, Vite

Spacer, Distanz, Rondelie, Distanziale

Screw, Schraube, Vis M8 x 20, Vite

Mounting plalo. Houerung. Phquo de montage

Elastic b g.G ibuchse, hon soupie

Screw, Schraube, Vis M8 x 35, Vite

Screw, Schraube, Vis M6 x 35, Vite

Chain guide roller, Kettenroile, Rouletts de guide-chaine, Rulloguudacatena
Distance sieeve, Distanz, Entrercise, Distanziale

Nut, Mutter, Erou M6, Dado

Nut, Mutter, Ecrou M8, Dado

Chain guide cpl, Kettenfiirung kompl, Guide-chaine comple, Guidacatena compl.

{¢




22

20 23 24

| Spnsi; m no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
@il N.
. N . | No de Piéce ;|- 74 Description, Bezeihung, Description, Descrizione
Fie Codice ricambibl- e, 'r" ? nd ?
1 | 151131001 - 1 1 Chain roller, Kettenvolle, Roulette de chaine, Rullo catena
2 15 11 31002 1 1 Chain roller, Kettenroller, Roulette de chaine, Roilo catena
3 738 21 98-04 4 4 Ball bearing, Kugellager, Roulement, Cuscinetto a sfere
4 15 11 31101 2 2 Spacer, Distanze, Entretoise, Distaziale
158 725 24 58-51 2 2 Screw, Schraube, Vis M8 x 40, Vite
.8 734 49 66-03 2 2 Washer, Scheibe, Rondelle, Rosette piana
7 1511 313-02 2 2 Washer, chain guide, Scheibe, Rondelte de guide-chaine, Rosetta guidecantena
8 15 11 45201 1 1 Wear plate, Wear cover, Plaque d’usure, Piastra usura
9 732 21 1801 2 2 Nut, Mutter, Ecrou M8, Dado .
10 | 151131202 1 1 Mounting plate, Holterung, plaque de montage, Piastra di montaggio
l 11 | 734116401 2 2 Washer, Scheibe, Rondeile, Rosetta piana
12 725 24 51-51 2 2 Screw, Schraube, Vis M8 x 20, Vite
14 725 23 7951 3 Screw, Schraube, Vis M6 x 45, Vite
16 | 1511 31701 3 Chain guide rolier, Kettenolie, Roulette de guide-chain, Rullo guidacatena
17 15 11 288-01 3 Spacer, Distanz, Entretoise, Dislanziale
¥ 18 | 151131301 [ Washer chain guide, Scheibe, Rondeile de guide-chaine, Rosetta guidacatena
19 15 11 288-01 2 W’ar plate, Gleitschutz, Plaque d'usure, Piasira usura
21 15 13 706-01 3 Nut, Mutter, Ecrou M8, Dado
2 15 15 424-01 2 Spacer, Distanz, Entrstoise, Distanziale
; | 2 734 11 64-01 2 Washer, Scheibe, Rondeile, Rosetta piana
24 725 24 55-01 2 Scerw, Schraube, Vis M8 x 30, Vite
X ; 25 15 11 44701 1 Chain guide compl, Kettentirung kompl, Guide-chaine complet, Guidacatena compi
< 1 : .
K .



\ /
Husqvarna ph e A |18
| Sho ek

&

O

R

. R 1
Spare part no. QUANTITY—ANZAHL—~QUANTITE—QUANTITA !
ETeil Nr. :
No de Piéce 16 |13, Description, Bezeihung, Description. Descrizione -
Codice ricambiof C F-{ku -1
§ 1X ;
2 15 11 332-1 : 1 1 Ball joint, Gelenk lager, Rotule, Cuscinetto a snodo sferico !
3 15 11 334-01 212 Seal, Dichtung, Joint spi, Guarnizione
4 15 11 333-01 2 2 Spacer, Distanz-Buchse, Entretoise, Bussola
5 15 11 328-01 1 1 Adjusting nut, Einstel mutter, Ecrou de réglage. Ghiera di regolazione
6 15 11 329-01 1 1 Adjusting nut, Einstel mutter, Ecrou de réglage, Ghiera di regolazione .
7 { 151157401 1 1 Springclip, Feder Ring, Clip de ressort, Appoggio inferiore - s
8 1511 573-03 Spring purple-red-purple, Feder violet-rot-violet. ' ' £
Ressort pourpre-rouge-pourpre, Molla porpora-rosso-porpora 4,7 :
15 11 573-01 Spring purple-black-purple, Feder violet-schwarz-violet, M o
Ressort pourpre-noir-pourpre, Molla porpora-negro-porpora 4.3 . _J
15 11 57302 Spring purple-blue-purpie, Feder violet-blau-violet, i
Ressort pourpre-bleu-pourpre, Molla porpora-blu-porpora 4,5 3
1511 573-04 . 1 Spring purple-white-purpie, Feder violet-weiss-violet. :
Ressort pourpre-blanc-pourpre, Molla porpora-bianco-porpora 4.9
15 11 573-05 1 Spring black-purple-black, Feder schwarz-violet-schwarz, .
Ressort noir-pourpre-noir, Molla nero-porpora-nero 5.1 3
15 11 509-01 Shock absorber, Stossdémpfer, Amortisseur, Ammortizzatore
15 11 509-04 . 1 Shock absorber, Stossdompler. Amortisseur, Ammortizzatore
15 11 509-03 1 shock absorber, Slossdompler, Amortisseur, Ammortizzatore +

OK




A e e 3T st T Spt

R T A S SR I

Uy nusivdlilia

12



doaf

-

/

Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC TX TE TE Bendmning Description
EU us

1 15 15 325-01 1 1 1 1 Gashandtag kpi. Throttiehandle compt.

2 15 15 326-01 1 1 1 1 Skyddslock Cover

3 15 15 322-01 1 1 1 1 Skruv Screw

4 15 15 283-01 1 1 1 1 Brytrulie Pivotroller

6 7322 11201 1 1 1 1 Lasmutter (M4) Nut

7 15 15 261-01 1 1 H 1 1 Justernippel Adjuster

8 1515 262-01 1 1 1 1 Skyddshylsa Protecting sleeve

9 72 31 329-51 2 2 2 2 | Skruv (M5 x 18) Screw
10 15 15 266-01 1 1 i 1 1 ! Gummihandtag. hoger i Rubberhandle. right
1 15 15 336-01 1 1 \ 1 1 Gaswire | Throttiewrre

.12 15 15 308-03 1 1 1 1 Frikopplingswire i Declutchingwire
13 1515 332-01 ¢ 1 1 1 ] Dekompressionshandtag Decompressioniever
kpl. compl.

14 1513 148-01 ¢ 1 1 1 Styrstang Handlebar
15 1515265-01 ¢ 1 1 1 1 Gummihangtag, vanster | Rubberhandie, left
16 15 15 333-01# 1 1 1 1 Dekompressionswire ! Decompressionwire
17 1213 810-01 ¢ 1 1 1 1 Ansatsskruv Screw
18 25 09 316-01® 1 1 1 1 Mutter Nut
19 121382101 » 1 1 1 1 Kabelspdnnskruv Cableadjustingscrew
20 1515 314-01 ¢ 1 ) ‘ 1 Kopplingshandtad kpl. Deciutchinghandle compi.
22 151314201 s 1 1 1 1 Handtagsskydd Handleprotector
29 20 62 368-11 » 2 2 2 2 Skruv Screw
30 1515 809-01 1 1 1 1 Hallare ventilationssiang Holder ventilationhose
14 15 13143 -0 4

"wb/\.'a &Mr’QL rAMDLEBARR <Ml

//

2



|
.
|
.
;

\
| @Husqvarna .
22

i

16 23

12

L ASA3 b

19

Spare part no. QUANTITYf-ANZAHL—OUANTITE—QUANTIT]\
ETeil b!c . . . »
N { Fig. | Node Piece - 1¢ (1F X Description, Bezeihung, Description, Descrizione
Codice ricambio} _ .

T | 1s13so101 o | B ERR Saddle, Sitzbank, Selle, Selia

2 15 13592-01°| 1 1 1 Cover, Sitzbankiiberzug, Housse de selle, Rivestimento sella

3 | 7252374-51¢ 21212 Screw, Schraube, Vis M6x30, Vite

4 | 1513706-01° ' 212]2 Nut, Mutter, Ecrou M6, Dado

5 1514 19,%01 . 1 1 1 Cover, Tankdeckel, Bouchon, Tappo

6 15 13 88T1-01° 1 t | Petrol tank, Benzintank, Réservoir d’'essence 5, Serbatoio carburante

= RoablankwBoniintanimRe ol 12 lisesmSacbalaiasadiiante

7 15 14 078-06 ¢ 1 1 1 1 Vent hose, Entliftung schleuch, Durite d'air, Tubetto di sfiato

8 15 15 809-01 ¢ 1 1 1 t Vent nipple, Entitftung nippel, Mise a V"air, Attacco sfiato .

g 15 13 806-01 #] 21212 ! Aubber, Gummi tank, Caoutchouc, Antivibrante *
10 | 7255451-01 2 ? ' /l ‘ 21242 Screw, Schraube, Vis M8x20, Vite
1 1513 3&"—01 i . 1 1 Spoiler right, Verkleidung rechts. Cache droit, Convogliatore sinistro

~ - ——— ———— S 7
12 1513 3& 1 @ /] , 1 101 Spoiler left, Verkleidung links, Cache droit, Convogliatore sinistro
B = F +*= L3 .

13 | 1414109-01¢ H ’ 1 1 1 Petrol cock, Benzinhahn, Robinet d’essence. Rubinetto ingomma
14 | 151411001 s 2122 Screw. Schraube, Vis, Vite
15 | 74048 1102 | 11 . O-ring, O-ring, Joint torique, Anelio OR
16 | 151157001| { 1 1 1 Rubber washer, Gummischeibe, Rondelle caoutchouc, Rosetta ingomma
17 | 1511568-01. 1 1 1 ! washer, Distanzbuchse, Rondelle, Rosetta piana

18 | 732211601 1 1 1 | Nut, Mutter, Ecrou, Dado . :
19 | 1517 01 # . . 1 1 1 Decal spoiler left, Aufkieber verkleidung links, Autocollant de cache latéral gauche

28, Adesivo carburante
20 | 1517 9&01 . 1)1 ] Decal spoiler right, Autkleber verkleidung rechts, Autocoliant de cache iatéral drott.
Py Adesivo destro
21 1514 057#3 ol 1 1 1 Petrot hose, Benzinschiauch. Durite d’essence, Tubazione carburante
22 | 1514120-01¢} . 2122 Decal, Aufkieber, Autocoliant, Adesivo
23 | 1513807-01¢ 4|14} 4 Screw, Schraube, Vis M6, Vite
24 734 49 26-01 21212 Washer, Scheibe, Rondelle 6,7x16, Roselta piana
i 25 | 300-54-44-6% - 12127121« Screw, Schraube, Vis, Vite
15 ot of s

L



. | Spare part no.

QUANTITY—ANZAHL—QUANTITE—QUANTITA

EJeil Nr.
Fig. { No de Piece Description, Bezeihung, Description, Descrizione
9 Codice ricambiol T¢lTE [ TX P 9 P
: 1 15 18 047-02 1 1 Front mudguard, Kotfligel vorne, Garde-boue avant, Paratango anteriore
i 15 18 051-01. 1 Front mudguard, Kotfligel vorne, Garde-boue avant, Parafango anteriore
2 15 13 74601 ¢ 1 1 1 + | Splach shield, Steinschutz, Bavette, Paraspruzzi
f 3 1513 587-01 ¢ 1 [} % | Plear mudguard, Kotfligethinten, Garde-boue arriére, Parafango posteriore
{ 4 1518 194-01¢§ 1 Rear mudgaurd, Kotfliethinten, Garde-boue, Parafango posteriore
5 | 1513709-010{ ' 88|38 Washer, Sehsibe, Rondelle, Rosetta piana
6 1518 12101 ¢ 8|8 |38 Rubber washer, Gummi seheibe, Rondell caoutchouc, Rosetta in gomma
7 725-53-72-0t = 4 14| 4 Screw, Schraube, Vis M6X25, Vite
8 7252368510 4 141 4 Screw, Schraube, Vis MEX25, Vite
9 73221 16010 4 Nut, Mutter, Erou M6, Dado, . .
n 1518 050-01 » Widener, Kotfliigel verbreiterung V, Elargissuer, Prolunga anteriore
12 | 1518 049-010 Lengthere, KotfiGgel verbreiterung H, Prolongateur, Prolunga posteriore,
13 | 1517 959-01 1 1 Decal front yellow, Numer gelb, Plaque a.numeéro jaune, Adesino giallo
: 15 17 959-02 Decal white, Numer weiss, Plaque a4 numér blanche, Adesino bianco
f 15 17 959-03 Decal green, Numer gran, Plaque a numéro verte, Adesino verde
i ]| 151828300. 1 PORT ANUITE RO - FRONT MudCEL ~OCOER
, 15 1518 234-01¢ 1 1 Brakehose guide, Bremstehiouh, Guide durite de frein. Guida tubazione freno,
. 16 | 723132751 1 1 Srew, Schaube, VisM5X 12, Vite
i | 17 { 734488001 1 Washer, Sheibe, Rondelle, Rosetta piana
i 118 | 151953205 B 1 Ziptie, Plasticbound, Collier Rilsan
Vol | s g 235401 ( Forbatsanninc jan WP FRONT MONBER HOLOER (wr)




(Y nusyvariia

15

PARAF ANGO ANT

vab 1 P

wa



=TT o Antal - Quantity
Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC ™ TE TE Benamning Description
EU us
Tl 45180472.02 1 ¥ + 4 Frameia Fand
) _2_ ;2 ss a'n [\:7 4 e 4 4 Sk {AAR % 35) Sc:em
- -3—4—-15-13 70801 8 8- & & freher Waoke
4 15 18 12104 5 I 3 & Gi b. k Rubb shot
+5-48-186-0% 2 2 p— - Cummibricks Rebb A
5 15 16 343-01 ¢ 1 1 1 Huvudcylinder Mastercylinder
1516 353-01 ¢ 1 Huvudcylinder Europa. faste| Mastercylinder
f6r bromsljuskontakt
~ 6 1516 34501 » R 1 1 Balg Cover
10 15 16 %ﬁ-m 4 2 2 2 2 Bromsbelagg Brakepads
_ 12 15 16‘32?'7-01 ’ 1 1 1 1 Bromscylinder kpi. Brakecylinder compl.
13 15 13 741-01 2 2 2 2 Skruv (M8 x 25) Screw
- 14 1517 791-01 1 1 1 1 Lé&spinnesats Lockpinkit
26~ )
Y 15 15 163@&01' . 1 1 1 1 Bromsskiva Disco Fra—s
; 16| 151632601 6 6 6 6 Distans Spacer
z /% ~of
17 ’, 6 6 6 6 Skruv (M6 x 30) Screw
18 15 16 338-01 » 1 1 Axel Shaft
19 73 82 302-34 2 2 2 Lager Bearing
‘- 20 1516 350-01 . 1 T 1 Distans Bearing
- 23] 151634201 1 1 1 Mutter Nut
24 1516 321-01¢ 36 36 36 36 Eker Spoke
25| 1513706-01 6 6 6 6 Mutter (M6) Nut
26 15 16 219-014 36 36 36 36 Nippei Nippie
27 1516320-01 » 1 1 1 1 Falg 1,60 x 21 Rim
= i —
) 1] - .
. 30 1516 144-01 » 1 1 Dicklés Rimiock
P 31| 151602901 1 1 1 1 Filgband Rimband
i 32 15 16 028-01 1. 1 1 1 Innersiang Innertube
33 15 16 907-01 1 1 1 Déck 90/90 x 21 Tyre
(- M_etzeler MXR
! 15 16 257-01 1 Déck 3.00 x 21 Tyre
: Trelleborg Deep Grip
: 41 —15-98-050-04 Skicmbrodd i
) 15-46-049-01 Siarmidngare wenginens:—
: 36| 1517780-01 Ekersats Spokekit
- 37| 151990201 Nippelsats Nipplekit
<4 38| 151634652 1 1 1 Bromshandtag Brakehandle
. 15 16 357-01 1 Bromshandtag Brakehandie
39| 151635101 1 1 Axel Shatt
! 40| 1516255-01e 1 1 Vikbricka Securing plate
41 15 16 347-01 Skyddskivbroms Discbrakecover ¢
NP RN L BT 1 e
N 18 -16-360-02 4 Ruota ot °o~up?. FrRoAY weird
15~ (6-360-03 ' chPc .
. . 13 =16 - ¥60-04 ]
i 28 :5-:6-38::§ ! ! ! / ;Z no222 confLEY0 | pyupg CrxPc.
F | 15-16-372-01 ' -
- l'g:’l“'_";“?’__i?,_ ) ! Tubo Lo fromo o1¢ BRAKE HOST
i 1 & 16-3%-0/ !
a g—l,eb-::;-:la ' ’ ! ’ } Hoiro muwle HYS
'»(
- /’




13

11 14 21

6

11—-21 23-34

18




-

I4s

—

Antal - Quantity

Reservdeisnummer 510 510 510 510
Fig. | Sparepart number Rl ™ TE | TE Benamning Description
EU | uUs
1 15 16 888-@To s 1 1 Hijul kpl. exkl. gummi Wheel compi.
15 16 8880206 1 1 Hjul kpl. exkl. gummi Wheel compl.
2 15 16 827-01 = 1 1 1 1 Falg250 x 18 Rim
3| 151682802 « 36 36 36 36 Eker Spoke
4 1513 718-01 1 1 1 1 Tatring Spoke
5 15 16 829-01 » 36 36 36 36 Ekernippel Spokenipple
6 15 16 889-01 Q 1 1 1 Baknav kpl. utan kedjedrev | Rearhub compi. :
7 15 16 885-01 1 1 1 Dack 450 x 18 Tyre :
Metzeler Multicross f
- 1- 1516 848-01 1 Déck 500 x 18 Tyre i
Trelleborg Tenmaster |
8 15 16 508-01 1e 1 1 1 Innersiag 18" Innertube |
9 15 16 029-01 1 1 1 1 Faigband Rimband
12 15 16 854-01 1 1 1 1 Navhylsa Hubsleeve !
13 1516 891-01 » 1 1 1 1 Bromsskald kpl. Brakeplate compl. .
14 15 16 837-01 1 1 1 1 Bussning Bushing
15 15 16 543-p102¢ 1 1 1 1 Bromsback kpl. Brakeshoe compl.
16 15 16 547-01» 2 2 2 2 Fjader Spring
17 15 16 886-01 ¢ 1 1 1 1 Bromsekenter Brakecam
18 1516 299-01 ¢ 1 1 1 1 Oring Oring
19 1516 ;53-02 ‘ 1 1 1 1 Havarm Lever
20 7341 164-01 » 1 1 1 1 Bricka . Washer
21 1515 535-01 ¢ 1 1 1 1 Fjader Spring
22 15 16 01 * 1 1 1 j
s e
15 1sj‘9g4)3 ’ 1 Kedjekrans z
F2E-26-55-5 = 52 sprocket
23 15-16-893-01 » 6 6 6 6 Skruv Screw
24 7322 118-01 » 6 6 6 6 Lasmutter Nut
25 1516 752-01 » 1 1 1 1 Distanshylsa Spacer
26 7382 302-34 2 2 2 2 Kullager Ballbearing
28
29 15 16 866-01 » 1 1 1 1 Distans Spacer
30 15 16 300-01 » 1 1 1 1 Distanshallare Spacerhoider
31 15 16 598-01 » 1 1 1 1 Mutter Nut
33| 7322118010 [ 4 4 1 1 1 Mutter Nut
34 15 16 836-01 2 1 1 1 1 Bricka Washer
35 15 16 772.0201 2 2 Dackids Tyrelock
15 19 952-01 36 36 36 36 Ekersats Spokeunit
15 19 938-01 36 36 36 36 Nippelsats, 36 st Nippiekit

(3






e - o4 98=83

L Antal - Quantity ]

Reservdeisnummer 510 510 510 510 f
Fig. { Sparepart number ICc ™ TE TE Bendmning Description
EU us
1 15 15 930-01 1 1 1 1 Avgasrdr, hoger '| Exhaustpipe. right
2 15 15 940-01 1 1 1 1 Avgasror, vanster Exhaustpipe, left
3 15 14 590-01 2 2 2 2 Vibrationsdampare Vibrationsdamper
4 15 13707-01 4 4 4 4 Mutter Nut
5 15 14 893-01 1 1 1 1 Lank Link
[ 73 44 926-01 2 2 2 2 Bricka Washer
7 72 55 374-01 2 2 2 2 Skruv (M6 x 30) Screw
8 15 14 559-01 1 1 1 1 Oring Oring
9 151591501 2 2 Ljudgampare kpl. Silencer compl.
10 1515 814.01 Ljudgampare kpl. Silencer compl.
11 15 15 916-01 Ljudddampare kpl. Silencer compi.
12| 7295842:01 a 4 Skruv Screw
13 15 15 928-01 2 insats kp! med gnist- Innertube compl wa
sldckare sparkarrestor
14 15 13 336-05 2 Absorbent Absorber
15 15 13 336-07 Absorbent Absorber
16 15 13 336-06 Absorbent Absorber
17 15 15 923-01 Gavel Gable
18 1515 918-01 2 Gavel Gable
19| 725246381 2 2 2 2 Skruv (M8 x 60) Screw
20 15 14 661-01 4 4 4 ‘4 Bricka “ Washer
21 15 13 707-01 4 4 4 4 Mutter (M8) Nut
22 15 14 662-01 4 4 4 4 Gummibussning Rubberbushing
23 15 14 663-01 2 2 2 2 Distanshylsa Spacer

- gy AR AN

i oy g 8

e o e



\ry nusqvarnd

A .

53
46-48,50-52




"

- Antal - Quantity
Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC ™ TE TE Benamning Description
) EV us
1 15 13 707-01 2 2 2 2 1 Mutter (M8) Nut
2 16 15 407-01 1 1 1 1 Cylinderfotspackning Basegasket
3 16 15 35#9_4_'“ Be 021 1 1 1 Cylinder Cylinder
4 16 15 399-01 T 1 1 1 Foder + kolvsats Liner + Piston, compi. kit
5 72 31 366-01 2 2 2 2 Skruv (M6 x 16) Screw
6 16 15 358-01 1 1 1 1 Packning Gasket
7 16 15 357-01 1 1 1 1 Kamkedjestrackare kpl. Camchaintensioner compi.
10 16 15 332-01 2 2 2 2 Dragbult Stud
_11]_ 1615 360-01 1 1 1 1 Topplockspackning Cylinderheadgasket
12 16 15 101-01 1 1 1 1 Oljefilter Oilfilter *
13 16 15 378-01 1 1 1 1 Packning Gasket
14 16 15 055-02 1 T, 1 1 Sidpa Camchaintensioner
15 16 15 140-01 1 1 1 1 Bricka Washer
16 16 15 267-01 2 2 2 2 Ventilinsug @ 35 mm Valveintake @ 35 mm
17 16 15 022-01 2 2 2 2 Ventilavgas Valvexhaust
22 16 11 708-01 2 2 2 2 Styrstift Peg
23 74 04 221-10° 1 1 1 1 Oring Oring
24 16 15 348-01 1 1 1 1 Plugg Plug
25 16 15 294-01 4 4 4 4 Ventilstyrning Valveguide
27 734117101 4 4 4 4 Bricka Washer
28 16 15 288-01 4 4 4 4 Ventiltjader, inre Valvespring, inner
29 16 15 025-01 4 4 4 4 Ventilfjader Valvespring
30 16 15 296-01 4 4 4 4 Knasterbricka Retainer
31 16 15 023-01 8 8 8 8 Ventilknaster Valvecotters
32 16 15 351-01 ° 4 4 4 4 Mutter Nut
35 16 19 982-01 1 1 1 1 Topplock-képa Cylinderhead-cover
36 16 15 032-01 1 Packning Gasket
37 16 15 260-01 1 Strypbricka Restrictorplate
38 16 15 238-01 1 1 1 1 Anslutning Connection
39 16 15 206-01 1 1 1 1 Klamma Clamp
40 73 82 201-25 2 2 2 2 Kullager Bearing
41 16 15 038-01 1 1 1 1 Kamaxel Camshatft
42 16 15 350-01 1 1 1 1 Kamkedjedrev Camchainsprocket
43| 1615 266-01 2 2 2 2 Skruv (M8 x 12) Screw
44 16 15 099-01 1 1 1 1 Kamkedja Camchain
45 16 15 100-01 1 1 1 1 Kedjelds Mastertink
46 16 15 049-01 4 4 4 4 Justerskruv Adjustingscrew
48 16 15 043-01 4 4 4 4 Bussning Bushing
49| 1619853-01 1 1 1 1 Vipparm, avgas Rockerarm, exhaust
50 16 15 156-01 4 4 4 4 Mutter Nut
51 16 15 045-01 2 2 2 2 Rullyttare Roflerbearing
53 [ 1619 854.01 1 1 1 1 Vipparm, insug Rockerarm, intake _
847 1615 042-0 2 2 2 2 Vipparmsaxel “Rollerarmshaft *
S5 16 15 303-01 4 4 4 4 Tatring, ventil, styrning Seal, valve-guide J/-Eﬂ’yr"?'
56 74 04 215-10 2 2 2 2 Oring Oring
57 1 93901 2 2 2 2. Plugg Plug
58] 161572101 i 1 1 17 Justerkdpa Adjustingcover
59 | 16 15036-01 2 2 2 2 Packning Gasket
60 72 55 371-01 3 3 3 3 Skruv (M6 x 22) Screw
61 16 15 359-01 1 1 1 "1 Skruv Screw
62| 161514102 1 1 1 1 Stang Hose
63 15 13 380-01 1 1 1 1 Klamma Clamp
64| 1615 128-01 1 1 1 1 Behdliare Container, crankcase-
: . ventilation
65| 732211801 1 1 1 1 Mutter (M8) Nut
66 | 161540801 1 1 1 1 Havarm Lever
67 ] 181512301 1 1 1 1 Fiader Spring
681 161503501 1 1 1 1 Ventillyftarkdpa Decompressorcover
€9 | 725537801 1 1 1 1 Skruv (M6 x 40) Screw
701 1815 084-0 1 1 1 1 Axel Shalt
71| 161508501 1 1 1 1 Kamventillyhare Decompressorcam
2] 735311000 1 1 1 1 Spirring Circlip
73| 740481812 1 1 1 1 Oring Oring
741 725545501 2 2 2 2 Skruv (M8 x 30) Screw
7S] 725538201 2 2 2 2 Skruv (M6 x 60) Screw

N



() Husqgvarna

A oy

!
z

[

o, ol

53
46-48,50-52




e

- £8=53

Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number *© ™ TE TE Benamning Description
EU us
76 72 55 379-01 1 1 1 1 Skruv (M6 x 45) Screw
77 72 55 374-01 8 8 8 8 Skruv (M6 x 30) Screw
78 72 31 362-01 2 2 2 2 Skruv Screw
79 16 10 823-01 4 4 4 4 Bricka - Washer
80 74 04 205-10 1 1 1 1 Oring Oring
81 15 13 730-01 9 9 9 9 Bricka Washer
82 16 15 094-01 1 1 1 1 Ventitlyftarképa kpl. Adjustingcover compl.
83 73 53 113-40 4 4 4 4 Sparring Circlip
- 85 {— 16 15 377-01 1 1 1 1 Oljefilterplugg Qilfilterplug
86 72 31 325-01 2 2 2 2 Skruv (M5 x 10) Screw
87 16 15 352-01 1 1 1 1 Vinkeiansiutning Connection
88 74 04 215-10 1 1 1 1 Oring Oring
89 72 55 386-01 2 2 2 2 Skruv (M6 x 16) Screw
S0 1513 730-01 2 2 2 2 Bricka Washer
i

3



. Elj Husqvarna

-

™




i

'

T

.y

§

g —

s

¢

A d

- Antal - Quantity
Reservdelsnummer 510 510 510 510
Fig. | Sparepart number .TC ™ TE TE Benamning Description
EU us
4 15 13 713-01 1 1 1 1 Kil Key
9| 161536101 1 ! i Vevparti kpl. Crankshatt compl.
10 W&Wf 9 B! & 1 1 1 Renoveringssats, vevstake | Conn. rod, overhaulkit
11 16 15 355-01 2 2 2 2 Lasring Criclip
13 16 15 071-01 1 1 1 1 Kolvring 91,5 mm Pistonring
14 16 15 368-01 1 1 1 1 Oljering kpl. 91,5 mm Qilring compl.
16 16 15 367-01 1 1 1 1 Kolv kpi. @ 91.5 mm Piston compl.
TC p L rC 4
x| & F
i
Mb- e g 88
_lgv 1%
YC




‘\ @ Husqvarna

=

&

/////

/////////,, \@@




—r

v

et

" ey [ N
(o

.

Antal - Quantity
Reservdeisnummer 510 510 510 510
Fig. | Sparepart number T e, TE TE Benamning Description
. EU us
3 15 13 726-02 1 1 1 1 Tatring Seal
- 4 16 15 373-01 1 1 1 1 Lager Bearing
- 5 16 15 309-01 1 1 1 1 Lager Bearing
6 725537801 1 1 1 1 Skruv (M6 x 40) Screw
. 7| 725538501 6 6 6 6 Skruv (M5 x 75) Screw
8 " 16 14 728-01 1 b Genomibdring Grommet
16 14 728-02 1 1 1 Genomfdring Grommet
« 9| 151373001 6 6 6 6 Bricka Washer
<11 | 161253701 1 1. 1 1 Magnetplugg Drainplug
<12 12 25 025-01 1 1 1 1 Packning Gasket
- 13 72 31 323-01 1 1 1 1 Skruy (M5 x 8) Screw
14 16 11 816-02 1 1 1 1 Kipa Cover
15 72 55 374-01 2 2 2 2 Skruv (M6 x 30) Screw
- 17 16 15 308-01 1 1 1 1 Tatring Seal
21 73 53 126-00 1 1 1 1 Lasring Circlip
22 16 12 693-03 1 Kedjedrev, 12t Sprocket
16 12 1 1 Kedjedrev, 14t Sprocket
1612 @: 1 Kedjedrev, 10t Sprocket
23| 15%9758.01 1 1 Kedjelds Masteriink
24 15 19 760-11 1 1 Kedja 5/8 x 3/4" 116 Chain
15 17 760-06 1 1 O-ring kedja 5/8 x 3/4” 116 | Oring chain
25 73 82 302-40 1/ 1 1 1 Lager : Bearing
26 16 15 116-01 4 4 4 4 Dragsting | Cylinderstud
27 16 15 014-02 1 1 1 1 Packning Gasket
28 16 15 310-01 1 1 1 1 Frikopplingsaxel Deciutchingshatft
+ 29 15 13 722-01 1 1 1 1 Tétring Seal
% | 161564501 1 1 1 1 Havarm Lever
.31 73 22 118-01 1 1 1 1 Mutter Nut
132 16 14 585-01 1 1 1 1 Flansbussning Flangebushing
33 16 10 777-01 2 2 2 2 Flansbussning Flangebushing
35 16 19 897-01 1 1 1 1 Vevhushalva, hoger, kpl. Crankcasehalf, right, compl.
16 19 899-01 Vevhus, kpl. Crankcase, compl.
-~ -




M) Husqvarna




- Antal - Quantity .
Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC ™ TE TE Benamning Description
. EVU us
b 2 16 15 373-01 1 1 1 1 Lager Bearing
) u 3 15 13 721-01 1 1 1 1 Lager Bearing
4| 151372001 1 1 1 1 Lager Bearing
5 16 12 ’{45-01 1 1 1 1 Fijader Spring
[ 73 86 130-03 1 1 1 1 Kula Ball
7| 161488001 " 1 1 1 1 Styrhyisa Dowelpins
8| 161077601’ 1 1 1 1 Styrhylsa Dowipins
10 16 10 777-01 1 1 1 1 Flansbussning Fiangebushing
b 16 14 589-01 1 1 1 1 Flansbussning Flangebushing
12 16 19 898-01 ' 1 1 1 1 Vevhushalva, vanster, kpl. Cranccasehalf, left, compt.
13 16 11 650-02 1 1 1 1 Packning Gasket
14 16 15 348-01 1 1 1 1 Ventil Reedvaive
15 16 15 105-01 1 1 1 1 Ventilstopp Reedvaivesuppon
16 72 32 28531 2 2 2 2 Skruv (M4 x 6) Screw
17 16 15 055-01 1 1 1 1 Slapa Camchaintensioner
} 18 16 15 359-01 1 1 1 1 Skruv Screw
19 15 13 726-02 1 1 1 1 Tatningsring Seal
21 16 11 686-01 1 1 1 1 Vaxeimatare Gear-seiect-linkage
I 2 16 11 692-01 1 1 1 1 Returfiader Returnspring
23 16 11 683-01 . 1 1 1 1 Lageshake Hooklink
’ ) 24| 161168401 1 1 1 1 Fiader Spring
25 72 52 368-53 1 1 1 1 Skruv (M6 x 16) Screw
l 28 15 13 734-01 2 2 2 2 Bricka Washer
27 16 11 216-01 1 1 1 1 Bussning Bushing
28 16 11 27101 1 1 1 1 Mellanhjul Idiegear
29 16 11 675-01/ 1 1 1 1 Nailager Neediebearing
l 30 15 13 714-01 oy 1 1 1. 1 Bricka Washer
31 73 53 118-00 0K 1 1 T 1 Sparring Circlip
32 16 15 391-01 1 1 1 1 Kickdrev Kickstartgear
]) 33| 161168001 1 1 1 1 Medbringare Driver
34 16 11 681-01 1 1 1 1 Fiader Spring -
35 16 11 677-01 - 1 1 1 1 Kickaxel Kickstartshaft
36 74 04 31310 2 2 2 2 Oring Oring
] ° 37 16 16 36201 ‘ 1 1 1 1 Kickfjader Returnspring
38| 161174601 1 1 1 1 Véxlingsaxel Gearshiftshaft
39 16 11 70§-01 2 2 2 2 Styrstift Dowelpins
40 | P04-33030 FpedoT0 2 2 2 2 Oring Oring
] 41 72 11 34440 1 1 1 1 Pinne Pin
42 16 15 142-01 1 1 1 1 Gummi Rubber
\.) 44 16 19 903-01 1 1 1 1 Transmissionskipa kpl. Transmissioncover compl.
45 50 12 782-01 1 1 1 1 Packning Gasket
] 48 16 10 786-02 -1 1 1 1 Lock Cap :
47 |, 725537901 2 2 2 2 Skruv (M6 x 45) Screw '
72 55 378-01 5 5 5 5 Skruv (M6 x 40) Screw .
' 438 16 11 294-02 1 1 1 1 Kickhallare Kickstarterretainer
49 72 31 328-01 2 2 2 2 Skruv (M5 x 14) Screw
50 72 55 370-01 1 1 1 1 Skruv (M6 x 22) Screw
51 16 16 359-01 1 1 1 1 Viéxelspak kpl. Gearlever compl.
] 52| 725537101 3 3 3 3 Skruv (M6 x 22) Screw
53 1617 9 1 2 2 2 2 Styrstift Dowelpins
. 54 16 17 9&21 1 1 1 1 Pumphus Pumphousing
- 55| 1617964.01 1 1 1 1 Oring Oring
] S8 | 735310800 1 1 1 -1 Lasring circlip
57 16 15 148-01 1 1 1 1 Lyttare Lifter
S8 161514701 1 1 1 1 Fiader Spring
59 16 15 146-01 1 1 1 1 Ledskruv Screw
—] 60 | 1515334.02 1 1 1 1 Wire - Wire
61| 1611 704-01 1 1 1 1 Fjaderhallare Springhoider
62 16 11 706-01 2 2 2 2 Distans Spacer ;
63| 724337050 2 2 2 2 Skruv (M6 x 20) Screw .
64  16-15144-02 (64~ 377-011 1 1 1 Axeldel Lowerpart kickstarter
65| 164+4-083-02-161/-42-021 1 1 1 Kick Kickstarter :
66 T404-940-00 ?4-p4-N$-011 1 1 1 Oring Oring
’] 67| 161128901 1 1 1 1 Bricka Washer
68 | 725538801 T 1 1 1 Skruv (M6 x 16) Screw

" 31




(H) Husgvarna




CORRETE

Reservdeisnummer

Antal - Quantity

510 510 510 510
Fig. | Sparepart number R ™ TE TE Benamning Description
EU us
69 16 15 151-01 1 1 1 1 Kick, kpl. Kickstarter, compl.
70 73 53 12200 1 1 1 1 Spérring Circlip
s 16 15 140-01 1 1 1 1 Bricka Washer
72 73 86 120-03 1 1 1 1 Kula Ball
73 16 11 084-01 1 1 1 1 Fjader Spring
74 16 17 951-01 1 1 1 1 Pumphjul Pumpwheel
75 16 17 958-01 1 1 1 1 Tatring Seai
76 73 82 198-04 1 1 1 1 Lager Bearing
77 | 738219800 1 1 1 1 Lager Bearing
78 16 17 966-01 1 1 1 1 Pumpaxet Pumpshaft

%4




 B)Husqvarna

5 rMnAR<E




.

Vg .

="

Antal - Quantity

Reservdelsnummer 510 510 510 -510
Fig. | Sparepart number T X TE TE Benamning Description
. EuV us

1 16 11 075-01 1 1 1 Drivhjul Drivegear

2 16 11 101-01 1 1 1 Mutter Nut

3 16 15 315-01 1 1 1 Tryckstang Pushrod

4 16 11 170-01 1 1 1 Axelhylsa Shaftsleeve

5 16 11 166-01 1 1 1 Axiallager Bearing

[ 16 11 167-01 1 1 1 Bricka Washer

7 72 85 370-00 1 1 1 Skruv Screw

8 15 13 703-01 1 1 1 Mutter Nut

9 16 15 379-01 1 1 1 Kopplingskorg Clutchgear
10 16 15 088-01 1 1 1 Kopplingscentrum Clutch hub
11 16 15 273-01 8 8 8 Lamell med belaggning Clutchdisc with lining
12 16 15 274-01 9 9 9 Lamell Ciutchdisc
13 161116802 1 ) 1 1 Tryckskiva Pressureplate
14 16 15 285-01 5 5 5 Kopplingsfjader Clutchspring
15 16 11 169-01 5 5 5 Distans Spacer
16 73 44 926-01 5 S 5 Bricka Washer
17 72 52 378-11 5 5 5 Skruv (M6°x 40) Screw
18 16 12 362-01 1 1 1 Kugghjul 2:an Gearwheel 2nd'z = 16
19 16 12 481-01 1 1 1 Distansring Spacer
20 16 12 480-01 1 1 1 Lagerhylsa Sleeve
21 16 12 363-01 1 1 1 Kugghjut 3:an Gearwheel 3rdz = 19
2 16 12 842-01 1 1 1 Stodbricka Washer
23 16 12 390-01 1 1 1 Kugghjul 5-6:an Gearwheel 5-6th z = 25.-27
24 73 53 126-00 5 5 5 Spérring Circlip
25 16 11 717-01 4 4 4 Stodbricka Washer
26 16 12 418-01 1 1 1 Lagerhyisa Sleeve
27 16 11 837-01 1 1 1 Kugghjul 4:an Gearwheel 4thz = 23
28 16 12 360-01 1 1 1 Huvudaxel Mainshaft z = 13
29 16 11 155-01 2 2 2 Bricka Washer
30 16 15388-01 /' 1 1 1 Innerring innerrace
32 16 11 699-01. 2 2 2 Axel Shaft
33 16 12 384-01 3 3 3 Vaxelforare Gearstriker
35 72 01 268-50 6 6 -] Pinne Pin
36 15 13 708-01 1 1 1 Bricka Washer
37 72 52 364-86 1 1 1 Skruv (M6 x 10) Screw
38 73 86 120-03 1 1 1 Kula Ball
39 16 12 699-01 1 1 1 Kulbana Balirace
40 16 11 701-01 1 1 1 Kulissrutle kpl. Shiftdrum compl.
41 16 12 365-01 1 1 1 Kugghijul 2:an Gearwheel 2ndz = 29
42 16 12 386-01 1 1 1 Kugghijul 3:an Gearwheei 3rdz = 26
43 16 12 357-01 1 1 1. Kugghjut 6:an Gearwheel 6thz = 20
“u 1611 715-01 1 1 1 Kugghijul 5:an Gearwheel 5thz = 22
45 16 12 350-01 1 1 1 Hjélpaxel Auxilaryshatt )
46| 1612388-01 1 1 1 Kugghiul 4:an Gearwheel dth z =' 24
47 | 1536 13 714-01 ) 1 1 1 Stodbricka Washer
48 16 12 415-01 1- 1 1 Lagerhylsa Sieeve
491 161236101 1 1 1 Kugghjul 1:an Gearwheel 15tz = 34

‘a5




H @ Husqvarna

5 NRRCE

AP



‘gt

o’

8.

Antal - Quantity

Reservdelsnummer 510 510 510 510
Fig. | Sparepart number TC ™ TE TE Benamning Description
. EU us
1 16 16 026-01 1 Hjalpaxe! Auxilaryshait
2 16 16 022-01 1 Kugghjul 2:an Gearwhell 2nd z = 26
3 16 16 024-01 1 Kugghjul 4:an Gearwheel 4th 2 = 22
4 16 11 160-01 5 Distans Spacer
. 16 16 023-01 1 Kugghijul 3:an Gearwheel 3rd z = 24
6 16 11 717-01 4 Stodbricka Supportwasher
7| 735312600 5 Sparring Circlip
8 16 16 025-01 1 Kugghjul§:an N Gearwheel 5th z = 20
- 91 161241501 1 -Lagerhylsa Bearingsleeve
o0 16 16 021-01 1 Kuggi'ljul 1:an Gearwheel 1st 2z = 29
11 16 12 384-01 2 Véaxelforare Shittfork
12| 161169901 2 Axel Shaft
13 16 12 699-01 1 Kulbana Outerrace
14| 7386120-03 1 Kula Ball
15 72 52 364-86 1 Skruv (M6 x 10) Screw
16 15 13 709-01 1 Bricka (65 x 22 x 15) Washer
17 72 01 268-50 6 Pinne Pin
19 16 16 354-01 1 Kulissrulle kpl. Linkroller compl.
20 16 11 155-01 2 Bricka Washer
22 | 1615 388-01 1 Innerring Bearingsieeve
23 16 16 016-01 1 Huvuaxel Mainshatt z = 17
25 16 16 020-01 1 Kugghijul 5:an Gearwheel 5thz = 27
26| 161601801 1 Kugghjul 3:an Gearwheel 3rd 2 = 22
27 16 16 017-01 1 Kugghjul 2:an Gearwheel 2nd z = 19
28 725237871 5 Skruv (M6 x 40) Screw
29| 734492601 5 Bricka (8.4 x 17) Washer
30 18 15 285-01 5 Kopplingsfiader Clutchspring
31 16 11 168-02 1 Tryckskiva Pressureplate
32 16 15 273-01 8 Lamell med belagg Disc with lining
33 16 15 274-01 9 Lamell Disc
34 16 15 088-01 1 Kopplingscentrum Clutch hub
36 16 15 379-01 1 Kopplingskorg Clutchring
39 73 12 316-55 1 Mutter (M6) Nut
40 72 85 370-00 1 Skruv (M6) Screw
41 16 11 167-01 1 Bricka Washer
42 16 11 166-01 1 Axiallager Bearing
43 16 11 170-01 1 Axeldel Shatt
44 16 15 315-01 1 Tryckstang Pushrod
45 16 11 101-01 1 Mutter Nut
46 16 11 075-01 1 Drivhjui Drivegear
48 16 16 027.01 1 Distans Spacer
48 | 1616 360-01 1 Lagerhyisa Bearingsleeve
50 16 16 361-01 1 Lagerhyisa Bearingsieeve
51 16 16 019-01 1 Kugghijul 4:an Gearwheel 4thz = 25
52 16 12 842-01 1 Bricka Washer
§3 ! 161636101 1 Lagerhyisa Bearingsleeve




/ @ Husqvarna




Ve €5=8% |

Antal - Quantity

510

510 510 510
ig. | Sparepart number TC ™ TE TE Benamning Description
f’ EU us
l, 16 15 320-01 1 1 1 1 Forgasare kpi. Carburettor compl.
2 16 15 250-01 1 1 1 1 Trotte! Throttle 50
13| 16 15 254-01 1 1 1 1 Nal Needle K32
ld 16 15 16701 1 1 1 1 Naiclips Needleclip
S 16 15 246-01 1 1 1 1 Huvudmunstycke 170 Mainjet
6 16 15 217-01 1 1 1 1 Nalmunstycke AB 265 Needlejet
t 16 15 221-01 1 1 1 1 Tomgangsmunstycke 52 Pilotjet
16 15 325-01 1 1 1 1 Rorkrok
-9 1-..16 15 406-01 1 1 1 1 Skvalpbricka Washer
b 16 15 316-01 1 1 1 1 Startmunstycke 60 Startjet
E 16 15 322-01 2 2 2 2 Fiottéor 2 x 35¢ Float
16 15 204-01 1 1 1 1 Bottenplugg Drainplug
13 16 15 203-01 1 1 1 1 Packning Gasket
16 15 200-01 1 1 1 1 O-ring O-ring
E 16 15 19501 1 1 1 1 Anslutning Connection
16 15 194.01 1 1 1 1 Filter Filter
17 16 15 166-01 1 1 1 1 Fjader Spring
' 16 15 175-01 1 1 1 1 Blandnjngsskruv Mixturescrew
F 16 15 176-01 1 1 1 1 Tomgéngsskruv idlescrew
20 16 15 290-01 1 1 1 1 Choke Choke
1 16 15 231-01 1 1 1 1 Ndlventil Needlevaive

| — X

L 4

1

33

v



; EI) Husqgvarna

RN *”\/(0



f )
ed] [

1 E——

M r"",'“""‘“‘, """'.”‘;“ T om— ~ —"T . —

-

-

K=&+

Antal - Quantity
Reservdeisnummer 510 510 510 510
Fig. | Sparepart number TC T TE TE Bendmning Description
EV us
2 16 15 249-01 Trottel 40 Throttle
16 15 251-01 Trottei 60 Throttle
3 16 15 233-01 Nl K16 Needle
16 15 252-01 N&i K9 Needle
16 15 253-01 NaI K2 Needle
5 16 15 209-01 Huvudmunstycke 145 - Mainjet
16 15 210-01 Huvudmunstycke 148 Mainjet
16 15 212-01 Huvudmunstycke 152 Mainjet
16 15 213-01 Huvudmunstycke 155 Mainjet
16 15 214-01 Huvudmunstycke 158 Mainjet
16 15 244-01 Huvudmunstycke 160 Mainjet
16 15 245-01 Huvudmunstycke 165 Mainjet
16 15 247-01 Huvudmunstycke 175 Mainjet
16 15 248-01 Huvudmunstycke 180 Mainjet
6| 161521601 ' Nalmunstycke 262 Needlejet
16 15 218-01 Naimunstycke 268 Needlejet
7 16 15 219-01 Tomgangsmunstycke 48 Pilotjet
16 15 220-01 Tomgangsmunstycke 50 Pilotjet
16 15 222-01 Jomgangsmunstycke 55 Pilotjet
16 15 223-01 TJomgangsmunstycke 58 Pilotjet
10 16 15 291-01 Startmunstycke 65 Stantjet
16 15 228-01 Startmunstycke 70 Pilotjet
16 15 292-01 - Stantmunstycke 75 Pilotjet
16 15 295-01 Startmunstycke 80 Pilotjet
16 15 327-01 Startmunstycke 45 Pilotjet
16 15 328-01 Startmunstycke 50 Pilotjet
16 15 329-01 Startmunstycke 55 Pilotjet
16 15 316-01 Stantmunstycke 60 Pitotjet
11 16 15 323-01 Flottér 25 g Float
t
i




iy

\ty Husqgvarna

e



Antal - Quantity
Reservdeisnummer 510 510 510 510
Fig. | Sparepart number B TC-Tx —_ Bendmning
TiEev -1 Ev_g
1 16 15 381-01 1 1 1 1 Tandspole kpl
2 16 15 277-01 1 1 1 Magnetikdpa
3 72 55 367-01 3 3 3 Skruv (M6 x 14)
4 73 44 926-01 3 3 3 Bricka
5 16 15 276-01 1 1 1 Laspiat
6 72 32 285-01 1 1 1 Skruv (M4 x 6)
7 72 59 379-01 3 3 3 Skruv (M6 x 45)
8 16 15 284-01 1 1 1 Mutter
9 16 15 394-01 1 Mutter
10 16 15 108-01 1 Magnet kpl.
11 16 15 382-01 1 1 1 1 Tandhatt
12 16 15 281-01 1 1 1 Magnet kpl.
13 16 15 275-01 1 1 1 Packning
14 16 15 380-01 1 Magnetkdpa
15 72 55 376-01 3 Skruv (M6 x 35)
16 15 13 730-01 3 Bricka
17 72 55 332-55 3 Skruv (M5 x 22)
(‘ Te £
N Pl 78 s |38
Tx §d

Description

Ignitioncoil compi.

Ignitioncover
Screw

Washer

Plate

Screw

Screw

Nut

Nut R
Magneto compl.
Sparkplugcap
Magneto compl.
Gasket
Magnetocover
Screw

Washer

Screw




©
c
ﬁrdl
>
o
7))
-
L

. IR
\
%

/..UM



———w—_

e e
ot

’
oL 7
Antal - Quantity
Reservdelsnummer 510 510 510 510
Fig. | Sparepart number Tc ™ TE TE Benamning Description
EU us
1} 1515829-01 1 1 1 1 Dekal. hoger Decal, right
2 15 15 827-01 1 1 1 1 Sidopanel. hoger Sidecover, right
3 72 52 368-51 1 1 1 1 Skruv (M6 x 16) Screw
4| 151373401 1 1 1 1 Bricka Washer !
5 15 15 810-01 1 1 1 1 Vérmeskydd Heatprotector !
6 15 15 828-01 1 1 1 1 Dekal, vanster Decal, left i .
7 15 15 826-01 1 1 1 1 Sidopanel, vianster Sidecover, right ;
8| 725238153 2 2 2 2 Skruv (M6 x 55) Screw !
9 15 13 734-01 2 2 2 2 Bricka Washer ’
10] 151812101 2 2 2 2 Gummibricka Rubberwasher
1| 151976702 2 2 2 2 Distans Spacer |
12 15 17 859-02 1 1 , 1 1 Dekai Decal |
13| 725536601 3 3 3 3 Skruv (M6 x 12) Screw |
14| 1513926-01 ¢ 1 1 1 1 Lock Cover :
15 151584901 1 Lutttilter Airfilter :
16 15 13 930-01 1 1 1 1 Distanshylsa Spacer
17 1513 927-01 » 1 1 1 Anslutning Connection :
15713 827-02 - 1 Anslutning Connection
18 | 7255 368-01 3 3 3 3 Skruv (M6 x 16) Screw
19 15 14 324-02 1 1 1 1 Draneringsventil Drainvalve
20{ 151392501 ¢ 1 1 1 1 Lufttiterbenallare Filterbox
21 72 55 366-01 * 3 3 3 3 Skruv (M6 x 12) Screw
22 1513 931-01 » 1 1 1 1 Stankskydd Protection
23] 722784902 3 3 3 3 Popnit Poprivet
24 15 19'532.02 3 3 3 3 Buntband Zipties
25 15 13 727-01 3 3 3 3 Bricka Washer
26 1515 844-01 « 1 ' / ! Fiiterkorg Airfilterbasket
1515 845-01, 1 i ! Luftfilter Airtilter

o e

. mtine



\\LY ! tuoyvar ia




[ .

e oRREYTO

Antal - Quantity

Reservdeisnummer 510 510 510 510
Fig. | Sparepart number TC ™ TE TE Bendmning Description
EU us
1 15 13 864-01 2 2 2 2 Kylargaller Screen
2! 151386001 °. 1 1 1 1 Kylare Radiator 4x ctoppo
3 151386101 « 1 1 1 Kylare Radiator <
. S Spoiteriet
6 15 13 865-01 © 2 2 2 2 Stankskydd Splashshield
7 15 13 863-01 1 1 1 1 Kylarlock Radiatorcap
8 1517 090-04 ¢ 6 6 6 6 Vibrationsddmpare Damper
9 1513 706-01 ¢ 6 6 6 6 Mutter (M6) Nut
fre 23 Y- LVl 8 8 =1 8 Skrun prm.
49260 - “ 4 “ By Washes
14 1513 907-01 ¢ 8 > 8 8 Snabbmutter Nut
15 1513 740-01 * 12 12 12 12 Slangklamma Hosectamp
16 1513 873-01 » 1 1 1 1 Kylarslang Hose
17 1513 874-01 ¢ 1 1 1 1 Kylarsiang Hose
18 1513 871-01 ¢ 1 1 1 1 Kylarslang Hose
19 15 13 920-02 ¢ 1 1 1 1 Kylarsiang Hose
20 15 14 149-01 # 2 2 2 2 Férgrening Y-branch
21 1513 879-01 « 1 1 1 1 Kylarstang Hose
22 1513 877-01 ¢ 1 1 1 1 Kylarsiang Hose
23 1513 876-01 « 1 1 1 1 Kylarslang Hose
24 1513 878-01 » 1 1 1 1 Kylarsiang Hose
25 16 15 347-01 1 1 1 1 Kylarsiang Hose




\H) Husqvarna

/.t




d

H

d

A4 4 4

Fig.

Reservdeisnummer
Sparepart number

Q'O(DNGI(IIAUN

.n..-u.a...-..._._._.
OONOMAQN-‘

88&3&’&:388838&"838

Rea X 8828

536
15 17 52501 «
1517 41601 »

1517 29201 »
151749302 «
1517 540-01 «
15 19 705-01 »
732211401 ¢
1517 49501 «
1517 50601 w
15 17 306-01,
73 22 116-51

1513 734-01¢
72 52371-51,

1517 42001 «
16 14 75701 »
322 1165;¢
73 41 15301

72 52 376-51

1517 328-01¢
1517 518-02»
15 1751’7;-010
1517 54601 »
1517 01 »
734114601 ¢
723133901
151748801 »
1514 078-05 ¢

151961501 o
- 151978701 »

151753301 «
151961601 0
1517 88801 »

g )
1517330‘-01 o

1517 626-0+ »

5430y

151752602 &

550
15 17 $45.01 »
RB2R211201»
151752401 ¢
7252297.51
+40-44-26-00

15476410,
IS 22-n2-0¢

15 17 532.01 5'3-30’3/

FR2-Hg1 #3-22-/74 -0y

1
1
1
1
f

Benémning

Kabeimarta
Kabiematta

Omkopplare
Hastighetsmatare
Hastighetsmatare
Bussning

Mutter (Ms)
Hastighelsma’tarwire
Faste

Bygel

Mutter

Bricka

Skruv (M6 x 22)
Vinkeivaxet

Signal
Spédnningsreguiator
Mutter (Mg)

Bricka 64 x 14
Skruv (M6 x 35)
Bromsljuskontakt
Wire
Bromsljuskontakt
O-tingRas 3.
Kipa

Bricka 53 x 10
Skruv (M5 x 25)
Reflektor

Slang

Mutter (Ms)
Giddiampa 12V—Ha
Nummer-oval, gut
Glddiampa 12v—aw
Glédlampa 12v—10w
Lyktgias

Bakiykta

Hastighetsmatare
Anldggning MPH
Hastighetsmatare
Anléggning Km/h

Stréixastare kpl.
Mutter (M4)

Stag

Skruv (M4 x 25) .
onr
fssequa

Aasl,’

I Orive

Description

Harness
Harness

Switch
Speedometer
Speedometer
Bushing
Nut
Speedometerwire
Artachement l
Wireprotector .. ’
]
!
|
i
|

Nut
Washer
Screw

Horn
Voltagereguiator

Nut

Washer !
Screw

Brakelightswitch r.eao qn{

Wire

Brakelightswitch l
Onme= G omira LI T{o::;:;‘f;
Headlight-cover

Washer i .
Screw

Reflector

Hose

Nut /
Bulb

Number-ovai, yellow

Buib

Buld

Lens

Taillight

Speedometerkit MPH

Speedometerkit Km/h

Headlight compi,
Nut

Attachement
Screw

CRIMG
AYTPRCHENE A

NOT



SdTOADHOLON
NOLLILIdNOD

euieabsny

Q.
‘M’\(\i’l.ﬁ« ./J

d )
)

]
A NOIJAYHS AN
Aoy

A 1Y (2
m . 2’ . : \«e




Hékan Lundberg, Kent Karlsson, Svenerik Joénsson, Thomas Gustafsson, Dick Wicksell, Mikael z,=mmo=.

“

The most successful motorcycle off-road racing team in the world. With National
Champions, European Champions and World Champions - the confirmation of
Husqgvarnas significant and leading position, obtained from joint action between
skilled riders and first class quality motorcycles.

Das' erfolgreichste Motorrad-Geléndesport-Team der Welt. Mit nationalen Mei- )

stern, Europameistern und Weltmeistern - der Beweis flir Husqvarnas hervorra- -
gende und fiihrende Stellung und das Ergebnis von Zusammenwirkung zwischen

geschickten Fahrern und erstklassigen Qualitats-Motorradern.

Det mest framgéngsrika MC off-road tavlingsteamet i vériden. Med nationella ma-

stare, europamastare och varldsméstare - beviset fér Husgvarnas markant ledan- . Cm <mq:m
de position och resultatet av samverkan mellan skickliga férare och forstklassiga

motorcyclar.

_.mmncmaﬂmuaao_mﬁmm_30:Qo:m_ motociclismo “fuori strada”. Campioni nazio- : .
nali, Campioni europei e Campioni del mondo - & la conferma significativa della Q&N:S 0053&\@5@ Sp.4.

posizione di preminenza dell’Husgvarna ottenuta dal perfetto amalgama fra piloti ) o o

di altissimo livello e moto di assoluta qualita. . Uffici Commerciali Amministrativi:
L’Equipe tout-terrain moto [a plustitree dansle monde. Avec des champions natio- BOLOGNA - VIA A. O><>_|_mm_ DUCATI n. 3
naux, des champions europeens et des champions du monde - la confirmation Tel Om,_\AomOA.m - Telex 51 0492 ‘DUCMEC

des Husqvarna en pole position est significative. Ces succes ont pu etre obtenus grace
a l'action conjointe de pilotes de haut niveau et de motocyclettes de premiere quaiite. Telefax 051/406 580



HUSQVARNA COMPETITION MOTORCYCLES

Giller fran ram CP, WP, XP nr 20.000
Valid from frame CP, WP, XP no. 20.000

Reseivdelskatalog
Spare Parts Manual




Eo:o...lmoé_; abueyo o] 10algns suoNEdYIDadS

uspamg u pauLg

20196 1 G

)

{x  ATVLI—3SIHVA— YNNVHIHOS 00112

{H) BuieAbsnH

PUBIG UMOLDY-fiam .
UONEPYSWILODA! IO

dNOHO WA XDV 10 qwai 10 110 Bons-om) Aenb yBi 0ZLZ We 9202 PIE
mot . ‘Ayoeded yuey 2z s 62:LL puz
%Y 2NIXIU-SEBI0 * ‘uopeougm v2EC Wiy gevL st o
00 6 Uil Sen Jeng (Sv:S) xoqueab 's602 jo Jaquunpy
woshs jend '
SIXBIS “uoIsuBWIP URYD
(8v°91) 00 :0jeJ UOISSIWSURI) AJEpU0DaS
(02:81) 68:€ ‘ones votssiwsuel) Arewid
:uossjuIsueBly
vl : oSt :ones uoissaidwor)
“Y 02 3vsS 1o auibug UOBPUBWILIOD 10 wuw 00'2s :@oNng
roum . net xoqueab ut Auoeded 10 ww 09's5 180 pug
e — N . ww 6255 48r0 15|
B — - 98 w9 Zst pig ww 0o'sS :pis arog
- . €0t Wis. 661 pug el 74 Juawadedsiq
| ze uw Sz Bl P81002 pinbi; ‘xons-om} 19pultko aibuig
— \r — . (192um se3) YeyHueID) sonel Jeab [ejop aujbugy
1

oo

V.1vd TVOINHOS1

. " | N I
. i
WN 0O - :Bryd ysedg IvS — G IVS UOHBPUBLILIODS) IO
WN 8 sapuykoyButsnoy .63y sad Ayoedeod 10
SA[BA DID) 'SMBIDS (1sd g) ed) 0G 'xew :Bo) 1od ainssasd iy .
Wy 09 . s)Ny ol ‘(191580) 916ue W10y
: Bununow wie Bumg ww oZL ey
. WN 2L SM3I0S 3SEONURID) ww /2 eney,
WN op :sy0q Bununow subuz euseabsnp 404 Juoly .
WN 0€/S2 ‘SINU pesy 1aputikd
WN 0L Ny [eaymALy MOWS AZL 26y ey
MSSI09AZL by pea
:suopes)yjoads anhuoy ;juawdinby jeonosty
02 M yosog :Bn|d yedg
MOL + 0L 110214617
B4 /6 uBrom wweziz  OJL a108q [peymAy
ww opg :95UBJBI[O PUNOID) i * (o aoueApe uoniub)
~WWwo0GL ‘9seqsaym ww /g 0aL as09q voisid
ww Sve ybay jeeg U0 aoueape uonuby : ] : N~
ww 082k ybroy ol ‘d9ueApe uoniuby 5 ’ b
| wwooze yibua (p2e12)) 911 @100 B0AL — ,
TR OHUNANZ SITOADHOLON
09l ‘wrug  oge 0sIg ‘ww g sexneig 02 a[moiyy , .
ww Gy ww ' svjodg uonisod wonoq wol suin} ¢ Buado masosiy “ [ : : .
J8IX0GY  .4ZX00E Biogayiey sa1A 179 ‘opseN ’ . . Z O — ..—u — ..—lm Q S— OO R
Jeay “uos4 - , 0z iy . - o an : _
SaRIG PUB SIBOYM doj wouy § :uotysod a|pdaN |
) Sy sl Bup)
. ww oL HTTY oH “18l ejpgaN
1aqiosqe ore 39l uieiy
H20ys %oeg ABOid SUIYQ yim ’ ww gg @ umisp’

waisAg %o0yg 8ibutg euseabsnyy :‘.omm:wo_mum way s xonEs g

1A



j@onou noynm abueyd o) 1oeigns suoneoyoadg UIPaMS U1 pajulyg : 20-€96 L1 St

PUBIQ UMOUY-|jaMm ! .
| 10 SHoISOM ARND UK wopEpuswwooR Ky - Tz pie AWVLI—3STHVA— YNNVHIHOS 00112 gy .m C \_ .m > U w :
) (65N 92) 1 01 “Kyoedeo yuey 2252 WS 829l puz dNOYD W/ I3 10 Jaquop _ H ~
- | b ampuseB o vogeouam . pzEz Yy igieL s v
by 100 16 “urw seg) Jong : (Sv:s) xoqesB ‘s609 jo qunn - ~
: i swayshs jong ) . .
RIS ‘uorsuswip ureyn
esenor - ‘offe: uossiuwsuesn Arepuooag
(ez:0g) £92 ‘offes uossiwsuen Aewny
. : uossjusunyy :
: i ‘oftes uoyssardwiog s ‘ A
g 02 3VS 10 euibug ;uonepUBWWICoas 1IQ ww goz ‘sjong \ oy
i - (eBsnoco)mes  :xoqiest u1 Anoedes 1o ww 0029 ano puz o
i L ww s/99 480 151 ‘
i : v0€l pig ww 0599 :pis oi0g S
w 26 WS g9l puz ) 209p2 Jwewsoe|dsiq “ . a s
' 360 Wy - oz Isp - ) uo_oou pinby ‘exosis-om} sepunio olBuig ; - B .
{1994 see) yeusyuero) sopies seeb Eloy taujuy %

! (saryewnoy .- Brdyedg - g o
: (sarug w WN8 . uspuykoBuisnoy : ; s
o . 2- BA[BA PB9) ‘SMRIDG e
(sary v& EZ 09 | s
*;. 1 Bununow wie Bumg . L . : K
. ?Q:ZEZS ISMBI0S Bseues) I
(Sarl 62) WN Or ~sioq Bununous suiBu3 , < : .
(saryzz)wN o  :swmaios peay sepunkd . P
Asarys2)wn ge- Sinu peay sapunky S3IVS ~ uonepuawIoda) i)
“{sary 15y wN 0L i+ anujseymily 0205y  :Bayjsed Auoedes o
: (1cd g) B4y 0 "xeW 83| sad aunssaid ny
< H:o:uo_zoonm o._._Eo._, ol ‘(sa1589) 9jBUR Y04
i . (1 2% ) ww ozy ey
wewweog .- {enesL
; . euseabsny 3104 yuouy
(sq1912) 6% g6 X “yBiap, .
) N (w1 2s1) ww gge :#oueIREPD ucao_w SO 8loIny :6nid wiedg
_ i (w1 g6g) ww zig) ‘eseqEaym ww gz :0Q1 8s0jeq uojsid
- ?_ 08¢) ww 506 Wbiey reag O aouBApE LOMUG
.. e_ 98Y) ww ge2y WBiey - oLl doueApe uopub)

SSOHOOLOW - STIOADHOIOW &~ o= ",,_o_,“uﬁﬁ 22 o
| zo:.:mn_s_oo I - .

._w_mums_ Sa)A) uonisod WoRoY woy umy ¢y :Buuado mamsny
Jesy ‘o4 !

orrd9 ‘e|paaN
saxyeIg pue spsaym doy woy) ¢ uonrsod sjpaan

. ov 2191 Bunpy
. Uyeduwwope taney oy’ “9f oppsaN

190105qERO0YS YoBg oy - 210f urey

ABBiy SUNYO yim warshg ww ggt - Q :.:.rw>

%00yg 8jButg euseAbSNH ‘uojsuadsng seoy T o e TR



COMPETITION |

HUSQVARNA®? 4130

MOTORCYCLES

TECHNICAL DATA

Engine: .
Single cylinder two-stroke, liquid cooled
Displacement: 430 cc
Bore std: 86.00 mm
1st over: 86.50 mm
2nd over: 8700 mm
Stroke: | 74.00 mm -
Compression ratio: 126
Transmission:
Primary transmission ratio: 2.30 (33:76)
Secondary transmission ratio: 40 (13:52)
Chain dimension: 5/8"x114”
Number of cogs, gearbox (MS:AS)
ist 16:29 4th 25:22
2nd 19:26 5th 27:20
3rd 22:24

Total gear ratios (crankshaft: rear whee):

’ st 16.70 4th 811
2nd 1261 5th 682
3rd 1005

Om_ capacity in gearbox:
Oil recommendation:

1.4 it (0.36 US gal)
Engine oil SAE 20

Fuel System:

Fuel: Gas min. 94 oct.
Lubrication: * Qil-gas-mixture 4%
Tank capacity: 101it (2.6 US gal)

High quality two-stroke oil of

Oil recommendation:
: * well-known brand

Carburettor:
Venturi @

Main jet:
Needle jet:
Idling jet:
Needle position:
Alir jet:

Needle:

Airscrew opening:
Throttle

Electrical System:
Type:

Ignition advance:
Ignition advance on
piston before TDC
Ignition advance on
flywheel before TDC
Spark plug:

Front Fork:

Travel

Trail:

Fork angle (caster):
Air pressure per leg:

Oil capacity per leg:

Qil recommendation:

Mikuni

38mm .

430

R-O

45

3 from top
20

6 DH 20
1.0 turn.from bottom position
25 -

Motoplat
CDig 16 -
18°

23mm

18.2 mm
Autolite 4055

Husqvarna

300 mm (11.8 in)
120 mm (4.7 in)
27°

max. 50 kPa (8 psi)
450 cc

SAES

3 .

Rear Suspension:

Travel:
Wheels and memm.-

Tyres: Metzeler
Spoke @:
Brakes @ mm: .

Dimenslons:
Length:

Height:

Seat height:
Wheelbase:
Ground clearance:
Weight:

a

Torque Specifications:

Flywheel nut:

Cylinder head nuts:
Cylinder head screws:
Engine mounting bolts:
Crankcase screws:
Swing arm mounting
nuts:

Screws, reed valve
housing/cylinder:
Spark plug:

Husqvarna Single Shock
System with Ohlins Piggy
Back shockabsorber
340 mm (134 in)

Front: Rear:
90/30x21" 5.10x18"

4 mm 45 mm
Disc: 230  Drum: 160

2204 mm (8638 in)

1235 mm (486in) .
965 mm (380 in)

1512 mm (595 in)
385 mm (15.2in)
101 kg (222 Ibs)

70 Nt (51 ft.1bs.)
40 Nm (29 ft.Ibs..)
35 Nm (25 ft.Ibs.)
40 Nm (29 ft.Ibs.)
12 Nm( 8ft.lbs)

60 Nm (44 ft.Ibs))

8 Nm( 6 ft.lbs.)
40 Nm (29 ft.Ibs.)

usqgvarna H

Member of CAGEWV.A crovr (1]
21100.SCHIRANNA — VARESE —ITALY é@@»

2

[cncrva)




- e g T
T T EARET TRYERY W OGNS Suoiemideds uspems u pojung . ) .
ATVLI~—3SIHVA —~ YNNVHIHOS 00112 g mc ‘_ m U pueiq umoy o e
5 AbsniH . “
O VAo W2 jo sequie I © lopoaons-om Ayenb ybiy  :uonepuswwoses jd 02e W9 92:02 pig
mor . :Ayoedeosuey 2eSZT WS 6241 pug
%y einpxiw-sed-no ‘uogeauqery yeee Wy eewt st .
‘190 6 “utw sen Jeng {Sv:SW) x0q:es8 ‘5800 0 sequuny
; . woyshg jeny .
B ! - JIX8IS . ‘uorsusip ureyn
(4 § (sv:2t) 2ge ‘ofe) uoissiwsuen Arepuodes
| : (6L:08) £0:2 ‘ones voissusues Areung
1 : . . suojssjwsuey)
comorn u C g A {7} ‘ones uossasdwo))
o i ; 0z 3vsoeubuz  :uonepuswwoos: 1O wwoegos ‘ojong
4 ; - ML xoqeel u Anoedeo 1O wuw 009 .~ Henopug
~ = P . ww 6/'99 : 248A0 15|
IS - ’ 6  uyg 16 pig ww 0509 pis alog
——— 9 s . 21 puz 2 9v2 ‘juswededsiqg
s gL g B - PBI009 pinby ‘ax0s1s-0m} J8puliAd 618UIg
(jseym reas yeysiueId) sones seeb ey, : . rouiBuz
CeN 2T — nm @
- ’ .
WN oY :6nyd ssedg 0L 3VS—S3V¥S  uonepuswwosss I
wN 8 JapunhoBuisnoy 02 09%-02p 69| 1ad Auoedes iy
SABA P93I ‘SM3IOS (1sd g) gy 05 xew - <09y sed ainssaud iy
WN 09 sinu 0l “.cmummuv 9|bue 104 .
Bununow we Bumg ww ogi ‘fres,
WN 2L SMBIOS asedjuel) ww Q2 |oAey)
WN Oy :sioq Bununow auibug BuseAbSNH 104 Juos4
WNQE  sm310s peay Jspulhn
WN G¢ ‘SiNu peay JapulAD MOUS Act b yeL
WN 072 N jeaymA|4 MSSI09 A 2L Y61t peapy
Juswdinbg jesyoey
isuopedpoads anbuoy
O ¥ M yosog :Bnid syredg
81qe0 MOJIOA M 02 + O 1102146n
Ww/zL 0QL 8105eq [paymAy
6% o1 uyBiam Uuo aoueApe uonuby
wuw opg ‘90UBJES|D PUNOIT) ww g0z 001 21019q uoisid
+ Ww oSt "9seqeayM UO dduBApE UOHILB)
ww 6y6 by eag oSl ‘80UBADE UORB)
ww 0821 ybaH (prer@)) 911 @100 ‘adAL ;
ww 002z ybua W3s ‘woyshs respoey,

suojsuaung

w~u QHMAANS STTOADHOLON
09l ‘'wnia  0g2 :0s1g . ‘Ww g sayesg uotisod
ww sy ww '@ »jodg wonoq woyy sun} g’ - :Busado masosny

«BIX0SY «L2X00¢ Biogajjay sasky - 0cHAS 9|peeN Z o —F — hlm m E oo
Jeay JuoI4 s (v 14 el ny ‘
soyeig pue sjsaum doj woy ¢ il -
. se 19! Buipy

S e ww oLe ‘[oney| [<2Y] . 18l gpaaN

18Q0SqB®O0YS OBy AOWQV oL 18l e
ABBig suluo yim waiskg L B ww gg @ unjuap .
%o0yS a1buIs euseabsny ‘uoisuadsng Jeay iy onjaingqie) i .



Needle jet: Q-6 Travel: 310 mm

) Idling jet: 35 i
Needle position: 4 from top Wheels and Brakes
Air jet: 20 ¢ Front: Rear:
OO g U m I—I — l—l — O z Needle: 6 DH 20 . Tyres: Trelleborg 300x21"  500x18"

‘ Carburettor: Mikuni Rear Suspension: Husqvarna Single Shock
. . Venturi @ 38 mm . .o System with Ohlins Piggy
Main jet: 100 ﬁn\ coO & Back shockabsorber

Airscrew opening: 15 turn from bottom position Spoke @: 4 mm 45mm
g OI—IO m O<O —l m m Throttle 25 Brakes @ mm: . Disc: 230  Drum: 160
‘ m z U : :o Electrical System: SEM Dimensions:
_ on - e Type: CDIg 116 Length: 2200 mm
. : : 3 : Ignition advance: 17° Height: 1280 mm
. : : : : : {Ignition advance on Seat height: 945 mm
i piston before TDC 205 mm Wheelbase: 1500 mm«
{Ignition advance en ' Ground clearance: 340 mm
. flywheel before TOC 17.2 mm Weight: 107 kg
| AC generator 70 + 70 W yeliow cable )
i Spark plug: BoschW3cC
Electrical Equipment: : Torque Specifications:
Head light: 12V 45 W 60/55 W Flywheel nut: 70 Nm
. Tail light: 12V 5W 510w Cylinder head nuts: 40 Nm
Cylinder head screws: 35 Nm
Front Fork: Husqvarna Engine mounting bolts: 40 Nm
* Travel 270 mm Crankcase screws: 12 Nm
Trail: 120 mm Swing arm mounting )
) Fork angle (caster): 27° nuts: - 40 Nm
Air pressure per leg: max. 50 kPa (8 psi) Screws, reed valve
Oil capacity perled: ~ 420-460 cc housing/cylinder: 8 Nm
Oil recommendation:  Fork oil SAE 5 — SAE 10 Spark plug: 40 Nm
- ¢ -

TECHNICAL DATA

Engine: hr | { . .
! . . fotal gear rat : : .
w_.:u_m cylinder two-stroke, liquid cooled . geerralos Aoa_.__ﬁzmp Swwq.os_._mmc. 4th 68 !
Displacement: 3956 cc ) 2nd 118 " 5th 57 : )
Bore std: 8250 mm . 3rd 89 6th 48 w
1st over: 8300 mm - . ., A W
M“M _M«o.n . ww.%% “..H . Oil capacityin gearbox: 1.4 lit ” LT
Compession tatio 7o O__Aanoa_a.msmﬂ_oa . m:.o_:m oil SAE 20
Transmlssion: o : ” :
Primary transmission ratio: 23 (33:76) .’ : ,A _ .
Secondary transmission ratio: 282(17:48) : _ ” .A
Chain dimension: 5/8°1/4" -
. Fuel System:
Number of cogs, gearbox (MS:AS) Fuel: v Gas min. 94 oct
st 13:34 4th 23:24 Lubrication: ¢ Oilgas-mixture 4%

2nd 16:29  Sth 25:22 Tank capacity: 10 lit .- .
3rd 1926 6th 27:20 . Qilrecommendation: .  High quality two-stroke oil of —l— C m <m —‘ 3 m @ Member of CAGEW.A GROUP
. A well-known brand 21100 SCHIRANNA — VARESE — ITALY




Dimensioner och beteckningar

Skruvar: Giangdimension x langd (M6 x 30)
Muttrar: Gingdimension (M8)
Brickor: Typ, inre @ x yttre @ x tjocklek (FBB 6,4 x 10 x 1)

Typer: FBB = Fjaderbricka, 6ppen
FA = Fjaderbricka

Ll = L3sbricka, innertandad
Kullager: Fabrikantens beteckning (SKF 6301}
Téatringar: Inre @ x yttre @ x tjocklek (25 x 42 x 7)

L = Langd
z = Antal kuggar
N = Ny reservdel

Ratt till andringar forbehalles.

- Dimensions and descriptions

Screws: Thread dimensions x length
Nuts: Thread dimension
Washer: Type, inner @ x exterior @ x thickness

Types: FBB = Spring washer open

FA = Spring washer

LI = Lock washer, inside indent
Ball bearings: Manufacturers description
Sealing rings: Inner @ x exterior @ x thickness
L = Length
z = Number of cogs
N = New spare part

Specifications subject to change without notice.



Innehalls-
forteckning

Index

6
37 35 31
42 32 31
ﬁ 59
36.33?3?42 5023/ ? Q4 #.334,44
24

Framgaffel. Frontfork. 7
Sving. Swingarm. 10. Tank och sadel. Tank and seat. 14



Kylare, Radjators.

2-4,18-21

7
2-4,8-10,18-21

20 23 24

Framhjul. Frontwheel.

18

Kedjestyrare CR. Chainguide.

24 -



.

1
2-37,41-46

16
15,44-46

[

% 14 13

46

Luftburk. Airfilterbox.

4

Transmissionskdpa. Transmissioncover.



Vevhus, vinster. Crankcase, left. 50 Elsystem, Electrical equipment. 67

Hastighetsmétare. Speedometer.

55 -
56,32-35

Vixelldda. Gearbox. 56

Vevaxel och kolv. Crankshaft and piston. 65



@ Husqgvarna

7 4 6 5 9 8 13 1412 7

s . ANTAL — QUANTITY
N | Fig.” I{é&;ervdel nr {125} 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.|WRICR |WR|CR|EU | US | XC|WR{CR|WR|XC|EU|US|CR|XC
{ WR|WR
N 1| 151152901 1 1 1 1 Ram. Frame.
N 15 11 529-02 1 1 1 1 1 Ram. Frame.
N 15 11 529-03 1 1 Ram. Frame.
N 151152906 | 1 . Ram. Frame.
N 15 11 529-06 1 1 Ram. Frame. k
N 15 11 529-07 1 ' Ram. Frame.
2 15 13 070-01 2 2 2 2 2 2 2 2 2 2 Styrlager. Bearing.
3 15 19 537-01 4] 4 4 41 4 4 4| 4 41 4 |4 |4 4 4 4 | Propp. Plug.
4 15 11 276-01 2 . Motorfastpldt. Engine mounting plate.
15 11 253-01 2 2 2 2 2 2 2 2 2 2 |2 2 2 2 Motorfastplat. Engine mounting plate.
5 725 54 72-81 2 2 2 21 2 2 2 2 2 2 2 |2 2 2 2 | Bult.Bolt.
’ 725246181 | 4| 4| 4| 4| a | 4| 4| 4| 4| 4 |4 |4 | 4] 4] 4 |BuitBol
6 734 11 64-01 91 9 9 919 9 gl 9 9|9 |9 ]¢ 9 9 9 | Bricka. Washer.
71 1513707-01 6| 6 6 6| 6 6 6| 6 6|6 |6 |6 6 6 6 | Mutter M8. Nut.
8 725 24 62-51 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Bult. Bolt.
9 1513 160-01 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Rorpinne. Bushing.
}\J 10 5 15 13 152-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Fotpinne, hdger. Foot peg. Right.
1" 15 13 158-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Fjader, héger. Spring, left.
12 1513617-01 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Distans. Spacer.
N 13 |S 1513 156-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Fotpinne, vinster. Foot peg. Left.
14 15 13 159-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Fjader, vanster. Spring, left.
N| 158 |411511582801 | 1 1 1 1 1 1|1 Sadelbrygga. Rearframe.
N 15 11 528-02 1 1 1 1 1 1 1 Sadelbrygga. Rearframe.
16 7252477-81 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Bult. Bolt.
17 732 2118-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Mutter M8. Nut.
18 725 24 61-81 1 1 1 111 1 1 1 1 1 1 1 1 1 1 Bult. Bolt.
19 | 7252456151 1 1 1 1] 1 1 1 1 1 1 1 1 1 1 1 Bult. Bolt.




Husqvarna

T EA_En 27
4,56-58 26
43 33
36,38,39,42 26-28,34,44
ANTAL — QUANTITY .
N [ Fig. { Reservdel nr |125| 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.|WR |[CR [WR|CR | EU |US [XC{WR|CR|WR|XC|EU|[US|CR|XC
§ WR| WR
3204
N 1 1512 g 1 1 1 Framgaffel kpt. Frontfork compl.
N 15612 4%2'-939. 1 1 1 1 1 1 1 1 Framgaffel kpl. Frontfork compl.
N 2 1512 4“%94- &2-v) 2 2 2 Gaffelben kpl. Forkleg compl.
N 16 12 430088 2 2 2 | 2 2 2 2| 2 Gaffelben kpl. Forkleg compl.
3 1512 4‘-’3‘:9.-1-01 2 . 2 2 Gaffelben undre. Forkleg lower.
16 12 4-%@2—1 2 2 2 2 2 2 2 2 Gaffelben undre. Forkleg lower.
N 4 15 12 443-01 2 2 2 2 2 2 2 2 2 2 2 Dampspindel. Dampingspindle.
5 15 12 373-01 2 2 2 2 2 2 2 2 2 2 2 Téatningsbricka. Sealwasher.
6 15 12 402-01 2 2 2 2 2 2 2 2 2 2 2 Tatningsring. Seal.
7 15612 356-01 2 2 2 2 2 2 2 2 2 2 2 Stodbricka. Supportwasher.
8 16 12 372-01 2 2 2 2 2 2 2 2 2 2 2 Avstrykare. Scraper.
9 156 12 398-01 2 2 2 2 2 2 2 2 2 2 2 Bottenventil. Valvering.
N 10 735 31 33-70 2 2 2 2 2 2 2 2 2 2 2 Spérring. Circlip.
11 723 13 62-01 2 2 2 2 2 2 2 2 2 2 2 Skruv M6x8. Screw.
12 16 10 823-01 2 2 2 2 2 2 2 2 2 2 2 Bricka. Washer,
13 725 24 57-51 2 2 2 2 2 2 2 2 2 2 2 Skruv M8x36. Screw.
14 1512 161-01 2 2 2 2 2 2 2 2 2 2 2 Bricka. Washer.
15 73221 16-51 8 8 8 8 8 8 8 1 8 8 8 8 Mutter M6. Nut.
16 734 11 53-01 8 8 8 8 8 8 8 8 8 8 8 Bricka. Washer,
17 15 12 379-01 2 2 2 2 2 2 2 2 2 2 2 Overfall. Clamp.
18 1512 371-01 8 8 8 8 8 8 8 8 8 8 8 Pinnskruv. Stud.
20 15 16 348-01 2 2 2 2 2 2 2 2 2 2 2 Slanghéllare. Hoseholder.
21 725 23 68-563 2 2 2 2 2 2 2 2 2 2 2 Skruv M6x16. Screw.
NIt 22 15 12 453-01 2 2 2 2 2 2 2 2 Fjader. Spring.
N 16 12 453-02 2 2 2 Fjader. Spring.
23 1513 719-01 2 2 2 2 2 2 2 2 2 2 2 O-ring. O-ring.
24 1512 410-01 2 2 2 2 2 2 2 2 2 2 2 Toppskruv. Topscrew.
25 15 12 356-01 2 2 2 2 2 2 2 2 2 2 2 Ventil. Valve.
26 72553 74-01 8 8 8 8 8 8 8 8 8 8 8 Skruv M6x30. Screw.
27 15 13 059-01 2 2 2 2 2 2 2 2 2 2 2 Overfall. Clamp.
29 1512 329-01 1 1 1 1 1 1 1 1 1 1 1 Mutter, Nut.
30 15 12 404-01 1 1 1 1 1 1 1 1 1 1 1 Ga-ffelkrona, 6vre. Tripleclamp, upper.
31 725 54 57.01 8 8 8 8 8 8 8 8 8 8 8 Skruv M8x35. Screw.




(I;I) Husqgvarna

37 35 31

27
4,56-58 26
43 33
36,38,39,42_ 26-28, 34,44
ANTAL — QUANTITY
N [ Fig. | Reservdel nr }125| 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.|WR |CR |WR |CR|EU|US | XC|WR|CR|WR[XCc|EUJUS|[CR[XC
WR | WR
32 15 12 327-01 1 1 1 1 1 1 1 1 1 1 1 Mutter. Nut.
33 1513 141-01 2 2 2 2 2 2 2 2 2 2 2 Styrhaliare kpl. Handiebar retainer compl.
N 34 725 24 97-81 2 2 2 2 2 2 2 2 2 2 2 Skruv M10x35. Screw.
N .| 35 .{ 1512328-01 1 1 1 1 1 1 1 1 1 1 1 Distans. Spacer.
. 37 1512 391-01 2 2 2 2 1 2 2 1 2 2 1 Wirestyrare. Cable guide.
38 15 12 325-01 1 1 1 1 1 1 1 1 1 1 1 Bricka. Washer.
39 735 31 26-00 1 1 1 1 1 1 1 1 1 1 1 | Spérring. Circlip.
43 15 12 409-01 1 1 1 1 1 1 1 1 1 1 1 Gaffelkrona kpl. Lower Tripteclamp.
44 734 11 73-01 2 2 2 2 2 2 2 2 2 2 2 Bricka. Washer.
45 1512 417-01 2 2 2 Gaffelben, évre. Forkleg. upper.
’ 1512 417-02 2 2 2 2 2 2 2 2 Gaffelben, dvre. Forkleg, upper. \/«‘
46 1512 414-01 2 2 2 2 2 2 2 2 2 2 2 Bussning. Bushing.
47 1512 418-01 2 2 2 2 2 2 2 2 2 2 2 Bussning. Bushing.
48 151241501 2 2 2 2 2 2 2 2 2 2 2 Bricka. Washer.
49 1512 416-01 2 2 2 2 2 2 2 2 2 2 2 Spérring. Circlip.
50 15 12 458-01 1 1 1 Distans. Spacer.
N| 51 [ 151244701 | 2 2 22| 2] 2 2 2| 2] 2 2 | Dé&mpkona. Dampingcone.
N| 52 1512 451-01 2 2 2 2 2 2 2 2 2 2 2 Ventilstdd. Valvesupport.
N| 53 15 12 452-01 2 2 2 2 2| 2 2 2 2 2 2 Ventil. Valve.
N| 54 15 12 450-01 2 2 2 2 2| 2 2 2 2 2 2 Ventilhus. Valvehousing.
N| 55 15 12 446-01 2 2 2. | Returfjader. Return spring.
N 15 12 446-02 2 2 2 2 2 2 2 2 Returfjader. Return spring.
N1 66 | 1512444.01 2 2 2 2 2 2 2 2 2 2 2 Bottenplugg. Endplug.
N| 57 15 12 445-01 2 2 2 2 2 2 2 2 2 2 2 Fjéder. Spring.
N{ 58 |. 151244901 2 2 2 2 2| 2 2 2 2 2 2 Backventil. Valve,
N| 59011 15 12 44201 2 2 2 2 2 2 2 2 2 2 2 Démpsindel kpl . Spindle compl.




@Husqvarna

1916 17

18

12-19
ANTAL — QUANTITY
N | Fig. | Reservdel nr [125]| 240 250 400 430 430 Aut.] 500 Bendmning, Description Not.
Spare partno.[WR |{CR |WR|CR|EU{US |[XC|WR|CR|WR|XC|EU|[US|CR]|XC
] WR | WR

N 1 15 12 470-01 1 1 1 1 Gaffelben héger, kpl. Forkleg right, compl.
N 1512471-01 1 g1 1 1 Gaffelben vénster, kpl. Forkleg left, compl.
N 2 1512 472-01 1 1 1 1 Gaffelkrona 6vre. Fork crown, upper.

3 16 12 329-01 1 1 1 1 Slutmutter. Nut.

4 1612 327-01 1 1 1 1 Styrlagermutter. Bearing nut.

5 1512 328-02 1 1 1 1 Distansring. Spacer ring.

8 15 12 325-01 1 1 1 1 Bricka. Washer.

9 735 31 26-00 1 1 1 1 Spérring. Circlip.
N 10 15 12 474-01 1 1 1 1 Gaffekrona uridre, kpl. Fork crown, lower.
N[ 11 (4151247601 2 2 2 2 Styrhéilare kpl. Steering holder compl.
NI 15 15 12 479-0t 1 1 1 1 Skruv M10x60. Screw.
N| 16 1512 481-01 2 2 2 2 Bricka. Washer.
N | 17 2015 12482.01 2 2 2 2 Gummibussning. Rubber bushing.
N| 18 15 12 480-01 1 1 1 1 Hylsa. Sleeve.

19 732 21 2001 1 1 1 1 Mutter M10, Nut.

20 725 54 57-01 8 8 8 8 Skruv M8x40. Screw.
N 21 15 12 483-01 2 2 2 2 Stenskottskydd. Guard.
N | 22 ,015 12 484-01 1 1 1 1 Styrning, vénster. Guide, left.
N 15 12 485-01 1 1 1 1 Styrning, héger. Guide, right,
N[ 23 15 12 486-01 1 1 1 1 Slanghéllare. Hose holder.

{6 UF2435-01 |4 Y 1 4




EI) Husqvarna

7
-1
2-7 :
13 12 11
ANTAL — QUANTITY
N | Fig. | Reservdel nr .J125| 240 R 250 400 430 430 Aut.| 500 Bendamning, Description Not.
Sﬁare partno.|WR {CR|WR|CR|EU[US [XC|WR|CR|WR|XC|EU|[US|CR|XC
i WR| WR
N 1 15 11 496-01 1 1 1 1 Bakgaffel kpl. Rear fork.
{N 1 15 11 496-02 1 1 1 1 1 1 1 1 1 1 1 Bakgaffel kpl. Rear fork.
3 72313 66-00 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Skruv M6x12. Screw.
4 734 49 26-01 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Bricka 6,7x16. Washer.
N 5 2\)15 11 554-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Slitskydd. Protection.
6 1511 277-01 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 Nallager. Needle bearing.
7 1511 278-01 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 Distans. Distance.
8 15 11 248-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Fastbult. Bolt.
9 1511 249-01 2 2 2 2 2 2 2 2 2 2 2 L&smutter. Locking nut.
10 1 1510604-04 1 1 1 1 1 1 1 1 1 1 1 Ben kpl parkeringsstéd. Side stand.
N 11 5 15 15 553-02 1 1 1 1 1 1 1 1 1 1 1 Faste kpl parkeringsstod, Attachment.
12 725 24 51-51 1 1 1 1 1 1 1 1 1 1 1 Skruv M 8x20. Screw.
13 1513 707-01 1 1 1 1 1 1 1 1 1 1 1 Lasmutter M8. Locking nut.
14 725 24 55-51 1 1 1 1 1 1 1 1 1 1 1 Skruv M 8x30. Screw.
15 725 24 60-71 2 2 2 2 2 2 2 2 2 2 2 Skruv M 8x45. Screw.
16 731 23 18-01 2 2 2 2 2 2 2 2 2 2 2 Mutter M 8. Nut.
17 1516 867-01 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Spannbricka. Adjustment washer.
18 15 17 850-01 2 2 2 2 2 2 2 2 Dekai "Enduro’. Decal.
B 156 17 850-02 2 2 2 Dekal "Cross Country’’. Decal.
,2()15 17 850-03 2 2 2 2 Dekal “"Motocross’’. Decal.
'

10

-



@Husqvarna

18
16
15
14
ANTAL — QUANTITY
N | Fig. | Reservdel nr 125 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no. WI? CR|WR|CR|EU|[US |[XC|WR|CR|WR|XC|[EU|US|CR|XC
WR| WR
N 1 ,] 15 11 506-01 1 1 1 ] 1 1 1 1 1 1 1 1 1 1 1 Vertikallank. Vertical link.
2 | 1511 428-0t 2| 2122 |2 2| 2] 2| 2] 2| 2}2 ] 2| 2| 2 | Nilager. Needle bearing.
N 3 4915 11 398.-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Lagerdistans. Spacer.
4 15 11 555-01 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Téatning. Gasket.
5 1511 241-01 2| 2 2 2 2 2 2 2 2 2 2 2 2 2 2" | Skyddsbricka. Protection washer.
N 6 49 15 11 545-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Bult M12x98. Bolt.
. 7 734 11 78-01 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 Bricka. Washer.
8 1511 256-01 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Ledlager. Bearing.
9 | 151125701 4 | 4| a a4 alalal aflaja]a]|a]| 4| 4] Thtning Gasket.
10 15 11 258-01 4 4 4 4 4 4 4 4 4 4 4 4 4 4 | 4 | Distans, Spacer.
11 15 11 553-01 1 1 1 1 1 1 1 1 1 1 1 1 1 B Bult M12x70. Bolit.
12 1513 705-01 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Mutter M12x1. Nut.
13 15 11 244-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Bult M 12x50. Bolt.
5 3Ggt14 161133201 | 1 1 1 1 1 1 1 1 1 11| 1 1 1 | Ledlager. Bearing.
15 1511 334-01 | 2 2] 2 2 2 2 2 2 2 2 2 2 2 2 2 | Tatning. Gasket.
.| 18 1611 333-02 2 1.2 2 2 2 2 2 2 2 2 2 2 2 2 2 | Distans. Spacer.”
N| 17 151155801 1 . 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M10. Screw.
18 732 21 20-01 1 -1 1 1 1 1 1 1 1 1 1 1 1 1 1 Mutter M 10. Nut.
19 738 88 10-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Smorjnippel. Greasing nipple.
N | 20 [)1511505-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 | Horisontalldnk. Horisontal link.
21 732 21 22-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Mutter M12. Nut.

11



|
|
|

Elj Husqvarna

—
|
3e

W

ANTAL — QUANTITY

12

‘Fig. | Reservdel nr [125[ 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.{WR |CR ‘WR CRIEU[US |XC|WR|CR|WR|XC|EUJUS|CR]XC
WR | WR
2 1511 332-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Kulled, dvre. Ball joint.
3 15 11 334-01 2 2 2 2 2|2 2 2 21 2 2 2 2 2 2 Tétning. Seal.
4 1511 333-01 2 2 2 2 2|2 2 2 2 2 2] 2 2 2 2 Distans. Spacer.
5 15 11 328-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Justermutter. Adjusting nut.
6 15 11 329-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Justermutter. Adjusting nut.
7 15.11 574-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Fjaderclips. Springclip.
N 8 1511 573-03 1 1 1 1 1 1 1 1 1 1 1 Fjader violett-rod-violett 47 N/mm,
’ Spring purple-red-purple.
N 1511 573-01 Fjader violett-svart-violett 43 N/mm.
Spring purple-black-purple.
N 15 11 573-02 Fjéder violett-bla-violett 45 N/mm.
Spring purple-blue-purple.
N 1511 573-04 1 1 1 Fjader violett-vit-violett 49 N/mm.
Spring purple-white-purple.
N 15 11 573-05 1 1 1 1 Fjéader svart-violett-svart 51 N/mm.
Spring black-purple-black.
N[ 9 15 11 509-01 1 1 1 Stétdampare, kpl. Shock absorber.
N 15 11 509-02 1 1 1 1 1 1 1 1 Stétdampare, kpl. Shock absorber.
N 15 11 509-03 1 1 1 1 Stétddmpare, kpl. Shock absorber,




Husqgvarna

"
ANTAL — QUANTITY 4
N | Fig. | Reservdel nr [125]| 240 250 400 430 430 Aut.| 500 Bendamning, Description " | Not.
Spare part no. Wr( CR|WR|CR|EU|US [ XC|{WR|CR|WR|XC[EU|US|CR|XC
WR|WR
1 15 15 325-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Gashandtag, kpl. Throttie handle compl. e
15 15 325-02 " 1 Gashandtag, kpl. Throttle handle compl. .
2 15 15 326-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Skyddslock. Protect washer.
3 16 15 322-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 . Skruv. Screw.
j 4 15 15 283-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Brytrulle. Plastic roller.
6 7322112-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Lasmutter M4. Nut.
7 1515 261-01 1 1 1 1 1 1 1 1 1 1 11 1 1 1 1 Justernippel. Nipple.
8 1515 262-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Skyddshylsa, Protecting sleeve.
9 72 31 329-51 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Skruv M5 x 16. Screw.
10 15 15 266-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Gummihandtag, hoger. Rubber handle right.
1 5015 15 277-01 1 1 1 1 1 1 1 1 1 1 1 1 Gaswire, kpl. Throttle wire.
1615 277-02 . 1 Gaswire, kpl. Throttle wire. L.
015 15 277.03 1 1 - Gaswire, kpl. Throttle wire. .
12 15 15 308-03 1 Frikopplingswire, kpl. Declutching wire.” ‘
15 15 308-02 1 1 1 1 1 1 1 1 1 1 1 1 Frikopplingswire, kpl. Declutching wire. ,
14 1513 148-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Styrstdng. Handle bar. e
15 15 15 265-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Gummihandtag, vanster. Rubber handle left.
17 1213 810-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Ansatsskruv. Screw.
18 73 14 316-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Mutter. Nut.
19 12 13821-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Kabelspannskruv. Cable adjusting screw.
20 72 31 368-01 2 2 2 2 2 2 2 2 2 2 2 2 2 Skruv. Screw.
oZ5STIn| 21 [ ss3sor |1t b bl [ 1 | 1 | Handtag, separat. Lever-blade.
22 15 13 074-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Handtagsskydd. Handle protector.
23 1515 314-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Kopplingshandtag, kpl. Clutch-lever assembly,
]

13



@ Husqgvarna

22

N ) ANTAL — QUANTITY . . S
* .
1 N | Fig. Reservdel nr” {125| 240 250 400 430 430 Aut.| 500 Benamning, Description . Not.
B Spare part no.|WR [CRJWR |CR EU TUS TXC [WR[CR]WR[XC|EU[US|CR[XC o
WR | WR o R
. N 1 |2.1513591-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Sadel, kpl. Saddle. :
SIn| 2 A4O0s1ase200 |1 |1 |1 a1 o v 1] 1] 1| 1| Overdrag. Cover. f e
3. 725237451 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Skruv M6x30. Screw. ’ ’
4 | 1513706-01 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Mutter M6, Nut. .
5 | 181410801 | 1t |1 {1 |1 | a1 |1 v 1|11 |1] 1] 1 [ Tanklockkpl Cover. - co
[} 1513801-01-| 1 1 1 1 1 1 1 1 1 Bensintank kpl. 10 liter. Petrol tank. i R
1513 801-024 1 1 1 1 1 1 Bensintank kpl. 12 liter. Petrol tank.
7 15 14 078-06 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Ventilationsslang. Vent hose.
. 8 15 15 809-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Ventilationsnippel. Vent nipple.
~e|N| o™Mpis13soe0or | 2 |2 |2 {22222 2|2 |2]2]|2]{2]| 2 | Gunmibakretankfiste. Rubber,: - .
- 10 72554 5101 2 2 2 2 2 2 2 2 2 2 2 2 2 2 |2 Skruv M 8x20. Screw.
"IN 1141 1513 80401 111 1 1 1 ' A1 1 1 1 Spoiler hoger. Spoiler, right. N
N 15 13 855-01 1 1 1 1 1 1
NG O12 ’“ 15 13 805-01 1 1 1 1 1 1 1 1 1 Spoiler vanster. Spoiler, left.
CoN 15 13 854-01 1|1 1| 1 1 ,
13 15 14 109-01 1 1 1 1 17 1 1 1 1 1 1 1 1 1 1 Bensinkran. Petrol cock.
( 14 1514 110-01 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Skruv. Screw. )
. 145 740 48 11-02 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 O-ring.
o 16 | *1511570-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Gummibricka. Rubber washer.
‘f' 17 15 11 568-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Bricka, tankfaste. Washer.
| 18 732 21 16-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Mutter. Nut.
| 19 7| 41617 955.01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Dekal, spoiler. vanster. Decal spoiler, left.
20 <1517 95401 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Dekal, spoiler, hger. Decal spoiler, right.
21 15 14 057-02 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Bensinslang. Petrol hose. .
| 22 | 151412001 [ 2 [ 2|2 2|22 (2] 2|22 |2]2]2] 2] 2| DekalDecal
‘ 23 1613 807-01 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 Skruv M6. Screw.
24 734 49 26-01 2 2 2 2 2 2 24 2 2 2 2 2 2 2 |2 Bricka 6,7x16. Washer.
25 729 54 14-01 2 2 2 2 2 2 2 f 2 2 2 2 2 2 2 2 Skruv, Screw.
|
|
1
\

14




Husqgvarna

7 4 8
ANTAL — QUANTITY
Fig. | Reservdel nr [125| 240 250 400 430 430 Aut.| 500 Bendamning, Description Not.
Spare part no. V¥R CR|WR|CR|EU|[US { XC{WR|{CR|WR{XC|[EU|US|CR|XC . )
- WR | WR :
1 [31515839.01 1 1|4 111 11 1 1 | 1 | Sidopanel, hager. Sidepanel, right. .
2 1151584101 1 1 1 1 1 1 1 1 1 Nummerdekal, gul. Decal, yeliow.
’ 15 15 841-02 Nummerdekal, vit. Decal, white.
¥, (15 15 841-03 . Nummerdekal, gron. Decal, green.
3 | 725236851 3 313 3 () 3 3 3 3 Skruv M6x16. Screw.
4 | 1513734.01 4 4|y 4144 4 4 | 4 | Bricka6,4x14. Washer.
5 15 13 706-01 1 1{1 111 | 1 11 Lasmutter M6. Locking nut.
6 | 1513745.01 1 111 1114 |1 1 1 Snabbmutter. Nut.
7 16 19 767-02 1 1 (1 1.1 4 1 1 1 1 Distans. Spacer.
8 725 23 81-63 1 1|1 1 4 1 1 1 1 Skruv M6x55. Screw.
10 | 1515810-01" 3 313 33y |3 3 3 | 3 | Virmeskydd. Heat protector.
11 P 015 15 840-01 1 1 7 119 1 1 1 1 Nummerdekal, vanster, gul. Deéal, yellow,
15 15 840-02 Nummerdekal, vit. Decal, white.
615 15 840-03 Nummerdekal, grén. Decal, green.
12 'S 15 15 837-01 1 1 4 1 ’] 1 1 1 1 Sidopanel, vénster. Sidepanel, left.

" 15



@ Husqvarna

22

YD 20000

T

)

2
2277

. . . b
T T,
7
L2772 T g R 2 7 )
Z
T

S e
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
L T T )
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
Lo Y,
Y iR T
L Y,

X

Q

L L.
I

L

-~ TN TN
o
[}
-4
5 o
-3 @
a a
€ £
© o3
[a] a
m £
c ; E ;
s g5 s
= 2¥R 2 g
o £ o n . =2
= . 2L <4 52
2 c Z 8 @ [ ] c 3
& 8 x:c2858 . 8232 ¢ ¢d4ddddss s o
a meppmpmpNSbHSSSSSwwWwwmmm
) SERPRE2EC-EY ;8888800888538 383
i R  ETITIIITIIIIIILI
1= T 8 8B o 20 & £ o D o DD DO DO DO DD I
£ @ ~ oD oD Do
z ﬂIanﬁ_unuvn.cmMnnvum.m"mmmnnnnnnnmgmgm,nnu
£ s s 325t Ev ST o oot ono2Ss
8 B EEEEEEEEE - T
e SS3sZEs&858e35833333332£2€£5¢8
S o =2 = g 0 S A
S ¥YYHYSSES5HYLipgyyedvveveoeooy
3} o~
OX N~ — &N — & 0 N © = N = = - — - - e
(=]
0| o~
o N — — N — < 0N O = N~ - - — - -
£lo
= o~
AU N — = N =~ ¢ 0 N O — N — — - - - -
=}
|2 o~
Qi@ N = =N =< ®NO N - - - -
o
_W > N = = N+~ ONOC e~ D - - - — -
_” (=214
(o] o~
ANH 2=z N - N %O NG = N~ — - - - - -
2
o e« N - -~ <+ © &
: o - NWO = N e e - — - -
4 | 8lx o~
=z = N = = N — & 0N © v N = = - - - - -
-
2 Q o~
< b4 N -~ N =T 0NO - N - - - - - - -
2
w o
OUW - -N =T ®ON® - N~ - - - - - -
e}
=1 o~
W] N+~ - N+~ < 0N ©— N~ - - - - - -
o o~
o NF - Nt ONO - N - - - - - - - e
oo ~ o~
ww - N - WO N©O =N - - - - - - -
N
m NNt ON©O N - - - - - -
Qe
. o~
uW N = — N — < 0 N © N - - - - - -
- =
o Ceyd
- [
EE | 5555555855558885555335558 9
= O AT O B0 OO DO BB IR0
B g 283883885 ¥eFLeeIravodnnd ¥
T 8 5 OO c-cOROOB-NOOOOO B Toses 2
. ™M mon
fe |2eoosronoryoooonneensonns 5
g 01D WLWWYIWWIWIWOW W I © b o o W
ga 1111111111111wwwwmmwmwwwwv/w.u
- L A 2
= - N ON®OOO IO ® :
- ™~ N
2 ezeer® 2 8 & N8 e~
N -
= x z X

16



Husqvarna

ANTAL — QUANTITY

Fig. | Reservdel nr |125| 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no. WF CR|WR|CR|EU|US |[XC|WR|ICR|[WR|XC|[EUJUS|CR[XC] " .
WR| WR
1 15 18 047-02 o1 1 1 1 1 1 1 1 1 1 1 1 1 1 Framskarm. Front mudguard.
2 15 13 746-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Sténkskydd. Splash shield.
3 (15 13587-01 1 1 1 1] 1| Bakskdrm. Rear mudguard,
4 J(1518 194-01 1 1 1 1 ] 1 Bakskirm. Rear mudguard.
5 1513 709-01 8| 8 8 8 8 8 8| 8] 8 8 8 8 8 8 8 Bricka. Washer.
6 1518 121-01 8| 8 8 8 8 8 8 8 8 8 8 8 8 8 8 Gummibricka. Rubber washer.
7 72553 72-01 41 4 4 4 4 4 4 4| 4 4 4 ) 4 4 4 Skruv M6 x25. Screw.
8 725 23 68-51 4| 4 4 4 4 4 4 4 4 4 4 4 4 4 4 Skruv M6 x16. Screw.
9 73221 16-01 4 4 4 4 4 4 414 Mutter M 6. Nut.
1 15 18 050-01 Skdrmbreddare. Widener.
12 15 18 049-01 Férlangare, Lengthener.
13 11015 17 959-01 1 1 1 1 1 1 1 Dekal frémre, gul. Decal front, yellow.
015 17 959-02 Dekal vit. Decal white.
‘1@15 17 959-03 Dekal grén. Decal green.

14 Ji915 18 23301
15 $7 161823401
16 | 723132751
17 | 734488001
18 | 1519532.05

Bromsslangstyrare kpl. Brake hose guide,
Skruv M5x12. Screw.
Bricka. Washer.

Buntband. Ziptie.

- = m a a
- = = m a
- —a a a4

[

= =
B e o
[




Husqvarna

18
7 16
13
19 20 21
1 -
22
2-7 .
24
2-4,18-21
17
2-4,8-10,18-21 6
ANTAL — QUANTITY
‘N | Fig Reservdel nr [1256| 240 250 400 430 430 Aut.] 500 Bendamning, Description Not.
Spare partno.[WR [CR |WR |CR | EU [US [XC|WR|CR[WR|XC|{EU|US|CR[XcC
. i WR| WR 4 .
N 1 f 1517 97 ”1,4 1 1 1 1 1 1 1 1 1 1 1 Framhjul kpl. Front wheel compl.
X 2 1516 3 1 1 1 1 1 1 1 1 1 1 1 Navhylsa. Hub sleeve.
3 1516 35001 | 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Distans. Spacer.
4 728 23 02-34 2 2 2 2 2 2 2 2 2 2 2 2 .2 2 2 Lager. Bearing.
5 | 1516352:01 | 1 1 1|1 1 1 101 Distans. Spacer.
N| 6 |~“1516342:01 | 1 1 LT T O A T (I IR 1| Mutter. Nut.
"1 7| 1581835101 | 1 1 1| 1 1 101 Axel. Shaft.
8 1516 321-01 36136 36| 36| 36| 36| 36| 36| 36| 36|36| 36| 36| 36| 36 | Eker. Spoke.
9 1516 219-01 36|36 36| 36| 36| 36| 36| 36| 36| 36| 36{ 36| 36| 36| 36 Nippel.
10 15 16 320-01 1 1 1 1 1 1 1 1 1 1 1 1 -1 1 1 Falg 1.60x21. Rim,
.1 15 16 144-01 1 1 1 1 1 1 1 Dicklgs. Rimlock.
12 72012 32-00 18 18 18| 18 18 18 18| 18 Pinne. Pin.
13 15 16 355-01 1 1 1 1 1 1 1 1 L&sbricka. Washer.
14 1516 029-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Falgband. Rimband.
15 15 16 028-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Innerslang. Tube.
16 15 16 907-01 1 1 1 1 1 1 1 1 1 1 Dick 90/90x21 Metzeler MXR. Grip.
15 16 257-01 1 1 1 1 1 Diéck 3.00x21 Trelleborg Deep. Grip.
N 17 Z/ 15617 977-01 1 1 1 1 Framhjul kpl. WP. Front wheel compl.
N | 18 |7 1516 375-01 1 1 1 1 Framaxel. Front wheel axle W.P,
N| 19 (41516 376-01 1 1 1 1 Distans. Spacer W.P.
N[ 20 |37341173-01 1 1 1 1 Bricka. Washer. W.P,
NI 21 [%725249151 1 1 1 1 Skruv . Screw W.P. /
22 15 16 323-01 1 1 1 1 1 1 1 1 1 1 1 Framnav kpl. Front hub compl. /\/’ 0/{%{( éﬂ@ M/Vj\é \
23 | 151633801 1 1 1 | Axel. Shaft. ‘
- N[ 24 |F1517978.01} 1 1 1 1 Framnav kpl. Front hub compl. W.P. M cht [id jevbuy
1517 780-01 Ekersats. Spoke kit.
15 19 902-01 Nippelsats. Nipple kit.
x| 2 U130 1 1 1 Rudnube §. WP-§ubel
»

N



Elj Husqvarha

21

ANTAL — QUANTITY

N | Fig. | Reservdel nr |125]| 240 250 400 430 430 Aut.] 500 Bend@mning, Description Not.
Spare part no.|WR |CR |WR{CR|EU|US | XC|WR|CR|WR|XC|EU|US|CR|XC
§ WR | WR
1 15 16 343-01 1 1 1 1 ‘1 1 1 1 N 1 Huvudceylinder kpl Brembo. Main cylinder.
2 16 16 346-01 1 1 1 1 1 1 1 1 1 Handtag. Handle
6 15 16 356-01 1 1 1 1 1 1 1 1 1 1 Handtagsskydd. Handle protection.
7 15 16 353-01 1 1 1 1 1 Huvudcylinder kpl Magura. Main cylinder.
8 1516 357-0\2.1 1 1 1 1 1 Handtag. Handle.
N| 12 [20i516371-01 4 2 4 2 4 2 2 4 2 2 2 4 2 2 2 Kopparbricka. Copper washer.
N| 13 7151637201 1 1 |1 1 1 Bromsslang. Brake hose.
N 14 _7()15 16 370-01 2 1 2 1 2 1 1 2 1 1 1 2 1 1 1 Hélskruv. Hole screw.
y 15 | 1516 3%4 1 1 1 Bromsslang. Brake hose.
401516 3 1 1 1 1 1 1 1 | Bromsslang. Brake hose.
16 151239101 | 2 2 2 2 2 2 2 2 Siangguide. Hose guide.
17 723 13 33-01 2 2 2 2 2 2 2 2 Skruv M5x25. Screw.
18 73123 14-01 2 2 2 2 2 2 2 2 Mutter M5. Nut.
N| 19 15 16 364-01 1 1 1 1 1 1 1 1 1 1 1 1 2 1 1 Laspinne. Locking pin.
N[ 21 : 015 16 363-01 1 1 1 1 1 1 1 1 1 1 1 1 2 1 1 Bromsbeldgg. Brake pads.
N| 23 [2.15 16 362-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Bromscylinder kpl Brembo. Brake cylinder.
N| 24 40725549551 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1 Skruv M 10x50. Screw.
N| 256 4073411 71-0%1| 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1 Bricka 10x18. Washer,
N| 26 [51516926-01 1 1 1 1 11 1 1 1 1 1 2 1 1 1 Bromsskiva. Brake disc.
N| 27 3015 16 369-01 6 6 6 6 6 6 6 6 6 6 6| 6 6 6 6 | Skruv M 6x20. Screw.
28 15 13 706-01 6 6 6 6 6 6 6 6 6 6 6| 6 6 6 R 6 | Mutter. Nut.

19



Husqvarna

S

20

ANTAL — QUANTITY
N | Fig. | Reservdel nr {125 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.|WR |CR zNR CR|EUIUS |XC|WR|CR|WR|XC|EUJUS|CR]XC
WR| WR
1 2.15 17 812-01 1 1 Hjul, kpl. exki. gummi. Wheel excl. rubber.
1517 813-01 1 1 Hjul, kpl. exkl. gummi. Wheel excl. rubber.
2 15 16 872-01 1 1 Falg. Rim.
15 16 827-01 1 1 Falg. Rim.
3 1516 828-02 |- 36 36 36 36 Eker. Spoke.
4 15 16 829-01 36 36 36 36 Ekernippel. Spoke nipple.
5 |. 15-17 809-01 1 1 1 1 Baknav kpl. utan kedjedrev. Rear hub cpl.
6 | 1516817-01 1 1 1 1 Navhylsa kpl. Hub sleeve,
© .7 .] 1516 752.01 1 1 1 1 Distanshylsa. Distance sleeve.
'8 | 738230234 2 2 2 2 Kullager. Ball bearing.
. 9 1513 718-01 1 1 1 1 Tétring. Seal.
N| 10 :ff 15 16 866-02 1 1 1 1 Distans, véanster. Distance.
. 11 |. 1516 598-01 2 2 2 2 Mutter. Nut.
N{ 12 ':‘115 15 624-02 1 1 1 1 Bakaxel. Shaft
113 15 16 893-02 6 6 6 6 Skruv M 8. Screw.
14 15 16 89203 1 1 1 1 Kedjekrans 52T. Sprocket.
15 15 16 874-01 2 2 Déck|3s kpl. Tyre lock.
1516 772-01 2 2 Décklas kpl. Tyre lock.
16 732 21 18-01 7 7 7 7 Lasmutter M8. Nut,
17 15 16 508-01 1 1 1 1 Innerslang. Innertyre.
18 16 16 883-01 1 1 Dick 4.50 x 18" Metzeler. Motocross. Tyre.
15 16 885-01 1 1 Déck 4.50 x 18" Metzeler. Multicross. Tyre.
19 15 16 029-01 1 1 1 1 Félgband. Rimband.
14 15 16 892-01 Kedjekrans 48 T. Sprocket.
| .¥516892.02 Kedjekrans 50 T. Sprocket.
1516 892-04 Kedjekrans 54 T. Sprocket.
15 16 892-05 Kedjekrans 56 T. Sprocket.
N .15 19 95201 Ekersats. Spoke kit.
15 19 938-01 Nippelsats. Nipple kit.
-




Husgvarna

21
16
18
9
15
17
6
o 11
14
1
2 -
4 : 12
ANTAL — QUANTITY
N [ Fig. | Reservdel nr [125| 240 250 400 430 430 Aut.| 500 Bené@mning, Description Not.
Spare part no. [ WR |CR [WR{CR|EU [US |XC|WR|(CR|[WR|XC|EU|[US|CR|XC
¢ WR | WR
v
1 15 16 888-01 1 1 1 1 1 1 Hjul, kpl. exkl. gummi. Wheel excl. rubber
15 16 888-03 1 1 1 1 1 Hjul, kpl. exkl. gummi. Wheel excl. rubber.
S| 2 15 16 827-01 N A S 1 1 1 1 Falg. Rim.
3 15.16 828-02 36 36 36| 36| 36| 36/ 36| 36| 36 36} 36 36 | Eker. Spoke,
4 1516 2521-9014 36 36 36| 36| 36| 36| 36| 36| 36] 36| 36 36 | Ekernippel. Spoke nipple.
5 1516 1 1 1 1 1 1 1 1 1 1 1 1 Baknav kpl. utan kedjedrev. Rear hub cpl.
6 15 16 854-01 1 1 1 1 1 1 1 1 1 1 1 1 Navhylsa. Hub sleeve.
7 15 16 752-01 1 1 1 1 1 1 1 1 1 1 1 1 Distanshylsa. Distance sleeve,
8 15 16 300-01 1 1 1 1 1 1 1 1 1 1 1 1 Distanshallare. Space holder.
9 738 2302-34 2 2 2 2 2 2 2 2 1 1 2 2 Kullager. Bali bearing.
10 15 13718-01 1 1 1 1 1 1 1 1 2|2 1 1 Tétring. Seal.
1 15 16 866-01 1 1 1 1 1 1 1 1 1 1 1 1 Distans. Spacer.
12 15 15 5640-02 1 1 1 1 1 1 1 1 1 1 1 1 Bakaxel kpl. Shaft.
13 1516 77201 2 2 |1 2 Dacklés. Tyre lock.
14 720 12 32-00 18 18 18| 18 18| 18| 18 | 18| 18 | 18 Pinne. Pin.
15 73221 18-01 6 6 6 6 6 6 6 6 6 6 Lasmutter. Nut.
16 15 16 893-02 6 | 6 6 6 6 6 6 6 6 6 | Skruv. Screw.
17 15 16 892-01 1 1 1 1 1 1 Kedjekrans z=48. Sprocket.
15 16 892-03 1 1 1 1 1 1 Kedjekrans z=52, Sprocket.
15 16 892-04 Kedjekrans z=54. Sprocket.
15 16 892-05 Kedjekrans z=586. Sprocket.
1516 892-02 . -Kedjekrans z=50. Sprécket.
18 15 16 598-01 1 1 1 1 1 |1 1 1 1 1 Mutter. Nut. i
19 15 16 029-01 1 1 1 1 1 1 1 1 1 1 | Félgband. Rimband.
20 15 16 508-01 1 1 1 1 1 1 1 1 1 1 tnnerslang 18”. Innertube.
21 15 16 839-01 1 1 1 Dick 4.50x18. Trelleborg. Tyre.
15 16 883-01 1 1 Déck 4.50x18. Metzeler motocross. Tyre.
15 16 848-01 1 1 1 Déck 5.00x18. Trelleborg. Tyre.
15 16 885-01 1 1 1 1 Déack 4.50x18. Metzeler Multi Cross. Tyre.
15 19 952:01 ) " | Ekersats. Spoke unit.
15 19938-01 : Nippelsats 36 st. Nipple kit.
x| L Y516892-01 1 7@'3» LAy 18
*

21



@Husqvarna

17 18 19 14

26 27 29

11 .28
1, 24-27
ANTAL — QUANTITY
N | Fig. [ Reservdel nr |125| 240 250 400 430 430 Aut.! 500 Bendmning, Description Not.
Spare part no.|WR [CR |[WR|CR| EU|US [XC|WR[CR[WR[XC|EUTUS |CR XC
. WR | WR
2 738 21 98-04 2 2 2 2 Kullager. Bearing.
3 | 732211801 1 1 1 1 Mutter M8. Nut.
4 725 24 55-51 1 1 1 1 Skruv M8x30. Screw.
5 7252371-51 1 1 1 1 Skruv M6x22. Screw.
6 73221 16-01 1 1 1 1 Mutter M6. Nut.
7 721 61 50-01 1 1 1 1 Saxpinne. Slitpin.  Splitpin.
8 | 1516289.01 1 1 A 1 Bult. Bolt.
9 | 151130301 1 1 | 1 Bromswire. Brake cable.
10 15 15 554-01 1 1 1 1 Mutter. Nut. _
1 16 15 510-01 1 1 1 1 Bromspedal kpl. Brake pedal compl.
12 725 23 74-51: 1 1 s 1 -1 Skruv M6x30. Screw.
13 | 1515511-01 1 1 1 .1 | Bromslink. Brake stay arm.
14 734 1153-41 - ' 2 2 2 2 A;'icka'. Washer.
32 45 | 702300 2 2t 6" %:;\ 39 2 2 Kullager. Bearing. -
16 732 21 16-01 1 1 1 1 Mutter M6. Nut.
17 1515 519-01 1 1 1 . 1 Tatningshallare, Seal case.
18 15 11 242-01 2 2 2 , 2 X-ring.
19 15 15 624-01 1 1 1 (l 1 Bakaxel. Shaft.
20 732 21 18-01 1 1 1 1 Lasmutter M8. Nut.
21 734 11 64-01 1 1 1 1 Bricka. Washer.
22 15 16 723-01 1 1 1 1 Havarm. Lever.
23 1515 515-01 1 1 1 1 Fjader. Spring.
24
26 15 16 869-01 1 1 1 1 Bussning. Bushing.
26 15 11 428-01 1 1 1 1 Néllager. Needle bearing.
27 1515 518-01 1 1. 1 1 Innerhylsa. Spacer.
28 1516 522-01 +1 1 1 1 Bromsskdld kpl. Brake plate compl.
29 15 15 623-01 1 1 1 1 Distans, Spacer.
30 { 1515514-01 1 1 1 1 Bromsexcenter. Brake cam.
31 15 16 788-02 2 2 2 2 Bromsback. Brake shoe.
32 15 16 547-01 2 2 2 2 Fjader. bromsback. Spring.

22




Husqgvarna

8
7 >
ANTAL — QUANTITY
Fig. | Reservdel nr [125] 240, 250 400 430 430 Aut.| 500 Benédmning, Description Not.
Spare part no.|WR [CR [WR|CR]EU|US [XC|WR|[CR[WR|XC|EUJUS|CR]XC
§ WR|WR
2 738 21 98-04 2 2 2 2 2 2 2 2 2 2 2 Kuilager. Bearing.
© 3| 732211801 | 1 1, 111 ] 1 1 1) 1] 1 | Skruv M8x30: Screw.
4| 725248551 | 1 1 NN R HENEEE 1| Mutter M8, N&t,
5 | 725236861 | 1 1 {111 LT O T O 1 | skruv.Méx16. Screw.
6 | 732211601 | 1 1 11 ] 1] 11 1] 1 | Mutter M6. Nut.
7| 721818001 | 1 1 1 1] 1] 1] 1] 53 |  Saxpinne. Splitpin.
8 | 151628901 | 1 1 T T T 1 1] 1] * 1| Bult Bolt. .
9 | 151130303 | 1 i1 1] v [ 1] 1 (11,1 1] [ 1{ Bromswire Brakecable.
10 | 151555401 | 1 1 N 11 1] 1 1| Mutter. Nt - T
11 16 15 5650-01 1 1 1 1 ' '1 E Bromspédal‘kpl. B_que pedal-compl. )
15 15 528-01 1 1 . 1 1 1 "1 Bromspedal kpl. Brake pedal compl.
12 { :15 16 898-01 1 1 1 1.1 1 1 1 B 1 1 1 Fjader. Spring. ’ )
13 | 151689701 | 1 1 (AR I T t] 1] .} | Lasning. Wirelock.
14 | 732211801 | 1 1 Tt (N T 1| Muster M8. Nut.
15 | 734116401 | 1 1 1t 1] 11 1)1 1 | Bricka. Washer.
16 | 151672302 | 1 M (0 IR T O I 11 11 1 | Havarm: Brakelever.
17 15 16 299-01 1 1 1 1 1 1 | 1 1 1 1 | Tétning. Seal.
18 | 151563501 | 1 1 11 1] 1] 1] 1 1 | Returfiader. Spring.
19 | 151654701 | 2 2 2 2] 2] 2 2 2] 2|-2 2 | Fijader. Spring.
21 1516859-01 | 1 1 11| 111 111 1] 1 1 | Bussning. Bushing.
22 15 16 891-01 1 1 1 1 1 1 1 1 1 1 1 Bromsskold kp!. Brake plate compl.
23 15 16 836-01 1 1 1 1 1 1 1 1 1 1 1 | Bricka. Washer. ’
24| 151688601 | 1 1 111411 RN BT I A 1 | Excenter. Brake cam.
25 15 16 543-01 2 2 2 2 2 2 2 2 2 2 2 Bromsback, Brake shoe.
L]

23



@Husqvarna

22

20 23 24

"ANTAL — QUANTITY

-
Reservdel nr

. 14 725 237951
16 16 11 317-01
17 15 11 286-01
18 1611 313-01
19 15 11 288-01
21 15 13 706-01
22 15 15 424-01
23 734 11 84-01
24 725 24 59-01
25 15 11 447-01

=S NN WNOOWWWNRN=SN=2NNNNR = o

S NN NN WWWNN=N=NNNNNR =S -

S NN N WNDWWWNN=N=NNNDNNN A= =

= NN N WNOWWWNRN=SRN=2NNNDND R = -

Skruv M 6x45. Screw.
Kedjestyrarrulle. Chain guide roller,
Distans. Spacer.

Bricka, kedjestyrare. Washer, chain guide.

Slitskydd, kedjestyrare. Wear plate.
Mutter M6. Nut.

Distans. Spacer.

Bricka. Washer.

Skruv M 8x30. Screw.

Kedjestyrare kpl. Chain guide compl.

N | Fig. 125 240 250 400 430 430 Aut.] 500 Bendamning, Description Not.
. Spare part no.|WR |CR Wf! CR|EU|US [XC|WR|CR|[WR|XC|EU|US|CR{XC
WR| WR
1 15 11 310-01 1 1 1 Kedjerulle. Chain roller.
2 15 11 310-02 1 1 1 Kedjerulle. Chain roller,
3 738 21 98-04 4 4 4 Kullager. Ball bearing.
4 1511 31101 2 2 2 Distans. Spacer.
5 725 24 59-51 2 2 2 Skruv M 8x40. Screw.
6 734 49 66-03 2 2 2 Bricka. Washer.
7 15 11 313-02 2 2 2 Bricka, kedjestyrare, Washer, chain guide.
8 15 11 45201 1 1 1 Slitskydd. Wear plate.
9 732 21 18-01 2 2 2 | Mutter M8. Nut.
10 15 11 312.02 1 1 1 Fastplat. Mounting pfate.
11 734 11.64-01 2 2 2 Bricka. Washer.
12 725245151 2 2 2 Skruv M 8x20. Screw.




El) Husqvarna

13

21
24
— 22
15-23
ANTAL — QUANTITY
N | Fig. | Reservdel nr [125| 240 250 400 = 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.(WR [CR [WR|CR|[EUJUS [XC|WR|CR|(WR[XC|EUJUS|CR|XC S
§ WR| WR

1 15 18 227-02 1 1 1 1 1 1 1 1 Kedjeskydd kpl. Chain guide.

2 725 23 64-53 1 1 1 1 1 1 1 1 Skruv M 6x10. Screw.

3 15 13 734-01 1 1 1 1 1 1 1 1 Bricka. Washer.

4 725 24 59-51 1 1 1 1 2 1 1 211 1 2 | Skruv M 8x40. Screw.

5 738 21 98-04 2 2 2 2| 4 2 2 41 212 4 | Kullager 608-2RS. Ball bearing.

6 1511 311-01 1 1 1 1 2 1 1 2 1 1 2 Distans. Spacer.

7 15 11 310-01 1 1 1 1 1 1 1 1 1 1 1 Kedjerulle. Chain rotler.

8 734 49 66-03 1 1 1 1 2 1 1 2 1 1 2 Bricka. Washer.

9 15 11 395-02 1 1 1 1 1 1 1 1 Fastpldt. Mounting plate.
10 73221 18-01 1 1 1 1 2 1 1 2 1 1 2 | Mutter M8. Nut. )
1 725 24 51-51 2 2 2 2 2 2 2 2 2] 2 2 | Skruv M 8x20. Screw.
12 725 24 57-51 1 1 1 1 1 1 1 1.1 1 1 1 Skruv M 8x35. Screw.
13 15 15 457-01 1 1 1 1 1 1 1 1 Distans. Spacer.
14 725 24 51-51 1 1 1 1 1 1 1 1 1 1 1 Skruv M 8x20. Screw.
15 15 16 500-01 1 1 1 1 1 1 1 1 1 1 1 Fastplat kedjestyrare. Mounting plate.
16 15 15 506-01 1 1 1 ' 1 1 1 1 1 1 1 1 Elastisk bussning. Elastic bushing.
17 725 24 5751 1 1 1 1 1 1 1 1 1 1 1 Skruv M 8x35. Screw.
19 725 23 76-51 2 2 2 2 2 2 2 2 2 2 2 Skruv M 6x35. Screw.
20 1511 317-01 1 1 1 1 1 1 1 1 1 1 1 Kedjestyrarrulle. Chain guide roller.
21 156 16 413.01 2 2 2 2 2 2 2 2 2 2 2 Distanshylsa. Distance sleeve.
22 73221 16-01 2 2 2 2 2 2 2 212 |2 2 Mutter M6. Nut.
23 732 21 18-01 A 1 1 1 1 1 1 1 1 1 1 Mutter M8. Nut.
23 15 15 505-01 1 1 1 1 1 1 1 1 1 1 t Kedjestyrare. Chain guide cpl.




EIJ Husqvarna

11 12 8 2
ANTAL — QUANTITY
N | Fig. | Reservdel nr |125| 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.|WR {CR |[WR|CR| EU | US [XC|WR|CR]WR|XC|EUJUS |CR | XC
: { WR | WR
N 1 16 13979-02 1 Avgasror. Exhaust pipe.
N 1516 973-01 . 1 1 Avgasrér. Exhaust pipe.
IN 15 15 948-01 1 1] 1] Avgasrér. Exhaust pipe.
" N 1515 971-01 1 Avgasror. Exhaust pipe.
N 15 15 941-01 1 1 Avgasror. Exhaust pipe.
‘ N 15 156 943-01 1 1 Avgasror., Exhaust pipe.
N[ 15 15 943-01 1 Avgasrér. Exhaust pipe. _
N 15 15 906-01 1 1 Avgasrér. Exhaust pipe.
2 15 13 391-01 2 2] 2 2 2 2|2 2 21 2 2 2 2 2 | 2 | Fjader. Spring.
3 72553 72-01 2 2 2 2 2 212 2 21 2 2 2 2 2 | 2 | Skruv M6x25. Screw.
4 1513 743-01 2 2 2 2 2 212 2 21 2 2 2 2 2 | 2 | Bricka. Washer,
5 15 13414-01 2 2 2 2 2 212 2 21 2 2 2 2 2 | 2 | Gummibricka. Rubber washer.
6 15 14 032-02 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Gummibussning. Rubber bushing.
7 15 15 108-01 2 2 2 2 2 212 2 2] 2 2 2 2 2 | 2 | Hylsa. Sleeve,
8 15 13 976-01 1 1 1 Lank. Bracket.
15 15 937-01 1 1 Lénk. Bracket.
i 1513 977-01 1 1 1 1 1 1 1 1 1 1 Lénk. Bracket.
] 9 72553 74-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 | Skruv M6x30. Screw.
10 16 13 734-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1° | Bricka. Washer.
N 1 1513 44101 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Klamma. Clamp.
12 15 13 706-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 | Mutter. M8. Nut,
13 1513 977-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Lank. Bracket.

26




@Husqvarna

12 15 14 13

18 17 16

ANTAL — QUANTITY

N | Fig. | Reservdel nr (125} 240 250 400 430 430 Aut.| 500 Benamning, Description Not.
Spare part no.([WR|CR [WR[CR|EU|US |[XC|WR|CR|WR|XC|EU]US|CR|XC
} WR |WR
N 1 15 15 963-01 1 1 1 1 Ljuddampare kpl. m. gnistslackare.
Silencer compl. with spark arrestor.
15 15 963-02 . 1 1 Ljuddampare m. gnistslackare. -

Silencer compl. with spark arrestor.

2 15 13 336-05 1 1 1 1 1 1 Absorbent. Packing.”
N 3 15 15 928-01 1 1 1 1 1 1 Gnistslackare kpl. Sparkarrestor compl.
4 15 14 559-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 O-ring.
5 729584201 |4 | 4 4 4 4 4 41 4 4 4 4 41 4 4 4 | Skruv. Screw.
6 15 13 336-09 1 1 1 1 Absorbent. Packning.
7 725 53 72-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M6x25. Screw.
8 1515 951-01 1 Innertér. Innertube.
15 16 95201 1 1 Innerrér. Innertube.
N 9 15 15 956-01 1 Ljuddampare kpl. Silencer compl.
N 2 15 15 961-01 1 1 Ljuddampare kpl. Silencer compl.
N _7,15 15 962-01 1 1. . Ljuddémpare kpl. Sitencer compl.
N 10 L/ 15 15 960-01 1 1 1 Ljuddampare kpl. Silencer compl.
N 15 15 960-02 1 Ljudddmpare kpl. Silencer compl.
11 15 13 336-04 1 1 1 1 Absorbent. Packing.
12 15 13 995-01 1 1 1 1 Innerrér. Innertube.
13 72553 79-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M6x45. Screw.
14 15 13 743-01 241 2 2 2 2 2 2 2 2 2 2 21 2 2 2 | Bricka. Washer,
15 15 13 414-01 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Gummibricka. Rubber washer.
16 15 15 108-01 2 2 2 2 2 2 2 2 2 2 2 2| 2 2 2 | Hylsa. Sleeve.
17 15 14 032-02 2] 2 2 2 2 2 2 2 2 2 2 2] 2 2 2 | Gummibussning. Rubber bushing.
18 15 13 706-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Mutter. M6. Nut.
19 15 15 958-02 1 1 1 1 Gavel. Back gable.




Husqvarna

12
15
14
ANTAL — QUANTITY
Fig. | Reservdel nr |125{ 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.|WR [CR |WR|CR|EU|US | XC|WR|CR|WR|XC|EU|US|CR|XC
i WR| WR
1 [S151804a01 | 1 [t | v v || v vl 1] a1t ] 1| Lok cover.
2 725 23 68-51 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv 6x16. Screw.
3 15 13 709-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Bricka 6.5x22x1.5. Washer,
4 15 13 734-01 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 Bricka 6.4x14. Washer.
5 7252371-61 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M6x22. Screw.
6 15 15 038-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Bygel kpl. Clamp
7 1514 171-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Luftfilter. Air filter.
8 1514 172-01 1 1 1 1 1 1 11 1 1 1 1 1 1 1 1 Filterkorg. Air filter basket.
9 722784902 | 1 1 1 1 1 1 i 1 1 1 1 1 1 1 1 Popnit. Poprivet,
10 15 15 037-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Bygelhéllare. Clamp holder.
1 1614 129-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Snabbmutter. Nut,
12 16 15 036-02 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Filterhus kpl. Filter housing.
13 15 15803-01 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Faste. Support.
14 732211601 -} 2, 2 2| 2 2 2 2 2 2 2 2 2 2 2 2 Mutter M6. Nut.
15 | 161812101 | 2 {2 | 2}t 2] 2222212 12| 2| 2|2/ 2 | Gummibricka. Rubber washer.
16 151603901 |- 2 | 2 2 2 2 2 2 2 2 2 2 2 2 2 2 | Stbdring. Spacer.
17 724 12 95-01 6 6 6 6|6 6 6 6 6 6 6 [ 6 6 6 Skruv 4x20. Screw.
18 732 21 12-01 6 6 6 6 6 6 6 6.| 6 6 6 6 6 6 6 Mutter. Nut.
19 151498402 | | 1 1 1 1 1 1 1 1 1 1 1 1 1 | Anslutning. Connection
15 15 034-01 1 Anslutning. Connection
| 1514 462-02 i 1 Anslutning. Connection.
20 16 13539-01- | 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Klamma 50-70. Clamp.
15 14 476-01 1 Klamma. Clamp. 60-80.
21 1517 953-01 1 Dekal. Decal.
1517 953-02 1 1 g Dekal. Decal.
015 17 953-03 1 %1 1 Dekal. Decal.
15 17 953-04 1 Dekal. Decal.
1015 17 953-05 1 q 1 1 1 1 Dekal. Decal.
{11517 953.06 1 | 1 | Dekal. Decal.




1
2-37,41-46

__16
15,44-46

27 32
ANTAL — QUANTITY
N | Fig. | Reservdel nr |125| 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.[WR {CR [WR|CR | EU |US [XC|WR|CR|WR[XC|EUJUS|CR[XC
§ WR | WR

1 16 13 834-01 1 Forgasare Mikuni @ 36 mm strypt. Carburettor.

2 16 13 777-01 1 Skyddshylsa. Protection sleeve.

3 16 13 757-01 1 Stallskruv, Adjuster.

4 16 13 7568-01 1 Mutter. Nut.

6 16 13 570-01 1 Forgasarlock. Cover.

7 16 13 571-01 1 Fjader. Spring.

8 16 13 584-01 1 Wire 13s. Wire lack.

9 16 13 583-01 1 Naélclips. Needle clip.
10 16 13 785-01 1 Trottel ca 2.0 (@ 36 mmy}. Throttle.
11 724 13 29.01 4 Skruv M5 x 16. Screw.
12 735 11 46-01 4 3 Bricka. Washer.
13 16 13 569-01 2 Hallare. Holder.
14 16 13 448-01 2 Slang. Hose.
15 16 13 590-01 1 Gummiskydd, Rubber cap. . o
16 | 1613589-01 | 1 Startventil kpl. Start valve compl.
17 16 13 594.01 1 Fjader. Spring.
18 16 13 595-01 1 Chokereglage. Choke lever,
19 | 161357201 | 1 Fiider. Spring.
20 16 13 573-01 1 Luftskruv. Airscrew,
21 16 13 782-01 1 Staliskruv. Adjusting screw.
22 16 13 5687-01 1 - Fjader. Spring.
23 16 13 5665-01 1 Nélventil kpl. Needle valve compl.
24 16 13 585-01 2 Flottérstopp. Cap.
25 16 13 566-01 1 Stift. Peg.
26 1613 578-01 2 Flottér. Float.
28 16 13 790-01 1 Nalmunstycke R 0. Needle jet.
29 | 1613580-01 1 Mellanskruv. Distance screw.
30 16 13 682-01 1 Huvudmunstycke 340. Main jet.
3t 16 13 586-01 1 Svalpplat. Baffle plate.
32 16 13 546-01 1 Tomgangsmunstycke P.J 45. Pilot jet.
33 16 13 543-01 1 Packning. Gasket.
34 16 13 778-01 1 Flottdrhus. Float chamber.
35 1613 8.04-01 1 N3I 6L 1. Needle.
36 16 13 780-01 1 Bottenskruv. Drain screw.

29



27

32

1

2-37,41-46
16
15,44-46

ANTAL — QUANTITY

30

N | Fig. | Reservdel nr 125/ 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.[WR/CR [WR|CR|EU|US | XC|WR|CR|{WR|XC|EU|US|CR|XC
] WR | WR
37 16 13781-01 1 Packning. Gasket.
1 16 13 564-01 1 Flottérarm. Float léver.
42 16 13 565-01 2 Bricka. Washer.
43 16 13 568-01 1 Luftmunstycke 2.0. Air jet.
10 - Trottlar . Throttles.
16 13 784-01 C.A. 1.5 (@ 36 mm}.
16 13 785-01 C.A. 2.0 (@ 36 mm).
16 13 786-01 C.A. 2.5 (@ 36 mm).
28 Nalmunstycke. Needle jets.
16 1378801 N.J.Q-6 (@ 36 mm).
¢ | 1613789-01 N.J.Q-8.{® 36 mm).
16 13 790-01 N.J.R-0 (@ 36 mm).
16 1379101 N.J.R-2 (@ 36 mm).
16 13 792-01 N.J.R-4 (@ 36 mm).
30 Huvudmunstycke. Main jets.
16 13 556-01 M.J. 390
16 13 557-01 M.J. 400
16 13 558-01 MJ. 410
16 13 5658-01 M.J. 420
16 13 561-01 M.J. 440
16 13 562-01 M.J. 450
16 13 563-01 M.J. 460
16 13 641-01 M.J. 470
16 13 694-01 M.J. 480
16 13 695-01 M.J. 490
16 13 696-01 M.J. 500
16 13 697-01 M.J. 530
16 13 698-01 M.J. 560
16 13 683-01 M.J. 350
16 13 684-01 M.J. 360
16 13 685-01 M.J. 370
16 13 686-01 M.J. 380




@ Husqvarna

® 36 mm

1
2-37,41-46

_ 16
15,44-46

ANTAL — QUANTITY

Not.

N ! Fig. | Reservdel nr  |125{ 240 250 400 430 430 Aut.| 500 Bendmning, Description
Spare part no.|WR|CR |[WR|CR|EU |US {XC [WR{CR|WR|XC|EUJUS|CR[XC
{ WR| WR
32 Tomgangsmunstycke. {dling jets.

16 13 544-01 P.J 35

16 13 545-01 PJ40

16 13 546-01 P.J 45

16 13 547-01 P.J 50

16 13 548-01 P.J 55

31



@Husqvarna
® 38mm

N

27

32

1
2-37,41-46

16
15,44-46

32

ANTAL — QUANTITY
| N.| Fig. | Reservdel nt:- {125] 240- 250 4001 430 430 Aut.| 500 Bendmning, Description Not.
N : Spare part no.{WR |CR - eNR- CR[EU|US [XC{WR|ICR|WR|XC|EU|US|CR|XC
o - WR|WR
N 1 16 13 859-01 1 Férgasare Mikuni (338, Carburettor.
N 16.13 85£O1 ) 1 1 Forgasare, strypt. Carburettor, restricted.
N 16 13 853-01 | - . 1 1 F&rgasare. Carburettor.
N 16 13 849-01 1 Forgasare, strypt. Carburettor, restricted.
N 16 13 848-01 1 1 Férgasare. Carburettor,
N 16 13 823-01 1 1 1 Forgasare. Carburettor.
2 16 13 128-01 1 1 1 1 1 1 1 1 Skyddshylsa. Protection sleeve.
3 16 13 916-01 1 1 1 1 1 1 1 1 1 1 1 Stallskruv, Adjuster.
4 16 13 908-01 1 1 1 1 1 1 1 1 1 1 1 Mutter. Nut.
6 16 13570-01 1 1 1 1 1 1 1 1 1 1 1 Forgasarlock. Cover.
7 16 13571-01 1 1 1 1 11 1 1 1 1 1 1 Fiader. Spring.
8 16 13 584-01 1 1 1 1 1 1 1 1 1 1 1 Wire 13s. Wire lock.
9 16 13 583-01° 1 LI 1 1 1 1 1 1 1 1 Nalclips. Needle clip.
10 16 13 576-01 1 1 1 1 1 1 1 1 1 1 Trottel ca 2.5. Throttle.
16 1357701 ) 1 Trottel ca 3.0. Throttle.
1" 724 13 29-01 4 4 4 4 4 4 4 4 4 4 4 Skruv M5x16. Screw.
12 735 11 46-01 4 4 4 | 4 4 4 4 4 4 4 4 Bricka. Washer.
13 16 13 569-01 2 2 2 2 2 2 2 2 2 2 2 Hatlare. Holder.
14 16 13 448-01 2 2 2 2 2 2 2 2 2 2 2 Slang. Hose.
15 16 13 590-01 1 1 1 1 1 1 1 1 1 1 1 Gummiskydd. Rubber cap.
16 16 13 589-01 1 1 1 1 1 1 1 i 1 1 1 Startventil kpl. Start valve compl.
17 16 13 594-01 1 1 1 1 1 1 1 1 1 1 1 Fjader. Spring.
18 16 13 595-01 1 1 1 1 1 1 1 1 1 1 1 Chokereglage. Choke lever.
19 16 13 572-01 1 1 1 1 1 1 1 1 1 1 1 Fjader. Spring.
20 16 13 573-01 1 1 1 1 1 1 1 1 1 1 1 Luftskruv. Airscrew. .
21 16 13 588-01 1 1 1 1 1 1 1 1 1 1 1 Stéllskruv. Adjusting screw.
22 16 13 587-01 1 1 1 1 1 1 1 1 1 1 1 Fjéader. Spring.
23 16 13 565-01 1 1 1 1 1 1 1 1 1 1, 1 Nalventil kpl. Needle valve compl.
24 16 13 585-01 2 2 2 2 2 2 2 2 2 2 2 Flottdrstopp. Cap.
25 16 13 566-01 1 1 1 1 1 1 1 1 1 1 1 Stift. Peg.
26 16 13 578-01 2 2 2 2 2 2 2 2 2 2 2 Flottdr. Float,
28 16 13 642-01 1 1 1 1 N&imunstycke R6. Needle jet.
16 13 554-01 1 1 1 Nalmunstycke R2. Needle jet.

e



1
2-37,41-46

_16
15,44-46

27 32

ANTAL — QUANTITY

N | Fig. | Reservdel nr (125 240 250 400 430 430 Aut.| 500 Bendmning, Description B Not.
Spare part no. Wr{ CR|WRI/CR|EU|US | XC|WR|[CR|[WR|XC|EU|US CR | XC RN o
WR | WR .
16 1355101 1 ’ Nalmunstycke Q6. Neadls jet.
16 13 553-01 1 1 1 Nalmunstycke RQ. Needle jet.
29 16 13580-01 1 1 1 1 1 1 1 1 1 1 1 Mellanskruv. Distance screw. .
30 16 13 844-01 1 Huvudmunstycke 70. Main jet.
16 13 563-01 1 1 1 i Huvudmunstycke 460. Mainjet. .= =
16 13 704-01 1 Huvudmunstycke 100. Main je-f. ’
16 13 5657-01 1 1 1 Huvudmunstycke 400. Main jet.
16 13 560-01 1 1 1 Huvudmunstycke 430. Main jet.
31 16 13 586-0t ; 1 1 1 1 1 1 1 1 1 1 Skvalpplat, Baffle plate.
32 16 13 546-01 1 1 Tomgangsmunstycke P.J45. Pilot jet. )
16 13 545-01 1 1 1| Tomgéngsmuntycke P.J40. Pilot jet. ) ST
16 13 544-01 1 1 1 1 1 T | Tomgangsmunstycke P.J35. Pilot jet. "
33 16 13 543-01 1 1 1 1 1 1 1 1 1 1 1 Packning. Gasket.
34 | 1613574-01 1 LA T T T Y A O O T | Flottérhus. Float chamber.
N} 35 . 516 13 647-01 1 1 1 1 1 1 1 1 1 1 . N3l 6DH20. Needle,
16 13 860-01 *1 | N3l 6F8. Needle.
36 16 13 581-01 1 1 1 1 1 1 1 1 1 1 1 Bottenskruv. Drain screw.
37 16 13 582-01 1 1 1 1 1 1 1 1 1 1 1 Packning. Gasket.
41 16 13 564-01 1 1 1 1 1 1 1 1 1 1 1 Flottérarm. Float lever.
42 16 13 565-01 2 2 2 2 2 2 2 2 2 2 1 Bricka. Washer.
43 16 13 568-01 1 1 1 1 1 1 1 1 1 1 1 Luftmunstycke 2.0, Air jet.
10 Trottlar. Throttles.
16 13575-01 C.A.2.0.
16 13576-01 C.A. 25.
16 13577-01 . 1 C.A.3.0.
28 NaImunstycke. Needle jets,
16 13 549-01 N.J Q4.
16 13 550-01 N.J Q-5
16 13551-01 . NJ Q-6
16 13 55201 NJ Q-8
16 13 553-01 N.J R-0
16 13 554-01 N.J R-2
16 13 555-01 N.J R-4

33



EIJ Husqvarna
@ 38mm

32

1
2-37,41-46
_ &
15,44-46

ANTAL — QUANTITY

N | Fig. | Reservdel nr |125| 240

430

430 Aut.

500

Spare part no.{WR [CR iWR

WR

XC

EU

us

CR|XC

Benamning, Description

Not.

16 13 64201
16 13 699-01

16 13 556-01
16 13 557-01
16 13 558.01
16 13 55901
16 13 561-01
16 1356201
16 13 56301
16 13 641-01
16 13 694-01
16 13 695-01
16 13 696-01

- 16 13 697-01
16 13 698-01
16 13 683-01
16 13 684-01
16 13 685-01
16 13 686-01

32
168 13 544-01
16 13 54501
16 13 546-01
16 13 547-01
16 13 548-01

34

N.J R-6
N.J R-8
Huvudmunstycke. Main jets.
M.J 390.
M.J 400.
Mm.J 410.
M.J 420.
M.J 440.
M.J 450.
M.J 460.
M.J 470.
M.J 480.
M.J 490.
M.J 500.
M.J 530.
M.J 560.
M.J 350.
M.J 360.
M.J 370.
M.J 380.

Tomgangsmunstycke. 1dling jets.
P.J 35.
P.J 40.
P.J 45,
P.J 50.
P.JB5.




EIJ Husqvarna
@40mm

27

1
2-37,41-46

__1®
15,44-46

ANTAL — QUANTITY

1" 724 13 29-01
12 735 11 46-01
13 16 13 569-01
14 16 13 448-01
15 16 13 665-01
16 16 13 664-01
17 16 13 594-01

18 | 16 13595-01
18 | 16 13655-01
20 | 161357301
21 16 13 588-01
22 | 16 13587.01
23 | 161356501
24 | 161358501
25 | 16 13566-01
26 | 151357801
28 | 161367201
29 | 161365801
30 | 161368201
31 | 1613663-01
32 | 151354801
33 | 1613543-01
34 |}16 1385501\
35 | 1613681-01
N | 36 | 1613857-01

e T T T T QP C RO N, S UGG CIE T S O O

Trottel 2.5. Throttle.

Skruv. Screw. ’

Bricka. Washer.

Hallare. Holder.

Slang. Hose.

Gummiskydd. Rubber cap.
Startventil, Start valve compl.
Fjader. Spring.

Chokereglage. Choke lever.

Fjader. Spring.

Luftskruv. Air screw.

Stallskruv. Idle adjuster.

Fjader. Spring.

Naélventil, kpl. Needle valve, compl.
Flottdrstopp. Cap.

Stift. Peg.

Flottor, Float.

N&lmunstycke, BB-0. Needle jet.
Bricka. Washer.

Huvudmunstycke 340. Main jet.
Svalpplat. Baffle plate.
Tomgéngsmunstycke 55. Pilot jet. )
Packning. Gasket.

Flottérhus. Float chamber. Wy, { ,‘e_{»{/ berr
N3l 7DH3. Needle.

Bottenplugg. Drain plug.

N | Fig. | Reservdel nr [125] 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no. [ WR |CR |WR|CR|EU|US | XC|[WR|CR|WR|XC{EU]|US|CR|XC
§ WR WR_
N 1 16 13 846-01 Forgasare Mikuni @40. Carburettor.
2 16 13 128-01 Skyddshylsa. Protection sleeve.
3 16 13 916-01 Stallskruv, Adjuster.
4 16 13 908-01 Mutter, Nut.
6 16 13 653-01 Lock. Cover.
7 16 13 654-01 Fjader. Spring.
8 16 13 662-01 Wire 18s. Wire lock.
9 16 13 661-01 N3lclips. Needle clip.
10 16 13 679-01 .

35



| E-I) Husqvarna
®40mm

32

—15

44

45

1
2-37,41-46
_ 16
15,44-46

36

ANTAL — QUANTITY
N | Fig. | Reservdel nr |125] 240 250 400 430 430 Aut.| 500 Bendamning, Description Not.
Spare part no.|[WR [CR |[WR|CR|EU|US |[XC|WR|CR|WR[XC[EUJUS[CR]XC
4 WR| WR
37 16 13 660-01 1 Packning. Gasket.
38 16 13 564-01 1 Fiott6rarm. Float lever.
39 16:13 567-01 2 Bricka. Washer.
40 16 13~676A01 1 Luftmunstycke, AJ 0.7. Air jet.
N| 4 16 13 856-01 1 Bricka. Washer,
10 Trottel. Throttle.
. 16 13 677-01 C.A.1.b.
16 13 678-01 C.A.2.0.
16 13 679-01 C.A.25.
16 13 680-01 C.A. 3.0.
28 Nalmunstycke. Needle jet.
16 13 668-01 NJ Z-0.
16 13 669-01° Z-5.
16 13670-01 AA-Q.
16 13 671-01 AA-5,
16 13 672-01 BB-0.
16 13 673-01 BB-5.
16 13 674-01 CC-0.
16 13 675-01 CC-5.
30 Huvudmunstycke, Main jet,
16 13 682-01 MJ 340. '
16 13 683-01 MJ 350.
16 13 684-01 MJ 360.
16 13 685-01 MJ 370.
16 13 686-01 MJ 380.
16 13 556-01 MJ 390.
16 13 557-01 MJ 400.
16 13 558-01 MJ 410.
16 13 559-01 MJ 420.
16 13 560-01 MJ 430.
16 13561-01 MJ 440.
16 13 562-01 MJ 450.
16 13 563-01 MJ 460.




@Husqvarna

e —15 ]
44 2-37,41-46

16

17 15,44-46

32

ANTAL — QUANTITY

N { Fig. | Reservdel nr |125{ 240 250 400 430 430 Aut.| 500 Bendamning, Description Not.
Spare part no. WI? CR|{WR|CR|EU|[US [ XC|WR|(CR|WR|XC|EU|US|CR|XC
WR | WR
16 13 641-01 MJ 470.
32 Tomgangsmunstycke. ldling jet.
16 13 544-01 P.J 35.
16 13 545-01 P.J 40.
16 13 546-01 P.J 45,
16 13 547-01 P.J 50.

16 13 548-01 P.J 55.




Husqvarna

38

ANTAL — QUANTITY
N | Fig. | Reservdel nr |125( 240 250 400 430 430 Aut.| 500 Benamning, Description Not.
Spare part no.|WR Cr{ WR|CR|EU|[US | XC|[WR|CR|WR|XC|EU|US|CR|XC
WR|WR
N 1 16 13 851-01 1 1 Forgasare, kpl. ©38. Carburettor compl.
2 16 13 757-01 1 1 Justerskruv. Adjuster.
3 16 13 758-01 1 1 Mutter. Nut.
4 | 161374101 2 2 Skruv.: Screw.
6 | 161376701 1 1 Lock. Cover.
7 16 13 763-01 1 1 Packning. Gasket.
8 16 1373101 1 1 Nalmunstycke Q6. Needle jet.
9 16 19 857-01 1 1 Startventil. Choke valve compl.
10 16 13 752-01 1 1 Luftskruv. Airscrew.
11 16 13.753-01 1 1 Fjader. Spring.
12 | 1613769-01 1 1 Skvalpskydd. Plate.
13 16 13545-01 1 1 Tomgangsmunstycke 40. Pilot jet.
14 | 161357801 2 2 Flottér. Float,
16 | 181374201 1 1 N&lventil, Valve.
17 | 161375407 1 1 Hailare. Holder.
18 | 161375501 1 1 Skruv. Screw.
19 | 161356401 1 1 Flottsrarm. Float lever.
20 16 13 566-01 1 1 Stift. Peg.
21 16 13 74801 1 1 Labyrint.
23 16 13 5658-01 1 1 Huvudmunstycke 410. Main jet.
24 16 13 739-01 1 1 Packning. Gasket.
25 16 13 740-01 1 1 Flottérhus. Float chamber.
26 16 13 746-01 4 4 Skruv. Screw.
28 16 13 750-01 1 1 O-ring.
29 16 13 749-01 1 1 Bottenskruv. Drain screw.
30 | 1613736-01 1 1 Trottel 4.0. Throttle.
31 | 16137470 1 1 N3l 6 FJ 40. Needle.
32 16 13 5683-01 1 1 Nélclips. Needle clip.
33 | 161376201 1 1 Wirelds. Wire lock.
34 16 13 764-01 1 1 Fjader. Spring.




ANTAL — QUANTITY

Fig. | Reservdel nr |125| 240 250 400 430 430 Aut.f 500 . {Benamning, Description Not.
Spare part no.|WR |CR |WR|CR|EU|US [XC|WR[CR|WR|XC|[EU|US|CR|XC
WR|WR
8 16 13 728-01 Nalmunstycke Q2. Needle jet,

16 13 729-01 N&lmunstycke Q3. Needle jet.
16 13 730-01 N&Imunstycke Q4. Needle jet.
16 13 731-01 N&Imunstycke Q6. Needle jet.
16 13732-01 Nalmunstycke Q8. Needle jet.
16 13 733-01 Nalmunstycke RO, Needle jet.

13 16 13 630-01 Tomgéngsmunstycke 25. Pilot jet.
16 13510-01 Tomgéngsmunstycke 30. Pilot jet.-
16 13 544-01 Tomgdngsmunstycke 35. Pilot jet.
16 13 545-01 Tomgangsmunstycke 40. Pilot jet.
16 13 546-01 Tomgdngsmunstycke 45. Pilot jet.
16 1354701 Tomgangsmunstycke 50. Pilot jet,

23 16 13 684-01 Huvudmunstycke MJ 360. Main jet.
16 13 685-01 Huvudmunstycke MJ 370. Main jet.
16 13 686-01 Huvudmunstycke MJ 380. Main jet.
16 13 556-01 Huvudmunstycke MJ 390. Main jet.
16 13 557-01 Huvudmunstycke MJ 400. Main jet.
16 13 558-01 Huvudmunstycke MJ 410. Main jet.
16 13 559-01 Huvudmunstycke MJ 420. Main jet.
16 13 560-01 Huvudmunstycke MJ 430. Main jet.

30 16 13 734-01 Trottel 8.0, Throttle.
16 13 735-01 Trottel 5.0. Throttle.
16 13 736-01 Trottel 4.0. Throttle.
16 13737-01 Trottel 3.0. Throttle.

39



@ Husqvarna

ANTAL — QUANTITY

40

N | Fig. | Reservdel nr |125{ 240 250 400 430 430 Aut.| 500 Benamning, Description Not.
Spare part no.|WR CR‘ WRICR[EU|US [XC|WR|{CR|WR|XC|EU|US|CR|XC
WR | WR
N 1 16 14 821-01 1 1 1 Tandmodul. Lighting module.
2 16 14 635-01 1 1 1 Tindstiftsanslutning m. fjader. Spark plug conn
N 3 16 14 818-02 1 1 1 Tandstift Autolite 4054. Spark plug.
4 72523 3351 2 2 2 Skruv M5x25. Screw.
5 73221 14-01 2 2 2 Mutter M5. Nut.
73221 16-01 2 2. - 2 Mutter M6. Nut,
N 6 16 14 824-01 1 1 1 Styrenhet. Processor unit.
7 725 53 68-01 2 2 2 Skruv M6x16. Screw.
N 8 16 14 823-01 1 Svinghjulsmagnet kpl. Magneto compl.
N 9 16 14 820-01 1 1 Svinghjulsmagnet kpl. Magneto compl.
10 1611 191-01 1 1 1 Mutter svanghjul. Nut magneto.
1 72553 32-65 3 3 3 Skruv M5x22. Screw.
12 15 13 730-01 3 3 3 Bricka. Washer.




30

125, 240, 250 WR EU

430 CR, WR, XC
500 CR, XC

21 16 17
ANTAL — QUANTITY
N | Fig. | Reservdel nr [125( 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.[WR,|CR |WR[CR] EU|US [XC|WR|CR|WR XC|EU|[US |CR|XC
{ WR|WR
1 16 14 714-01 1 1 1 1 1 1 Téndspole. Ignition coil.
2 725 23 68-51 2 2 2 2 2 2 Skruv M6x16. Screw,
3 734 11 53-01 2 2 2 2 2 2 2 2 2 2 2 2 Bricka. Washer,
4 732 21 16-01 2 2 2 2 2 2 2 2 2 2 2 2 Mutter M6. Nut.
5 16 14 635-01 1 1 1 1 1 1 1 1 1 1 1 1 Téndstiftshatt. Spark plug cap.
6 16 14 769-01 1 1 1 1 Tandstift Bosch W4C. Spark plug.
N 16 14 818-02 1 Tandstift Autolite 4054. Spark plug.
16 14 769-03 1 Téandstift Bosch W2C. Spark plug
N 16 14 818-03 1 1 1 1 1 1 Tandstift Autolite 4055. Spark plug.
7 1517 281-01 1 1 1 1 1 17 1 1 1 1 1 1 Kortslutningsknapp. Kill button.
8 16 14 816-02 1 1 Téandspole SEM. Ignition coil.
N 216 14 815-01 1 1 1 Téndspole SEM Retard. Ignition coil.
9 725 23 80-51 2 2 2 2 2 Skruv M6x50. Screw.
10 16 14 778-01 1 1 1 1 1 Fastplatta. Mounting plate.
11 725 53 3255 3 3 3 3 3 Skruv M5x55. Screw.
12 16 14 798-01 1 1 Magnet kpl. SEM. Magneto compl. -
13 734 48 80-01 3 3 3 3 3 Bricka. Washer.
14 723 13 35-55 3 3 3 3 3 Skruv M5x30. Screw.
15 16 11 191-01 1 1 1 1 1 Mutter. Nut,
16 72553 32-55 3 3 3 3 3 3 3| 3 3 3 3 | Skruv M5x22. Screw.
17 15 13 730-01 3 3 3 3 3 3 31| 3 3 3 3 | Bricka. Washer,
18 16 14 165-01 1 1 1 1 1 1 1 1 1 1 1 | Fastplatta, Mounting plate.
19 725 52 95-55 3 3 3 3 3 3 Skruv M4x20. Screw.
20 16 14 794-01 1 1 1 1 1 1 Magnet kpl. Motoplat. Magneto compl.
21 1611 191-02 1 1 1 1 1 1 1 Mutter. Nut.
22 72553 28-01 3 3 313 3| 3| 3 | SkruvM5x14. Screw.
28 734 48 51-01 3 3 3 3 3 3 3 Bricka, Washer.
N| 30 {21614811-01 1 1 1 Magnet kpl. SEM Retard. Magneto compi.
3i 16 14 801-01 1 Magnet kpl. Motoplat Retard. Magneto compl.

41



Husqvarna

22
21
23
24
25
26
27
ANTAL — QUANTITY
 Fig. | Reservdel nr {125| 240 250 400 430 430 Aut.| 500 Bendmning, Deécription Not.
Spare part no.[WR |CR§{ WR[CR| EU [US | XC |WR[CR|WR|XC|EU|US |CR|XC
WR | WR
1 16 15 389-01 1 1 Slangkldmma Norma $54/98y. Hose clamp.v
2 16 15 272-01 1 1 Férgasaranslutning. Intake manifold.
3 725 53 70-01 4 4 Skruv M 6x20. Screw.
4 735 11 53-50 4 4 Bricka, Washer,
5 16 14 445-01 1 1 Ventilhdllarinsats. Reed cage insert.
6 723 22 85-31 8 8 | Skruv M 4x6. Screw.
7 16 11 866-01 2 2 Ventilstdd. Reed support.
8 16 11 864-01 2 2 Ventil. Reed.
9 16 11 866-01 1 1 Ventilhdllare. Reed cage.
10 16 11 861-01 1 1 Packning ventilhus, Gasket.
13 15 13 704-01 4 4 Mutter. Nut.
14 15 13 700-01 4 4 Skruv. Screw.
N| 15 16 16 369-01 1 1 Topplock. Cylinder head.
N| 16 16 16 388-01 1 1 Topplockspackning. Cylinder héad gasket.
N| 17 16 16 391-01 1 Cylinder kpl. Cylinder cpl.
N 17 16 16 391-02 1 Cylinder kpl. Cylinder cpl.
N| 18 | 1616396.01 1 1 |nauk Nb. 161 6% 33- ot Kiaff. Flap.
N{ 19 16 16 401-01 2 2 Bussning. Bushing.
N1 20 16 16 397-01 1 1 Hylsa. Sleeve.
N| 21 740 42 05-10 2 2 O-ring.
N| 22 | 7252348 1 1 Skruv M 5x58. Screw.
23 725 23 68-51 1 1 Skruv M 6x16. Screw.
24 731 23 16-01 1 1 Mutter M 6. Nut.
25 16 14 537-01 1 1 Packning. Gasket.
26 16 14 534-01 1 1 Avgasstos. Exhaust manifold.-
27 725 53 68-01 3 3 Skruv M6x16. Screw.
28 725 23 23-51 1 1 Skruv M 5x8. Screw.
29 | 735114650 1 1 Vagbricka. Wave washer.
N{ 30 72312 20-01 2 2 Skruv M3x6. Screw.
N| 31 16 16 407-01 T Skyddsplat. Protection plate.
N| 32 | 161640201 1 1 Elmagnet. Solenoid.
N| 33 727 32 80-40 1 1 Pinnskruv 4x40 RFR. Pin bolt.
34 | 731231201 1 1 Mutter M6M 4. Nut.
35 15 14 07807 1 1 Slang. Hose.




@Husqvarna

22
21

23
24

ANTAL — QUANTITY

L]

1

N | Fig. | Reservdel nr |125| 240 250 400 430 430 Aut.| 500 Ben@mning, Description Not.
Spare part no.|WR |CR |WR|[CR|EU |US [XC|WR|CR|WR|XC|EU|US |CR|XC
§ WR | WR
N| 36 | 161640001 1 1 Fjader. Spring.
N| 37 16 16 411-01 1 1 Fjaderstdd. Spring support.
N| 38 16 16 405-01 1 1 Héavarm kpl. Lever cpl.
) 39 72313 33-01 3 3 Skruv M5x25. Screw.
’é41 16 11 882-01 1 1 Cylinderfotspackning. Basegasket.
42 732211201 [ 1 1 Mutter M4 nylock. Nut.
43 734 11 36-01 1 1 Bricka BRB 4,3x9 FZ. Washer.
44 732 21 14-01 1 1 Mutter M5. Nut.
N l 45 16 16 403-01 B 1 1 Kapa. Cover.
49) |16 46 394- 4

.43 .



@ Husqgvarna

37 1 3 2322 9 39 54
40
42
41
43
)
C ,
27 47 44 45 18
240-250 cm?® J
ANTAL — QUANTITY -
. N | Fig. | Reservdel nr |125]| 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.[WR [CR |[WR |CR | EU[US [XC|WR|CR|WR|XC|EU|US|CR|XC
§ WR| WR
11 726637201 | 4 4 4 | 4 | 4 Skruv M6x25. Screw.
2 | 1613227-1 1 Klédmma. Clamp.
3 | 735115350 | 4 4 4| 444 Bricka. Washer.
4 16 11 857-01 1 ) Insugningsror. Intake manifold.
bl © 6 .| 16 11855-01 1 Ventilhéllare. Reed cage. N
7 1 161186301 | 2 Ventil. Reed. v
8 16 11 865-01 2 Ventilstéd. Reed support.
9 72322 85-31 6 8 8 8 8 Skruv. Screw.
10 16 11 859-01 1 Packning. Gasket.
11 | 151373101 | 6 Mutter. Nut.
12 16 14 516-01 1 Cylinderlock. Cylinderhead.
13 16 14 522-01 1 Packning. Gasket. /
14 | 1614437:02 | 1 Cylinder.
15 1611880-01 | 1 Packning. Gasket.
16 16 14 558-01 1 Packning. Gasket.
17 .| 16 14 555-01 1 Avgasstos. Exhaust manifold.
18. | 7255368-01 3 Skruv M6x16. Screw.
21 16 11 856-01 1 1 1 1 Ventilhdllare. Reed cage.
L2 b 1‘5_ 11 866-01 2 2| 21 2 Ventilstsd. Reed support.
1" 223 | 161186401 2 2| 2] 2 Ventil, Reed.
24 | 16 11 861-01 1 1 1 1 Packning. Gasket.
27 | 16 14506.01, | 1 1 T 1] Anslutning. Hose connection
, 37 16 15 389-01 1 1 1 1 Kldmma. Clamp.
-| 38 16 15 302-01, 1 1 1 1 Forgasaranslutning. Intake manifold.
39 16 14 473-01 4 4 4 4 Mutter M10. Nut.
40 15 13 700-01 4 4 4 4 Skruv M8x40. Screw.
Nl 41 3’016 16 388-01 1 1 1 1 Packning. Gasket.
N | 42 1-1616369-01 1 (T 1 1 Cylinderlock. Cylinder head.
N| 43 |- 1616 378-01 1 ' . Cylinder.
N | 161637802 | 1 101 Cylinder,
. 44 16 14 637-01 1 1 1 1 Packning. Gasket.
‘45 16 14 534-01 1 1 1 1 Avgasstos. Exhaust manifold. -,
46 1 161454101 4 4 4 4 4 Pinnskruv. Stud.
47 “16 11 882-01 1 1 1 1 Packning. Gasket. .
49 16 14 445-01 1 q 1 1 Insats, flapshallare. nsert, reed valve holder.

44



@Husqvarna 19 132322 9 2829

Dehtsite
Aetghes ol

400—430 cm®

37 1 32322 9 53 29 30

2427 25 26 47 35
ANTAL — QUANTITY
N | Fig. | Reservdel nr [125] 240 250 400 430 430 Aut.| 500 Bendmning, Description Not. .
Spare part no.[WR [CR [WR|CR | EU [US [ XC|WR|CR|WR|XC|EU|US|CR|XC .
[ WR|WR ) '
1 725 537201 4 4 4 4 4 4 4 4 Skruv M6x25. Screw.
3 735 11 53-50 4 4 4 4 4 4 4 Bricka. Washer.
9 723 22 85-31 8 8 8 8 8 8 8 8 Skruv. Screw.
19 16 13 598-01 1 1 Klamma. Clamp.
20 16 15271-01 1 Insugningsrér. Intake manifold.
16 15 302-01 1 Insugningsror. Intake manifold,
21 16 11 856-01 1 1 1 1 1 1 1 1 Ventilhdllare. Reed cage.
22 16 11 866-01 2 2 2 2 2 2 2 2 Ventilstod. Reed support.
23 16 11 864-01 2 2 2 2 2 2 2 2 Ventil. Reed.
24 16 11 861-01 1 1 1 1 1 1 1 1 Packning. Gasket.
25 725 23 6453 1 1 1 1 1 1 1 1 Skruv M6x10. Screw.
26 16 10 823-01 1 1 1 1 1 1 1 1 Bricka. Washer.
27 16 14 506-01 1 1 1 1 1 1 1 1 Anslutning. Hose connection. ’ - . o
28 16 11 190-01 4 4 Mutter. Nut. o )
29 16 14 583-01 4 4 4 4 41 4 4 4 Bricka. Washer. o . .
30 15 13 700-01 4 4 4 4 41 4 4 4 Skruv M8x40. Screw.
31 16 14 593-02 1 1 Cylinderlock. Cylinder head.
32 16 14 5687-01 1 1 Packning. Gasket.
N} 33 16 16 380-01 1 1 Cylinder.
34 16 14 570-01 L - 1 1 Packning. Gasket.
35 16 14 567-01 4[){1{5’!{4@4 o Jquvw&/’ 1 1 1 1 1 1 1 1 Avgasstos, Exhaust manifold.
36 725 53 69-01 4 3 3 3 3 3| 3 3 3 Skruv M6x18. Screw,
37 16 15 389-01 1 1 1 1 1 1 1 Kidmma. Clamp. )
38 16 156 302-01 1 1 1 1 1 1 Férgasaranslutning. Intake manifold.
47 16 11 882-01 - 1 1 1 1 1 1 1 1 Packning. Gasket.
50 16 14 457-01 1 Cylinder 400.
16 14 48§-01 1 1 1 1 1 Cylinder 430.
51 16 14 576-01 1 Cylinderlock 400. Cylinder head.
16 14 483-01 1 1 1.071 1 Cylinderlock 430. Cylinder head.
52 16 14 577-01 1 . Packning 400. Gasket.
16 14 482-01 1 1 1 1 1 Packning 430. Gasket.
53 16 11 077-01 4 4 4 4 41 4 Halsmutter. Nut.

45 -



Husqvarna

48

3947 2 3 626343 14 48

. ANTAL — QUANTITY

N [ Fig: | Reservdel nr |125( 240 250 400 430 430 Aut.[ 500 Bendmning, Description Not.
Spare part no.[WR |CR ‘NR CR|{EU US [XC|WR|CR|WR|XC|EU|US|CR[XC
WR| WR
3 725 23 31-86 4 Skiruv M5x20. Screw.

14 16 19 849-02 1 Vevhusképa, vénster. Transmission cover.

151 1614 470-01 1 Kickhjul. Gearwheel kickstart.

16 15 13 714-01 1 Bricka. Washer.

17 | 735311800 | 1 Sparring. Circlip.

18 16 11 67&-01 1 Kickaxel. Kickshaft.

19 16 11 680-01 1 Medbringare. Pawl.

20 16 11.281-01 1 Mellanhjul. Idle gear.

21 16 11 675-01 1 Nallager. Needle bearing.

22 16 11 28401 1 Fiaderhdllare. Spring holder.

23 72563 31-05 2 Skruv. Screw.

24 16 11 681-01 1 Fjader. Spring.

25 | 740437310 | 2 O-ring.

26 1617 017-01 1 Buffert. Buffert.

27 16 10 786-01 1 Lock. Cap.

28 | 5012782-01 1 Packning. Gasket,

29 723 13 64-01. 1 Skruv M6x10. Screw.

30 16 10 823-01 1 Packning. Gasket.

31 16 11 086-01 1 Kickstartpedal. Kick starter pedal.

32 16 11 672-02 1 Underdel, kick. Lower part.

33 16 11 083-01 1 Kickstartpedal. Kick starter pedal.

34 16 11 084-01 1 Fjader. Spring. ’

.35 | 725536601 1 Skruy M6x12. Screw.

36 16 11 298-01 1 Bricka. Washer.

37 740 43 13-10 1 QO-ring.

38 735 31 22-00 1 Sparring. Circlip.

39 16 11 5635-01 1 Véxelmekanism, kpl, Gear links compl.
.40 | 161147401 1 Bussning. Bushing.

41 | 122507701 | 1 Stoppskruv. Screw.

42 | 50326 02-05 1 Tatring. Seal. -

43 738 21 98-04 1 Kullager. Bearing.
e | 1s179s801 | 1 Titring. Seal,




EI) Husqgvarna

33

22 41

39 47

2 3 626343 14 48

ANTAL — QUANTITY

N | Fig. | Reservdel nr (125 240 250 400 » 430 430 Aut.| 500 Bendamning, Description Not
Spare part no.[WR [CR [WR|CR[EU[US [XC|WR|CR|{WR[XC|EU|US|CR|XC
$ WR | WR s
45 72553 70-01 1 . Skruv M6x20. Screw.
48 72553 76-01 7 Skruv M6x35. Screw.
49 12 25621-10 1 Slang/m 4.8x8. Hose/m.
50 16 16 359-01 1 Fotvixelpedal. Shift lever. .
56 16 17 951-01 1 Pumphjul. Pumpwheel.
57 740 48 34-03 1 Q-ring.
58 735 31 08-01 1 Lasring. Circlip.
59 16 17 955-01 2 Styrstift. Peg.
60 16 17 967-01 1 Pumphus. Pumphousing.
61 72556371-01 3 Skruv M6x22. Screw.
62 16 17 966-01 1 Pumpaxel. Pump shaft.
63 738 21 98-00 1 Kullager. Bearing.
64 16 11 682-01 1 Kickfjader. Spring.
65 73861 20-03 1 Kula. Bail. .

47



} @Husqvarna E

3940 41

10 11 12 42 43 44 15

161163501

-

ANTAL — QUANTITY

N | Fig. | Reservdel nr |125| 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.

Spare part no.|WR |CR | WR EU [ US | XC | WR WR ev[ud|Ccr[xc
WR|WR )

(9]
x
(9]
o
x
O

N 1 3}16 19 900-01 Vevhuskapa vanster, kpl. Transmission cover.
3 | 720136150 Raffelpinne. Pin.
4 16 14 472-01 Bussning. Bushing.
5 16 14 469-01 Bussning. Bushing.
6 16 11 270-01 Kugghjul, Gear wheel.
8 16 11 680-01 Medbringare. Driving.
9 16 11 677-01 Kickaxel. Shaft.

Fjader. Spring.
O-ring.
Kickfjader. Spring.

- 10 | 161168101
11 | 7404313-10
12 | 161168201
13 | 161174601
14 | 44043 10
15 | 1611 708-01
16 | 7243370-50
17 | 16.11704-01
18 | 1611706-01"
19 |7.16 14 385-01
N| 20 |~ 161442301
21 | 74043 15.02
22 | 161108401
23" | 7386120-03
N 24 | 7256374-03
N| 25 | 1614 424.01
26 | 7353122.00
27 | 1614 540-01
28 | 725537001
29 | 1616 359-01
30 | 725537901
(16 14 375.01
32 | 7256294-03
33 | 1610.786-02
34 | 161278801

1

1

1

1

1

1

1

1

1

1

1 Vaxlingsaxel. Shaft.

2 O-ring

2 Styrhylsa. Steering sleeve.
2 Skruv M 6x20. Screw.
1 Fjaderhdllare. Spring holder.
2 Distans. Distance.

1 Kickstartvev. Kick starter.

1 Underdel, kick. Lower part, kickstarter.
1 O-ring.

1 Fjader. Spring.

1 Kula. Ball.

1 Skruv M 6x30. Screw.

1 Kickstartpedal. Kick starter pedal.
1 Spérring. Circlip.

1
1
1
7
1
1
1
1

e T T T S T N N S Y

- Ventilatignsslang. Ventilation hose.
Skruv M 6x22. Screw.
Fotvaxeipedal kpl. Shift lever cpl.
Skruv M 6x45. Screw.

Gummistop, kickstart. Buffer.
Skruv M 4x18. Screw.

Lock. Cap.

Packning. Gasket.

e B T T T T N S N
B e T T T T T S e N S S S
T s N S S I
i e B e S SN T G T T
B B N T T T S TN
e B i T T T T S S SN
Bl T O T T S S N
BT T T S S

7
1
1
1
1
1
1
1
1
1
1
2
2
2
1
2
1
1
1
1
1
1
1
1
1
1
1
7
1
1
1
1

ﬂd—lQ\‘ﬂaaﬁd.a—lad—laM—lMNMﬂ—Iﬁ—lﬂ—lﬂ—lﬂ—\_-\

= m m ANy =

48




EIJ Husqgvarna

ANTAL — QUANTITY
N | Fig. | Reservdel nr [125] 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no. Wf( CRIWR|CR|EU|[US {XC{WR|CR|WR|{XC|EU|[US|CR|XC
WR|WR
35 16 17 951-01 1 1 1 1 1 1 1 1 1 1 1 1 Pumphijul. Pump wheel.
36 16,17, 958-0) 1 1 1 1 1 1 1 1 1 1 1 1 Tatring. Seal.
37 4&1&%& i L0 T I T T R O AR T 11| Oring.
38 735 31 08-00 1 1 1 1 1 1 1 1 1 1 1 1 Lasring. Circlip.
39 16 17 955-01 2 2 2 2 2 2 2 2 2 2 2 2 Styrstift. Peg.
40 16 17 967-01 1 1 1 1 1 1 1 1 1 1 1 1 Pumphus. Pump housing.
41 72553 71-01 3 3 3 3 3 3 3 3 3 3 3 3 Skruv M 6x22. Screw.
42 16 17 966-01 1 1 1 1 1 1 1 1 1 1 1 1 Pumpaxel. Pump shaft.
43 738 21 98-00 1 1 1 1 1 1 1 1 1 1 1 1 Kullager. Ball bearing.
‘44 738 21 98-04 1 1 1 1 1 1 1 1 1 1 1 1 Lager. Bearing.

49



@Husqvarna

ANTAL — QUANTITY

50

N [ Fig. | Reservdel nr |125|. 240 - 250 400 430 430 Aut.| 500 Benamning, Description Not.
: _Spare part no,[WR|CR,/WR|CR|EU [US [XC|WR|CR|WR|XC|EU|US|[CR|XC
A R WR | WR :
1 16 19 691-01 1 V»g;[g - Vevhushalva, vinster. Crankcase half left.
. 16 19 692-01 1| » Vevhushalvor par. éranl&ase halves pair.
. 2 16 11566-01 [ 1 | Stodbricka. Support washer.
: 4 738 22 04-25 ) Kullager SKF 3204/C3. Ball bearing.
d 5 |.151372401 | 1 Tétring. Seal.
'S_ 1513 721-01 1 Kullager SKF 6205 NR/C3. Ball bearing. :
LA wrd 77 15 13 72001 1 Kullager SKF 6303 NR/C3. Ball bearing.
. 8 16 11 465-01 V] Bussning. Bushing.
9 12 25 356-01. 1 Bussning. Bushing.
10 |.1610777-01 | .2 Flansbussning. Flange sleeve.
- 1" | :16 10776-01 1 Styrhylsa. Steering sleeve.
12 16.14 589-01' 1 Flansbussning.. Flange sleeve.
, 13 | 161459001 | 1 Styrhylsa. Steering sleeve.
. 46 | 181079201 | 1| . Packning. Gasket.




@@\23 24 23 25

3
10
12
ANTAL — QUANTITY
N | Fig. | Reservdel nr  [125( 240 250 400 430 430 Aut.[ 500 Benamning, Description Not.
: Spare part no. WF CR|{WR|[CR|[EU|US [XC[WR|CR!WR|XC|EU|US|CR|XC )
WR | WR .
N 1 16 19 894-01 1 1 1 1 1 1 ' ’ VevhuUshalva, vénster kpl. Crankcase half left.
N 16 19 688-02 ] Vevhushalva, vinster kpl. Crankcase half left.
2 | 1610779:01 Stodbricka. Support washer, _ ’
3 | 725233186 Skruv MBx20. Screw, -
4 | 151372601 Tétring. Seal. o :
5 | 1611650-02 Packning. Gasket. b
6 738 22 05-25 -Kuliager. Ball bearing.
7 | 151372101 Kullager. Ball bearing.
8 15 13720-01 Kullager. Ball bearing.

9 | 1612745.01
10 | 161077701
11 | 161458901
12 | 161077601
13 | 1614 590-01
14 | 1811271:01
15 | 73861 30-03
16 | 151371401
17 | 7353118-00
18 | 161169201
19 | 161167501
20 | 1611686-01
21 | 161168401
22 .| 461168301
23 | 1513734-01
24 | 161121601
25 | 725236853

Fjader. Spring.

Flansbussning. Flange sleeve.
Flénsbussning. Flangé,sleeve.
Styrhylsa, fram. Steering sleeve.
.Styrhylsa, bak. Steering sleeve.
Mellanhjul. Cog wheel. '
Kula. Ball.

Bricka. Washer,

Spérring. Circlip.
Atergdngsfiader. Return spring. N
Nalhy!sa. Sieeve. E
Viaxelmatare. Kicker. . .
Fjader. Spring.
Lageshake. Hook link.
Bricka. Washer.
Bussning. Bushing.
Skruv M 6x 16. Screw.

OV G SO G S SN
GG S SR \ SO SN
e o o e m a i maa A NN e s AN =S B =
JE UGG S VS P N SN
[T OSSO NN SN
[ Y C S S S QN
‘_l_th_\_l_lﬂ_l_l‘a_ldmm_lﬂﬂmd_bb—l—l
OO S UG X SO G S
S OO SN SR QN
ORI S SRR N SO N NN
& e 0 m & O D o m e m A NN o o BN ma A o
T L T T T N




1

! E-I)Husqvarna

¢

34 26

4 352 3 18 16

ANTAL — QUANTITY
Reservdel nr  [125| 240 250 400 430 430 Aut.| 500 Bendamning, Description Not.
"Spare part no.[WR|CR [WR|CR|EUUS [XCIWR|CR]WR]XC|EUJUS|CR[XC
4 WR| WR
N~ 16 19 895-01 1 1 1 1 1 1 Vevhus, kpl. Crankcase, compl.
TN 16 19 689-02 1101 | 1 | 1 | Vevhus, kpl. Crankcase, compl.
' N 1 161989301 |, - 1 1 1 1 1 1 Vevhushalva hoger, kpl. Crankcase half, compl.
e T I 16 19 687-01 1 1 1 1 1 1 Vevhushalva hoger, kpl. Crankcase half, compl.
e H 2 738 32 05-40 1 1. 1 1 1 1 1 1 1 1 1 1 Vinkelkontaktkullager. Ball bearing.
S 3 .16 1081001 LA U T T O T T IO A 1 | 1 | Flans. Flange. .
PR [~ 4 151372501 1 1 1 1 1 1 1 1 1 1 1 1 Tétring. Seal.
I I 12 25 35801 L T T T O R T B T A 1 | 1 | Packning. Gasket.
ST 76 | 7231328561 41444 |4 |4a]4ala]|4a]|s 4 | 4 | SkruvM5x14. Screw.
. 7 738 23 02-40 1 1 1 1 1 1 1 1 1 1 1 1 Kullager. Ball bearing.
¢ |l 8| 738220528 LN R T T A T O T T B B 1 | 1| Kullager. Ball bearing. |
0! 9 16 11 778-01 B 1 1 1 1 1 1 1 Fidns: Flangef’.’- '
o 10 | 723532855 R alalal ala 4 | 4 | Skruv MBx14. Screw.
1 16 15 310-01 1 1 1 1 {.1 1 1 1 1 1 1 1 Frikopplings-axel. Declutching shaft.
12 16 14 584-01 1 1 1 1 171 1 1 1 1 1 1 Havarm. Lever.
13 15 13722-01 1 1 1 1 1 1 1 1 1 1 1 1 Téatring. Seal.
14 72313 23-01 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M5x8. Screw.
15 732 21 18-01 1 1 1 1 1 1 1 1 1 1 1 1 Lasmutter. Nut.
16 16 10777-01 2 2 2 2 2 2 2 2 2 2 2 2 Flansbussning. Flange sleeve.
. 17 16 14 589-01 1 1 1 1 1 1 1 1 1 1 1 1 Flansbussning. Flange sleeve.
| 18 725 53 85-01 6 ] 6 6 6 6 6 6 6 6 6 6 Skruv M6x75. Screw.
[ 19 734 1153-01 6 6 6 6 6 6 6 6 6 6 6 6 Bricka 6.4x12.5. Washer.
5 20 | 161253701 £ N T T T T T O T A T I W IO 1 1 | Magnetbult. Magneto plug.
) 1 21 12 25 025-01 1 1 1 1 1 1 1 1 1 1 1 1 Packning. Gasket,
' 22 16 11 640-01 1 1 1 1 1 1 1 1 1 1 1 1 Magnetkapa. Magneto cover.
1 23 725 53 78-01 3 3 3 3 3 3 3 3 3 3 3 3 Skruv M6x40. Screw,
{ 24 16 11 816-02 1 1 1 1 1 1 1 1 1 1 1 1 Képa. Cover.
{ 25 72553 74-01 2 2 2 2 2 2 2 2 2 2 2 2 Skruy M6x30. Screw.
, 26 16 12 693-04 1 1 1 1 1 1 Kedjedrev z = 13. Sprocket.
: 161269308 1 1 1 Kedjedrev z = 17. Sprocket.
! ’ 16 12 693-06 . X 1 1 1 Kedjedrev Z = 14. Sprocket.
|

52

“w .




@ Husqvarna

4 356 2 32

18 16

ANTAL — QUANTITY

N | Fig. | Reservdel nr {125]| 240 250 400 430 430 Aut.| 500 Benamning, Description Not.
"| Spare part no. Wf( CR|{WR|CR|EU|US | XC|WR(CR|WR|XC|EU|US|CR|XC
. WR|WR
27 15 19 760-11 1 M. 1 1 1 Drivkedja 5/8x1/4" 116 lank. Chain,
1519 760-12 1 1 1 | Drivkedja 5/8x1/4’" 118 lank. Chain.
15 17 760-06 1 1 1 1 Drivkedja O-ring 5/E}x1/4” 116 lank. Chain O-ring.
1517 760-07 . 1 1 Drivkedja O-ring 5/8x1/4"* 118 Kink. Chain Q-ring‘.‘
28 | 1519769-04 | 1 1 1 1 | 1 | Kedjelas. Chain lock: Co
N| 29 EOIG 11 667-03 1 1 1 1 1 Packning. Gasket. .
(116 11 667-02 : 1T 1] 1 1 | Packning. Gasket. >
30 16 11 883-04 4 4 Dragbult. Cylinder stud.
16 11710-01° 41 41 4] 4|4t af4d4] a4 4 | Dragbult. Cylinder stud.
31 | 725537601 O IR T R I T O T N IR O 1| 1 |SkruvM6x36. Screw. "+ .
32 | 161472801 (I A T R T 5 T O O O I O O A 1 | 1 | Kabelgenomforing. Grommet,
N | 33 4716 19 905-01 LT T T T O T IR A . | Packningssats. Gasketset.
416 19 864-01 ) 1 1 | Packningssats. Gasket set.
N 51619 763-01 1° Packningssats.- Gasket set. *
N :':16 19 891-01 1 1 1 Packningssats. Gasket set.
34 | 7353126-00 1 1 1 1 1 1 1 1 1 1 1 1 Léasring. Circlip.
35 16 12 3&$-01 1 1 1 1 1 1 1 1 1 1 1 A Distans Spacer.
358 '

53



E-I)Husqvarna

1
12,24-25

40 3938 37 25

Ly
Squarna

33 31 10 11 13 3

ANTAL — QUANTITY

21 | 721135040 Pinne. Pin.
22 | "1612537-01
23 | 1225 025.01
24 | 161077701
25 | 161458901
26 | 725538501
27 | 734115301
28 | 161064701
29 |- 7255378.01

B N

Magnetplugg. Magneto plug.
Packning. Gasket.

Flénsbussning. Flange sleeve.
Flénsbussning. Flange sleeve.
Skruv M6x75. Screw.

Bricka 6.4x12.5. Washer.
Magnetkdpa. Magneto cover.
Skruv M6x40. Screw.

16 11 623-01 Packning. Gasket.

Kapa. Cover.
Skruv M6x50. Screw.
Skruv M6x35. Screw.

13| 1611 560.02
*|+'32 | 725538001
33 | 7255376-01

; N | Fig. | Reservdel nr [125| 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.(WR [CR |WR|CR|EU |US |XC|WR|CR[WR|XC|EU|[US|CR]XC
et : [} . WR|WR
: 1 16 19 690-01 1 Vevhushalva, héger, Crankcase half right.
: "] - 16 19 692-01 1 Vevhushalvor par. Crankcase halves pair.
|t 2. 738320440 | 1 Kullager. Ball bearing.
o 3| 161067901 | 1 Flans. Fiange.
4 | 161068101 | 1 Tétring. Seal.
5 | 122536001 | 1 Packning. Gasket,
[ we|#| .| 723132861 | 4 Skruv M5x14. Screw,
NS 71735114650 | 4 Fjaderbricka. Washer.
* 8 738 23 02-40_ 1 Kullager. Ball bearing.
g 9 16 16 351-01 1 Kullager. Ball bearing.
E - 10 16 11 778-01° 1 Flans, Flange.
o 11 16 12 353-01 1 Distans. Spacer.
v o 13 | 723532855 | 4 Skruv M5x14. Screw.
1 . 14 16 11 546-02 4 Dragbult, cylinder, Cylinder stud.
4 15 16 10 774-01 1 Frikopplingsaxel. Declutching shaft.
LR 16 16 11 171-01 1 Hévarm. Lever.
1 " 17| 1s1372200 | 1 Titring. Seal.
C 18,| 734487800 | 1 Bricka, Washer.
< 719 122507701 1 Stoppskruv. Screw.
: “t 200 732211801 | 1 Lasmutter M8. Nut.
' 1
1
1
2
1
9
9
1
4
1
1
1
2




EI) Husqgvarna

1 15 8
12.24-25 21 7

40 3938 37 25

|
32 33 3

10 131 13
ANTAL — QUANTITY
N | Fig. | Reservdel nr [125] 240 250 400 430 430 Aut.| 500 Benamning, Description . Not.
Spare part no.[WR [CR |WR|CR| EU|US | XC|WR|CR|WR|XC|EU|US|CR|XC C o
} WR| WR
34 16 11 641-01 1 Vevhuspackning. Gasket.
35 | 161472801 1 Genomféring. Grommet.
37 16 12 693-04 1 Kedjedrev z = 13. Sprocket.
38 735 31 26-00 1 Spérring. Circlip. .
39 15 17 760-07 1 Kedja O-ring 5/8x1/4 118. Chain O-ring. .
40 | 1519 759-04 Kedjelas. Master link. '
Kedjedrev, Front sprocket.
16 12 693-01 z=10
16 12 693-02 z=11 i
16 12 693-03 z=12 .
16 12 683-05 . z=14
16 12 693-06 z=16 .
16 12 693-07 z=16
16 12 693-08 z=17
16 19 852-01 Packningssats. Gasket set.

55 -



Husqgvarna

6

7

2022 21 35

13-18 27 48 26 49 52
36
46
' . ANTAL — QUANTITY
+ |N"[Fig. | Reservdel nr |[125| 240 250 400] 430|430 Aut| 500 |Benamning, Description Not.
- *.| Spare part no.[WR [CR [WR[CR| EU [U$ |XC|[WR WR[XC[EU|us|CcR]XC
{| WR|WR |, b,
0 L] N
1616 026-01 - . Hjalpaxel. Auxilary shaft.
O F 16 16 022-01 Kugghjul 2:an. Gearwheel z=26.
1.1616 02401 . | Kugghjul §:4n.-Gearwheel z=22.

716 14 41301
16 16 023-01 -
1611 717-01

I
.

“oF

N s N

16 12 41501
16 1602101
| 18712 384-01
+"16-11 69901
16 12 699-01
:738 61 20-03
725 23 64-86
15 13 709:01
720 12 68-50
16 16 35401
A 016 14 405-01
" 161167101
171614 388:01
{16 14 42001
16 12 381-01
| 1616020
& 16 16 037.01
‘16418 01701
725 23 72-51
734 49 26-01
416 14 406.01
16 14 41691
16 14 408-01
;:16 14 409-01

| 735312600} .
16 16 025-01 |

Mutter. Nyt.

Kugghjul ®:an. Gearwheel z=24. v
Stédbricka, ‘Support washer.
Spérring. Cjyelip:®

Kugghjul 8:an. Geérwheel z=20.
Lagerhylsa. Bearing sleeve.
Kugghjul 1:an. Gearwheel z=29.
Vixelforare. Shiftfork.

Axel. Shaft,

Kuibana. Quter race.

Kula. Bali.

Skruv M6x10. Screw.

Bricka. Washer.

Pinne. Pin.

-
-

Kulissrulle kpl. Linkroller compl.
Bricka. Washer.

Néllager. Needle bearing.

Innerring. Bearing sleeve.
Huvudaxel. Mainshaft z=16.-
Lagringshylsa. Bearing sleeve.
‘Kugghju! 3:an. Gearwheel 2=27. .
Kugghjul 4:an. Gearwheel z=22.
Kugghjul 2:an. Gearwheel z=19.
Skruv M6x25. Screw.

Bricka. Washer.~ .
Kopplingsfigder. Clutch spring.
Tryckkkiva. Pressure plate.

Lamell m. beldgg. Disch with lining.
Lamell. Disc.

N = OO e e o ad N) e O o o NN o e 1 - O e
N0 e U1 U e b a3 o m e N e Q) o o a NN e o D e O = =




@Husqvarna

7

202221 35

"13-18 27 48 26 49 52 :
42 40
36 T
46
ANTAL — QUANTITY .
N | Fig. | Reservdel nr {125]| 240 250 400 430 | 430 Aut.| 500 Benamning, Description ST Not.
Spare part no.{WR [CR [WR[CR| EU [US [XC|[WR|CR|WR|[XC|EU[US|[CR|XC T
4 WR|WR :
N| 34 (2161440401 A 1 1 Kopplingscentrum. Clutch hub. '
N | 35 0161441201 1 1 “Vikbricka. Lockwasher.
N | 36 |2.1614403-01 1 1 Kopplingskorg. Clutch ring.
39 1513 703-01 1 1 Mutter M6. Nut.
40 728 53 70-00 1 1 Skruv M6. Screw.
41 | 161116701 1 1 Bricka. Washer. ‘L
42 | 161116601 1 1 Axiallager, Bearing. '
43 | 1611170.01 1 1 Axeldel. Shaft.
44 16 15 315-01 1 1 Tryckstdng. Push rod.
45 | 161110101 1 1 Mutter. Nut.
46 16 11 075-01 1 M Drivhjul. Drive gear.
47 16 16 015-01 1 { Vaxelforare. Shiftfork.
48 16 16 027-01 1 1 Distans: ‘Spacer. g
49 16 16 360-01 1 1 Lagerhylsa. Bearing sleeve.
60 | 1616 361-01 1 1 L agerhylsa, Bearing sleeve.
51 16 16 019-01 1 ¢ 1 Kugghjul §:an. Gearwheel z=25.
52 16 12 842-01 1 1 Bricka. Washer.
53 16 .16 361-01 1 1 Lagerhylsa. Bearing sleeve. BRI §
34 M6 602001 A A S domy 13 ihne :

57



@ Husqgvarna
47

41 25 44 45 46 24 S NG
£ | 26 27
o)

22 24 25

12 192021 23

e 14 16
- 35-40
ANTAL — QUANTITY
N | Fig. | Reservdel nr {125 240 250 400 430 430 Aut.] 500 Benamning, Description ) Not.
) Spare part no.|WR [CR |[WR{CR| EU|US [XC|WR|CR|WR[XC|[EU|US|CR|XC
. ] WR| WR )

1 16 11 178-01 Drivhjul. Driving gear.

2 16 11 101-01 Mutter. Nut. .

3 16 14 402-01 Kopplingskrans. Gear wheel clutch.

4 16 14 404-02 Kopplingscentrum. Clutch hub.

5 16 14 408-01 Lamell m. beldgg. Disc with lining.

(6 16 .14 409-01 Lamel!. Disc.
N| /7 16 14 416-01 . Tryckplatta. Pressure plate.
N| 8 dlne14ag0701 | Fjader. Spring. "

Vikbricka. Lock washer.
Bricka. Washer.

Skruv M6x256. Screw.
Tryckstang. Push rod.
Axeldel. Shaft.

Axiallager. Bearing.
Axialbricka. Washer.
Skruv M6x20. Screw.
Mutter. Nut.

Kugghjul 2:an. Gear wheel.

N|“9 | 161441201
-1 10 | 73449 26-01
11 | 725237261
12 | 161531501
13 | 1611170-01
14 | 1611 166-01
15 | 161116701
16 | 728537000
17 | 151370301
18 | 1612 352-01
19 | 1612481-01
20 | 161248001
21 | 161170301
22 | 161284201
23 | 16 1459501
24 | 73531 26-00

Distans. Spacer.
Lagerhylsa. Sleeve.
Kugghjul 3:an. Gear wheel.
Bricka. Washer.

Kugghjul 5:an. Gear wheel.

M = 8 4 o e A s e T e ) = s 0 = = o

Sparring. Circlip.

I i T N T T AT S S - T T I . S

25 | 16 t1717-01 4 Stédbricka. Washer.

26 | 161241801 | - 1 Lagerhylsa. Sleeve.

27 16 11 837-01 1 Kugghjul 4:an. Gear wheel.
N! 28 |“1614 41801 1 Huvudaxel. Mainshaft.
N 29 §16 14 405-01 2 Bricka. Washer.
Nl 30 [ 16 14 388.01 1 Innerring. Sieeve.

31 ‘16_ 11.671-01 1 Nailager. Needle bearing.
N |/ 32 - 16 14 413-01 1 Mutter. Nut.

33 | 1611699.01 2 Axel. Shaft.

3.

34 | 161238401 Viéxelférare. Shiaft fork.

58




Husqvarna

22 24 25

13 16 17

& o ‘
12 1920 21 23 o
3 .
14 16
52 1
35-40
2
ANTAL — QUANTITY
N | Fig. | Reservdel nr [125] 240 250 400 430 430 Aut.| 500 Bendmning, Description Not. = .
Spare part no.|WR [CR |[WR|[CR|EU |[US [XC|WR|CR|WR|[XC|{EU US|CR|XC .
WR | WR ) ] N
36 72012 68-50 Pinne. Pin. .
37 | 1513709-01 Bricka. Washer. '
38 725 23 64-86 Skruv M6x10. Screw. .
39 738 61 20-03 1 1 Kula. Ball.
40 16 12 699-01 Kulbana. Race.
41 16 12 354-01 Kugghjul 2:an. Gear wheel.
44 16 12 385-01 Kugghjul 3:an. Gear wheel. . L
45 16 14 594-01 Distans. Spacer. :
46 16 11 715-01 Kugghjul 5:an. Gear wheel. . } o N

47 | 161235001
48 | 161238801
49 | 1513714.01
50 | 161241501,
51 | 1616003.01 .
52 | 1614596.01°

Hjalpaxel. Auxilary shaft.
Kugghjul 4:an. Gear wheel.
Bricka. Washer.

Lagerhylsa. Sleeve.

,¢ Kugghjul 1:an. Gear wheel.
Kulissrulle kpi. Shift drum.

P 2]
e T Ty Y

59



L]

v

(I-:ij Husqvarna

29

54 45 44 54

41 50 42

‘36 2046 37

55
56,32-35
ANTAL — QUANTITY
N | Fig. [ Reservdel nr [125] 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
’ Spare partno.|WR |CR {fWR|CR|EU |US [ XC|WR|CR|WR|XC|EU|US|CR|[XC .
k WR|WR
17 16 1117801 1 1 1 1 . 1 Drivhjul. Driving gear.
’ 16 11 075-01 1 1 1 Drivhjul. Driving gear.
16 16 029-01 1 Drivhjul. Driving gear.
-2 16 1110101 : 1 1 1 1 1 1 1 1 Mutter, Nut.
N 21614 402-01 1 1 1 1 i Kopplingskrans. Gearwheel.
NIt "16 14 403-01 1 1 1.. o ! Kopplingskrans. Gearwheel.
N 16 16 028-01 - ' 1 Kopplingskrans. Gearwheel.
N|v4 | 161441301 |. 1 ] 1] 1|1 T | Mutter. Nut.
b;' 725236486 |. 1 1 1 1 1 1 1. 1 Skruv M6x10. Screw.
6 151370901 1 1 1 1 1 1 1 1 Bricka. Washer.
N V.7 _; 16 14 412-01 |, 1 1 1 1 1 1 1 1 Vikbricka. Lockwasher.
N. ;,‘10 16 14 388-01 1 1 1 1 1 1 1 1 | Innerring. Internal ring.
1 16 11 ‘6.71-01 A -1 1 1 1 1 1 1 1 Nalhallare. Needle ring.
N[“12 | 1614 405.01 | 2 2 (2122 2 |2 2 | Bricka. Washer.
-‘N V13 |- 16.14°404-01 1 1 1 1 °| Kopplingscentrum. Clutch hub,
"16 14 404-02 | 1 1 1 Kopplingscentrum. Clutch hub.
N |14 16 14 408:01" | . - 8 8 8 8 8 8 . 8 Lamell m. beldgg. Disc.
N [i/15 16 14 409-01 7 7 7 7 7 7| 7 7 Lamell. Disc.
N p./16 16 14 407-01 5 5 5 5 Kopplingsfjader. Clutch spring.
16 14 406-01 5 5 5 5 Kopplingsfjader. Clutch spring.
17 16 11 169-01 5 5 5 5 5 5 5 5 Distanshylsa. Distance sleeve.
18 | 7252372561 5 5 5 5 5 5 5 5 Skruy M6x25. Screw.
19 734 49 26-01 5 5 5 5 5 5 b 5 Bricka. Washer.
20 | 161248101 - 1 (R T R I 11 1 | Distans. Spacer.
21 | 1615 315.01 g1 [ T R A 1 [ 1 | Tryckstdng. Push rod.
22| 1611 170-01 1. LI I B B T B T 1 | Axeldel. Shaft” »
23 | 161116601 & 1 11 1 (1 i | Axiallager. Axidl bearing.
24 | 1611 ‘1"“1*67&1\1 1 L I T R I 1|4 1 ‘Axia_.lbr'i'cka. Axial washer.
25 | 16 1&4«6’5-0.’2 1 1.1 1 1 1 1 Tryckskiva. Pressure plate.
26 | 728%370.00 L B A I I S1oba 1 | Skruv. Screw.
..
.60 . !

JEEXNN




E-IJ Husqvarna

54 45 44 54

41 50 42
40

49 39 5450

36 2046 37

55
5,6,32-35
ANTAL — QUANTITY
N [ Fig. | Reservdel nr |125/ 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.(WR|CR [WR|[CR|EU|US [ XCIWR|CR|WR|XC|EU]US|[CR|XC
1 WR | WR
27 731231655 1 1 1 1 1 1 1 1 Mutter. Nut.
N | 28 {11614 419:01 1 1 1 1 Huvudaxel. Clutch shaft.
N} ' 16 14 421-01 1 1 1 ) 1 Huvudaxel. Clutch shaft.
29 16 12 350-01 1 1 1 1 1 1 |1 1 Hjalpaxel. Sprocket shaft.
30 16 11 699-01 2 2 2 2 2 2 |2 2 Axel. Shaft.
31 16 12 384-01 3 3 3 3 3. 3 3 3 Vixelf6rare. Gear striker.
32 |_7201268-50 6 [ 6 6 | 6 6 6 6 Pinne. Pin. ’
34 16 12 699-01 1 1 1 1 1 1 1 1 Kulbana. Outer race.
35 738 61 20-03 1 1" M| n 11 | Kula. Ball. .
36 16 12 36201 A 1 F 1 1 Kugghjul 2:an. Huvudaxel. Gearwheel.
16 12 351-01 1 1 1 1 L B Kugghjul 2:an. Huvudaxel. Gearwheef.
37 16 12 363-01 1 W1 1 o 1 Kugghjul 3:an. Hu_vudaxel. Gearwheel. -
16 12 349-01 1 1 1 1 B ] Kugghjul 3:an. Huvudaxel. Gearwheel.
38 16 11 837-01 1 1 1 1 1 1 1 ' 1 Kugghjul 4:an. Huvudaxel. Gearwheel.
39 16 12 390-01 1 1 1 1 1 "1 1 -Z'.,‘ 1 Kugghjul 5:an-6:an. Huvudaxel. Gearwheel.
40 16 12 361-01 [ 1 1 1 1 Kugghjut 1:an. Hjélpaxel. Gearwheel.
16 12 346-01 1 1 1 1 Kugghjul 1:an. Hjélpa)'(el. Gearwheel.
41 16 12 365-01 1 1 1 1 Kugghjul 2:an. Hjilpaxel. Gearwheel. *
16 12 347-01 1 1 1 1 . Kugghjul 2:an. Hjalpaxel. Gearwheel.
42 16 12 386-01 1 1 11 1 Kugghjul 3:an. Hjdlpaxel. Gearwheel. -
16 12 387-01 1 1 1 1 Kugghju! 3:an. Hjalpaxel. Gearwheel'. s
43 | 161238801 1 L I T I I 1 1 1 | Kugghjul 4:an. Hjélpaxel. Gearwheel. :
44 16 11 715-01 1 1 1 1 1 1 1 1 Kugghjul 5:an. Hjélpaxel. Gearwheel.
45 | 1612'357-01 1 IR A 1 1 1 | Kugghiul 6:an. Hjalpaxel. Gearwheel. . N
46 16 12 480-01 1 1 111 1 1 1 1 Lagerhylsa 3:an Huvudaxel. Sleeve. c.
a7 16 12 418-01 1 1 1 1 1 1 ) 1 1 Lagerhylsa 4:an Huvudaxel. Steeve.
48 16 12 415-01 1 1 i 1 1 1 1 1 Lagerhylsa 1:an Hjélpaxel. Slee\ie.}‘ T
49 16 12 842-01 1 1 I 1 1 1 1 Stédbricka. Washer, -
50 161171701 4 4 4|44 4 4 4 Stodbricka, Washer. el
51 | 151371401 1 T AR IR I i 1 | Stodbricka. Washer. SR |
53 16 12 481-01 1 1 1 1 1 1 1 1. Distansrirfg..Huvudaxel. _Séacer. C]utp}\ shaft.
54 735 31 26-00 5 5 5 5 5 5 5 . 5 Sparring. Circlip. . N N
65 |. 16 11 701-01. 1 1 1 1 1 | "1 1 1* | Kulissruite kpl. Link rq!.[er,_.' )

61



i

61 51 4255 44

17 56 52 43

38

39,40,54

ANTAL — QUANTITY

430

62

16 13714-01

Fig. | Reservdel nr [125| 240 250 400] - 430 Aut.| 500 Bendmning, Description Not.
Spare part no.[WR {CR [WRICR | EU [US |[XC|WR|CR{WR|XC|[EUJUS|CR]XC
§ WR [ WR .
10 16 11 670-01 1 Innerring. Internal ring.
T | 161167101 | 1 Nallager. Needle bearing.
12 16 11 155-01 2 Bricka. Washer.
17:, | 73531 26-00 4 Spérring. Circlip.
28 | 161234501 | 1 Huvudaxel z = 14, Clutch shaft.
29 |- 16 11 280-01 1 Hjaipaxel. Sprocket shaft.
30| 161284301 1 Axel. Shaft.
"31.' - 16 12 484-01 1 Axel. Shaft.
32 | '7353112-00 1 Spérring. Circlip.
33 |- 16 12485-01 1 Bricka. Washer.
34 | 161108201 | 1 Vixelférare kpl. 1-5, Gear striker.
35.| 1611.081-01 ] Vixelfdrare kpl. 3-4. Gear striker.
36 16 11 080-01 1 Vixelforare kpl. 6-2. Gear striker.
37 | 161242401 | 1 Ledrulle, Guide roller.
38 16 12 486-01 1 Kulissrutle kpl. Linkroller compl.
39 16 12 488-01 1 Spérrhjui. Ratchet wheel.
40 725 53 66-06 1 Skruv M6x12. Screw.
41 16 12 351-01 1 Kugghjul 2:an z = 17. Gear wheel.
42 16 12 349-01 1 Kugghjul 3:an z = 20. Gear wheel.
43 16 11 837-01 1 Kugghjul 4:an z = 23, Gear wheel.
44 16 12 390-01 1 Kugghjul 5-6:an z = 25,27. Gear wheel,
45 16 12 346-01 1 Kugghjul 1:an z = 33. Gear wheel.
46 16 12 347-01 1 Kugghjul 2:an z = 29, Gear wheel.
47 16 12 387-01 1 Kugghjul 3:an z = 26. Gear wheel,
48 16 12 388-01 .| 1 Kugghjul 4:an 2 = 24, Gear wheel.
49 .| 161171501 | 1 Kugghjul 5:an z = 22. Gear wheel.
50 16 12‘357-01 1 Kugghjul 6:an z = 20. Gear wheel.
51 16 12 480-01 1 Lagerhylsa. Sleeve.
52 16 12 418-01 1 Lagerhylsa. Sleeve.
53 16 12 415-01 1 Lagerhylsa. Sleeve.
56 16 11 717-01 41 | Stddbricka. Washer.
57 1 Stodbricka. Washer.




N
—
N
&3
o
AL

61 51 4255 44

40 39

54

17 56 52 43

38

39,40,54

ANTAL — QUANTITY

Fjader. Spring. - .

N | Fig. | Reservdel nr {125 240 250 400 430 430 Aut.| 500 Benamning, Description Not.
Spare part no.|WR |CR [WR|[CR[EU[US [XC|[WR|CR]WR[XC[EUJUS[CR[XC ‘ N
{ WR | WR S
61 16 12 481-01 1 Distansring. Spacer.
63 16 12 489-01 1 Spéarrarm. Ratchet arm.
64 16 12 493-01 1 Distansarm. Distance arm.
65 16 12 494-01 1 Fjader. Spring. :
66 16 11 279-01 1 Vaxlingsaxel. Gear shaft.
67 73531 17-00 2 Sparring. Circlip.
68 | 503230014 | 3 Bricka, Washer. . -
69 16 12 593-01 1 Fjader. Spring.
70 16 12 895-01- 1 | Medbringare. Pawl.
71 | 1612870-01" | 1 Stegmatare. Stepfeder. -
72 | 161245501 | 1 | Spirrhylsa. Ratchet sleevah
73 | 161250401 | 1

o

63



@Husqvarna

ANTAL — QUANTITY

N [ Fig. | Reservdel nr |125| 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
| Spare part no.|WR [CR [WR CR|IEU|US [XC{WR|CR[WR[XC|EUTUS [CR XC
. ¢ WR | WR
*1 16 11 174-01 1 Drivhjul z = 29. Driving gear.
2 1611 175-01 1 Mutter. Nut.
3 1611 28301 1 Kopplingskrans. Clutch gear.
- 4 16 11 203-01 1 R Kopplingskorg. Clutch ring.
7 '| 7256367-55 6 = Skruv M6x16. Screw.
9 73123 16-565 6 Mutter. Nut.
13 16 11 156-01 1 Kopplingscentrum. Ciutch hub.
14 16 15 106-01 7 : Lameli m. beldgg. Disc w. lining.
15 | 161510701 | 6 NES Lamell, Disc.
16 16 15 266-01 5 ’ Kopplingsfjader. Clutch spring.
‘|18 |'725237871 | 5 Skruv M6x40. Screw.
19 734 49 26-01 5 Bricka. Washer,
20 16 11 169-01 5 Distanshylsa. Distance sleeve.
21 1617 003-02 | 1 Tryckstang. Push rod.
22 16 11 170-01 1 Axelhylsa. Shaft sleeve.
23 16 11 166-01 1 Axiallager. Axial bearing.
24 16 11 167-01 1 Axialbricka. Axial washer.
25 16 11 168-01 1 Tryckskiva. Pressure plate.
26 788 53 70-00 1 Skruv TSS6x20. Screw.
27 1513 703-01 1 Mutter M6, Nut.
', .




Husqvarna

14
15

13

ANTAL — QUANTITY
| N.{ Fig. | Reservdel nr |125] 240 250 400 430 430 Aut.| 500 Benamning, Description Not.
Spare part no. WB CRJWRICR{EU|US |[XC[WR|[CR|WR|XC|EU|US|CR|XC ' ) ) .
WR| WR
1 16 10 6563-01 1 Vevaxel, héger. Crankshaft, right.
16 11 659-01 vl el e s+l et a1t 1] 1] 1|1 | Vevaxel hoger. Crankshaft, right.
3 735801600 | 2 2 2 2 2 2|2 2 |2 2 2 2 2 2 2 Kil 3x16. Key. )
4 16 17 285-01 1 Vevaxel, vinster. Crankshaft, left.
16 1;—3&1 1 1 1 1 1 1 1 1 1 1 1 1 Vevaxel, vénster. Crankshaft, left.
16 11 091-01 1 1 Vevaxel, vinster, Crankshatt, left.
8 16-10 676-01 1 Distans. Spacer.
16 10 921-01 1 1 1 1 1 1 1] 1 1 1 1 1 1 Distans. Spacer.
9. 151371301 1 1 1 1 1 1 1 1] 1 1 1 1 1 1 Kil. Key.
10 | 161067401 | 2 _ e Distans. Spacer.
16 10 971-01 2 2 2 2 2 2 Distans. Spacer.
11 | 16115634-01 1 Nallager. Needle bearing.
16 10 933-01 1 1 171-1 1 1 Néllager. Needle bearing.
16 11 205-01 1 1 N3Uager. Need!e bearing.
16 11 838-01 1 1 1 1 1 1 Nallager. Needle bearing.
12 73142 15-01 2 Lasring. Circlip.
16 11 738-01 2 2| 2 2 21 2 2| 2 2 |2 2 2 Lésring. Circlip.
16 11 195-01 2 2 Lésring. Circlip. L
14 16 14 521-01 1 Kolvring {Cyl $55.0). Piston ring.
16 14 521-02 Kolvring {Cyt ¥55.25). Piston ring.
16 14 521-03 Kolvring (Cyl 055.50). Piston ring.
N 516 14 827-01 1 11 1 1 Kolvring (Cyl $66.50). Piston ring.
N 716 14 827-02 Kolvring {Cyl ©686.75). Piston ring.
N g16 14 827-03 Kolvring (Cyl ©67.00). Piston ring.-
N 16 14 827-05 1 1 Kolvring (Cyl ©65.50). Piston ring.
16 11 189-01 1 1 1 1 1 1 1 Kolvring {Cyl (086.00). Piston ring.
16 11 189-02 e Kolvring (Cy! ©86.50). Piston ring.
16 11 189-03 Kolvring (Cyl ¢87.00). Piston ring.
16 14 454-01 1 Kolvring (Cyl $82.50). Piston ring.
16 14 454-02 Kolvring {Cyl 083.00). Piston ring.
16 14 454-03 - Kolvring {Cy! ©83.50}. Piston ring.
.

65+



@Husqvarna

14
15

13

66

- ANTAL — QUANTITY
N [ Fig. | Reservdel nr |125| 240 250 400 430 430 Aut.] 500 Bendmning, Description Not.
Spare part no.([WR{CR |[WR|CR | EU [US | XC|WR{CR|{WR|XC|EU|US|CR|XC
i WR| WR
16 16 14 47101 1 1 1 1 1 Kolv kpt. (Cyl (#86.00). Piston compl.
16 14 471-02 Kolv kpl. {Cyl ©86.50). Piston compl.
16 14 471-03 - Kolv kpl.'kCyI ©87.00). Piston compl.
16 14 520-01 1 Kolv kpl. {Cyl @55.0). Piston compl.
16 14 520-02 Kolv kpl. (Cyl §55.25). Piston compl.
16-14 520-03 Kolv kpl. (Cy! $55.50). Piston compl.
N 2 16-16 387-01 1 1 1 Kolv kpl. {Cyl| §66.50). Piston compl.
2} 1616 412-01 1 : Kolv kp!. {Cyt §6650). Piston compl.
N '_E: 16 16 387-02 Kolv kpl. {Cyl $66.75). Piston compl.
N ] 1616 412-02 Kolv kpl. (Cy} 966.75). Piston compl.
N E 16 16 38703 | « Kolv kpl. {Cyl §67.00). Piston compl.
N lg 16 16 412.03 Kotv kpl. (Cyl ©67.00). Piston compl.
N 16 16 355-01 1 1 Kolv kpl. {Cyl ©65.50). Piston compl.
716 14 487-01 1 1 | Kolv kpl. (Cyl $86.00), Piston compl.
16 14 487-02 Kolv kpl. {Cyl $86.50). Piston compl.
1516 14 487-03 - Kolv kpl. {Cyl (87.00). Piston compl.
(116 14 455-01 1 Kolv kpl. (Cyl §82.50). Piston compl.
£ 16 14 455-02 ) Kolv kp!. (Cyl {$83.00). Piston compl.
£716 14 455-03 Kolv kpl. (Cyl @83.50). Piston compl.
17 " 16 10 383-01 1. Renov.sats vevstake. Overhaulkit. conn.rod.
N 416 19 902-01 LI T T O T I T O T T O T O O O N Renov.sats vevstake. Overhaulkit. conn.rod.
N 516 19702-01 111 Renov.sats vevstake. Overhaulkit. conn.rod.
N 5 16 19 701-01 1 1 Renov.sats vevstake. Overhaulkit. conn.'rod.
. 18 16 14 542-01 1 ) ) Vevparti kpl. Crank shaft compl.
N 16 16 381-01 1 1 1 1 1 1 Vevparti kpl. Crank shaft compl.
N 16 16 385-01 1 1 Vevparti kpl. Crank shaft compl.
N 16 16 384-01 1 1 1 1 Vevparti kpl. Crank shaft compli.
N 16 16 876-01 ° 1 1 Vevparti kpl. Crank shaft compt.




@ Husqvarna

ANTAL — QUANTITY
N | Fig. | Reservdel nr [125] 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.[WR |[CR |WR|CR|EU |US |XC|WR[CRIWR[XC|EUJUS|CR]XC
WR| WR
N| 1 /151753601 | 1 1 1 1 Kabelmatta. Harness.
N ] 1517 416-01 1 1 1 1 Kabelmatta, Harness.
2 15 17 292-01 1 1 1 1 Omkopplare, Switch.
3 15 17 420-01 1 1 1 1 Signal. Horn. "
4 401614 757-01 1 1 . 1 1 1 1 1 1 Spénningsregulator. Voltage regulator.
5 73221 16-01 2 2 |7 2 2 2 2 2 2 Mutter M6. Nut.
6 734 11 53-01 2 2 2 2 2 2 2 2 Bricka. 6.4x14. Washer,
. 7 725 23 76-51 1 1 1 1 1 1 1 1 Skruv M6x35. Screw.
8 |- 1517 328-01 1 1 1 1 Bromsljuskontakt. Brake light switch.
9 15 17 518-01 1 1 1 1 Wire. .
10 1517 5617-01 1 1 1 1 Bromsljuskontakt. Brake light switch.
1 156 17 516-01 3 3 3 3 3 3 3 3 O-ring. :
12 1517 51101 1 1 1 1 1 1 1 1 Képa. Head light.
13 734 11 46-01 3 3 3 3 3 3 3 3 Bricka 5.3x10. Washer.
14 72313 39-01 3 3 3 3 3 3 3 3 Skruv M5x25. Screw.
15 15 17 488-01 1 1 1 1 1 1 1 1 Reflektor. Reflector,
16 15 14 078-06 3 3 3 3 3 3 3 3 Siang. Hose.
17 722 211401 3 3 3 3 3 3 3 3 Mutter M5, Nut,
18 1519 615-01 1 1 1 1 1 1 1 1 Gldédlampa 12V-H4, Bulb. -
19 1519 787-01 1 1 1 1 1 1 1 1 Nummer oval, gul. Number oval, yellow.
N| 21 15 17 533-01 1 1 1 1 1 1 1 1 Glodlampa 12V-4W. Bulb.
22 15 19 616-01 1 1 1 1 Glodlampa 12V-10W. Bulb.
23 15 17 888-01 1 1 1 1 1 1 1 1 Lyktglas. Lens.
N| 24 [31517535.01 1 1 1 1 1 1 1 1 Baklykta. Tail light.
25 1517 515-01 1 1 1 1 1 1 1 1 Strélkastare kpl. Head light compl.
26 732211201 1 1 1 1 Mutter M4, Nut, :
Ny 27 1518 230-042] 1 1 1 1 Stag. Attachment,
28 725 22 97-51 1 1 1 1 Skruv M4x25. Screw.

67

KB




@Husqvarna

ANTAL — QUANTITY

68

N | Fig. | Reservdel nr [125| 240 250 400 430 430 Aut.| 500 Bendmning, Description Not.
Spare part no.(WR |[CR}WR|CR| EU|US |XC[WR|CR|WR|XCJ]EU|[US|CR|XC
’ -{ WR|WR
1 15 17 493-02 1 1 1 1 1 Hastighetsméatare km/h. Speedometer.
N 15 17 540-01 1 1 1 Hastighetsmatare mph. Speedometer,
2 15 17 495-01 1 1 1 1 1 1 1 1 Hastighetsmaétare, wire. Speedometer wire.
3 1513 709-01 4 4 4 4 4 4 4 4 Bricka. Washer.
4 1519 705-01 2 2. 2 2 2 2 2 Bussning. Bushing.
5 732211401 2 . 2 2 2 2 2 2 Mutter M5. Nut.
6 | 151750601 | 2 2 2 2 2 Féste. Attachment.
N ‘| 1517 54101 1 1 1 Fiste. Attachment.
7 15 17'306-01 1 1 1 1 1 1 1 1 Bygel. Wire protector,
8 151373401 2 2 2 2 2 2 2 2 Bricka. Washer. ‘
9 73221 16-51 2, 2 2 2 2 2 2 2 Mutter M6. Nut.
10 725 237151 2" 2 2 2 2 2 2 2 Skruv M6x22. Screw.
11 15 17 523-01 1 1 1 1 1 1 1 1 Vinkelvixel. Drive.
12 15 17 526-02 1 1 1 1 1 Hastighetsmatareanlagg. km/h. Speedometer kit.
N 15 17 543-01 1 1 Hastighetsmaétareanldgg. mph. Speedometer kit.




HUSQVARNA COMPETITION MOTORCYCLES
HUSQVARNA SPORTMOTORRADER
MOTOCYCLETTES DE COMPTETITION HUSQVARNA
MOTOCICLI DA COMPETIZIONE HUSQVARNA

E

Valid from frame no. 27000
Gliltig ab rahmen no. 27.000
Valable du cadre n° 27000
Valido dal telaio n° 27000

Spare Parts Manual
Ersatzteilekatalog

Manuel des pieces detaches | « < *
v “Catalogo parti di ricambio |




~

Dimensions and descriptions

Screws: Thread dimensions x length
Nuts: Thread dimension
Washer: Type, inner @ x exterior & x thickness

Types: FBB = Spring washer open

FA = Spring washer

LI = Lock washer, inside indent
Ball bearings: Manufacturers description
Sealing rings: Inner & x exterior & x thickness
L = Lenght
z = Number of cogs
N = New spare part

Specifications subject to change without notice.

Dimensionen und reschreibungen

Schrauben:  Gewinde dimension x ldnge
Mutter: Gewinde dimension
Scheibe: Type, innen @ x aussen I x dicke
Typen: FBB = Federscheibe offen
FA = Federscheibe

LI = Sicherungsscheibe
Kugellager:  Hersteller beschreibung
Dichtungs-
ringe: Innen @ x aussen @ x dicke
L = Lange

z = Anzahl zdhne
N = Neues ersatzteil

Anderungen vorbehalten.

Dimensions et descriptions

Vis: Diamétre x longeur
Ecrous: Diamétre .
Rondelle: Type, diamétre intérieur x diamétre extérieur x
épaisseur
Types: FBB = Rondelle fendue
FA = Rondelle ressort
LI = Rondelle frein, intérieur dentelé
Roulement
a billes: description du fabriquant
Joint spi: Diamétre intérieur x diamétre extérieur x épaisseur
L = Longeur

z = Nombre de dents
N = Nouvelle piéce détachée

Spécifications sujettes a changer sans avis.

Dimensioni e descrizioni

Viti: Dimenzione filetto x lunghezza
Dadi: Dimenzione filetto
Rosette: Typo, & int. x & est. x spessore

Tipi: FBB = Rosetta elastica aperta

FA = Rosetta elastica
LI = Rosetta di fermo con dentatura interna
Cuscinetto
a sfera: Marca e tipo
Anello
di tenuta: @ int. x & est. x spessore

L = Lunghezza
2z = No dei denti
N = Nuovo ricambio

Dati indicativi soggetti a modifiche senza impegno di preawviso.



Index

Index
Indice

13
10
9

Shocklinkage, Umlenksistern, Biellette d’amortisseur, 11
Leveraggi ammortizzatore

7 4 6 5 9

1('& & }

8 13 412 7

Frame, Rahmen, Cadre, Telaio

22

43
36,38.39.42

37 35 3

59
23 : 26-28,34,44

24

42 32 3t

Frontfork, Vordergabe/; Fourche, Forcella anteriore

1312 11

22 5 7

Swingarm, Schwinge; Bras oscillant, Forcellone oscillante

10

Tank and seat, Tank und verkleidung, Réservoir et selle, 14
Serbatoio e sella



Sidecovers, Seitenverkleidung, Panneaux latéraux,
Pannelli laterali

15

19

17

22

22
2-7

24
2-4,18-21

7
2-4.8-10,18-21

20 23 24

Frontwheel, Vorderrad, Ruoe avant, Ruota anteriore

18

Chainguide, Kettenfiihrung, Guide chaine CR, Guidacatena

24



1
44 2-37,41-46
45 16
A 15,44-46

Chainguide, Kettenfiirungschutz, Guide chaine WR, 25

Guidacatena

29

Exhaustpipe, Auspuff, Pot d’échappement, Tubo di scarico 26 Ignition, Ziindung, Allumage, Accensione 32
12 15 14 13
27  Cylinder, Zylinder, Cylindre, Cilindro 33
3940 41
37
Airfilterbox, Filterkastef, Boite de filtre a air, Scatola filtro aria 28 Transmissioncover, Getriebdeckel, Carter d’embra yage, 35

Coperchio trasmissione




54 45 44

%‘;%

41 50 42

55
5,6,32-35

Gearbox, Getriebe, Boi te de vitesses, Cambio di velocita 40

Crankshaft and piston, Kurbelwelle und kolben, 44
Embiellage et piston, Albero motore e pistone

Crankcase left, Gehoise links, Carter central gauche, 37 Electrical equipment, Elekirische instalation, 46
Semicarter sinistro Equipement électrique, Equipaggiamento elettrico
7 T 9
4 352 32 18 16
Crankcase right, Gehoise rechts, Carter central droit, 38 Speedometer, Tocho,-Compteur de vitesse, 47
Semicarter destro Tachimetro contachilometri




Husqvarna

7 4 6 5 9 8 13 1412 7

Spare partno. | QUANTITY—ANZAHL—QUANTITE—QUANTITA

ETeil Nr.
N | Fig. | Node Piece |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambiowr TEy ;,US [XC [WR|CR [WR|XC | EU | US |
WR MR
1 1511 529 01 1 1 1 1 Frame, Rahmen, Cadre, Telaio
15 11 529-01 1 1 1 1 | Frame, Rahmeg, Cadre, Telaio
15 11 529-03 1 Frame, Rahmej, Cadre, Telaio
15 11 529405 Frame, Rahmeh, Cadre, Telaio
15 11 529-06 : Frame, Rahmefi, Cadre, Telaio
2 15 13 070-01 2122 |2|2f2f2]|2)|2| 2 |BearngKug I!agé , Roulement, Cuscinetto
3 15 19 537-01 2 2 2 4 2 4 | 2142 2 | Plug, Auschlg 'yTampon, Tappo
4 1511 253-01 2 2 2 2 2 212 |22 2 | Engine mounting plate, Motorholte pléte, Plaque moteur, Piastra montaggio motore
5 | 725247181 |2 |2 |2 |2} 2| 2|2 | 2| 2] 2 |Bolt Schraube, Boulon, Vite '
725 24 61-81 4 4 4 4 4 4 4 4 4 4 | Bolt, Schraube, Boulon, Vite
6 734 11 64-01 9 9 9 9 9 9 9 9 9 9 | Washer, Scheibé, Rondelle, Rosetta piana
7 15 13 707-01 6 6 6 6 6 6 6 6 6 6 | Nut, Mutter, Ecrou, Dado, M8
8 725 24 62-51 2 2 2 2 2 2 2 2 2 2 | Bolt, Schraube, Boulon, Vite
9 1513 160-01 2 2 2| 2 2 2 2|2 2 2 | Bushing, Buchse, Douille, Bussola
10 15 13 152-01 1 1 1 1 1 1 1 1 1 1 | Foot peg right, Fusstroster rechts, Repose-pied droit, Appoggiapiede destro,
11 15 13 158-01 1 1 1 1 1 1 1 1 1 1 Spring left, Feder links, Ressort droit, Molla destra
12 1513 617-01 2 2 2 2 212 ]2 2 2 | 2 | Spacer, Distanz, Entretoise, Distanziale
13 15 13 156-01 1 1 1 1 1 1 1 1 1 1 | Foot peg left, Fusstroster links, Repose-pied gauche, Approggiapiede sinistro
14 15 13 159-01 1 1 1 1 1 1 1 1 1 1 | Spring left, Feder links, Ressort gauche, Molla sinistra
15 15 11 528-01 1 1 1 1 1 1 1 Rearframe, Rahmen hintesteil, Arriére de cadre, Telaio posteriore

15 11 528-02
16 725 24 77-81
17 732 21 18-01
18 725 24 61-81
19 725 24 51-51

Rearframe, Rahmen hintesteil, Arriére de cadre, Telaio posteriore
Bolt, Schraube, Boulon, Vite

Nut, Mutter, Ecrou, Dado, M8

Bolt, Schraube, Boulon, Vite

Bolt, Schraube, Boulon, Vite

- o
- A A
R
- = a4
- o
[
—_- o
- e o
- o a
- o




@ Husgvarna

37 35 31

4,56-58 2
43 Qé 33
36,38,39,42 26-28,34,44
SpaEre pla;: no. [ QUANTITY—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
N | Fig. | Node Piéce. 240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambio/ wr gy [US [XC [WR | CR [WR| XC | EU [ US
WR |WR
N 1 15 12 493-01 1 1 | Frontfork compl, Vordergabel kompl, Fourche compléte, Forcella anteriore
N 15 12 493-02 1 1 1 1 1 1 1 | Frontfork compl, Vordergabel kompl, Fourche compléte, Forcella anteriore
N 2 15 12 495-03 2 2 Forkleg compl, Gabelbein kompl, Bras de fourche complet, Gamba comp!
N 15 12 495-02 2 2 2 2 2 2 2 | Forkleg compl, Gabelbein kompl, Bras de fourche complet, Gamba compl
3 15 12 464-01 2 2 Forkleg lower, Gabelbein, Bas de fourche, Scorre vole
1512 464-02 2 2 2 2 2 2 2 | Forkleg lower, Gabelbein, Bas de fourche, Scorre vole
VN 4 15 12 488-01 2 2 2 2| 2 2 2 2 2 | Dampingspindle, Dampferspindel, Plongeur, Pompante
N 5 15 12 487-01 2 2 2 2|2 2 2 2 2 | Sealwasher, Plastikscheibe, Rondelle d'étanchéité, Rosetta di tenuta
6 1512 454-01 2 2 2 2 | 2 2|2 2 2 | Seal, Sinnering, Joint spi, Anello di tenuta
7 15 12 376-01 2 2 2 2| 2 2 2 2 2 | Supportwasher, Scheibe, Support rondelle, Rosetta di supporto
8 1512 372-01 2 2 2 2 2 2 2 2 2 | Scraper, Gummikoppe, Cache poussiére, Raschia polvere
9 1512 398-01 2 2 2 2 2 2 2 2 2 | Valvering, Anello valvola
10 73531 33-70 2 2 2 2 2 212 2 2 | Circlip, Segering, Circlip, Anello elastico
11 723 13 62-01 2 2 2| 2 2 2] 2 2 2 | Screw, Schraube, Vis M6X8, Vite
12 16 10 823-01 2 2 2 2 2 2 2 2 2 | Washer, Scheibe, Rondelle, Rosetta piana
13 725 24 57-51 2 2 2 2 2 2 2 2 2 | Screw, Schraube, Vix M6X8, Vite
14 1512 161-01 2 2 2 2 2 2 2 2 2 | Washer, Scheibe, Rondelle, Rosetta
15 732 21 16-51 8 (8|8 (8] 8 8 | 8 | 8 | 8 | Nut, Mutter, Ecrou M6, Dado
16 734 11 53-01 8 8 8 8 8 8 8 8 8 | Washer, Scheibe, Rondelle, Rosetta piana
17 15 12 379-01 2 2 2 2| 2 2 2 2 2 | Clamp, Plaque de serrage, Morsetto
18 1512 371-01 8 8 8 8 8 8 8 8 8 | Stud, Bohenschraube, Goujon, Prigioniero
20 15 16 348-01 2|12 (2|22 2 [ 2 | 2 | 2 | Hoseholder, Schlanghelde, Mantien druite, Guidatubazione
21 725236853 | 2 |2 |2 |2 | 2 2 |2 | 2 | 2 | Screw, Schraube, Vis M6X30, Vite
22 15 12 453-01 2 2 2 2 2 2 2 | Spring, Feder, Ressort, Molia
15 12 453-02 2 2 Spring, Feder, Ressort, Molla
23 1513 719-01 21212 |2}2 2 | 2| 2| 2 | O-ring, O-ring, Joint torique, Anello or
24 1512 410-01 2 2 2 2 2 2 2 2 2 | Topscrew, Verschraubung oben, Vis de dessus, Tappo superiore
25 1512 356-01 2 2 2 2 2 2 2 2 2 | Valve, Ventil, Valve, Valvola
26 | 72553 704-01 8 8 8 8 8 8 8 8 8 | Screw, Schraube, Vis M6X30, Vite
27 15 13 059-01 2 2 2 2| 2 2 2 2 2 | Clamp, Kleinstlck, Plaque de serrage, Morsetto
29 1512 329-01 1 1 1 1 1 1 1 1 1 | Nut, Mutter, Ecrou, Dado
30 15 12 404-01 8 8 8 8 | 8 8 8 8 8 | Tripleclamp upper, Gebelbriihe oben, Té de fourche superieur, Testa di sterzo
31 725 54 57-01 8 | 88|88 8 | 8 | 8 | 8 | Screw, Schraube, Vis M6X35, Vite :




Husqvarna

37 35 31

42 32 31

4,56-58 27 4
___ 43 33
36,38,39,42 26-28,34,44
szére p'a’:t no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
“Teil Nr.
Fig. | No de Piéce [240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambiol T Ey TUS [ XC |WR | CR [WR | XC | EU | US
WR |WR
32 1512 327-01 1 1 1 1 1 1 1 1 1 | Nut, Mutter, Ecrou, Ghiera reg. Cuscin
33 15 13 141-01 2 2 2 2 2 2 2 2 2 | Handlebar retainer compl, Leuher halter kompl, Support guidon complet,
Supporto manubrio
34 725 24 97-81 2 2 2 2 2 2 2 2 | 2 | Screw, Schraube, Vis M10x35, Vite
35 15 12 328-01 1 1 1 1 1 1 1 1 1 | Spacer, Scheibe, Entretoise, Distanziale
37 1512 391-01 2 2 2 1 2 2 1 2 2 | Cable guide, Fithrung, Guide cable, Guidacavo
38 15 12 325-01 1 1 1 1 1 1 1 1 1 | Washer, Scheibe, Rondelle, Rosetta
39 735 31 26-00 1 1 1 1 1 1 1 1 1 | Circlip, Seegering, Circlip, Anello elastico
43 15 12 409-01 1 1 1 1 1 1 1 1 1 | Tripleclamp, Mittelrohr gabelstiihl, Té de fourche inférieur, Base di sterzo
44 734 11 73-01 2 2 2 212 2| 2 2 2 | Washer, Scheibe, Rondelle, Rosetta piana
45 15 12 489-01 2 2 Forkleg upper, Gabel rohr, Tube de fourche supérieur, Asta di forza
15 12 489-02 2 2 2 2 2 2 2 | Forkleg upper, Gabel rohr, Tube de fourche supérieur, Asta di forza
46 1512 414-01 2 2 2 2 2 2 2 2 2 | Bushing, DU-Buchse, Douille, Bussola
47 1512 418-01 2 2 21 2|2 2| 2 2 | 2 | Bushing, DU-Buchse, Douille, Bussola
48 1512 415-01 2 2 2 2 2 2 2 2 2 | Washer, Scheibe, Rosetta piana, Rondelle
49 1512 416-01 2 2 2 2| 2 2 2 2 2 | Circlip, Sicherung, Circlip, Anelio elastico
- 50 15 12 458-01 1 1 Spacer, Distanz, Entretoise, Distanziale
51 15 12 447-01 212|222 2 [ 2 | 2 | 2 | Dampingcone, Dadmpfungshlilse, Céne d’amortissement, Cono di smorzamento
52 1512 491-01 2 2 2|2 2 2 2 2 2 | Vaivesupport, Ventilhilse, Support de Valve, Supporto valvola
53 15 12 452-01 2 2 2 212 2 2 2 2 | Valve, Ventilhous, Valve, Valvola
54 15 12 490-01 212|222 2 |2 | 2 | 2 | Valvehousing, Ventilgehouse, Cage de valve, Sede valvola
55 15 12 446-01 2 2 Return spring, Rihschiogfeder, Ressort de détente, Molla di ritorno
15 12 446-02 2 2 2 2 2 2 2 | Return spring, Riihschlogfeder, Ressort de détente, Molla di ritorno
56 15 12 444.01 2 2 2 2 2 2 2 2 2 | Endplug, Endanschlag, Bouchon, Tappo terminale
57 1512 445-01 2 2 2 2| 2 2 2 2 2 | Spring, Feder, Ressort, Molla
58 15 12 449-01 2 2 2 2 2 2 2 2 2 | Valve, Ventil, Valve, Valvola
59 15 12 442-01 2 2 2 2| 2 2 2 2 2 | Spindle comp!, Démpfungsspindel kompl, Plongeur complet, Pompante compl
60 15 12 492-01 2122 2]|2 2 | 2 | 2 | 2 | Bol, Bolzen, Axe, Perno




EIJ Husqvarna

24
%, 25

1916 17

18

Spare plart no. QUANTITY-—ANZAHL—QUANTITE—QUANTITA
E-Teil Nr.
N | Fig. No dee Piece |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambiol wr 1 £y TUS [XC [WR | CR [WR [ XC | EU |-US
{ WR |WR
1 1512 480-01 1 Forlkeg right compl, Gabelbein kompl, Bras de fourche droit complet,
Gamba DX compl
15 12 471-01 1 Forkleg left compl, Gabelbein kompl, Bras de fourche gauche complet,
Gamba SX compl
2 15 12 472-01 1 Fork crown upper, Gabelbriicke oben, Té de fourche supérieur, Testa di sterzo
3 15 12 329-01 1 Nut, Mutter, Ecrou, Dado
4 1512 327-01 1 Bearing nut, Lagermutter, Ecrou, Ghiera reg. cuscinetti
5 15 12 328-02 1 Spacer ring, Scheibe, Rondelle, Rosetta distanziatrice
6 1512 475-01 1 Steering-stem
8 15 12 325-01 1 Washer, Scheibe, Rondelle, Rosetta piana
9 735 31 26-01 1 Circlip, Seelring, Circlip, Anello elastico
10 15 12 474-01 1 Fork crown lower, Gabelbrlck unten, Té de fourche inférieur, Base di sterzo
11 15 12 476-01 2 Steering holder compl, Leherhoiter kompl, Support guidon complet,
Supporto mancbrio compl
15 1512 479-01 1 Screw, Schraube, Vis M10x60, Vite
16 1512 481-01 1 Washer, Scheibe, Rondelle, Rosetta
17 1512 842-01 2 Rubber bushing, Gumibuchse, Douille caoutchouc
18 15 12 480-01 1 Sleeve, Distanz, Manchon, Distanziale
19 732 21 20-01 1 Nut, Mutter, Ecrou M10, Dado
20 725 54 57-01 8 Screw, Schraube, Vis M8x40, Vite
21 1512 483-01 2 Guard, Steinschutz plastik, Protége tube, Protenzione
22 15 12 484-01 1 Guide left, Flihrung links, Guide gauche, Guida sinistra
15 12 485-01 1 Guide right, Fiihrung rechts, Guide droit, Guida destra .
23 15 12 486-01 1 Hose holder, Schlauch holter, Collier de durite, Guidatubazione
24 723 13 27-51 2 Screw, Schraube, Vis, Vite
25 734 48 80-01 2 Washer, Scheibe, Rondells, Rosetta piana
26 723 13 39-01 4 Screw, Schraube, Vis, Vite
27 731 23 14-01 4 Nut, Mutter, Ecrou, Dado




1

2-7 9 13 12 11
szn; qa':t no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
-Teil Nr.
N | Fig. | No de Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambio wRTEY TUS [XC [WR | CR [WR | XC [EU TUS ¢
WR}j| WR
1 15 11 496-01 1 Rear fork, Hinterrad Schwinge, Bras oscillant, Forcellone posteriore
15 11 496-02 1 1 1 1 1 1 1 1 1 | Rear fork, Hinterrad Schwinge, Bras oscillant, Forcellone posteriore
3 723 13 66-00 2 2 2 2 2 2 2 2 2 2 | Screw, Schraube, Vis M6x12, Vite
4 734 49 26-01 2 2 2 2 2 2 2 2 2 2 | Washer, Scheibe, Rondelle 6,7x16, Rosetta piana
5 15 11 554-01 1 1 1 1 1 1 1 1 1 1 | Protection, Schwingenschuiz, Protection, Pattino Catena
6 1511 27701 4 | 4 4 144 414 (4] 4 4 | Needle bearing, Nudellager, Roulement & aiguilles, Cuscinetto a rullini
7 15 11 278-01 4 4 4 4 4 4 4 4 4 4 | Distance, Distanz, Entretoise, Bussola
8 15 11 248-01 1 1 1 1 1 1 1 1 1 1 | Bolt, Buchse, Boulon, Perno
9 15 11 249-01 2|2 2 2| 2 2|2 2 2 | Locking nut, Akse mutter, Ecrou, Dado autobloccante
10 15 10 604-04 1 1 1 1 1 1 1 1 1 | Side stand, Seitensténder, Béquille latérale, Gamba laterale
11 15 15 530-02 1 1 1 1 1 1 1 1 1 | Attachement, Halter, Patte de fixation, Attacco gamba
12 725 24 51-51 1 1 1 1 1 1 1 1 1 | Screw, Schraube, Vis M8x20, Vite
13 1513 707-01 1 1 1 1 1 1 1 1 1 | Locking nut, Feder, Ecrou d’arrét, Dado autobloccante
14 725 24 55-01 1 1 1 1 1 1 1 1 1 | Screw, Schraube, Vis M8x30, Vite
15 725 24 60-71 2 2 2 2 2 2 2 2 2 | Screw, Schraube, Vis M8x45, Vite
16 | 73123 18-01 222 |2]2 2 1 2 [ 2 | 2 | Nut Mutter, Ecrou M8, Dado
17 15 16 867-01 212 2 2 2 2 212 2 2 | Adjustement washer, Scheibe kettensponer, Rondelle de réglage,
Rosetta di regolazione
18 15 17 850-01 2 2 2 2 2 2 2 | Decal, Aufheber, Autocollant "Enduro”, Adesno
15 17 850-02 2 2 Decal, Autheber, Autocolfant "’Cross country”’, Adesno
15 17 850-03 2 Decal, Aufheber, Autocollant "’Motocross”, Adesno




Husqvarna

18
16
15
14
Spare pla'l:lt no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
E-Teil Nr.
Fig. | No de Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambior e £ TS [ XC [WR | CR BWR [ XC | EU [ US
{ WR |WR
1 15 11 506-01 1 1 1 1 1 1 1 1 1 1 | Vertical link, Vertikal hebel, Biellette verticale, Tirante verticale
2 15 11 428-01 2 2 2 2 2| 2 2 2 2 2 | Needle bearing, Nadellager, Roulement & aiguilles, Cuscinetto a rullini
3 15 11 398-01 1 1 1 1 1 1 1 1 1 1 | Spacer, Bolzer, Entretoise, Distanziale
4 15 11.555-01 2 2 2 2 2 2 2 2 2 2 | Gasket, Dichtung, Joint, Guarnizione
5 1511 241-01 2 2 2 2 2 2 2 2 2 2 | Protection washer, Schutzscheibe, Rondelle de protection, Scodellino
6 15 11 545-01 1 1 1 1 1 1 1 1 1 1 | Bolt, Schraube, Boulon M12x98, Perno '
7 734 11 78-01 4 4 4 4 4 4 4 4 4 4 | Washer, Scheibe, Rondelle, Rosetta piana
8 15 11 256-01 2 2 2 2 2 2 2| 2 2 2 | Bearing, Gelenklager, Roulement, Cuscinetto
9 15 11 257-01 4 4 4 4 4 | 4 4 | 4 4 4 | Gasket, Dichtung, Joint, Guarnizione
10 15 11 258-02 4 4 4 4 4 4 4 4 4 4 | Spacer, Distanz Buchse, Entretoise, Bussola
11 15 11 553-01 1 1 1 1 1 1 1 1 1 1 Bolt, Schraube, Boulon M12x70, Perno
12 15 13 705-01 2 2 2 2 2 2 2 2 2 2 | Nut, Mutter, Ecrou M12x1, Dado
13 15 11 244-01 1 1 1 1 1 1 1 1 1 1 | Bolt, Schraube, Boulon M12x10, Perno
14 15 11 332-01 1 1 1 1 1 1 1 1 1 1 Bearing, Gelenklager, Roulement, Cuscinetto
15 15 11 334-01 2 2 2 2 2 2 2|2 2 2 | Gasket, Dichtung, Joint, Guarnizione
16 15 11 333-02 2 2 2 2 2 2 2 2 2 2 | Spacer, Distanz Buchse, Entretoise, Bussola
17 15 11 558-01 1 1 1 1 1 1 1 1 1 1 | Screw, Schraube, Vis M10, Vite
18 732 21 20-01 1 1 1 1 1 1 1 1 1 1 Nut, Mutter, Ecrou M10, Dado
19 738 88 10-01 1 1 1 1 1 1 1 1 1 1 | Greasing nipple, Feltnippel, Graisseur, Ingrassatore
-20 15 11 505-01 1 1 1 1 1 1 1 1 1 1 Horisontal link, Horisontal trebel, Biellette horizontale, Tirante orizzontale
21 732 21 22-01 1 1 1 1 1 1 1 1 1 1 | Nut, Mutter, Ecrou M12, Dado

11



Husqvarna

12

Spare part no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
E-Teil Nr.
N | Fig. | No de_Piéce 240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambio R TEG [US [ XC [WR | CR |WR| XC | EU | US
WR§ WR
2 15 11 332-01 1 1 1 1 1 1 1 1 1 1 | Ball joint, Gelenk lager, Rotule, Cuscinetto a snodo sferico
3 15 11 334-01 2 2 2 2 2 2 2 2 2 2 | Seal, Dichtung, Joint spi, Guarnizione
4 15 11 333-01 2 2 2 2 2 2 2 2 2 2 | Spacer, Distanz-Buchse, Entretoise, Bussola
5 15 11 328-01 1 1 1 1 1 1 1 1 1 1 | Adjusting nut, Einstet mutter, Ecrou de réglage, Ghiera di regolazione
6 15 11 329-01 1 1 1 1 1 1 1 1 1 1 | Adjusting nut, Einstel mutter, Ecrou de réglage, Ghiera di regolazione
7 15 11 574-01 1 1 1 1 1 1 1 1 1 1 | Springclip, Feder Ring, Clip de ressort, Appoggio inferiore
8 15 11 673-03 Spring purple-red-purple, Feder violet-rot-violet,
Ressort pourpre-rouge-pourpre, Molla porpora-rosso-porpora 4,7
1511 573-01 Spring purple-black-purple, Feder violet-schwarz-violet,
Ressort pourpre-noir-pourpre, Molla porpora-negro-porpora 4,3
15 11 573-02 Spring purple-blue-purple, Feder violet-blau-violet,
Ressort pourpre-bleu-pourpre, Molla porpora-blu-porpora 4,5
1511 573-04 | 1 1 1 1 1 1 1 1 | Spring purple-white-purple, Feder violet-weiss-violet,
Ressort pourpre-blanc-pourpre, Molla porpora-bianco-porpora 4,9
1511 573-05 1 1 Spring black-purple-black, Feder schwarz-violet-schwarz,
Ressort noir-pourpre-noir, Molla nero-porpora-nero 5,1
9 15 11 509-01 1 Shock absorber, Stossdémpfer, Amortisseur, Ammortizzatore
N 15 11 509-04 1 1 1 1 1 1 1 | Shock absorber, Stossdémpfer, Amortisseur, Ammortizzatore
15 11 509-03 1 1 Shock absorber, Stossdémpfer, Amortisseur, Ammortizzatore




Husqvarna

Spare part no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
E-Teil Nr.
Fig. | No de.Piéce . 240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambio W TEG TUS [XC [WR | CR [WR | XC | EU | US
§ WR |WR
1 15 15 325-01 1 1 1 1 101 1 1 1 1 | Throttle handle compl, Gasgrief kompl, Poignée de gaz compléte,
Comando gas compl

2 15 15 326-01 1 1 1 1 1 1 1 1 1 1 | Protect washer, Decal, Rondelle de protection, Coperchio

3 15 15 322-01 1 1 1 1 1 1 1 1 1 1 | Screw, Schraube, Vis, Vite

4 15 15 283-01 1 1 1 1 1 1 1 1 1 1 | Plastic rolier, Plasticrolle, Roulette plastique, Carrucola

6 7322 112-01 1 1 1 1 1 1 1 1 1 1 Nut, Mutter, Ecrou M4, Dado

7 1515 261-01 1 1 1 1 1 1 1 1 1 1 | Nipple, Stehlschraube, Réglage, Gruppo di registro

8 15 15 262-01 1 1 1 1 1 1 1 1 1 1 | Protecting sleeve, Gumihiille, Manchon de protection, Cappuccio

9 73 31 329-51 2 2 2 2 2 2 2 2|2 2 | Screw, Schraube, Vis M5x16, Vite

10 15 15 266-01 1 1 1 1 1 1 1 1 1 1 | Rubbeer handle right, Gumigrieffe recht, Manopola destra

11 15 15 277-01 1 1 1 1 1 1 1 1 1 1 | Throttle wire, Gasteil, Cable de gaz, Trasmissione comando gas

12 15 15 308-02 1 1 1 1 1 1 1 1 Declutching wire, Kuplungsteil, Cable d’embrayage, Trasmissione comando frizione
14 1513 148-01 1 1 1 1 1 1 1 1 1 | Handle bar, Lenker, Guidon, Manubrio

15 13 143-01 1 Handlebar, Lenker, Guidon, Manobrio ”Renthal’

15 15 15 265-01 1 1 1 1 1 1 1 1 1 1 | Rubber handle left, Gummigriffe links, Poignée caoutchouc gauche, Manopola sinistra
17 12 13 810-01 1 1 1 1 1 1 1 1 Screw, Schraube, Vis, Vite

18 73 14 316-01 1 1 1 1 1 1 1 1 Nut, Mutter, Ecrou, Dado

19 12 13 821-01 1 1 1 1 1 1 1 1 Cable adjusting screw, Stelschraube, Réglage du cable, Gruppo di resigtro
20 73 31 368-01 2|12 |2 |2 |2 ]|2]|2;2 Screw, Schraube, Vis, Vite

21 1515 315-01 1 1 1 1 1 1 1 1 Lever-blade, Hebel, Levier, Leva comando frizione

22 1513 074-01 1 1 1 1 1 1 1 1 Handle protector, Hebelschutz, Protége poignée, Coprileva

23 15 15 314-01 1 1 1 1 1 1 1 1 Clutch-lever assembly, Kupplungs hebel kompl, Levier d’embrayage complet,

Comando frizione completo

13



@ Husqvarna

22

Spar_(la_ p'art no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
E-Teil Nr. .
N | Fig. e l:;? de Piece 1240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
odice ricambio| RIE XC (W WRIXC |EUTU
W wg VL&s‘ C [WR|CR[WR[XC |EU rs_
1 16 13 591-01 1 1 1 1 1 1 1 1 1 1 | Saddle, Sitzbank, Selle, Sella
2 15 13 592-01 1 1 1 1 111 1 1 1 1| Cover, Sitzbankiiberzug, Housse de selle, Rivestimento sella
3 725 23 74-51 2 2 2 2 2 2 2 2 2 2 | Screw, Schraube, Vis M6x30, Vite
4 15 13 706-01 2122 2 2|2 (2] 2|22 |Nut,Muter, Ecrou M6, Dado
5 15 14 108-01 1 1 1 1 1 1 1 1 1 1 | Cover, Tankdeckel, Bouchon, Tappo
6 15 13 801-01 1 1 1 1 1 Petrol tank, Benzintank, Réservoir d’essence 10 litres, Serbatoio carburante
1513 801-02 1 1 1 1 1| Petrol tank, Benzintank, Réservoir d’essence 12 litres, Setbatoio carburante
7 15 14 078-06 1 1 1 1 1 1 1 1 1 1 | Vent hose, Entliftung schleuch, Durite d’air, Tubetto di sfiato
8 15 15 809-01 1 1 1 1 1 1 1 1 1 1 [ Vent nipple, Entliftung nippel, Mise a I'air, Attacco sfiato
9 15 13 806-01 2 2 2 2 2 2 2 2 2 2 | Rubber, Gummi tank, Caoutchouc, Antivibrante
10 725 54 51-01 2 2 2 2 2 2 2 2 2 2 | Screw, Schraube, Vis M8x20, Vite
11 15 13 804-01 1 1 1 1 1 Spoiler right, Verkleidung rechts, Cache droit, Convogliatore sinistro
15 13 855-01 1 1 1 1 1
12 15 13 805-01 1 1 1 1 1 Spoiler left, Verkleidung links, Cache droit, Convogliatore sinistro
15 13 854-01 1 1 1 1 1
13 14 14 109-01 1 1 1 1 1 1 1 1 1 1 | Petrol cock, Benzinhahn, Robinet d’essence, Rubinetto ingomma
14 15 14'110-01 2 2 2 2 2 2 2 2 2 2 | Screw, Schraube, Vis; Vite
15 740481102 | 1 1 1 1 1 1 1 1 1 1 | O-ring, O-ring, Joint torique, Anello OR
16 15 11 570-01 1 1 1 1 1 1 1 1 1 1| Rubber washer, Gummischeibe, Rondelle caoutchouc, Rosetta ingomma
17 15 11 568-01 1 1 1 1 1 1 1 1 1 1 | Washer, Distanzbuchse, Rondelle, Rosetta piana
18 732 21 16-01 1 1 1 1 1 1 1 1 1 1 | Nut, Mutter, Ecrou, Dado
19 15 17 955-01 1 1 1 1 1 1 1 1 1 1 | Decal spoiler left, Aufkleber verkieidung links, Autocollant de cache latéral gauche,
Adesivo carburante
20 15 17 954-01 1 1 1 1 1 1 1 1 1 1 | Decal spoiler right, Autkleber verkleidung rechts, Autocollant de cache latéral droit,
Adesivo destro
21 15 14 057-02 1 1 1 1 1 1 1 1 1 1 | Petrol hose, Benzinschlauch, Durite d’essence, Tubazione carburante
22 15 14 120-01 2 2 2 2] 2 2 2 2] 2 2 | Decal, Aufkieber, Autocoliant, Adesivo
23 | 151380701 | 4 | 4 | 4 |4 |4 |a|4]|4]|4]4)|Screw Schraube, Vis M6, Vite .
24 734 49 26-01 2 2 2 2 212 2 2 | 2 | 2 | Washer, Scheibe, Rondelle 6,7x16, Rosetta piana
25 729 54 14-01 2 2 2 2 2 2 2 2 2 2 | Screw, Schraube, Vis, Vite




@Husqvarna

7 4 8
Spare part no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
E-Teil Nr.
N | Fig. | Node Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambior e Eyj TUS [XC |[WR | CR [WR | XC | EU | US
WR [WR
1 15 15 839-01 1 1 1 1 1 1 1 1 1 1 | Sidepanel right, Seitendekor rechts, Panneau latéral droit, Spannello laterale
2 15 15 841-01 1 1 1 1 1 1 1 1 1 1 | Decal yellow, Nummeraufkieber gelb, Plaque & numéro jaune, Adesivo giallo
15 15 841-03 Decal white, Nummeraufkleber weiss, Piaque & numéro blanche, Adesivo blanco
1515 841-03 Decal green, Nummeraufkleber griin, Plague a numéro verte, Adesivo verde,
3 | 725236851 3 (33333 |31]3]| 3/ 3 |Screw,Schraube,VisM6x186, Vite
4.1 1513 734-01 4 4 4 4 4 4 4 4 4 4 | Washer, Scheibe, Rondelle 6,4x14, Rosetta piana
5 15 13 706-01 1 1 1 1 1 1 1 1 1 1 | Locking nut, Stopmutter, Ecrou M6, Dado autobloccante
6 1513 745-01 1 1 1 1 1 1 1 1 1 1 Nut, Mutter, Ecrou, Dado
7 15 19 767-01 1 1 1 1 1 1 1 1 1 1 | Spacer, Distanz, Entretoise, Distanziale
8 725 23 81-53 1 1 1 1 1 1 1 1 1 1 | Screw, Schraube, Vis M6x55, Vite
10 15 15 810-01 3 313 3 313 [31|3 3 | 3 [ Heat protector, Abstandgummi, Tampon de protection, Protezione calore
11 15 15 840-01 1 1 1 1 1 1 1 1 1 1 | Decal yellow, Nummeraufkleber gelb, Plaque & numéro jaune, Adesivo giallo
15 15 840-02 Decal white, Nummeraufkleber weiss, Plague a numéro blanche, Adesivo bianco
15 15 840-03 Decal green, Nummeraufkleber griin, Plaque a numéro verte, Adesivo verde
12 15 15 837-01 1 1 1 1 1 1 1 1 1 1 | Sidepanel left, Seitendekor links, Panneau latéral gauche, Pannello laterale sinistro




@ Husgvarna

22

§\\\\\

\\\\\\\\\\ \\\\\\\\

//
\\\\
Q\\\\\\\\\\\\\\\\\\\\\\\l\\u\kn\\\\\\\\\\\\\\\\
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
\\\\\S \\\\\\\\\\x\\\\\\\\\\\\\\\\\\\\\\\\ Y
I
7z,

\\\\\\\\\ A
s iy

\\\\\\\\\\

e ‘
YT E
\\\\\\\\\\\\\\\\\\\\\\\\\\\\N\\\
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
P THIY, \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
(L7 \\\§\\\\\\\\\\\\\\\\\\\\\\§\\\ 7.
T \\\\\\\\\\\\\\\\\\\\\\\\ 77
K \\\\\\\\\\\\\\\\x\\\\\\\\\\\\\\\\\\\ \\\\\\\\\
J\\\\\\\\\\\\\\\\\\\\\\\\\\\\ YA

A 7
\\\\\\\\\\\\ AT
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

3

10

9

o
o
S
S
&
K
€9
o€ ]
Q ® <
g8 S
NE S 2 > g
[ NS = o=
2 S o€ = &
5 25 c 3
° g g < < g @
N N = - a
i s S - e
o mr..mm £ 8%
@ s& 8 E £ 8 x
o 25 S0 § 3
o O & &N < £ 2
1 5538 g o,ftppeospes
m ..nIan.WnnvL I___ mYS,w.w.m.m.D.w.m.m
2 Me,&hc © .nnmuuu&u&&u
g dE PS5 8 8 sol2oo8000800L090
8 25 3288¢% 2 g5orFEEFEFEFF
p: 588808 fggtolggggsgs
QmmLWSd.&ammﬂm.m.n.ﬂ.nmmmm
& mmwmc.hMi’DucMDmmmmmmm
P |GEE28E EiC82%cccess
K < - 2 £ 8 £ £ =)
o |3EEEs5E555°8555558:3
g m,,mmmwmemammmmmMaww
T A 3 - = £ 5
¥ 155552828552 :55358%%%
= ] 2 5 5S38 8 R R ]
] EE-R Rt o R g
e .h"u"ulcb,buee.eeeeeeorvw
5 MKK.moWan$VP$$ssssss
=1 r,r,.m.lu,n,na,maa%%%sss
2 n,mmhoaum.mw.mmWWWWWMMa
5 §55§E8828X580g g =
=2 i - @ @ S 0T O O @
I (28323 E R BiBEEEEERLE
= (D
m MU NN+~ oON©O© &N~ — - -
E (8>
Z [} N - - Q N
z Q@ -t oN©~NnN -~ - - -
<] Q
o
_ 52 —r At OO NN~ - - - -
Elglk la-rw
e -
m Q= -t oo —a N~ - - -
< L EEEN ~
- .
3 S - -t oNno~—aN -~ - - - -
| gl
a | ~
M gz Nt ON© NN~ - - -
N (8]
= N -
2 2 - -toano - - - -
| (e lpx
> B85~
- 28z - -t ONn©-ao N - - -
-
= =T
o~
M o= - N ON®© =N - - - -
[ T |u
S -rrNrtoOoN©O - - - -
X <]
(<] eum -
e - ) T ow o= %N
£58 5 53535525285335838%83585%
tz2g 000029%0759066%&&9&&
8=GT SES8S8Y8RE88INGEEH-GHD
& —o 00
228 g DONOTRNONONTOONOOTOR
Buod 55555‘:“1111111111111w
0 WO W!W
& 3 DLW LOVLOLVLOLOLLLODLEDYRY
AN ®MONO®DO TN QI
exweenr2 28 g

N | Fig.

m...




Husqvarna

7 4 8
Spare part no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
E-Teil Nr.
Fig. | Node _Piéce 240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambiol wr 1€y TUS [XC [WR | CR [WR|XC | EU | US
j WR |WR
1 15 15 839-01 1 1 1 1 1 1 1 1 1 1 | Sidepanel right, Seitendekor rechts, Panneau latéral droit, Spannello laterale
2 15 15 841-01 1 1 1 1 1 1 1 1 1 1 | Decal yellow, Nummeraufkleber gelb, Plaque & numéro jaune, Adesivo giallo
15 15 841-03 Decal white, Nummeraufkieber weiss, Plaque & numéro blanche, Adesivo blanco
15 15 841-03 Decal green, Nummeraufkleber grin, Plague & numéro verte, Adesivo verde,
3 725 23 68-51 313 3 3 3|3 313 3 | 3 | Screw, Schraube, Vis M6x16, Vite
4-| 1513 734-01 4 4 4 4 4 4 4 4 4 4 | Washer, Scheibe, Rondelle 6,4x14, Rosetta piana
5 15 13 706-01 1 1 1 1 1 1 1 1 1 1 | Locking nut, Stopmutter, Ecrou M6, Dado autobloccante
6 15 13 745-01 1 1 1 1 1 1 1 1 1 1 | Nut, Mutter, Ecrou, Dado
7 1519 767-01 1 1 1 1 1 1 1 1 1 1 | Spacer, Distanz, Entretoise, Distanziale
8 725 23 81-53 1 1 1 1 1 1 1 1 1 1 | Screw, Schraube, Vis M6x55, Vite
10 15 15 810-01 3,33 3 3|3 318 3 | 3 | Heat protector, Abstandgummi, Tampon de protection, Protezione calore
11 15 15 840-01 1 1 1 1 1 1 1 1 1 1 | Decal yellow, Nummeraufkleber gelb, Plague & numéro jaune, Adesivo giallo
15 15 840-02 Decal white, Nummeraufkleber weiss, Plaque & numéro blanche, Adesivo bianco
15 15 840-03 Decal green, Nummeraufkleber griin, Plaque a numéro verte, Adesivo verde
12 15 15 837-01 1 1 1 1 1 1 1 1 1 1 | Sidepanel left, Seitendekor links, Panneau latéral gauche, Pannello laterale sinistro




Husqgvarna

Spare part no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
E-Teil Nr.
Fig. | Node Piece |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambiowg gy [US [ XC [WR | CR |[WR | XC | EU | US
§ WR | WR
1 151804702 | 1 1 1 1 1 1 1 1 Front mudguard, Kotfliige! vorne, Garde-boue avant, Parafango anteriore
15 18 051-01 1 Front mudguard, Kotfligel vorne, Garde-boue avant, Parafango anteriore
2 15 13 746-01 1 1 1 1 1 1 1 1 1 1 | Splach shield, Steinschutz, Bavette, Paraspruzzi
3 15 13 587-01 1 1 1 Rear mudguard, Kotfligelhinten, Garde-boue arriére, Parafango posteriore
4 1518 194-01 1 1 1 1 1 1 1 Rear mudgaurd, Koffliielhinten, Garde-boue, Parafango posteriore
5 15 13 709-01 8 8 |8 8 8|8 818 |8 8 | Washer, Seheibe, Rondelle, Rosetta piana
6 1518 121-01 8 8 8 8 8 8 8 8 8 8 | Rubber washer, Gummi seheibe, Rondell caoutchouc, Rosetta in gomma
7 725 53 72-01 4 4 4 4 4 4 4 4 4 4 | Screw, Schraube, Vis M6X25, Vite
8 725 23 68-51 4 |4 | 4| 4| 4| 4| 4| 4| 4 | 4 Screw, Schraube, Vis MEX25, Vite
9 732 21 16-01 4|4 |74 4 4 4 | 4 | Nut, Mutter, Erou M6, Dado,
11 15 18 050-01 Widener, Kotfliigel verbreiterung V, Elargissuer, Prolunga anteriore
12 15 18 049-01 Lengthere, Kotfligel verbreiterung H, Prolongateur, Prolunga posteriore,
13 1517 959-01 1 1 1 Decal front yellow, Numer gelb, Plaque a numéro jaune, Adesino giallo
15 17 959-02 Decal white, Numer weiss, Plaque & numér blanche, Adesino bianco
15 17 959-03 Decal green, Numer griin, Plaque & numéro verte, Adesino verde
14 15 18 233-01 1 1 1
15 15 18 234-01 1 1 1 Brakehose guide, Bremstehlouh, Guide durite de frein, Guida tubazione freno,
16 723 13 27-51 1 1 1 Srew, Schaube, VisM5X12, Vite
17 734 48 80-01 1 1 Washer, Sheibe, Rondelle, Rosetta piana
18 15 19 532-05 1 1 1 Ziptie, Plasticbound, Collier Rilsan

17

IR Ay -}



@ Husqgvarna

18
7 16
19 20 21
1
2-10
22
2-7
17
2-4,8-10,18-21 6
SpaErt13_ ",Iat? no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
| N | Fig. | Node Piéce |[240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambiowRTEU [US | XC [WR | CR |WR | XC | EU | US
WR |WR
1 15 17 975-01 1 't 1 1 1 1 1 Front wheel compl, Roue avant compléte, Routa anteriore compl.
2 15 16 368-01 1 1 1 1 1 1 1 1 1 | Hub sleeve, Red mobe, Moyeu, Mozzo
3 15 16 350-01 1 1 1 1 1 1 1 1 1 1 | Spacer, Distenz, Moyeu CR, fourche W.P, Distanziale
4 728 23 02-34 2|2 2 2 2 21212 2 | 2 | Bearing, loger, Roulement, Cuscinette
5 15 16 352-01 1 1 1 1 1 1 1 1 1 | Spacer, Distenz, Entretoise, Distanziale
6 15 16 342-01 1 1 1 1 1 1 1 1 1 Nut, Mutter, Ecrou, Dado
7 15 16 351-01 1 1 1 1 1 1 1 1 Shaft, Akse, Axe, Perno routa
8 151632101 |36 |36 |36 |36 |36 |36 (36 |36 |36 |36 Spoke, Speihen, Rayon, Raggio
9 151621901 | 36 |36 |36 | 36 | 36 | 36 | 36 | 36 | 36 | 36 Nippel, Nippel, Ecrou, Nipplo
10 15 16 320-01 1 1 1 1 1 1 1 1 1 1 | Rim, Felge, Jante, Cerchio
11 15 16 144-01 1 1 1 Rimlock, Reifenholter, Gripster, Staffa fermacopertone
12 | 720123200 | 18 | 18 | 18 18 18 18 | 18 | Pin, Stieft, Ergot, Perno
13 15 16 355-01 1 1 1 1 1 1 1 | Washer, Scheibe, Rondelle, Rosette
14 15 16 029-01 1 1 1 1 1 1 1 1 1 1 | Rimband, Felgenband, Fonde de jante, Fascia corpriraggi
15 15 16 028-01 1 1 1 1 1 1 1 1 1 1 | Tube, Schlauch, Chambre a air, Camera daria
16 15 16 907-01 1 1 1 1 1 1 | Grip, Reifen, Pneu Metzeler MXR 90 x 21, Pneumatico
15 16 257-01 1 1 1 1 1 | Grip, Reifen, Pneu Trelleborg Deep Grip 3.00 x 21, Pneumatico
17 1517 977-01 1 Front wheel compl, Vorderned kompl, Roue avant compléte W.P, Routa anteriore
compl.
18 15 16 375-01 1 Front wheel axle W.P, Akse, Axe rou avant W.P, Perno routa W.P.
19 15 16 376-01 1 Spacer W.P, Distenz, Entretoise W.P, Distanziale W.P.
20 734 11 73-01 1 Washer W.P, Scheibe W.P, Rondelle W.P., Rossetta W.P.
21 725 24 51-91 1 Screw W.P, Schraube W.P, Vis W.P, Vite W.P.
22 15 16 323-01 1 1 1 1 1 1 1 1 1 | Front hub compl, Vorderroul kompl, Moyeu avant compl, Mozzo anteriore compi.
23 15 16 338-01 1 1 Shaft, Akse, Axe, Perno routa
15 17 780-01 Spoke kit, Speichen satz, Jeu de rayons, Kit raggi
15 19 902-01 Nipple it, Nippelsatz, Jeu décrous, Kit nippli




@Husqvarna

Spare plart no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
E-Teil Nr.
N | Fig. | Node Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambiol e Ey TUS TXC |WR | CR [WR | XC | EU | US
§ WR | WR

1 15 16 343 01 1 1 1 1 1 1 | Main cylinder, Bremszylinder, Matitre cylindre, Pompa com. ferno, Brembo
2 15 16 346-01 1 1 1 1 1 1 | Handle, Handle, Levier, Leva
6 15 16 356-01 1 1 1 1 1 1. | Handle protection, Bremshebelschultz, Protection de poignée, Protezione leva
7 15 16 353-01 1 1 1 1 Main cylinder, Bremszylinder, Maitre cylindre, Pompa com ferno, Magura
8 15 16 357-02 1 1 1 1 Handle, Hebel, Levier, Leva
12 1516 371-01 4 | 4 2 2 4 2 2 214 2 | Copper washer, Kupferscheibe, Rondelle cuivre, Rosetta di tenuta
13 15 16 372-01 1 1 1 1 Brake hose, Brems schlouh, Durite de frein, Tubazione
14 15 16 370-01 2 2 1 1 2 1 1 1 2 1 | Hole screw, Hollschraube, Vis creuse, Vite
15 1516 367-02 1 1 1 | Brake hose, Brems schlouh, Durite de frein, Tubazione

15 16 367-01 1 1 1 Brake hose, Brems schoulh, Durite frein, Tubazione

15 16 374-01 1 Brake hose, Brems schoulh, Durite frein, Tubazione
16 15 12 391-01 2 2 2 2 2 2 2 | Hose guide, Seilfihrung, Guide duirte, Guida tubazione
17 723 13 33-01 212 |2 2 2 2 | 2 | Screw, Schraube, Vis M5X25, Vite
18 | -731'23 1401 2 |22 2 2 2 | 2 | Nut, Mutter, Ecrou M5, Dado
19 15 16 364-01 1 1 1 1 1 1 1 1 1 1 Locking pin, Holtestieft, Vis de maintien, Perno Bloccaggio
21 15 16 363-01 1 1 1 1 1 1 1 1 1 1 | Brake pads, Bremsbelege, Machdires, Pastiglie ferno
23 15 16 362-01 1 1 1 1 1 1 1 1 1 1 | Brake cylinder, Brems zylinder, Pince de frein, Pinzo freno
24 725 54 95-51 1 1 1 1 1 1 1 1 1 1 | Screw, Schraub, Vis M10X50, Vite,
25 734 11 71-01 1 1 1 1 1 1 1 1 1 1 | Washer, Scheibe, Rondeller 10X18, Rosetta piana
26 15 16 926-01 1 1 1 1 1 1 1 1 1 1. | Brake disc, Bremsscheibe, Disque de frein, Disc ferno
27 15 16 369-01 6 |6 6|6 |6 |6 |6 1|6 |6 | 6 |Screw,Schraube, Vis M6X20, Vite
28 15 13 706-01 6 6 6 6 6 6 6 6 6 6 | Nut, Mutter, Ecrou, Dado

15 17 983-02 Overhaul-kit, Caliper

1517 983-03 Overhaul-kit, Magura mastercylinder

1517 983-04 Overhaul-kit, Brembo mastercylinder

19



Husqvarna

20

SpaEr$ ;i:'ar:t no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
N | Fig No de Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambio-wRTEy TUS [XC [WR | CR [WR| XC | EU [ US
WR [WR
1 15 17 813-01 ! 1 Wheei excl. rubber, Rad kpl, Roue sans pneu, Routa senza pneumatico
2 15 16 827-01 1 Rim, Feige, Jante, Cerchio
3 15 16 828-02 36 Spoke, Speichen, Rayon, Raggio
4 15 16 829-01 36 Spoke nippel, Nippel, Ecrou, Nipplo
5 15 17 809-01 1 Rear hub cpl, Hinterrad kompl., Moyeu arriére complet, Mozzo posteriore compl.
6 15 16 81701 1 Hub sleeve, Hinterrad nebe, Moyeu arriére, Mozzo
7 15 16 752-01 1 Distance sleeve, Distanz, Entretoise, Distanziale
8 738 23 02-34 2 Ball bearing, Kugellager, Roulement, Cuscinetto a sfere
9 1513 718-01 1 Seal, Simmerring, Joint spi, Anello di tenuta
10 15 16 866-02 1 Distance, Distanz, Entretoise, Distanziale
11 15 16 598-01 2 Nut, Mutter, Ecrou, Dado
12 15 15 524-02 1 Shaft, Akse, Axe, Perno routa
13 725 24 55-51 6 Screw, Schraube, VisM8, Vite
14 15 16 852-03 1 Sprocket, Kettenrad 52 z, Couronne 52 dents, Corona
15 1516 772-01 2 Tyre lock, Reifenhelter, Gripster, Staffa perma copertone
16 732 21 18-01 7 Nut, Mutter, Ecou M8, Dado
17 15 16 508-01 1 Inertyre, Schlauch, Chambre a air, Camera D’aria
18 15 16 885-01 1 Tyre, Riefen, Pneu Metzeler, 4.50X18 Multicross, Pneumatico
19 15 16 029-01 1 Rimband, Felgenband, Fond de jante, Fascia copriraggi
14 15 16 852-01 Sprocket, Kettenrad z 48, Couronne, Corona
15 16 852-04 Sprocket, Kettenrad z 54, Couronne, Corona
15 16 852-05 Sprocket, Kettenrad z 56, Couronne, Corona,
1519 952-01 Spoke kit, Speichensatz, Jeu de rayons, Kit raggi
15 19 938-01 Nipple kit, Nippelsatz, Jeu d'écrous, Kit Nippli




Husqgvarna

21
16
18
9
15
17
6
) 11
14
1
2-5
4 3 12
szﬁ ;_:Ian no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
-Teil Nr.
N | Fig. Ng de ‘Piéce. 240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice "Camb';’ WR|EU [US [ XC |WR|CR [WR| XC | EU | US |
WR [WR
1 1516 888 01 1 1 1 1 1 | Wheel excl. rubber, Rad ohne reifen, Roue sans pneu, Routa senza pneumatic,
15 16 888-03 1 1 1 1 Wheel excl. rubber, Rad ohne reifen, Roue sans pneu
2 15 16 827-01 1 1 1 1 1 [ Rim, Felge, Jante, Cerchio 2.50x18”
15 16 872-01 1 1 1 1 Rim, Felge, Jante, Cerchio 2.15x18”
3 1516828-02 |36 | 36 | 36 | 36 | 36 36 | 36 | 36 | 36 | Spoke Speichen, Rayon, Raggio
4 1516829-01 | 36 | 36 | 36 | 36 | 36 36 | 36 | 36 | 36 | Spoke nipple, Nippel, Ecrou, Nipplo
5 1516 911-01 1 1 1 1 1 1 1 1 1 | Rear hub cpl, Hinterrad kompl, Moyeu arriére complet, Mozzo most. compl.
6 15 16 854-01 1 1 1 1 1 1 1 1 1 | Hub sleeve, Hinterrad note, Moyeu, Mozzo
7 15 16 752-01 1 1 1 1 1 1 1 1 1. | Distance sleeve, Distanz, Entretoise, Distanziale
8 15 16 300-01 1 1 1 1 1 1 1 1 1 | Space holder,
Distanzeholter, Support entertoise, Portadistanzial
9 728 23 02-34 2 2 2 2 2 2|2 2 | 2 | Ball bearing, Lager 2 RS, Roulement, Coscinetto a sfere
10 1513 718-01 1 1 1 1 1 1 2 2 1 | Seal, Simmering, Joint spi, Anello di tenuta
11 15 16 866-01 1 1 1 1 1 1 1 1 1 | Spacer, Distanz links, Entretoise, Distanziale
12 15 15 540-01 1 1 1 1 1 1 1 1 1 | Shaft, Akse, Axe, Perno routa
13 15 16 772-01 2 2 Tyre lock, Reifenholter, Gripster, Staffa fermacoperttone
14 7201232-00 |18 [ 18 | 18 18 18 18 | 18 | Pin, Stieft, Ergot, Perno
15 732 21 18-01 6 6|6 |6 |6 6 | 6 | 6 | 6 | Nut, Stopmutter, Ecrou, Dado
16 725 24 55-51 6 6 6 6 3] 6 3] 6 6 | Screw, Schraube, Vis, Vite,
17 15 16 852-01 1 1 1 1 Sprocket, Kettenrad 48 z, Couronne 48 dents, Corona
15 16 852-03 1 1 1 1 1 | Sprocket, Kettenrad 52 z, Couronne 52 dents, Corona
15 16 852-04 Sprocket, Kettenrad 54 z, Couronne 54 dents, Corona
15 16 852-05 Sprocket, Kettenrad 56 z, Couronne 56 dents, Corona
18 15 16 598-01 1 1 1 1 1 1 1 1 1 Nut, Mutter, Ecrou, Dado
19 1516 029-01 1 1 1 1 1 1 1 1 Rimband, Felgenband, Fond de jante, Fascia copriraggi
20 15 16 508-01 1 1 1 1 1 1 1 1 1 | Innertub, Schouch, Cambre a air, Camera b’aria
21 15 61 839-01 1 1 Tyre, Reifen, Pneu Trelleborg 4.50 x 18, Pneumatico,
15 16 883-01 1 1 Tyre, Reifen, Pneu Metzeler motorcross 4.50 x 18, Pneumatico
15 16 848-01 1 1 1 Tyre, Reifen, Pneu Trelleborg 5.00 x 18, Pneumatico
15 16 885-01 1 1 | Tyre, Reifen, Pneu Metzeler multicross 4.50 x 18, Pneumatico
1519 952-01 Spoke unit, Speichensatz, Jeu de rayons, Kir raggi
15 19 938-01 Nipple kit, Nippeltatz, Jeu d’érous, Kit nippli




‘i:-lj Husqgvarna

9

17 18 19 14

26 27 29

8 7 1, 24-27
Spare partno. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
ETeil Nr.
N | Fig. | No de Piécg . |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambio| R TEY [US [XC |WR | CR [WR | XC | EU | US
WR | WR
2 738 21 98-04 ! 2 Bearing, Kulgellager 2 RS, Roulement, Coscinetto
3 732 21 18-01 1 Nut, Mutter, Ecrou M8, Dado
4 724 24 55-51 1 Screw, Schraube, Vis M8 x 30, Vite
5 72523 71-51 1 Screw, Schraube, Vis M6 x 22, Vite
6 732 21 16-01 1 Nut, Mutter, Ecrou, Dado
7 721 61 50-01 1 Spiltpin, Splint, Goupille, Copiglia
8 15 16 289-01 1 Bolt, Bolzen, Axe, Perno
9 15 11 303-01 1 Brake cable, Bremsstil, Cable de frein, Cavo com. freno.
10 15 15 554-01 1 Nut, Fligermutter, Ecrou, Dado ad alette
11 15 15 510-01 1 Bakre pedal compl, Brenspedal, Pédake de frein compléte, Pedale freno compl.
12 725 23 74-51 1 Screw, Schraube, Vis M6 x 30, Vite
13 1515 511-01 1 Brake stay arm, Holter Bremsenher, Barre d’ancrage, Tirante
14 734 11 53-41 2 Washer, Scheibe, Rondelle, Rosette piana
15 738 23 02-34 2 Bearing, Kugellager, Roulement, Cuscinetto 2 RS
16 | 73221 16-01 1 Nut, Mutter, Ecrou M6, Dado
17 1515 519-01 1 Seal case, Distanz, Entretoise a joint, Scodellino
18 15 11 242-01 2 X-ring, Joint torique, Anello or
19 15 15 524-01 1 Shaft, Akse, Axe, Perno routa
20 732 21 18-01 1 Nut, Stopmutter, Ecrou M8, Dado
21 734 11 64-01 1 Washer, Scheibe, Rondelle, Rosetta piana
22 1515 515-01 1 Spring, Feder, Levier, Leva freno
25 15 16 859-01 1 Bushing, Buchse, Manchon, Bussola
26 15 11 428-01 1 Needle bearing, Nadellager, Roulement a aiguilles, Cuscinetto a rullini
27 15 15 518-01 1 Spacer, Buchse, Entretoise, Distanziale
28 15 15 522-01 1 Brake plate, Bremsplate, Flasque de frein, Coperchio porta ceppi
29 15 15 523-01 1 Spacer, Staobdeckel, Entretoise, Distanziale,
30 15 15 514-01 1 Brake kam, Excenter Bremsplatten, Came de frein, Camma
31 15 16 788-02 2 Brake shoe, Bremsbacke, Machoire de frein, Ceppo ferno
32 15 16 547-01 2 Spring, Feder, Ressort, Molla




, EIJHusqvarna

8
|
11 22
1,2 20, 21
7 4
Spar: platzt no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
E-Teil Nr.
N | Fig No de Piéce 240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambiorwr T EyTUS TXC [WR | CR [WR | XC |EU | US
§ WR | WR :
2 738 21 98-04 2 21212 2 2122 Bearing, Kugelleger, Roulement, Cuscinetto
3 732 21 18-01 1 1 1 1 1 1 1 1 1 | Screw, Schraube, Vis M8 x 30, Vite
4 725 24 55-51 1 1 1 1 1 1 1 1 1 | Nut, Mutter, Ecrou M8, Dado
5 725 23 86-51 1 1 1 1 1 1 1 1 1 [ Screw, Schraube, Vis M6 x 16, Vite,
6 732 21 16-01 1 1 1 1 1 1 1 1 1 [ Nut, Mutter, Ecrou M6, Dado
\ 7 721 61 50-01 1 1 1 1 1 1 1 1 1 [ Spilitpin, Splint, Goupille, Copiglia
8 15 16 289-01 1 1 1 1 1 1 1 1 1 Bolt, Bolzen, Boulon, Perno
9 15 11 303-03 1 1 1 1 1 1 1 1 1’ | Brakecable, Bremsseil, Cable de frein, Cavo com. freno
10 15 15 554-01 1 1 1 1 1 1 1 1 1 Nut, Mutter, Ecrou, Dado ad alette
11 15 15 550-01 1 1 1 1 Brake pedal compl, Bremspedal kompl, Pédal de frein compléte, Pedale freno compl.
15 15 528-01 1 1 1 1 1 1 1 1 1 | Bakre pedal compl, Bremspedal kompl, Pédale de frein compléte, Pedale freno,
compl.
12 15 16 898-01 1 1 1 1 1 1 1 1 1 [ Spring, Feder, Ressort, Molla
13 15 16 897-01 1 1 1 1 1 1 1 1 t | Wirelock, Holter, Blougue-céble, Bioccaggio cavo
14 | 73221 18-01 1 1 1 1 1 1 1 1 1 | Nut Mutter, Ecrou, Dado
15 734 11 64-01 1 1 1 1 1 1 1 1 1 | Washer, Scheibe, Rondell, Rosetta piana
16 1516 723-02 1 1 1 1 1 1 1 1 1 | Brakelever, Hebel, Levier, Leve freno
17 15 16 299-01 1 1 1 1 1 1 1 1 1 [ Seal, O-ringen, Joint torique, Anello or
18 15 15 535-01 1 1 1 1 1 1 1 1 1 | Spring, Feder, Ressort, Molla
19 15 16 547-01 1 1 1 1 1 1 1 1 1 | Spring, Feder, Ressort, Molla
21 15 16 859-01 1 1 1 1 1 1 1 1 1 | Bushing, Buches, Manchon, Bussola
22 15 16 836-01 1 1 1 1 1 1 1 1 1 | Washer, Scheibe, Flasque de frein, Coperchio portaceppi
23 15 16 836-01 1 1 1 1 1 1 1 1 1 | Washer, Scheibe, Rondelle, Rosette piana
24 15 16 886-01 1 1 1 1 1 1 1 1 1 | Brake cam, Exzenter, Came de frein, Camma
25 15 16 543-01 2 2 2 2 2 2 2 2 2 | Brake shoe, Bremsbacken, Méachoire, Ceppo freno

23



@Husqvarna

22

20 23 24

24

szér$ ;‘ala&t no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
N | Fig. | No de Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambio R TEG [US [XC |WR | CR |WR | XC | EU | US
WH |WR
1 15 11 310-01 1 1 1 Chain roller, Kettenrolle, Roulette de chaine, Rullo catena
2 15 11 310-02 1 1 1 Chain roller, Kettenroller, Roulette de chaine, Rollo catena
3 738 21 98-04 4 4 4 Ball bearing, Kugellager, Roulement, Cuscinetto a sfere
4 15 11 311-01 2 2 2 Spacer, Distanze, Entretoise, Distaziale
5 725 24 59-51 2 2 2 Screw, Schraube, Vis M8 x 40, Vite
6 734 49 66-03 2 2 2 Washer, Scheibe, Rondelle, Rosette piana
7 15 11 313-02 2 2 2 Washer, chain guide, Scheibe, Rondelle de guide-chaine, Rosetta guidecantena
8 15 11 452-01 1 1 1 Wear plate, Wear cover, Plaque d’usure, Piastra usura
9 732 21 18-01 2 2 2 Nut, Mutter, Ecrou M8, Dado
10 15 11 312-02 1 1 1 Mounting plate, Holterung, plaque de montage, Piastra di montaggio
11 734 11 64-01 2 2 2 Washer, Scheibe, Rondelle, Rosetta piana
12 725 24 51-51 2 2 2 Screw, Schraube, Vis M8 x 20, Vite
14 725 23 79-51 3 Screw, Schraube, Vis M6 x 45, Vite
16 15 11 317-01 3 Chain guide roller, Kettenrolle, Roulette de guide-chain, Rullo guidacatena
17 15 11 286-01 3 Spacer, Distanz, Entretoise, Distanziale
18 15 11 313-01 6 Washer chain guide, Scheibe, Rondelle de guide-chaine, Rosetta guidacatena
19 15 11 288-01 2 Wear plate, Gleitschutz, Plaque d’usure, Piastra usura
21 15 13 706-01 3 Nut, Mutter, Ecrou M6, Dado
22 15 15 424-01 2 Spacer, Distanz, Entretoise, Distanziale
23 734 11 64-01 2 Washer, Scheibe, Rondelle, Rosetta piana
24 725 24 59-01 2 Scerw, Schraube, Vis M8 x 30, Vite
25 15 11 447-01 1 Chain guide compl, Kettenfiirung kompl, Guide-chaine complet, Guidacatena compl




@ Husqvarna

24

11

15-23

17——%\

19

20
21

22

13

Spare pla':t no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
E-Teil Nr.
N | Fig. | No di .Piéce_ 240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambio wa T Ey TUS [XC (WR | CR |WR | XC | EU | US
WR |WR
1 15 18 227-028 | 1 1 1 1 1 1 1 | Chain guard, Kettenschutz, Carter de chaine, Guidacatena
2 725 23 64-53 1 1 1 1 1 1 1 | Screw, Schraube, Vis M6 x 10, Vite
3 15 13 734-01 1 1 1 1 1 1 -1 | Washer, Scheibe, Rondelle, Rosetta piana
4 725 24 59-51 1 1 1 2 1 1 2 1 1 | Screw, Schraube, Vis M8 x 40, Vite
5 738 21 98-04 2 2 2 4 2 2 4 2 2 | Ball bearing, Kugellager 2RS, Roulement 608-2RS, Cuscinetto a sfere
6 1511 311-01 1 1 1 2 1 1 2 1 1 | Spacer, Distanz, Entretoise, Distanziale
7 15 11 310-01 1 1 1 1 1 1 1 1 1 | Chain roller, Kettenrolle, Roulette, Rullocatena
8 734 49 66-03 1 1 1 2 (1 1 2 1 1 | Washer, Scheibe, Rondelle, Rosetta Piana
9 15 11 395-02 1 1 1 1 1 1 1 | Mounting plate, Holterung, Plaque de montage, Piastra di montaggio
10 732 21 18-01 1 1 1 2 1 1 2 1 1 Nut, Mutter, Ecrou, Dado
11 725 24 51-51 2 2 2 2 2 2 2 2 2 | Screw, Schraube, Vis M8 x 20, Vite
12 725 24 57-51 1 1 1 1 1 1 1 1 1 | Screw, Schraube, Vis M8 x 35, Vite
13 15 15 457-01 1 1 1 1 1 1 1 | Spacer, Distanz, Rondelle, Distanziale
14 725 24 51-51 1 1 1 1 1 1 1 1 1 | Screw, Schraube, Vis M8 x 20, Vite
15 15 15 500-01 1 1 1 1 1 1 1 1 1 | Mounting plate, Holterung, Plaque de montage
16 15 15 506-01 1 1 1 1 1 1 1 1 1 | Elastic bushing, Gummibuchse, Manchon souple
17 725 24 57-51 1 1 1 1 1 1 1 1 1 | Screw, Schraube, Vis M8 x 35, Vite
19 725 23 76-51 2 2 2 2 2 2 2 2 2 | Screw, Schraube, Vis M6 x 35, Vite
20 1511 317-01 1 1 1 1 1 1 1 1 1 | Chain guide roller, Kettenrolle, Roulette de guide-chaine, Rullo guidacatena
21 1515 413-01 2 2 2 2 2 2 2 2 2 | Distance sleeve, Distanz, Entreroise, Distanziale
22 732 21 16-01 212|222 212 |2 2 | Nut, Mutter, Erou M6, Dado
23 732 21 18-01 1 1 1 1 1 1 1 1 1 | Nut, Mutter, Ecrou M8, Dado
23 15 15 505-01 1 1 1 1 1 1 1 1 1 | Chain guide cpl, Kettenfiirung kompl, Guide-chaine comple, Guidacatena compi.

25



Husqvarna

—

\
g @
7

11 12 8 2

Spare partno. | QUANTITY—ANZAHL—QUANTITE—QUANTITA

ETeil Nr.
N | Fig. No de Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambio R Ey TUS TXC |WR | CR |WR | XC | EU | US
WR |WR
1 15 15 948-01 1 IR 1 Exhaust pipe, Auspuff, Pot d’échappement, Tubo di scarico
15 15 971-01 1 Exhaust pipe, Auspuff, Pot d’échappement, Tubo di scarico
15 15 943-01 1 1 Exhaust, Auspuff, Pot d'échappement, Tubo di scarico
15 15 906-01 1 1 | Exhaust pipe, Auspuff, Pot d’échappement, Tubo di scarico
2 15 13 391-01 2121212222 (22| 2 |Sprng, Feder, Ressort, Molla
3 725 53 72-02 2 2 2 2 2 2 2 2 2 2 | Screw, Schraube, Vis M6 x 25, Vite
4 15 13 743-01 2 2 2 2 2 2 2 2 2 2 | Washer, Scheibe, Rondelle, Rosetta piana
5 15 13 414-01 2|2 212 2 2 2 2 2 2 | Rubber washer, Gummischeibe, Rondelle caoutchouc, Rosetta in gomma
6 15 14 032-02 2| 2 2 2 2 2 2 2 2 | 2 | Rubber bushing, Gummischeibe, Manchon caoutchouc, Bussola in gomma
7 15 15 108-01 2 2 2 2 2 2 2 2 2 2 | Sleeve, Buchse, Entretoise, Distanziale
8 15 13 976-01 1 1 1 Bracket, Holter, Support, Piastrina
1513 977-01 1 1 1 1 1 1 1 | Bracket, Holter, Support, Piastrina
9 725 53 74-01 1 1 1 1 1 1 1 1 1 1 | Screw, Schraube, Vis M6 x 30, Vite
10 15 13 734-01 1 1 1 1 1 1 1 1 1 1 | Washer, Scheibe, Rondelle, Rosetta piana
11 15 13 441-01 1 1 1 1 1 1 1 1 1 1 | Clamp, Schelle, Collier, Fascetta
12 15 13 706-01 1 1 1 1 1 1 1 1 1 1 | Nut, Mutter, Ecrou, Dado
13 1513 977-01 1 1 1 1 1 1 1 1 1 1 | Bracket, Holter, Support, Piastrina

26




CI-:I) Husqgvarna

12 15 14 13

SpaEr_tla_ Plar':lt no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
N | Fig. | Node Piece |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambiowRTEy TUS [ XC [WR | CR |WR | XC | EU | US
¢ WR |WR
1 15 15 963-01' 1 1 1 1 Silencer compt. with spark arrestor, Scholddmpfer kompl,
Silencieux complet avec pare-étincelles, Silenziatore compt. di spark arrestor
15 15 963-01 1 | Silencer compl. with spark arrestor, Scholdampfer kompl,
- Silencieux complet avec pare-étincelles, Silenziatore compl. di spark arrestor
2 15 13 336-05 1 1 1 1 1 | Packing, Auspufwolle, Laine de verre, Elemento fonoassorbente
3 15 15 928-01 1 1 1 1 1 | Spark arrestor compl, Funkenschutz, Pare-étincelles complet, Spark arrestor compl
4 15 14 559-01 1 1 1 1 1 1 1 1 1 1 | O-ring, O-Ring, Joint torique, Anello OR
5 729 58 41-01 4 4 4 4 4 4 4 14| 4 4 | Screw, Schraube, Vis, Vite
6 15 13 336-09 1 Packing, Auspufwolle, Laine de verre, Elemento fonoassorbente
7 725 53 72-01 1 1 1 1 1 1 1 1 1 1 | Screw, Schraube, Vis M6x25, Vite
8 15 15 592-01 1 Innertube, Innerrohr, Tube intérieur, Tubo interno
9 15 15 961-01 1 Silencer compl, Schaldampfer kompl, Silencieux complet, Silenziatore completo
10 15 15 960-01 1 1 1 "{. 1 Silencer compl, Schalddmpfer kompl, Silencieux complet, Silenziatore completo
15 15 960-02 1 Silencer compl, Schaldampfer kompl, Silencieux complet, Silenziatore completo
11 15 13 336-04 1 1 1 1 Packing, Auspufwolle, Laine de verre, Elemento fonoassorbente
12 15 13 995-01 1 1 1 1 1 Innertube, Innerrohr, Tube intérieur, Tubo interno
13 725 53 79-01 1 1 1 1 1 1 1 1 1 1 | Screw, Schraube, Vis M6x25, Vite
14 15 13 743-01 2 22 2 2 2 21212 2 | Washer, Scheibe, Rondelle, Rosetta piana
15 15 13 414-01 222|222 ]|2]2]| 2| 2 |Rubberwasher, Gummischeibe, Rondelle caoutchouc, Rosetta in gomma
16 1515 108-01 | 2 2 2 2 2 2 2 2 2 2 | Sleeve, Distanz, Entretoise, Distanziale
17 15 14 032-02 2 212 |2 2|2 212 1|2 2 | Rubber bushing, Gummischeibe, Douille caoutchouc, Bussola in gomma
18 15 13 706-01 1 1 1 1 1 1 1 1 1 1 | Nut, Mutter, Ecrou M6, Dado :
19 | 1515 0958-02 1 1 1 1 Back gable, Decal Scholdémpfer, Tampon, Terminale

27



@Husqvarna

2
3

21 12
15

1
14

i-S

)]

11 18
16 16
‘ 19
17 S
20
Spaérg |_3|a'|"lt no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
N | Fig. | Node Piéce [240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambio R EU TUS | XC |WR | CR |WR | XC | EU | US
WER |WR
1 15 15 044-01 1 1 1 1 1 1 1 1 1 1 | Cover, Decal, Couvercle, Coperchio
2 725 23 68-01 1 1 1 1 1 1 1 1 1 1 | Screw, Schraube, Vis 6x16, Vite
3 15 13 709-01 1 1 1 1 1 1 1 1 1 1 | Washer, Scheibe, Rondelle 6.5x22x1.5, Rosetta piana
4 15 13 734-01 2 212 |2 2 2 2 2 2 | 2 | washer, Scheibe, Rondelle 6.4x14, Rosetta piana
5 725 23 71-51 1 1 1 1.1 1 1 1 1 1 1 | Screw, Schraube, Vis M6x22, Vite
6 15 15 038-01 1 1 1 1 1 1 1 1 1 1 | Clamp, Holtebriigel, Ressort de maintien, Staffa
7 15 14 171-01 1 1 1 1 1 1 1 1 1 1 | Airfilter, Luftfilter, Mousse de filtre & air, Filtro aria
8 1514 172-01 1 1 1 1 1 1 1 1 1 1 | Air filter basket, Luftfiltersiter, Panier de filtre & air, Cestello
9 722 78 49-01 1 1 1 1 1 1 1 1 1 1 | Poprivet, Popritte, Rivet pop, Rivetto
10 15 15 037-01 1 1 1 1 1 1 1 1 1 1 | Clamp holder, Biigelholter, Support ressort, Supporto staffa
11 15 14 129-01 1 1 1 1 1 1 1 1 1 1 | Nut, Kleinmutter, Ecrou, Dado
12 15 15 036-02 1 1 1 1 1 1 1 1 1 1 | Filter housing, Filter hostess, Boitier de filtre, Scatola filtro
13 15 15 803-01 1 1 1 1 1 1 1 1 1 1 | Support, Holter, Support, Piastrina
14 732 21 16-01 2 2 2 2 2 2 2 2 2 2 | Nut, Mutter, Ecrou M6, Dado
15 1518 121-01 2 2 2 2 2 2 2 2 2 2 | Rubber washer, Gummischeibe, Rondelle caoutchouc, Rosetta in gomma
16 15 15 039-01 2 2 2| 2 212 2|2 2 | 2 | Spacer, Allring, Rondelie, Distanziale
17 724 12 95-01 6 6 6 6 6 6 6 6 6 6 | Screw, Schraube, Vis 4x20, Vite
18 732 21 12-01 6 6 6 | 6 6 6 6 6 6 6 | Nut, Mutter, Ecrou, Dado
19 15 14 984-02 1 1 1 1 q 1 1 1 1 1 | Connection, Gummifilter Vergaser, Manchon caoutchouc, Raccordo
20 16 13 539-01 1 1 1 1 1 1 1 1 1 1 | Clamp, Schall, Collier de serrage, Fascetta 50-70 mm
21 15 17 953-02 1 Decal, Aufkleber, Autocollant, Adesivo 240
15 17 953-03 1 1 1 Decal, Aufkleber, Autocollant, Adesivo 250
15 17 953-04 1 Decal, Aufkleber, Autocollant, Adesivo 400
15 17 953-05 1 1 1 1 1 1 | Decal, Aufkleber, Autocollant, Adesivo 430




1

2-37,41-46
16
15,44-46

27 32
szn; %a’r: no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
-Teil Nr.
N | Fig No de Piece |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambiol wr T'EG TUS TXC [WR [ CR [WR | XC [EU [ US
WR |WR
1 16 13 853-01 1 1 1 1 Carburettor, Vergaser, Carburateur, Carburatore @ 38 mikuni
16 13 849-01 1 Carburettor restricted, Carburateur rétreint, Carburatore con riduzione @ 38 mikuni
16 13 848-01 1 1 Carburettor, Vergaser, Carburateur, Carburatore
N 16 13 823-01 1 1 1 | Carburettor, Vergaser, Carburateur, Carburatore @ 38 mikuni
2 16 13 128-01 1 1 1 1 1 1 1 1 1 1 | Protection sleeve, Gummischutz, Manchon de protection, Cappuccio
3 16 13 916-01 1 1 1 1 1 1 1 1 1 1 | Adjuster, Einstellschraube, Réglage, Vite di registro
4 16 13 908-01 1 1 1 1 1 1 1 1 1 1 | Nut, Mutter, Ecrou, Dado
6 16 13 570-01 1 1 1 1 1 1 1 1 1 1 | Cover, Decal, Couvercle, Coperchio
7 16 13 571-01 1 1 1 1 1 1 1 1 1 1 | Spring, Feder, Ressort, Molla
8 16 13 584-01 1 1 1 1 1 1 1 1 1 1 1 Wire lock, Seilsicherung, Bloque-cable, Fermacavo
9 16 13 583-01 1 1 1 1 1 1 1 1 1 1 | Needle clip, Sicherung, Clip d'aiguille, Fermaglio
10 16 13 576-01 1 1 1 1 1 1 1 1 1 1 | Throttle, Schieber, Boisseau C.A. 2.5, Valvola gas
11 724 13 29-01 4 |14 | 4|4 |4/|4 (4|44 | 4 |Screw, Schraube, Vis M5x16, Vite
12 735 11 46-01 4 14 | 4|4 |4 | 4| 4] 4| 4| 4 |Washer Scheibe, Rondelle, Rosetta
13 16 13 596-01 2 2 2 2| 2 2 2 2] 2 2 | Holder, Holter, Support, Piastrina
14 16 13 448-01 2 2 2 2 2 2 2 2 2 2 | Hose, Schlauch, Durite, Tubetto sfiato
15 16 13 590-01 1 1 1 1 1 1 1 1 1 1 | Rubber cap, Gummikappe, Bouchon caoutchouc, Cappuccio in gomma
16 16 13 589-01 1 1 1 1 1 1 1 1 1 1 -| Start valve compl, Schochventil kompl, Starter, Dispositivo avviamento
17 16 13 594-01 1 1 1 1 1 1 1 1 1 1 | Spring, Feder, Ressort, Molla
18 16 13 595-01 1 1 1 1 1 1 1 1 1 1 | Choke lever, Schockhebel, Levier de starter, Levetta starter
19 16 13 572-01 1 1 1 1 1 1 1 1 1 1 | Spring, Feder, Ressort, Molla
20 16 13 573-01 1 1 1 1 1 1 1 1 1 1 | Airscrew, Luftschraube, Vis d’air, Vite aria
21 16 13 588-01 1 1 1 1 1 1 1 1 1 1 | Adjusting screw, Stellschraube, Vis de réglage, Vite de registro
22 16 13 587-01 1 1 1 1 1 1 1 1 1 1 | Spring, Feder, Ressort, Molla
23 16 13 565-01 1 1 1 1 1 1 1 1 1 1 | Needle valve compl, Nadelventil kompl, Pointeau, Gruppo spillo
24 16 13 585-01 2 2 2 2|2 2 212 2 2 | Cap, Kappe, Bouchon, Rosetta
25 16 13 566-01 1 1 1 1 1 1 1 1 1 1 | Peg, Stift, Axe, Perno
26 16 13 578-01 212|272 |2 (2|2 )2 ]| 2| 2 |Float Flotteur, Galleggiante
28 16 13 642-01 1 1 1 1 ’ Needle jet, Disenstock, Puit d'aiguilie R-6, Polverizzatore
16 13 554-01 1 1 1 | Needle jet, Diisenstock, Puit d’aiguille R-2, Polverizzatore

29



EIJHusqvarna
® 38mm

1
2-37,41-46

_ 16
15,44-46

30

SPE'?- qa{lt no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
N | Fig. | No de Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambior Ry | s TXC[WR| TR WR|XC [EU [US
WR |WR
16 13 551-01 1 Needle jet, Dusenstock, Puit d’aiguille Q-6, Polverizzatore
16 13 553-01 1 1 Needle jet, Diisenstock, Puit d’aiguille R-O, Polverizzatore,
29 16 13 580-01 1 1 1 1 1 1 1 1 1 1 | Distance screw, Distanz schraube, Vis entretoise, Portagetto
30 16 13 844-01 1 Main jet, Hauptdise, Gicleur principal 70, Getto max
16 13 563-01 1 1 1 Main jet, HauptdUse, Gicleur principal 460, Getto max
16 13 704-01 1 Main jet, Hauptdiise, Gicleur principal 100, Getto max
16 13 657-01 1 1 Main jet, Hauptduse, Gicleur principal 400, Getto max
16 13 560-01 1 1 1 | Main jet, Hauptdise, Gicleur principal 430, Getto max
31 16 13 586-01 1 1 1 1 1 1 1 1 1 1 | Baffle plate, Schwimmeplatte, Plaque chicane, Piastrina
32 16 13 546-01 1 1 Pilot jet, Diise, Gicleur ralenti P.J 45, Getto minimo
16 13 545-01 1 1 1 [ Pilot jet, Duse, Gicleur ralenti P.J 40, Getto minimo
16 13 544-01 1 1 1 1 1 Pilot jet, Duse, Giceur ralenti P.J 35, Gett minimo
33 16 13 543-01 1 1 1 1 1 1 1 1 1 1 | Gasket, Dichtung, Joint, Guarnizione
34 16 13 574-01 1 1 1 1 1 1 1 1 1 1 | Float chamber, Cuve, Vaschetta
35 16 13 647-01 1 1 1 1 1 1 1 1 1 1 | Needle, Nadel, Aiguille 6DH20, Spillo conico
16 13 860-01 Needle, Nadel, Aiguille 6F8, Spillo conico e
36 16 13 581-01 1 1 1 1 1 1 1 1 1 1 | Drain screw, Verschraubung, Bouchon de vidange, Tappo
37 16 13 582-01 1 1 1 1 1 1 1 1 1 1 | Gasket, Dichtung, Joint, Guarnizione
41 16 13 564-01 1 1 1 1 1 1 1 1 1 1 | Float lever, Schwimmerholten, Levier de flotteur, Leva galleggiante
42 16 13 565-01 2 2 2 2 2 2 2 2 2 2 | Washer, Scheibe, Rondelle, Rosetta
43 16 13 568-01 1 1 1 1 1 1 1 1 1 1 [ Air jet, Luftdiise, Gicleur d’air, Getto aria
10 Throttles, Scheiben, Boisseau, Valvole gas
16 13 575-01 C.A.20.
16 13 576-01 C.A.25.
16 13 577-01 C.A. 3.0
28 | Needle jets, Dlusenstock, Puit d’aiguille, Polverizzatori
16 13 549-01 N.J Q4
16 13 550-01 N.J Q-5
16713 551-01 N.J Q-6
16 13 552-01 NJ Q-8
16 13 553-01 N.J R-0
16 13 554-01 N.J R-2
16 13 555-01 N.J R-4




32

1
2-37,41-46

16
15,44-46

Spgre pla;} no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA

Teil Nr.

Fig. | No de Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione

Codice ricambiorwrTEy TUS TXC [WR|CR [WR | XC | EU | US
§ WR |WR

16 13 642-01 N.J R-6
16 13 699-01 N.JR-8

30 Main jets, Hauptdiise, Gicleur principal, Getti Massimo
16 13 556-01 M.J 390
16 13 557-01 M.J 400
16 13 558-01 M.J 410
16 13 559-01 M.J 420
16 13 561-01 M.J 440
16 13 562-01 M.J 450
16 13 563-01 M.J 460
16 13 641-01 M.J 470
16 13 694-01 M.J 480
16 13 695-01 M.J 490
16 13 696-01 M.J 500
16 13 697-01 M.J 530
16 13 698-01 M.J 560
16 13 683-01 M.J 350
16 13 684-01 M.J 360
16 13 685-01 M.J 370
16 13 686-01 M.J 380

32 Idie jets, Leerlaufdiisen, Gicleur ralenti, Getti minimo
16 13 544-01 P.J35
16 13 545-01 2 P.J 40
16 13 546-01 P.J 45
16 13 547-01 P.J 50
16 13 548-01 : P.J 55

31



EI) Husqgvarna

30

125, 240, 250 WR EU

11 10

31
250 WR

12 400wR EU

430 CR, WR, XC
500 CR, XC

N
—

32

SpaEr$ Plabrl: no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
N | Fig. | Node Piéce (240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambio/ w1 EY TGS [XC |WR | CR |WR | XC | EU | US
WF! WR .
1 16 14 714-01 1 1 1 1 | Ignition coil, Ziindspule, Bobine d’allumage, Bobina motopiat
2 725 23 68-01 2 2 2 2 2 | Screw, Schraube, Vis M6x16, Vite
3 734 11 53-01 2 2 2 2 2 2 2 2 2 2 | Washer, Scheibe, Rondelle, Rosetta
4 732 21 16-01 2 2 2 2 2 2 2 2 2 2 | Nut, Mutter, Ecrou M8, Dado
5 16 14 635-01 1 1 1 1 1 1 1 1 1 1 | Spark plug cap, Kerzensteher, Capuchon de bougie, Pipetta candela
6 16 14 769-01 1 1 1, 1 Spark plug, Kerze, Bougie Bosch W4C, Candela
16 14 818-02 1 1 Spark plug, Kerze, Bougie Autolite 4054, Candela
16 14 818-03 1 1 1 1 | Spark piug, Kerze, Bougie Autolite 4055, Candela
7 1517 281-01 1 1 1 1 1 1 1 1 1 1 | Kill button, Commutateur coupe-circuit, Pulsante d’arresto
8 16 14 816-02 1 1 Ignition coil, Zindspule, Bobine d’'allumage, Bobina SEM
16 14 815-01 1 1 Ignition coil, Ziindspule, Bobine d’allumage, Bobina SEM Retard
9 725 23 80-51 2 2 2 2 Screw, Schraube, Vis M6x50, Vite
10 16 14 778-01 1 1 1 1 Mounting plate, Plaque de montage, Piastra di motaggio
11 725 53 32-55 3 3 3 3 Screw, Schraube, Vis M5x55, Vite
12 16 14 798-01 1 1 Magneto compt, Volant comptet, Alternatore compt SEM,
13 734 48 80-01 318 3 3 Washer, Scheibe, Rondelle, Rosetta piana
14 723 13 35-55 313 3 3 Screw, Schraube, Vis M5x22, Vite
15 16 11 191-01 1 1 1 1 Nut, Mutter, Ecrou, Dado
16 | 7256533255 | 3 | 3 | 3 |3 |3 |3 |33 1! 3| 3 [Screw,Schraube, Vis, Vite
17 15 13 730-01 3 3 3 3 3 3 3 3 3 3 | Washer, Scheibe, Rondelle, Rosetta
18 16 14 265-01 1 1 1 1 1 1 1 1 1 1 | Mounting plate, Plaque de montage, Piastra di montaggio
19 | 72552 95-55 3|3 1 1 1 | Screw, Schraube, Vis M4x20, Vite )
20 16 14 794-01 1 1 1 1 | Magneto comp!, Volant complet, Alternatore comp! motoplat
21 16 11 191-02 1 1 1 1 1 1 | Nut, Mutter, Ecrou, Dado
22 725 53 28-01 3 3 3 3 3 3 | Screw, Schraube, Vis M5x14, Vite
28 | 734 48 51-01 3 3 31313 3 | Washer, Scheibe, Rondelle, Rosetta
30 16 14 811-01 1 1 Magneto compl, Ziindung kompl, Volant complet, Alternatore compt SEM Retard
31 16 14 801-01 1 1 Magneto compl, Ziindung kompl, Volant complet, Alternatore comp! Motoplat Retard




@Husqvarna

1 3 2322 9 39 54

49 21 24

27 47

240—-250 cm?

Sp;rg 'i’lar? no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
-Teil Nr.
N | Fig. No de _Piéce_ 240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambiowr T Ey TUS TXC [WR | CR [WR | XC | EU | US
WR |WR
1 725 53 72-01 4 4 4 4 Scrw, Schraube, Vis M6x25, Vite
3 735115350 | 4 | 4 | 4 | 4 Washer, Scheibe, Rondelle, Rosetta
9 723 22 85-31 8 8 8 8 Screw, Schraube, Vis, Vite
21 16 11 856-01 1 1 1 1 Reed cage, Membrane, Boite a clapets, Corpo valvola
22 16 11 866-01 2 2 2 2 Reed support, Membrane, Support clapets, Supporto
23 16 11 864-01 2 2 2 2 Reed, Membrane, Clapet, Petalo
24 16 11 861-01 1 1 1 1 Gasket, Dichtung, Joint, Guarnizione
27 16 14 506-01 1 1 1 1 Hose connection, Wasseranschluss, Raccord de durite, Fascetta
37 16 15 389-01 1 1 1 1 Clamp, Schelle, Collier, Fascetta )
38 16 15 302-01 1 1 k] 1 Intake manifold, Pipe d’admission, Raccordo aspirazione
39 16 14 473-01 4 4 4 4 Nut, Mutter, Ecrou M10, Dado
40 15 13 700-01 4 14| 4|4 Screw, Schraube, Vis M8x40, Vite
41 16 16 388-01 1 1|1 1 Gasket, Dichtung, Joint, Guarnizione
42 16 16 369-01 1 1 1 1 Cylinder head, Zylinderkopf, Culasse, Testa cilindro
43 16 16 378-01 1 Cylinder, Zylinder, Cylindre, Cilindro
16 16 378-02 1 1] 1 Cylinder, Zylinder, Cylindre, Cilindro
44 16 14 537-01 1 1 1 1 Gasket, Dichtung, Joint, Guarnizione
45 16 14 534-01 1 1 1 1 Exhaust manifold, Auspuffstutzer, Pipe d’échappement, Raccordo scarico
46 16 14 541-01 4 4 4 4 Stud, Bolzen, Guojon,
47 16 11 882-01 1 1 1 1 Gasket, Dichtung, Joint, Guarnizione
49 16 14 445-01 1 1 t 1 Insert reed valve holder, Membrane, Insert plastique

33



EIJ Husqgvarna

400—-430 cm®

37

1

32322 9

24 27 25 26 47

34

35

36

34

SpaEre pla;l‘t no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
N | Fig. | Node Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambiorwRTEGTUS TXC [WR | CR [WR|XC [EU [US
WR[WR
1 | 72553 72:01 i 414|444/ 4 ]screw Schrause, Vis M6x25 Vite
2 73511 53 50 4 4 4 4 4 4 ] Washer, Rondelle, Rosetta piana
9 723 22 85-01. 8 8 8 8 8 8 | Screw, Schraube, Vis, Vite
21 16 11 856-01 1 1 1 1 1 1 | Reed cage, Membrane, Boite & clapets, Corpo valvola
22 16 11 866-01 2 2 2 2 2 2 | Reed support, Membrane, Support clapets, Supporto
23 16 11 864-01 2 2 2 2 2 2 | Reed, Membrane, Clapet, Petalo
24 16 11 861-01 1 1 1 1 1 1 [ Gasket, Dichtung, Joint, Guarnizione
25 725 23 64-53 1 1 1 1 1 1 | Screw, Schraube, Vis M6 x 10, Vite
26 16 10 823-01, 1 1 1 1 1 1 | Washer, Scheibe, Rondelle, Rosetta piana
27 16 14 506-01 1 1 1 1 1 1 | Hose connection, Wasseranschluss, Raccord de durite, Raccordo
29 16 14 583-01 4 4 4 4 4 4 [ Washer, Scheibe, Rondelle, Rosetta piana
30 15 13 700-01 4 4 4 4 4 | 4 | Screw, Schraube, Vis M8 x 40, Vite
35 16 14 567-01 1 1 1 1 1 1 | Exhaust manifold, Auspuffschutzer, Pipe d'échappement, Raccordo scarico
36 725 53 69-01 3 3 3 3 3 | 3 [ Screw, Schraube, Vis M6 x 18, Vite
37 16 15 389-01 1 1 1 1 1 1 | Clamp, Schelle, Collier, Fascetta
38 16 15 301-01 1 1 1 1 1 1 [ Intake manifold, Pipe d’admission, Raccordo asarazione
47 16 11 882-01 1 1 1 1 1 1 | Gasket, Dichtung, Joint, Guarnizione
50 16 14 457-01 1 Cylinder, Zylinder, Cylindre, Cilindro 400
16 14 488-01 1 1 1 1 1 | Cylinder, Zylinder, Cylindre, Cylindro 430
51 16 14 576-01 1 Cylinder head, Zylinderkopf, Culasse, Testa cylindro 400
16 14 483-01 1 1 1 1 1 | Cylinder head, Zylinderkopf, Cullasse, Testa cylindro 430
52 16 14 577-01 1 Gasket, Dichtung, Joint, Guarnizione 400
16 14 482-01 1 1 1 1 1 [ Gasket, Dichtung, Joint, Guarnizione 430
53 16 11 077-01 4 4 4 4 4 | 4 [ Nut, Mutter, Ecrou, Dado




EI) Husqvarna

10 11 12
A6 6#s04 .
SpaEr_(Ie_ p.)la;‘t no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
N | Fig. | Node Piéce (240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambiol e Ey TUS [XC |WR | CR [WR | XC | EU | US
WR |WR
1 16 19 900-01 1 1 1 1 1 1 1 1 Transmission cover, Getriebedecel, Carter d’embrayage, Coperchio transmissione
3 720 13 61-50 1 1 1 1 1 1 1 1 Pin, Stieft, Goujon, Perno
4 16 14 472-01 1 1 1 1 1 1 1 1 Bushing, Buchse, Manchon, Bussola i
5 16 14 469-01 1 1 1 1 1 1 1 1 Bushing, Buchse, Manchon, Bussola
¢6 ~ 1611 279-01 1 1 1 1 1 1 1 1 Gear wheel, Zohnrad, Pignon, Ingranaggio avviamento «
8 16 11°680-01 1 1 1 1 1 1 1 1 Driving, Mittnemer, Ergot, Saltarello
9 16 11 677-01 1 1 1 1 1 1 1 1 Shaft, Kickstarterwelle, Axe, Albero avviamento
10 16 11 681-01 1 1 1 1 1 1 1 1 Spring, Feder, Ressort, Molla
11 740 43 13-10 1 1 1 1 1 1 1 1 O-ring, O-ring, Joint torique, Anello or
12 16 11 682-01 1 1 1 1 1 1 1 1 Spring, Feder, Ressort, Molla
13 16 11 746-01 1 1 1 1 1 1 1 1 Shaft, Schaltwelte, Axe, Albero pedale cambio
14 740 43 09-01 2 2 212 2 2 2|2 O-ring, O-ring, Joint torique, Anello or
15 16 11 708-01 2 2 2 2 2 2 2 2 Steering sleeve, Stieft, Pion de centrage, Bussola
16 | 724337050 | 2 |2 |2 |2 |2 |2 |2 |2 Screw, Schraube, Vis M6 x 20, Vite
17 16 11 704-01 1 1 1 1 1 1 1 1 Spring holder, Federholter, Support ressor, Piastrina fine corsa
18 16 11 706-01 2 2 2 212 2 2 2 Distance, Distanz, Entretoise, Distanziale
19 16 14 385-01 1 1 1 1 1 1 1 1 Kick starter, Kickstarterkompl, Pédal de kick compléte, Mozzetto
20 16 14 423-01 1 1 1 1 1 1 1 1 Lower part kickstarter, Unterteil, Noix de kick, Mozzetto
21 740 43 15-02 1 1 1 1 1 1 1 1 O-ring, O-ring, Joint torique, Anello or
22 16 11 084-01 1 1 1 1 1 1 1 1 Spring, Feder, Ressort, Molla
23 738 61 20-03 1 1 1 1 1 1 1 1 Ball, Kugel, Bille, Sfera
24 725 63 74-03 1 1 1 1 1 1 1 1 Screw, Schraube, Vis M6 x 30, Vite
25 16 14 424-01 1 1 1 1 1 1 1 1 Kick starter pedal, Kickstarter oberteil, Pédale de kick, Pedale avviamento
26 735 31 22-00 1 1 1 1 1 1 1 1 Circlip, Seegering, Circlip, Anello elastico
27 16 14 540-01 1 1 1 1 1 1 1 1 Ventilation hosé, Entliftungsschlauch, Durite, Tubetto elastico
28 725 53 70-01 1 1 1 1 1 1 1 1 Screw, Schraube, Vis M6 x 22, Vite
29 16 16 359-01 1 1 1 1 1 1 1 1 Shift lever cpl. Scholthebel, Sélecteur complet, Pedale com. cambio compl,
30 | 72553 79-01 V7|77 |\ 7|77 |7 Screw, Schraube, Vis M6 x 45, Vite
31 16 14 375-01 1 1 1 1 1 1 1 1 Buffer, Butée de caotchouc, Tampone
32 725 62 94-03 1 1 1 1 1 1 1 1 Screw, Schraube, Vis M4-x 18, Vite
33 16 10 786-02 1 1 1 1 1 1 1 1 Cap, Olschraube, Bouchon, Tappo
34 16 12 788-01 1 1 1 1 1 1 1 1 1 1 | Gasket, Diehtung, Joint, Guarnizione

35



EIJ Husqvarna

10 11 12

Spare part no. QUANTITY—ANZAHL—QUANTITE—QUANTITA

ETeil Nr.
N | Fig. | Node Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambiol W EU TUS TXC [WR | GR [WR [ XC | EU TUS
WR WR

35 16 17 951-01 1 1 1 1 1 1 1 1 Pump wheel, Rodwessepumpe, Aube, Girante Pompa
36 16 17 958-01 1 1 1 1 111 1 1 Seal, Simmering, Joint spi, Anello di tenuta
37 740 48 34-01 1 1 1 1 1 1 1 1 O-ring, O-ring, Joint torique, Anello or
38 735 31 08-00 1 1 1 1 1 1 1 1 Circlip, Seegering, Circlip, Anello elastico
39 16 17 955-01 2 12 2 2 2 2 ]2 2 Peg, Stieft, Pion de centrage, Bussola
40 16 17 967-01 1 1 1 1 1 1 1 1 Pump housing, Pumpengehoise, Carter de pompe, Corpo pompa
41 72553 71-01 3 3 3 3 3 3 3 3 Screw, Schraube, Vis M6 x 22, Vite
42 16 17 966-01 1 1 1 1 1 1 1 1 Pump shaft, Pumpenwelle, Axe de Pompe, Albero pompa
43 738 21 98-00 1 1 1 1 1 1 1 1 Ball bearing, Kugellager, Roulment & billes, Cuscinetto
44 738 21 98-04 1 1 1 1 1 1 1 1 Bearing, Kugellager, Roulment, Cuscinetto




EIJ Husqgvarna

11

@‘3‘

2324 2325

Spaére [.)Ia'l"lt no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
-Teil Nr.
N | Fig. | Node Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambio wr £y TUS TXC [WR| CR [WR | XC | EU | US |
WR |WR
1 16 19 894-01 1 1 1 1 Crankcase half left, Gehoise links, Demi-carter gauche, Semicarter sinistro
16 19 688-01 1 1 1 1 Crankcase haif left, Gehoise links, Demi-carter gauche, Semicarte sinistro
2 16 10 779-01 1 1 1 1 1 1 1 1 Support washer, Scheibe, Rondelle support, Rosetta
3 725 23 31-86 4 4 4 4 4 | 4 4 4 Screw, Schraube, Vis M6x20, Vite
4 15 13 726-01 1 1 1 1 1 1 1 1 Seal, Sinnering, Joint spi, Anello di tenuta
5 16 11 650-02 1 1 1 1 1 1 1 1 Gasket, Dichtung, Joint, Guarnizione
6 738 22 05-25 2 2 2 2 2 2 2|2 Ball bearing, Kugellager, Roulement a billes, Cuscinetto a sfere
7 15 13 721-01 1 1 1 1 1 1 1 1 Ball bearing, Kugellager, Roulement a billes, Cuscinetto a sfere
8 15 13 720-01 1 1 1 1 1 1 1 1 Ball bearing, Kugellager, Roulement & billes, Cuscinetto a sfere
9 16 12 745-01 1 1 1 1 1 1 1 1 Spring, Feder, Ressort, Molla
10 16 10 777-01 212 2 2 2] 2 2 2 Flange sleeve, Flenschbuchse, Manchon de serrage, Bussola flangia
11 | 1614 589-001 | 2 2 2 2|2 212 2 Flange sleeve, Flenschbuchse, Manchon de serrage, Bussola flangia
12 16 10 776-01 1 1 1 1 1 1 1 1 Steering sleeve, Buchse, Manchon de centrage, Bussola di rif
13 16 14 590-01 1 1 1 1 1 1 1 1 Steering sleeve, Buchse, Manchon de centrage, Bussola di rif
14 16 11 271-01 1 1 1 1 1 1 1 1 Cog wheel, Zwischenzahnrad, Pignon fou, Ingranaggio
15 738 61 30-03 1 1 1 1 1 1 1 1 Ball, Kugel, Bille, Sfera
16 1513 714-01 1 1 1 1 1 1 1 1 Washer, Scheibe, Rondelle, Rondella
17 735 31 18-00 1 1 1 1 1 1 1 1 Circlip, Circlip, Anello elastico
18 16 11 692-01 1 1 1 1 1 1 1 1 Return spring, Feder, Ressort de rappel, Molla di ritorno
19 16 11 675-01 1 1 1 1 1 1 1 1 Sleeve, Nadellager, Cage a aiguilles, Cuscinetto a rullini
20 16 11 868-01 1 1 1 1 1 1 1 1 Kicker, Schaltklinke, Commande du barillet, Saltarello
21 16 11 684-01 1 1 1 1 1 1 1 1 Spring, Feder, Ressort, Molla
22 16 11 683-01 1 1 1 1 1 1 1 1 Hook link, Schaltklinke, Rondelle, Saita rello
23 15 13 734-01 2 2 2 2 2 2 2 2 Washer, Scheibe, Rondelle, Rondella piana
24 16 11 216-01 1 1 1 1 1 1 1 1 Bushing, Buchse, Entretoise, Bussola
25 725 23 68-53 1 1 1 1 1 1 1 1 Screw, Schraube, Vis M6x16, Vite

37



Husqvarna

4 352 32 18 16

38

SpaEr$ E’lar:‘ no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
-Teil Nr.
N | Fig. | Node _Piéce. 240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambio/ wR™"Ey [US [XC |WR | CR |WR | XC | EU | US
WR | WR
16 19 895-01 1 17| 1 1 Crankcase compl, Gehoise kompl, Carter complet, Basamento completo
16 19 689-02 1 1 1 1 Crankcase compl, Gehoise kompl, Carter complet, Basamento completo
1 16 19 893-01 1 1 1 1 Crankcase half compl, Gehoise rechts kompl, Demi-carter droit complet,
Semicarter compl
16 19 687-01 1 1 1 1 Crankcase half compl, Gehoise rechts kompl, Demi-carter droit complet,
Semicarter compl
2 738 32 05-40 1 1 1 1 1 1 1 1 Ball bearing, Kugellager, Roulement & billes, Cuscinetto
3 16 10 810-01 1 1 1 1 1 1 1 1 Flange, Flensch, Platine, Flangia
4 15 13 725-01 1 1 1 1 1 1 1 1 Seal, Dichtungsring, Joint spi, Anello di tenuta
5 12 25 358-01 1 1 1 1 1 1 1 1 Gasket, Dichtung, Joint, Guarnizione
6 723 13 28-51 4 4 4 4 4 4 4 | 4 Screw, Schraube, Vis M5x14, Vite
7 738 23 02-40 1 1 1 1 1 1 1 1 Ball bearing, Kugellager, Roulement a billes, Cuscinetto
8 738 22 05-28 1 1 1 1 1 1 1 1 Ball bearing, Kugellager, Roulement & billes, Cuscinetto )
11 16 15 310-01 1 1 1 1 1 1 1|1 Declutching shaft, Welle, Doigt d’embrayage, Albero disinn frizione
12 16 14 584-01 1 1 1 1 1 1 1 1 Lever, Hebel, Levier, Leva
13 15 13 722-01 1 1 1 1 1 1 1 1 Seal, Dichtungsring, Joint spi, Anello di tenuta
14 723 13 23-01 1 1 1 1 1 1 1 1 Screw, Schraube, Vis M5x8, Vite
15 73221 18-01 1 1 1 1 1 1 1 1 Nut, Mutter, Ecrou, Dado
16 16 10 777-01 2 2 2 2 ]2 2 2|2 Flange sleeve, Flenschbuchse, Manchon de serrage, Bussola
17 | 16 14 589-01 1 1 1 1 1 1 1 1 Flange sleeve, Flenschbuchse, Manchon de serrage, Bussola
18 725 53 85-01 6 6 6 6 6 6 6 6 Screw, Schraube, Vis M6x75, Vite
19 734 11 53-01 6 6 6 6 6 6 6 6 Washer, Scheibe, Rondelle 6.4x12.5, Rosetta
20 16 12 537-01 1 1 1 1 1 1 1 1 Magneto plug, Magnetschraube, Bouchon de vidange aimanté, Tappo
21 122 25 025-01 1 1 1 1 1 1 1 1 Gasket, Dichtung, Joint, Guarnizione
22 16 11 640-01 1 1 1 1 1 1 1 1 Magneto cover, Elektriddeckel, Carter d'allumage, Coperchio alternatore
23 725 53 78-01 3 3 (3|3 (83|3]|3]3 Screw, Schraube, Vis M6x30, Vite
24 16 11 816-02 1 1 1 1 1 1 1 1 Cover, Deckel, Carter Coperchio
25 | 725537401 2| 2|2|2|2|2|2]|2 Screw, Schraube, Vis M6x30, Vite
26 16 1a2§9304 1 1 1 Sprocket, Ritzel, Pignon de sortie de boite 13 dents, Pignone uscita cambio
1612 693-08 1 1 1 1 Sprocket, Ritzel, Pignon de sortie de boite 17 dents, Pignone uscita cambio
16 12 693-05 1 1 Sprocket, Ritzel, Pignon de sortie de boite 14 dents, Pignone uscita cambio




Husgvarna

4 3 52 32 18 16

Spare plart no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
E-Teil Nr.
Fig. No de Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice 'i"a“‘b‘"‘ WR|EU|US [ XC |WR|CR [WR| XC | EU | US
WR | WR
27 1519 760-11 1 1 Chain, Kette, Chaine 116 maillons, Catena
15 19 760-12 1 Chain, Kette, Chaine 118 maillons, Catena
15 17 760-06 1 1 1 1 Chain O-ring, Kette O-ring, Chaine a joints toriques 116 maillons,
Catena con anelli OR
15 17 760-07 1 1 Chain O-ring, Kette O-ring, Chaine a joints toriques 118 maillons
Catena con anelli OR
28 1519 769-04 1 1 Chain lock, Kettenschloss, Attache rapide, Giunto
29 16 11 667-03 1 1 1 Gasket, Dichtung, Joint, Guarnizione
16 11 667-01 1 1 1 1 Gasket, Dichtung, Joint, Guarnizione
30 16 11 883-04 1 Cylinder stud, Zylinderbolzen, Goujon de cylindre, Prigioniero cilindro
16 11 710-01 4 14| 4 4 4 | 41 4 Cylinder stud, Zylinderbolzen, Goujon de cylindre, Prigioniero cilindro
31 725 53 76-01 1 1 1 1 1 1 1 1 Screw, Schraube, Vis M6x36, Vite
32 16 14 728-01 1 1 1 1 1 1 1 1 Grommet, Gummi, Caoutchouc d’étanchéité, Gommino
33 16 19 905-01 1 1 1 1 Gasket set, Dichtung setz, Pochette de joints, Set guarnizione
16 19 703-01 1 Gasket set, Dichtung setz, Pochette de joints, Set guarnizione
16 19 891-01 1 1 1 Gasket set, Dichtung setz, Pochette de joints, Set guarnizione
34 735312600, | 1 1 1 1 1 1 1 1 Circlip, Circlip, Anello elastico
35 16 12 353-01 1 1 1 1 1 1 1 1 Spacer, Distanz, Bague, Distanziale
26 | 1612 693-01 : Sprocket, Ritzel, Pignon de sortie boite, Pignone uscita cambio, z=10
16 12 693-02 Sprocket, Ritzel, Pignon de sortie boite, Pignone uscita cambio, z= 11
16 12 693-03 Sprocket, Ritzel, Pignon de sortie boite, Pignone uscita cambio, z=12
16 12 693-04 Sprocket, Ritzel, Pignon de sortie boite, Pignone uscita cambio, z=13
16 12 693-05 Sprocket, Ritzel, Pignon de sortie boite, Pignone uscita cambio, z= 14
16 12 693-06 Sprocket, Ritzel, Pignon de sortie boite, Pignone uscita cambio, z= 15
16 12 693-07 Sprocket, Ritzel, Pignon de sortie boite, Pignone uscita cambio, z= 16
16 12 693-08 Sprocket, Ritzel, Pignon de sortie boite, Pignone uscita cambio, z= 17

39



EIJ Husqvarna

5-SPEED

2022 21 35

13
A4 7 5153

29
28
43 41 39
12 g
19
13-18 07 48 26 49 52
42 40
36
46
SpEre pla'? no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
N | Fig. | Node Piece |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambio wRTEy TUS [XC [WR | CR [WR| XC [EU | US
WR¢ WR

1 16 16 026-01 ! 1 Auxilary shaft, Welle, Arbre secondaire, Albero secondario

2 16 16 022-01 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 2nd z =26

3 16 16 024-01 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 4th z=22

4 16 14 413-01 1 Nut, Mutter, Ecrou, Dado

5 16 16 023-01 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 3rd z = 24

6 16 11 717-01 4 Support washer, Distanzscheibe, Rondelle support, Rosetta scanalata

7 735 31 26-00 5 Circlip, Circlip, Anello elastico

8 16 16 025-01 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 5th z=20

9 16 12 415-01 1 Bearing sleeve, Lagerbuchse, Manchon & roulement, Bussola
10 16 16 021-01 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 1st z=29
11 16 12 384-01 2 Shiftfork, Schaitklaue, Fourchette de débrayage, Forcella cambio
12 16 11 699-01 2 Shaft, Welle, Axe, Perno
13 16 12 699-01 1 Outer race, Lagerring, Bague, Anello esterno
14 738 61 20-03 11 Ball, Kugel, Bille, Sfera
15 725 23 64-86 1 Screw, Schraube, Vis M6x10, Vite
16 15 13 709-01 1 Washer, Scheibe, Rondelle, Rosetta
17 720 12 68-50 6 Pin, Stift, Ergot, Perno
19 16 16 354-01 1 Linkroller compl, Scholtwalze kompl, Barillet complet, Albero com forc cambio
20 16 14 405-01 2 Washer, Scheibe, Rosetta, Rondelle
21 16 11 671-01 1 Needle bearing, Nadellager, Cage a aiguiiles, Cuscinetto a rullini
22 16 14 388-01 1 Bearing sleeve, Lagerbuchse, Manchon & rouelement, Bussola
23 16 14 420-01 1 Mainshaft z = 16, Welle, Arbre primaire 16 dents, Albero primaro
24 16 12 382-Qt 1 Bearing sleeve, Lagerbuchse, Manchon a roulement, Bussola
25 16 16 020-01 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 3rd z =27
26 16 16 037-01 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 4th z=22
27 16 16 017-01 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 2nd z= 19
28 725 23 72-51 5 Screw, Schraube, Vis M6x25, Vite
29 | 734 49 26-01 5 Washer, Scheibe, Rondelle, Rosetta
30 16 14 406-01 5 Clutch spring, Kupplungsfeder, Ressort d’embrayage, Molla frizione
31 16 14 416-01 5 Pressure plate, Plateau de pression, Piastra spingidisco
32 16 14 408-01 8 Disch with fining, Disque garni, Disco conduttore
33 16 14 409-01 7 Disc, Disque lisse, Disco condotto

40




Husqgvarna

5

-SPEED

6

7

2022 21 35

36
46

N | Fig.

Spare part no.
E-Teil Nr.
No de Piéce

QUANTITY—ANZAHL—QUANTITE—QUANTITA

240

250

400

430

430 Aut.

Codice ricambio

WR

EU
WR

uUs
WR

XC

WR

CR

WR

Xc

EU | US

Description, Bezeihung, Description, Descrizione

34
35
36
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54

16 14 404-01
16 14 412-01
16 14 403-01
15 13 703-01
728 43 70-00
16 11 167-01
16 11 166-01
16 11 170-01
16 15 315-01
16 11 101-01
16 11 075-01
16 16 015-01
16 16 027-01
16 16 360-01
16 16 361-01
16 16 019-01
16 12 842-01
16 16 361-01
16 16 020-01

S (UGG T QU (PO G Gy

Clutch hub, Kupplungskorb, Noix d’embrayage, Mozzo frizione
Lockwasher, Sicherungsscheibe, Rondelle verrou, Rosetta
Clutch ring, Kupplungskorb ausser, Cloche d’embrayage, Campana frizione
Nut, Mutter, Ecrou M6, Dado

Screw, Schraube, Vis M6, Vite

Washer, Scheibe, Rondelle, Rosetta

Bearing, Druckstange, Roulement, Cuscinetto assiale

Shaft, Lagerhalter, Axe, Piattello

Push rod, Druckstange, Tige d’embrayage Asta di spinta

Nut, Mutter, Ecrou, Dado

Drive gear, Primer Zahnrad, Pignon primaire, Ingranaggio
Shiftfork, Schiftgabel, Fourchette, Forcella cambio

Spacer, Distanz, Entretoise, Distanziale

Bearing sleeve, Lagerbuchse, Manchon a roulement, Bussola
Bearing sleeve, Lagerbuchse, Manchon & roulement, Bussola
Gearwheel, Zahnrad, Pignon, Ingranaggio 4th z=25

Washer, Scheibe, Rondelle, Rosetta

Bearing sleeve, Lagerbuchse, Manchon a roulement
Gearwheel, Zahnrad, Pignon, Ingranaggio 5th z=27

4



@Husqvarna

41 50 42

6-SPEED 29

54 45 44 54

42

55
5,6,32-35
szr;a_ ;_)Ia':t no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
N | Fig. | Node Piéce_ 240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambiol R TEy TUS TXC [WR | CR [WR| XC | EU | US
WR |WR
1 16 11 178-01 1 1 1 1| Driving gear, Primer Zahnrad, Pignon primaire, Ingranaggio
16 11 075-01 2 2 2 Driving gear, Primer Zahnrad, Pignon primaire, Ingranaggio
2 16 11 101-01 1 1 1 1 1 1 Nut, Mutter, Ecrou, Dado
3 16 14 402-01 1 1 1 Gearwheel, Zahnrad, Cloche d’embrayage, Ingranaggio
16 14 403-01 1 1 1 Gearwheel, Zahnrad, Cloche d’embrayage, Ingranaggio
4 16 14 413-01 1 1 1 111 1 1 Nut, Mutter, Ecrou, Dado
5 725 23 64-86 1 1 1 1 1 1 1 Screw, Schraube, Vis M6x10, Vite
6 15 13 709-01 1 1 1 1 1 1 1 Washer, Scheibe, Rondelle, Rosetta
7 16 14 412-01 1 1 1 1 1 1 1 Lockwasher, Sicherungsschraube, Rondelle verrou, Rosetta
10 16 14 388-01 1 1 1 1 1 1 1 Internal ring, Bague interne,
1" 16 11 671-01 1 1 1 1 1 1 1 Needle ring, Cage a aiguilles, Cuscinetto
| 12 16 14 405-01 2 2 2 2 2 2 2 Washer, Scheibe, Rondelle, Rosetta
M (S 13 16 14 404-01 ¢ 1 1 1 Clutch hub, Kupplungskorb, Noix d'embrayage, Mozzo frizione
-*16 14 404-02 1 1 1 1 ' Clutch hub, Kupplungskorb, Noix d’embrayage, Mozzo frizione (49 (P
14 16 14 408-01 8|8 8 | 8 8 8|8 Disc, Disque garni, Disco conduttore
15 16 14 409-01 7 7 7 7 7 7 7 Disc, Disque lisse, Disco condotto’
16 16 14 407-01 515 5 5 Clutch spring, Kupplungsfeder, Ressort d’embrayage,
16 14 406-01 5 515 Clutch spring, Kupplungsfeder, Ressort d'embrayage
17 16 11 169-01 5 5 5 5 5 5 5 Distance sleeve, Distanz, Entretoise, Distanziale
18 | 725237251 5|5 |5 ]|5]|5 515 Screw, Schraube, Vis M6x25, Vite
19 734 49 26-01 5 5 5 5 5 515 Washer, Scheibe, Rondelle, Rosetta
20 16 12481-01 | 1 1 1 1 1 1 1 Spacer, Distanz, Entretoise, Distanziale
21 16 15 315-01 1 1 1 1 1 1 1 Push rod, Druckstange, Tige d’embrayage, Asta di spinta
22 16 11 170-01 1 1 1 1 1 1 1 Shaft, Lagerhalter, Poussoir, Piattello
23 16 11 166-01 1 1 1 1 1 1 1 Axial bearing, Roulement axial, Albero secondario
24 16 11 167-01 1 1 1 1 1 1 1 Axial washer, Rondelle de roulement,
r 25 16 11 168-02 1 1 1 1 1 1 1 Pressure plate, Plateau de pression, Piastra spingidisco
26 728 53 70-00 1 1 1 1 1 1 1 Screw, Schraube, Vis, Vite
B 4644 el 1 Drudnpboth G lotdy




@Husqvarna

41 50 42

6-SPEED

54 45 44 54

29

y

36 2046 37

55
56,32-35
— 2
szér;a_ ;_)Ia;lt no. | QUANTITY—ANZAHL—QUANTITE—QUANTITA |
Teil Nr.
N | Fig. | Node Piece [240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambiowrTEy [US | XC [WR | CR |[WR | XC | EU | US
§ WR |WR

27 | 731231655 1 1 1 1 1 1 1 Nut, Mutter, Ecrou, Dado
28 16 14 419-01 1 1 1 1 Clutch shaft, Arbre primaire,

16 14 421-01 o 1 1 1 Clutch shaft, Arbre primaire,
29 16 12 350-01 1 1 1 1 1 1 1 Sprocker shaft, Arbre secondaire
30 16 11 699-01 22 |2(2]2 212 Shatft, Welle, Axe, Perno
31 16 12 384-01 3 3 3 3 3 3 3 Gear striker, Fourchette,
32 720 12 68-50 6 6 6 |6 1|6 6 6 Pin, Stift, Ergot, Perno
34 16 12 699-01 1 1 1 1 1 1 1 Outer race, Lagerring, Bague, Anello esterno
35 | 7386120-03 |11 [ 11 |11 111 | 11 1|1 Ball, Kugel, Bille, Sfera
36 16 12 362-01 1 1 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 2nd

16 12 351-01 1 1 1 1 Gearwheel, Pignon, Ingranaggio 2nd
37 16 12 363-01 1 1 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 3rd

16 12 349-01 1 1 1 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 3rd
38 16 11 837-01 1 1 1 1 1 1 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 4th
39 16 12 390-01 1 1 1 1 1 1 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 5th-6th
40 16 12 361-01 1 1 1 Gearwheel, Zahnrad, Pignon, ingranaggio 1st

16 12 346-01 1 1 1 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 1st
41 16 12 365-01 1 1 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 1st

16 12 347-01 1 1 1 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 1st
42 16 12 386-01 : 1 1 1 Gearwhee!, Zahnrad, Pignon, Ingranaggio 1st

16 12 387-01 1 1 1 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 1st
43 16 12 388-01 1 1 1 1 1 1 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 1st
44 16 11 715-01 1 1 1 1 1 1 1 Gearwheel, Zahnrad, Pignon, Ingranaggio 1st
45 16 12 357-01 1 1 1 1 1 1 1 Gearwheel, Zahrnad, Pignon, Ingranaggio 1st
46 16 12 480-01 1 1 1 1 1 1 1 Sleeve, Distanz, Manchon, Bussola
47 16 12 418-01 1 1 1 1 1 1 1 Sleeve, Distanz, Manchon, Bussola
48 16 12 415-01 1 1 1 1 1 1 1 Sleeve, Distanz, Manchon, Bussola
49 16 12 842-01 1 1 1 1 1 1 1 Washer, Scheibe, Rondelle, Rosetta
50 16 11 717-01 4 | 4| 4| 4 4 4 4 Washer, Scheibe, Rondelle, Rosetta
51 1513 714-01 1 1 1 1 1 1 1 Washer, Scheibe, Rondelle, Rosetta
53 16 12 481-01 1 1 1 1 1 1 1 Spacer Cluich shaft, Entretoise arbre primaire,
54 735312600 | 6 5 515 5 5 5 Circlip, Circlip, Anello elastico
55 16 11 701-01 1 1 1 1 1 171 Link roller, Embout complet




Husqvarna

11

10

14
15

13

SpaEr$ ;_:Ia'zt no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
Fig. | Node Piece |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
Codice ricambior g ‘Izu US [ XC [WR | CR |[WR | XC | EU | US
R |WR
16 11 659-01 1 1 1 1 1 1 1 1 1 1 | Crankshaft right, Kurbelwellenzapfen R, Soie droite, Semialbero motore destro
3 735 80 16-00 1 1 1 1 1 1 1 1 1 1 | Key, Keil, Clavette de soie, Lingvetta americana 3x16
4 16 14 539-01 1 1 1 1 1 1 Crankshaft left, Kurbelwellenzapfen, Soie gauche, Semialbero motore sinistro
16 11 091-01 1 1 | Crankshaft left, Kurbelwellenzapfen L, Soie gauche, Semialbero motore sinistro
8 16 10 921-01 1 1 1 1 1 1 1 1 1 1 | Spacer, Scheibe, Rondelle, Distanzial
9 15 13 713-01 1 1 1 1 1 1 1 1 1 1 | Key, Kiel, Clavette volant, Lingvetta americana
10 16 10 971-01 1 1 1 1 Spacer, Scheibe, Rondelle axe de piston, Distanziale
1 16 10 933-01 1 1 1 1 ) Needle bearing, Nadellager, Roulement a aiguilles, Cuscinetto a rullini
16 11 838-01 1 1 1 1 1 1 | Needle bearing, Nadelager, Roulement & aiguilles, Cuscinetto a rullini
12 16 11 738-01 2 2 2 2 212 2 2 2 2 | Circlip, Sicherung, Circlip, Anello di fermo
14 16 14 827-01 1 1 1 Pistonring, Kolbenring, Segment, Segmento & 66.50
16 14 827-02 Piston ring, Kolbenring, Segment, Segmento @ 66.75
16 14 827-03 Piston ring, Kolbenring, Segment, Semento @& 67.00
16 14 827-05 1 Piston ring, Kolbenring, Segment, Segmento @ 65.50
16 11 189-01 1 1 1 1 1 [ Piston ring, Kolbenring, Segment, Segmento & 86.00
16 11 189-02 Piston ring, Kolbenring, Segment, Segmento @ 86.50
16 11 183-03 Piston ring, Kolbenring, Segment, Segmento & 87.00
16 14 454-01 1 Piston ring, Kolbenring, Segment, Segmento @ 82.50
16 14 454-02 Piston ring, Kolbenring, Segment, Segmento & 83.00
16 14 454-03 Piston ring, Kolbenring, Segment, Segmento & 83.50




Husqvarna

SpaEre plar;t no. QUANTITY—ANZAHL—QUANTITE—QUANTITA
-Teil Nr.
Fig. | Node Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambio| wrTEG TUS [ XC [WR | CR [WR| XC | EU | US
§ WR [WR
16 16 14 471-01 1 1 1 1 1 | Piston compl, Kolben kompl, Piston complet, Pistone completo & 86.00
16 14 471-02 Piston compl. Kolben kompl, Piston complet, Pistone completo & 86.50
16 14 471-03 Piston compl. Kolben kompl, Piston complet, Pistone completo & 86.50
16 16 387-01 1 1 1 Piston compi. Kolben kompl, Piston complet, Pistone completo @ 66.50
16 16 387-02 Piston compl, Kolben kompl, Piston complet, Pistone completo & 66.75
16 16 387-03 Piston compl, Kolben kompl, Piston complet, Pistone completo @ 67.00
16 16 355-01 1 Piston compl, Kolben kompl, Piston complet, Pistone completo @ 65.50
16 14 455-01 1 Piston compl. Kolben kompl, Piston complet, Pistone completo @ 82.50
16 14 455-02 Piston compl. Kolben kompl, Piston complet, Pistone completo @ 83.00
16 14 455-03 Piston compl. Kolben kompl, Piston complet, Pistone completo & 83.50
17 16 19 902-01 1 1 1 1 1 1 1 1 Overhaulkit conn. rod, Rep. satz, Biella équipée, Biella con perno e cuscinetto
16 19 701-01 1 1 | Overhualkit conn. rod, Rep satz, Biella équipée, Biella con perno e cuscinetto
18 16 16 381-01 1 1 1 1 Crank shaft compl, Embiellage complet, Albero motore compl.
16 16 384-01 1 1 1 1 Crank shaft compl, Embiellage complet, Albero motore compl,
16 16 876-01 1 1 | Crank shaft compl, Emibiellage complet, Albero motore compl.
/

45



| @Husqvarna

46

szr$ p_)la;lt no. QUANTITY-—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
N | Fig. Nt_) de Piéce |240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambiol wR Ty TUS TXC [WR| CR [WR | XC | EU | US
; WH |WR
1 15 17 636-01 1 1 1 Harness, Kabelbaum, Faisceau électrique, Gruppo cavi
15 17 416-01 1 1 1 1 | Harness, Kabelbaum, Faisceau électrique, Gruppo cavi
2 15 17 292-01 1 1 1 Switch, Schalter, Commutateur, Commutatore
3 15 17 420-01 1 1 1 Horn, Huppe, Avertisseur, Awvisatore
4 16 14 757-01 1 1 1 1 1 1 1 | Voltage regulator, Gleichrichter, Régulateur, Regolatore
5 | 73221 16-01 212 |2 2 2 2 | 2 | Nut, Mutter, Ecrou M6, Dado
6 | 734 11 53-01 2|22 2 2 2 | 2 [ Washer, Scheibe, Rondelle 6.4x14, Rosetta
7 725 23 76-51 1 1 1 1 1 1 1 | Screw, Schraube, Vis M6x35, Vite
8 15 17 328-01 1 1 1 Brake light switch, Bremslichtschalter, Contecteur de stop avant, Interruttore stop
9 15 17 518-01 1 1 1 Wire, Seil, Cable, Cavo
10 1517 517-01 1 1 1 Blake light switch, Bremslichtschalter, Contacteur de stop avant, Interruttore stop
11 15 17 516-01 3|33 3 3 3 | 3 [ O-ring, O-ring, Attache plaque phare, Anello OR
12 15 17 511-01 1 1 1 1 1 1 1 | Head light, Moske vorne, Plaque phare nue, Portofaro
13 | 734 11 4601 3 (3|3 3 3 3 | 3 | Washer, Scheibe, Rondelle, Rosetta
14 723 13 39-01 3 3 3 3 3 3 3 | Screw, Schraube, Vis M5x25, Vite
15 15 17 488-01 1 1 1 1 1 1 1 | Reflector, Scheinwerfer, Optique de phare, Lente
16 1514 078-05 313 3 3 3 3 | 3 [ Hose, Schlank, Entretoise caoutchouc, Tubetto
17 | 72221 14-01 313|383 3 3 3 | 3 [ Nut, Mutter, Ecrou M5, Dado
18 15 19 615-01 1 1 1 1 1 1 1 Bulb, Birne, Ampoule 12V-H4, Lampada
19 15 19 787-01 1 1 1 1 1 1 1 | Number oval yellow, Aufkleber gelb, Plaque a numéro jaune, Adesivo giallo
21 15 17 533-01 1 1 1 1 1 1 1 | Bulb, Birne, Ampoule 12V-4W, Lampada ’
22 15 19 616-01 1 1 1 Bulb, Birne, Ampoule 12V-10W, Lampada
23 15 17 888-01 1 1 1 1 1 1 1 | Lens, Glass, Cabochon feu rouge, Lente
24 15 17 535-01 1 1 1 1 1 1 1 | Talil light, Licht, Feu rouge arriére, Fanale post compl
25 1517 515-01 1 1 1 1 1 1 1 | Head light compl, Licht kompl, Fanale ant compi
26 73221 12-01 1 1 1 Nut, Mutter, Ecrou M4, Dado
27 15 18 230-02 1 1 1 Attachement, Holter, Fixation, Piastrina
28 725 22 97-51 1 1 1 Screw, Schraube, Vis M4x25, Vite
29 740 44 26-00 1 1 1 1 1 1 1 | O-ring, O-ring, Attache plaque phare, Anello OR




EIJ Husqvarna

12
1-11 .
SpE? r_:lar:t no. [ QUANTITY—ANZAHL—QUANTITE—QUANTITA
Teil Nr.
N | Fig. | Node 'Piéce 240 250 400 430 430 Aut. | Description, Bezeihung, Description, Descrizione
(Codice ricambiol wRT gy US [XC [WR | CR [WR | XC [EU | US
§ WR |WR :
1 15 17 493-02 1 1 1 1 Speedometer, Tocko, Compteur de vitesse, Tachimetro-contachilometri
15 17 540-01 1 1 1 | Odo-meter, Tocko, Compteur de kilometrage, Contachilometri

2 15 17 495-01 1 1 1 1 1 1 1 | Speedometer wire, Tocko welle, Cable de compteur, Cavo contachilometri

3 15 13 709-01 4 4 4 4 4 4 4 | Washer, Scheibe, Rondelle, Rosetta

4 15 19 705-01 2 (2|2 2 2 | 2 | Bushing, Gummibuchse, Entretoise caoutchouc, Antivibrante

6 15 17 506-01 2 2 2 2 Attachement, Holter, Fixation, Piastrina

15 17 541-01 1 1 1 | Attachement, Holter, Fixation, Piastrina

7 15 17 306-01 1 1 1 1 1 1 1 | Wire protector, Biigel, Protége-cable, Guida cavo

8 15 13 734-01 2 2 2 2 2 2 2 | Washer, Scheibe, Rondelle, Rosetta

9 732 21 16-51 2 2 2 2 2 2 2 | Nut, Mutter, Ecrou, Dado
10 725 23 71-51 2 2 2 2 2 2 2 | Screw, Schraube, Vis M6x22, Vite
11 15 17 523-01 1 1 1 1 1 1 1 Drive, Tockoantrieb, Entraineur de compteur, Rinvio contachilometri
12 15 17 526-01 1 1 1 1 Speedometer kit, Tocko set, Kit compteur, Kit contachilometri Km/h

15 17 543-01 1 1 1 | Speedometer kit, Tocko set, Kit compteur, Kit contachilometri MPH

47



